
'11 

Capitol and 
Arthur Murray 
Dance on Disks 
HOLLY WOOD, Dec 23. — Cap, 

tut Records. in a tie-in with the 
Arthur Murray dance auto's, will 
issue shi dance albums as pan m 
its January 15 release.  Each lour - 
record album will be devoted to 
single dance form, with the 11-

of six covering the fox trot, wait 
tango mambs. nontm and woo.• 

.orded by Ray Anthony. Frew. 
Scutt.  Les  Baxter,  Ric,  Chin, 

In that order. these will be r.  AGvA  si 000  noo  
,V  
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Festive Show Business Eyes 
Grim Upheavals Coming Up 
FORMULA FOR STARVING 

Rank and File Actor 
Makes $840 Per Year 

NLW  PH K  Der  23 - A, •  T  t re oit shows the 
Equity has just completed a o  • • -moral eharsetertslim of its 
and suroey of actors' employme.. , ••os • ••  Einployment we , or 
In the theater.  The latest report '1,... ,0111111 early June, '49 !" 1, - 
covers a 12-month period ending , genuine summer stock lifted  • 
May 27. 1950.  While the over, 1 a peak in mid-July.  Silo o .1 i. 
all emoluments of the faithful wholup and slow-startutg Stem <ea non 
cultivate  the  vineyards  of  the dropped it to another low in Sep-
fabulous invalid remain at a shock- I Ioniser, to he followed by a steady 
ingly low ebb, the newest figures , rise to December.  Thereafter the 
show a slight improvement,  employment graph plotted its pro. 
Since low  wow .„ ybowyo drus- vious downhill course, with a sharp 

tie decline both In Broadway sod 
road productions, some roast'', 
of encouragement mar be dero.••, 
therefrom.  Actually.  etc i 
show that an average of 1.165 
toes were employed each week  r 
the theater, approximately 20 te• 

Ship. 
oTfhthef ,rtosttarl j;nitrucitfy..rother,lz.'.  Movie Tv Click  

ending April. 1948, put the er. 
ployment average at 19 per rcot 

NLY1' nt, 23 — Vie im-
portance of carrying a major sine. 
eral event insto motion  picture  0,Brien  
houses via theater ry was demon-  U 
&treed  again  last  Friday  (15),  tt  
when President Truman delivered Nuke  for CBS 
his address on the national emer-
gency.  Four of the United Para-  HOLLY WOOD. Der 23 —Flung-
mount  Theaters'  CUPT1  houses or thesp Pat O'Brien will tape an 
used the address on their screens, audition for CBS of The Things 
ballyhooing the fact en advance You Hear at Afibr's.  CBS pro. 
via prom otion and ads.  Result granting Veepee Harry Ackerman 
was that business was improved said the show 15 first on his new 
well over the norm in all four year's work sheet.  Sec will be 
houses. 

Theater si n DInevionltviel, d  thew Tere  theivoli in 

(Cannoned on page 21 

The stall  lhe Billboard O MB 
Seine good wishes fOr a happy 

holdn, . . and the deoul hope 

Pat 1951 will tied the free amid 
ratainen over the aggtelson. and 

the whole world al peace  .. real 
Deare 

Comic Cox Pens 
"Violets" Legiter 

Exec Call to Arms 
May Bring Changes 
Record Business May Have To 
Reshitt to 78; Other Big ?? 

emergency is likely to create on 
the highest industry levels are jut 
now bumming to penetrate. 
Outstanding example  of such 

Passible changes rentiers about the 
NEW YORK.   Dcc  n t— Wally ° th& future Many of the effects  op executive personnel  the two 

Cox, who won himself two Donald- of major radio-TV networks and re-
son Awar ds last w arn toy his fairly well known (The Billboard  O. the 
cote , yoott .itottio „  to  Dwight  December 23 Issuer, but some of 

Deere Wirnan'S revue. Osare Me a the  leant gemPoranc changes the 
Senn. Is a busy lad. Along with   
current TV and night club chores, 
he has managed tin write  Play, sh s 
a comedy called Violets Are Mena 
anti what's more, he's sold it The 
buyer, of course, is his erstwlice 
employer, Dwight  Deer  Walla, 
Wiman has marked down Virgo. I • ) • Tinie In 

Jon tsinlis 

NE W YORK. Dee 23 — Show 
business, along with the rest of 
the nation, celebrated the holiday 
this week, but wèlh an uneasy eye 

for early' '51 fall production. 

ee a es 

Carporation  of  Mato ma-
RCA ViclorsNatinnal Broadcasting 
Company side. Brigadier General 
Da id Sarnoff. chairman of Use 
RCA board, earned his stars in the 
last tra ms by doing one of the 
nation's untstanifing 1obs in corn-

ICoarantred on page 23) 

L. A. Gets 1st 
NEW YORK, Dec 23 — One of 

the interestIng highlights of the W  
sheet music business during thi 
past year is Ilse fact that est Coast 
waltres emerged as the top sellar• 
These are Muff-Rose's Tearless ,  h 
Walt: and Spencer M l1fi e3 Good-  eater  Tv 
nipht. /now  It'ater. aeon-rime to 
Larry Richmond. chief of Music 
Dealers' Service, looks like it wt11 
hit three-quarters of a million in 
sales.  This would be the greatest 
sheet sale since Cruilnna Down One 

written on o pro ottyy so  by Ad, /fixer, C umbell-Connelley's Bull. 
Slander.  Audition  oat ,  will'ish tune and also a waltz, which 
make the agency rounds and, if was handled in the United Slates 
not sold. will go on wstaining. 

1% Salary Tax May Bring 
Rey« and Bork Madriguera Not 
regular an Capitol's talent roster, 

Madriguera was signed only on a 
nine-album basis. 

Record  company-dance  studio 
be-in w as concluded last week in 
New  York  by  Capitol's  artist-
repertoire  department  veepee, 
Alan  Livingston.  Arrangement 
calls for a  large-scale reciprocal 
promotional Campaign aim ed  it 
bath pushing the album sales 
well as the Murray studio chain,. 
Capitol will release the albums 
the UU‘M speeds  Thousand disk 
jockeys  will recense six-record 
packages nenpued of one record 
tram each album. 
Similar displays will be set up 

in the over 200 Murray dance 
studios thruout the U. S. as part 
of Me tie-in.  All Murray dance 
Mixon  buyeni will  receive  two 
certificates,  each  entitling  the 
hearer to • free dance lean.. Al-
bums will  be used at all  the 
Murray-franclused studins la com-
plete net will be given to each 
school)  Monthly  Murray  alas 
will continue to pubhoze album 
series.  Also, dance series will be 
tied  to  with  Murray-sponsored 
atale showy in 1713101- 11t11:11-11111.1:11 
MOM'S.  This marks the first time 
Capitol has moved into the dance 
.,11,arn field on so large a scale. 

NEW YORK, Der 23 —The I per 
Cent  levy  on salaries  that  the 
American Guild of Variety Artists 
(AOVAS will put into effect Feb-
ruary 1 will Inang.the talent union 
between 8700.000 and 81.000.000 
annually, tt a estimated 

Defense Dept. 
)uzzles FCC 
WASHINGTON, Dec. 23. —The 

Federal Contmummtians Commis-
sion (FCC) is purled by a request 
rushed In Capitol Hill this week 
by the Defense Department fat-
immediate legislation empowering 
the Pre.torlent to rentrril radio-TV 
stations and all other ..electramag-
nette radiations which might be 
used to guide an enemy plane or 
missile in an attack on the United 
States"  In FCC circles, the guess 
is that the Defense Department has 
,ontething a lot broader in mind 
Man outlined by President Ins-
man's nati onal emergency Orecla-

er Year 
I The reasons for the bon• 
1manY. but basically it is hcc.o. , 
the services that AGVA gives its 
'monitors for $24 a year have roen 
so high that unless additional rece- ìfa ,Ing cons ¡an-reined  bo„yi ty 
nue is obtamed for onemting ex- tr.,'  new source of revenue he. 
prisses, AGVA would have to cut  , • in absolute must 
to a point  where all  member:  l• ere is cent-din belief that part 
would be in danger. • • •• .  • 

i rule cut expo  the present 
regime, headoil uy Henry Dunn 
and Jack Irving, removed some 
more of the red figures Fi 

According to present AGVA tow 

former reentries The Dewey Llano ' 

pers, the union was running in the  m NBc  p l 
red $38,000 per quarter during tw  Blame TV as Fil o 

HOLLYWOOD. Dec 23 — Los 
Angeles will get its first glimpse  
of  big-screen  theater  te levision  
when Sherrill C orns-mn unveils ha 
14 by 19-font screen RCA equip-
nè Ml next week at his Oruheurn 
Theater  Kick-o  ff ts skedded for 
Wednesday (271. with TV fare  to 
be picked from one of the area's 
seven tele outlets.  At press time 
Corwin  still  hadn't decided  on 
what TV program or  station  he  
will beam.  One og the local sta-
tions is expected in  prepare  a spe-
cial program salute fur the prevue 
event. 

Corwin is slit  as to the 
type of TV material tnlends to 
use on a regular buts  He said 
nu deal has been  made for the 
theater TV rights to KTT5"s Rase 
Bowl telecast. 
EquIpment was installed al an 

estonaled cost ut $25,000.  arid  is 
lire first of its kind west  of  Ch ,. 
go, 

FIRST TIME 
SINCE WAR II 

For the first time snare the 
days of World War TO, The 
Billboard this week omitted 
same edvertising from an 
sue for lack of space The size 
of the publication was also 
held down in editorial space 
thin week in order to enable 
staff members in the publish-
ing offices as  well  as the 
mechanical  departments  in 
Cincinnati to have Christmas 
day off. All vital news and 
features. however, are carried. 

ans 1d Landmark Folds 

Tandem Ride 
NE W 1OHN, Dec 23 — W1th all 

itul one of the six spots on NBC, 
Operation  Tandem  sold  (Ford, 
RCA, Anacm, and Chmterglekes 
two spots!, the plan will be ex-
panded as soon as advisable in 
1951,  Another  live  sustaining 
Maws gone for each day of the 
week) will be selected, and spots 
on the five sold for a tune and 
talent total of 830,000 per week 
per advertiser. 
Charles Denny. NBC ometitive 

'teepee, who fathered the Tandem 
idea, said this week Mal the area-

BOSTON. Di , '23  I IS, down-
town Huh movie theoler to close, 
victim of TV and lessened spend-
ing, w as the Seollay Square De-
cember 12, The Moue is one of the 
biggest in New England and ha. 
been a landmark Wire 1916. 
Nu official statement was made 

about the reason for closing Mar-
lin Mullins and Samuel Pinanski 
operated it Joint', as pan ref their 
New England-wide M and P chain 
up to 1948 when that org split. 
Until 1935, the house played a 

vaude bill of six acts and a feature 
Olin. Fifteen years ago made was 
taken out The house wale more 
than  2,500.  and  was ortertally 
known  as  the  Scollsy  Square 
Olympia.  operated  by  the  late 
Nathan Gordon. 
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 By Me Cida   

We gol a fe w Christmas presents this year. like everyone else, but 
the best one of all was a erwslidential report from Bernie Bruns, our 
circulation manager  This was a Report to the Editora and Mariam-
wea r on Farioe Reception of The Billboard's Nall' Formal. We'd like 
to cenvert it into a R e port 1n Our Readers and Friends.  A. we have 
already indicated several limos previously, the initial verbal and writ-
ten reaction to the new format was tine: many. many more raves 
than raid.  But this report lays it right on the line.  For example, 
newanand sales ref the first Iwo issues of the new format inereased over 
the last two oauce e the old format by 30.06 per cent In New Vora. 
20,23 per cens in C hica go and 50 per cent in Hollywood.  These idle' 
the latest final newsstand figures avaslable  A total of 5,361 news 
dealers were sent a pass card questionnuare to determine whether they 
saanted to increase or deer ., orders for The Billboard in its new 
formal alter the fire two usuea were published and circulated. The 
result: Out of 2.019 replies, requests for incr.,e, in number of copies 
exceeded decreases by 237 per rent 

Fast !tallow 

Billboard Backstage  IV Keeps 'Em 
Close to Home 
In Milwaukee 
Telephone Survey 
Shows 10% Boost 
Since 1942 Poll 
MILWAUKEE. Dec 23 —Lc tele-

vise-in actually keeping more peo-
ple at home than ever before? A 
survey,  which  top  WTMJ-TV 
exectelve Walter Damns claims is 
the first of is kind in the indut-
ry, answerS thus question With a 
Pent . -yes", 

Washington Once-Over 
 By Bee » Am   

WASHINGTON. Dec. 23 —Of more than pa .ng important,: to the 
amusement industry is a report soon to be made public by one of Uncle 
Sam's mew.et samaira that snaring personal income has reached a 
record total of over S231,100.000.000. The report nail !ascotst even 
di mte peaks for 1951  The show world is due for a brag . chunk of 
coin not only because of the seam-bursting growth of cash in the 
populace's punt. but *be because of the deniMshing good, and 
services for which the money can otherwise be spent. 
. Litho administration manomista have been foretelling the trend 

as an eivious corollary to fast-growing employment and wage ria., 
spealacular speed ol the upsurge has surprised some of the experts. 

In September. letal personal income reached 1224 000.000,1100. whirl% st 
the time sea, a retard peak, $19,000,000.000 above the figure for the 
year's previous quarter. By October. the total had risen to 3299,000,-
000.000. The end of the climb as nowhere in sight. 

Ho .lone Inflation 
Riding high in the shadow of that growing cash, however, is 

inflation, hardly a specter any longer but a welly as unabashed as 
Hopalong Catridy. How to eurb inflation'U besetting the expert, as 
sorely as is the related problem of how to check the Communists The 

Two hundred branches of the American News Company, our dis- Milwaukee Study is based on  'administration Is readying stall ,tir_ 
tributan, checked 1,719 dealers representing 17,418 copies on the first percentage  of  attempted  phone  j fer taxes and all aorta of other 
issue of the new format three days j after en-sale date and found that  a  calls against completed phone  ca tit d enved al in staff rherk made :r  d 'controls. Even sf wages and prices 

they 
were  71  P"  erni  sold rstst Richards Case Thr Billboard sells as many copies 

the last half of the meek as the 

precedented dernand  It  was c ontinue  ( Closed by FCC first hall. and this  an un-

to the present al the name ratio. 
A subwription solicit:Men mail-

ing on The Biltbeard in its new 
Bernal pulled 3,891 subscriptions, 
and a follow-up mailing pulled an-
other 1.3..  As Bruns was writ-
ins his report. aubseription orders 
with still eating in at the rate of 

was the highest in The 
Billboard's history —and they were 
cash no the line 
Post card order forms were in-

seriad in senne si m ple  ropes of 
the first three ocues of the new 
RiI H',ia Fil The first issue card 
bre mil, in 219 sll bacri plinne  she 
anumnr1  200  and the third 28l. UP 
an•I 110 ,1 0; each seceeding issue. 

Hanna en.nee euerm. 
R.Po.oarel beam) Ode in the No-

veediar II :nee alone the sec-rind 
frrsiat  55t35 iWlifti peop e. 

n ntl n sr , with  al was. and judge 
how thee like it drew 693 sub-
Sera, lealS.  higher thi n  any house 
ail at any ad the old format issues 
eVer 61.111ed 

Tire  Flillhonsert net paid Audit 
Bo w ,  of  Cireulations-checkeel 
einulation fight' is now hnenrime 

Set Video Series 
For Bra Sponsor 
NEW YORK. Dec. 23 — William 

W ei/Cre el, Agency this week set a 
drai ,tic series based on Faith 
Paldwili mai n as its TV ehnw for 
Maidenferai Rrassieres no ABC-

TV  Titled Theatre of Rottman, 

the those will have ReoadWaY and 
IlelIya•x:d names as guesters. 
Stanni ti-e, off January 20 in 

the 11 to 11 30 a m slot on alter-
. . Saturdays. 

Billboardibe 
Bo a m .. Weary's be  lbatinaly 

foonded 1594 by ifif U 15.41ds . 
Pliblixhata 

Roan S. Lo mb . la 
Vellitift D. Loll . . 

Ebant 

La wrence W  Cann 

G M .* 

DETROIT. Dec  23. — Federal 
Communications  Carnal isSi On 
:FCC, Exammer James D. Cun-

ningham Friday (221 abruptly Cul• 
eluded /men us an the license re-
newal issue concerning G. A. Rich-

ards. Cunningham ruled thaf the 
essential evidence has been sub-

mitted and indicated he would a-
gue his own final decision five or 

six month> hen «. 
• 

Cunningham refused to issue an 
and decision, as sought by Hugh 
Fulton.  Hu-herds',  counsel  and 
gave teeth sides 90 das', iti winch 
to file findings of facts —tanta-
mount to recemarierclea rit rigs by 
the twa groups.  Any exa miner's 
rular.g la subject to res W V/ by the 
lull C 011111211 . m .. 

Earlier, John Pall, newly named 
:president if the three  Richard, 

• watiant revealed that a plan to NPA turn th  hr.:Meant:c airme  • 

ov  eer to trustees hasl been  Groups To Recommend 
drawn. This was held to 
:arcing  e . hy Rich  ir. AM-TV Set Material Controls • 
lit ultimate v4tcone of the Caen. : 

pre-TV days. compared with cin• 
made today. when 49.7 per cent 0( 
tamales here are set owners. 
Calls were made over • two-

week period to 2E396 homes se-
lected al random front the tele• 
phone directory A five-day week-

. 
p.m. in November. 1950. re sulted 
In 82.7 per rent -at home  culls. 
Previous check in May. 1942. prior 
to Impact of television In Md. 
waskie. found only 71.3 per ceral 
-at home" during the same hours 
Percentage-wise. the number of 

completed calls were greater at 
night tho the biggest gain in stay-
al-hornees was picked up during 
the afternoon hours when video 
shows were being aired. 

Biggest single Maniac 53m  in 
at home  calls was Manday eve-
nings.  A similar study showing 
same general results was made in 
January of 1950 and was based on 
37.970 calls.  At that lime 234 per 
rent of all  Milwaukee families 
oarned Wleeleion renreireees. 

m. Offere ' are eventually frozen be gave., 
mental decree, however, the total CBS's Color/ income is expected to continue ad-
vancing foe awhile along with pro-
, duction lines and the number of Sa y s  S i r a g u s a  e„  Pee enlIc  A ! the mature 

CHICAGO.  De:  23 —Ttass 
Siraeu m.  president  of the  Ad-
miral Corporation, still insisted to-
day despite denials cif Frank Stan-
• ton that Stanton offered to .11 Ad-
' mind the CBS color system "lock, 
stock and barrel- for $3,000,000 In 
May  .1949. 
After reaffirming his statement. 

Siragura  said.  "The  matter  la 
closed" The Admiral thief bused 
has bombshell casually in a speech 
here Wednesday (201 to the lai-
vestment Analysts' Club. Snag,. 
then said, "I think the most -force- , 
ful way to summarize any news 
about it is to tell you that in 1949 : 
Frank Stanton. president of Co- , 
lumbia, offered to sell Admiral ils 
color system lock, stork and barrel 

CBS To Kine J. Davis, 
Arnaz-Boll Shows 
HOLLY WOOD. Deir 23. —CBS 

will lime lave audition, af two 
show> early next month, one fea-
turing Joan Davis and the other 
en-starring Lucille Ball and 0051 
Am u 
Davis show will be • situation 

menedy seg, whale the Arisas: vehmie  will  follow  the  fa-iBntallyi 

comedy lines of Miss Ball's radio 
series. Ma Formite Husband. 

Monarch for Godfrey 
NEW YORK. Doc. 23. —Arthur 

Godfrey this week hooked another 
daytime radio sponsor when Min-
or . Fonds purchaud the 10-10:15 
S. M. strip On  CBS, in which it 
will began alternating with Toni 
beginning Tuesday (26).  The al-
ternating arranger.nt gives one 
sponsor the benefit of Oodfrey% 
plugs three times one week and two 
tunes anet her. 

WASHINGTON.  Dec.  23. —A' 
gratin of •task forces" to make' 
recommendations on controls o(: 
all vital materials affecting the 
radio•TV sets manta/eating indus-
try Sprang into operation this week 
in the wake of a series of emir... 
entes with the Natienal Production 
Authority INPA).  Amid reports 
circulated here indicating that the 
electronics industry will be getting 
nalitary contracts up to $5.000.-
0:00.01/0. NPA spokesmen Indicated 
that the Beare will probably be 
closer to $4.000.000.000. and em-
phasized  that  this  goal  is not 
hkely to be realized  until late 
1951 unless unforeseen methods are 
arr. rd at for stepping up military 
COnvernon. 
Meanwhile the NPA said that 

more regulations for control of 
critical materials, such as copper, 
aluminum, steels and cobalt will 
be needed. ...In the wake of a 
meeting with the radio. televisas,, 
and household appliance whole-
sale advis ory committee. the NPA 
issued a statement declaring that 
-growing defense needs" for vial 
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Chicago, the Paramount and the 
Brauklyn Paramount an, New York. 
First two houses gained about 400 
admi naons each for the show dur-
ing which the speech was Sashed 
The Manhattan Paramount, altho 
issuing no statement on the take, 
said that Truman% speech -helped 
considerably."  The hune prints 
from the Manhattan house then 
were  rushed  to  Brooklyn  and 
abOwn there, with a like beseficial 
result. 
The greater signithance here is 

not  how  much  boatmen  was 
helped, but rather, how much of a 
dump was forestalled by the thea-
ters' voverage.  Past e.nts which 
were not covered indicate file im-
portance to the houses at slaking 
',Varia ble to  Ike erraIrnmers events 
which they might otherwise stay 
lamit It, see. 

Sr. Idea Spreading 

One such event was the reread 
Leads-Sward Charles fight for 

j the  he .) weight  champumene 
CPT was interested in flashing the 
battle but could not secure rights 
wahan its budget.  The terrific 

!beating that all fins h.ses did 
jthe night  that te mp is showbiz 
'history, as potential payera de-
cided t  I y h  and  the 
affair v. TV.  Had the light be es 
available in the theaters, its likely 
that business not only would have 
stood up, but houses carrying it 
would have been Rimmed. 
It's serond guessing. but now 

clear that had UPT or. any other 
film chain been sufficiently alert 
to the possibilities, it would have 
utilized this fight as an excuse to 
order and install equipment in 
numerous houzcs which ultimately 
will have ta be so outfitted.  It s 
believed  that  the dafference in 
gri mes between what they actual-
ly took in that night and what 
they might have been able to draw 
liad the bout been available fespe-
Malty had rates been upped) an 
any considerable group of houses 
would have gone a long way to-
ward petiig for the expensive, 
equipment. 
It is not likely that another such 

opportundy wall slip by.  Next 
event e efficient interest like, 
will see a rash of new inatelattons. 

materials will hace a dampening 
effect en radia-TV sets oui-put, 
The ?CPA said that an order 

affecting use of copper in the man-
ufacture of radio-TV sets and other 
household appliances is now being 
prepared  The wholesalers' group, 
at their meeting with the SPA, ir.- 
formed the agency that shoriag n 
have  developed sen .sly already 
in several lines, particularly  in 
radio and TV tubes.  The green 
recommended 11111 -immediate slop 
on production of color television 
equmment during the emergency 
to conserve materials, manpower 
and skills." but the recommend.-
toin is regarded in trade circles 
here as academic inasmuch a, the 
growing scarcity of materials is 
already discouraging commereial 
color TV development. 

•   
wilts principal usen of cobalt, the 
IIMA was advised that few sub-
ante. were available for cobalt 
in deVeielpfrent of magnets for 
radio and TV sets 

The NPA was told that attempts 
to  substitute  materials  might 
likely result in increased demand 
for other strategic material,. Four 
task lonea were fanned by the 
NPA to study the requirements 
for ...metal aue of cobalt and re-
port with reeonenondatione 

Index 

RadIe   

Norwich Drug Inks 
CBS-TV News; Cig 
Firm Ogles Moore 
NE W YORK. Dec 23.-414X.TV 

thus week sold Norwich Plvdmacal 

• quarter-hour news Shat ar el w as 

on the verge cif selling Ca-varier 
Cigarettes three segments of the 
Garry Moore daytime show.  The 

drug company will take over spon-

sorship of the Week in Renew 
with  Don  Hollenberk,  11-11:15 
Sunday moraine. beginning Jan-
uary  14.  Benton ar Bowles is the 
agency. 

If the Cas-alter purchase he-
c mes fern, the company mall take 
over the 2 15-2 -3e pm. segment 
on Mondays. Wednesdays and Fri-
days.  Cavalier  has only used 
voleo spots in the peat. The show 
would also pre-test daytime TV 
for Camels, also made by R. J. 

William tnty b the 

Cocoanut Grove 
Plans Tele Remote 
HOLLY WOOD Dec. 23 —Cocoa-

nut Grove, oldest of the Coast% 
famed  swankeries,  will become 
the orlginatiOn point of a tee 
show.  Ashton Stanley, who man-
ages the Anibaseador Hotel and Ws 
Gro ., told The & nestled that im-
mediately after the first of the 
year spot will be the scene of a 
regular weekly tele remote show. 
Stanley said the Grove will bit, 

additional attractions for the tela 
show. as well as use some of the 
talent appearing at the spot Neely 
originations have been wane he 
these parts.  Paramount s KTLA 
tried it at Soutluide L A's Id 
Feather, but lack of fresh week.» 
entertainment  caused  its  fad. 
out.  KTLA also is pulling in baud 
remotes from Spade C .leY% Sash' 
Montos. Cali!., ballroom and Oe.a 
Park's Aragon Ballroom, EL M-
TV Is doing a weekly remote fro. 
the Hollywood Palladium  Gro w 
shene wall be the lust Claw A 
nitery to serve as origination point 
for a regular telecast. 

Stokey Prez of ATAS 
HOLLYWOOD, Dec. 23 —Mike 

Stoke), of pantomime quiz fan4», 
ba• been elected pee . of WI 
Academy of Tel...ea . AI L asid 
Sciences (ATAS). replacing z 
Cassyd.  Also voted  into a 
for 1951 were Hall Roach Jr.. final 
veepeen: Harlan Thompson, m ood 
vaalseet Betty  Mean, 
Fred  Henry, treaneer 7 TIIUM  
P•ntone. recording secreU M 
Barra  Kaplan, secretary te Ski 
treasurer, and Mark Finley, cor-
responding secretary.  New NS. 
ens will be installed at the Ube 
annual awards dinner. h uddle. 
January 23, at the Ambammate 
Hotel. 

WGAR Distribs $S 
CLEVELAND,  Dec. 33. —Ern-

pleaect of WGAR here recei .6 
• total of aispromm erly M OW 

ITFtise , aTt ai iiRiCiitl Carina . 
party  The  station  also  paid 
661,000 into the employers' Pea-

sion fund for the current yeast 
according to WGAR Pre . Joan 
F Pet 

j 



PROFITABLE BEST ! ! ! ! 
WE SALUTE 

The many new and old friends we 
have been privileged to serve in 1950 
and extend Season's Greetings To All. 

them Kahle Stale Fair, Presque file, Me. 
ranger Stale Fur, Barer, Me. 

Fair, Lewiston. N. 

,,har Fan, Windsor, Me. 
terming cio Fair, farminglon, Me. 
bile lac Union, Re. 
blears Fats, Frielwro. Ke 
Seedy Crook Fair, Sandy Creek, X Y. 
anon Fair, Afton, N. Y. 

Boonerille fur, Booneville, N. Y. 
Elmira Fair. (Whir N. Y. 
Brookfield fair. Brookfield, N Y. 
Wench Fair, Moroi& W. Y. 
Bono. Fair, Barley Vurnont 
tylitonrille Fair, Lynclemille, Vermont 

Cergalliag Motional Exhibition, Imonle, Ontario 
Calgary Stampede 6 Exhibition, (algae, Alberta 
baslialsen lodustreal Exhibition Lid.. Saskatoon. Sask. 
lioalolk County Agrkiltural Sudety, Siomoe, Ontario 
Prior» Abed Age.  Prince Albert, Sask. 

blend, law. blends, Sek. 
'Cuellar; fair, YCIMill1011, Alberta 

(1iose settled illribulcd lo lark ol spare) 

Joseph J. Godin, rm. 
Roger J. Godin, v.Prel. 
Edmund J. Godin, eu met. 

MEET US AT THE 
CHICAGO 

CONVENTION 
* * * 

LET US FURNISH YOU 
WITH A PROPOSAL TO 
FIT YOUR REQUIRE-
MENTS AND BUDGET. 

* * * 
NO SPECTACLE 
TOO LARGE, 

NO PROPOSITION 
TOO SMALL 

FAIR SECRETARIES, 
MANAGERS, 
COMMITTEES 

Advise us when your attractions com-
mittee will meet.  We shall be happy 
to discuss your requirements in person 
at your convenience. 

Direct from factory to you 
... thus you get more for 
less. We manufacture what 
we sell .. . thus you save. 

Here's why those who know 
the best select 
INTERSTATE FIREWORKS 

every time: 
GREATER DOLLAR-FOR-DOLLAR 

Oe 

VALUE 
As bore trapplars of firework', materials. w• make 

•  roteriah and   erotical, eeraything 
ICI goo osto our Crewarks right frog tbe road up. 
Thus the I  'woo of our nranulartering ergoisatior. 
Nos OW a  burins poser. ta te room yo 
greeter dellag-tor-dellar ohm tiro any who company. 

SHOWMANSHIP 

te)There a a great dol wore to putriag ea a tercet.- 
le swears display Mae We touching off se coney tows. 
Our Dosplay Serske on gio your thew real thereunder. 
loth jor eke prof/Weser touch e needs te make it • 
goo.. 

EXPERT WORKMEN—AND 

0oWORKMANSHIP dieplare ere fired by expert go...okra. — 
roe whose ask boirgeo is to see drat two get au boa 
Meer possible foe your wreenditer•--• sunk. that ors 
pee oaring extra. Every heertaaha Fierowira deader s 
designed sod built by opero-_reee wire be... •••• ,.sy 
bog te mode. the effects and Sallie* winded« door./ 

COMPLETE INSURANCE COVERAGE 

later.. Fireerolcs as the largo. N M gang of its 
Id ere rted de« poridar orolete remora« preessoe. 
are amebae oceraity ter say .,. .. fl.,,. Yee  tab. •• 
doe., nor no risk et "renta-badro- edge.  you  le 
leeentate lamella your display. 

O
ASSURANCE Of SATISFACTION 
I. is Mom o noon« of %/We/We re deal 

e big oargagry—ogre ye. know re he Ploteeghly 
eyeeraeo lde .ad  Is • parries re carry b. Iel abligetiowe 
te the belle* extent. 

ClQUALITY 

ue every Mee et our wren, +awe. 
alleged dander& of orarlit era ...trainedy    

Canada: FOR THE CONVENIENCE OF OUR DOMINION FRIENDS 

106 ADELAIDE STREET. WEST 

ACT NOW! Write 
Phone 

u & IIISP 
TORONTO, ONTARIO 

theses/tee ai. I ?..0 111. •01111 .Ill coerce. e4 1,14.11, 



Wee* 4ffie 

Association of Exhibitions 

(LASS "A" CIRCUIT OF 
FAIRS OF WESTERN CANADA 

eete.w+ ieee  we 
d/wa/ me/e coneeddeMae;teet 
utetacebed ,aceee e 
eff,,reeAd eeteeee 
• 

• 
• 

• • 

A 
CIRCUIT 

THE PROVINCIAL  (H WY EXHIBITION 

EXHIBITION OF MINIT011  AND STAMPEDE 

BRANDON. MINI M  CALGARY, ALBERTA 

1951  1951 

PRY 9od lo di  11119 9M lo I4M 

1NE EDMONTON 

EXHIBITION 

10110111011 MERU 

1951 
JULY 161h ID 2111 

SASKATOON INDUSTRIAL 

EXHIBITION 
SASKATOON, SASKATCHEWAN 

1951 

MY 13rd to 98th 

PEI REGINA 

EXHIBITION 

REGINA, SASKATCHEWAN 

1951 

July 311M to AUGUST 4111 

Annual Meeting 
Jan. 22-23-24 1951 

•  •  • Fort Garry Hotel 
Winnipeg, Manitoba 

liege 4  The Inboard Crooke& 0 Fee '11.44.4141 24; 1150 
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AM-TV Pacts May 
Revive 'War Clause' 
NEW YORK, Dec. 23.--IGenwsl 

restoredon of • "war chi me" in 
time and talent AM-TV contracts 
is expected to materialize within 
the near future, according to net-
work and agency executives.. There 
ere several developments leading 
to this step, One is the anticipated 
shortage and allocation of ma-
terial:  another  is reduction  of 
civilian production, accompanied 
by price freezes, and another is 
increasing conversion to war pro-
duction.  Under  these cireur.  
stances,  advertises  feel  they 
should have the right of cancella-
tion provided by war 013 fisew 
Meanwhile, the automobile In-

dustry  reacted  sharply  to  this 
week's guvernment order fretting 

Pearson Loses 
Adam Hats Sew 
ABC Offers 16G 
NE W YORK.. Dec. 53. —Drew 

Pearson'. contract with Adam Hats 
will not be renewed or extended 
after its expiration FebruarY 
according to Charles V. Moles-
worth. president of the firm. The 
reason  given  was  "a  planned 
change In advertising media for 
1951." Ward Wheelock now han-
dles the account. 
It is certain that the cancellation 

was turned in long before Pear-
son's feud with Sen. Joseph Mc-
Carthy (R.. Wis.) hit the newapa-
per this week. ABC authorities re- , 
waled Ihst the cancellation was 
turned in November Ili and that 
shortly  thereafter  the  network 
made its own $16.500 weekly offer 
to Pearson for combined AM-TV. 
rights. 
Adam officials mid they had 

been receiving strong encourage-
ment  from  numerous  listeners, 
who  support  Pearson's  stand 
against McCarthy. The senator, in 
turn attacked the commentator, 
accusing him of having Communist 
front ties.  McCarthy demanded 
that people stop buying Adam hats 
as long as that firm has Pearson 
under contract. 
The row culminated in phyeical 

action lest week when the two 
tangled in a cloakroom brawl at 
the swank Sulgrave Club in Wash-
ington.  McCarthy has not re-
sponded to Pearson's challenges to 
repeat his charges off the Senate 
floor, so that the lawmaker can be 
subject to a libel law suit. 

RCA Has Biggest 
Year, 75% Is Tele 
NEW YORK_ Dec. H. —This year 

was the biggest in the history of 
the Radio Corporation of America 
(RCA), with TV accounting for 
about 75 per cent of the won in-
come, according to board chair-
man, David Harmers, year-end 
statement this week. He said prof-
its and dividends to stockholders 
were larger than ever before and 
noted a substantial increase in em-
ployment. Total payments In stock-
holders during 1950 consisted of 
33E52.800, preferred, and $20,186,-
[WO on common stock. 
Sarnoff referred to the 'Fed-

eral Communications Commieslon's 
(FCC) decision on color as "erbi-
u m, and capricious and unsup-
ported by substantial evidence." 
He stressed the Importance of 

television service qualifications to 
"speed the nation's defense rise-
bili wtion efforts," citing W I ef-
fect.. eness as a training medium. 

WHO OKAYED 
THAT COPY? 

NE W  YORK.  Dec.  23. — 
Hai Davis, veep of Kenyon & 
Eckhardt, has begun compiling 
a  glossary  of  advertising 
terms.  Three samples: 
"Of course, this idea is off 

the top of my head." Trana-
&tine —This burn  has  been 
thinking about this, problem 
for eight months and this is 
the t•st he can do. 
"Sound thinking."  Trans-

lation —The client likes It. 
"VW, sound thinking" Trans-
lation —The client bought it. 

car prices.  Ch rysler this week 
canceled  one campaign for Its 
Dodge line and is endeavoring lo 
cancel commitm ents made for one-
week saturation delves in connec-
tion with the forthcoming debut 
of the IMS Plymouth and Chrys-
ler lines. 
CBS did not allow either Ply-

mouth or Chrysler to bow Out Of 
its deals. 
The local Chevrolet Dealers' As-

sociation this week also reneged 
on proposed sponsorship at the 
latter half of the Madison Square 
Garden telecasts from vrprx here. 
Pontiac, which with Cadillac Is 
the only Other General Idotors car 
affected by the Prire roll-back, 5, 
well in the midst of its new car 
spot radio campaign 
Buick has already firmed-up a 

six-show,  one-week  radio deal 
with ABC and will have to stay 
with It.  The new Buick unveils 
Jan mry 20, and by that time the 
company hopes that the situation 
will become unscrambled.  Olds-
mobile, as far as could be learned, 
will stay with its new strip an 
CBS-TV and its recently acquired 
Sam Levenson show on the same 
web. 
Car production Is certain to be 

severely curtailed beca me of ma-
terial shortages.  The price roll-
back may mean lieMtations on ad-
vertising budgets, because not only 
will is money be available for 
plugging, but labor increases will 
ve to be paid out of curr ent 

car prices.  And, most important 
curtailed production means that 
all the ears that can be made will 
be sold 

Hadacol One-Shot 
Set on ABC With 
Groucho, Judy, Vic 
NEW  YORK,  Dec.  Z3. —The 

liadacol show, featuring Grouch° 
Marx. Judy Garland and Vic De-
mons, this week set itself a one-
ahot on ABC Saturday, January 
13, at 9 p. rn.  The airing follows 
broadcasts of the show the pre-
ceding night over the Liberty net 
and MRS.  The stwaa heralds 
the entrance intii the Coast market, 
and will  feature some palaver 
from Louisiana State Sen. D udley 
Leblanc, head of the proprietary 
medicine outfit. 
Leblanc says he also may do 

some film financing while on the 
Coast, whence the show will origi-
nate l'aient was placed thru the 
William Morris agency, with busi-
ness set thru  the Majestic •d 
agency. 

Defense Dept. 
• Continued from near   

million which already gives him 
power to control broadcast stations 
whenever he sees fit. 
Marx Leva, assistant to Defense 

Secretary  George  C.  Marshall. 
rubmitted Inters to the Senate 
and Motifs Armed Services com-
mittees asking for opportunity to 
testify as soon as possible in secret 
sessions on the urgency for the 
proposed legislation. 
As disclosed in these columns 

months ago, the White House and 
Defense  Department  have long 
beau atudying the danger of enemy 
Plans Ming Pawerful broadcast 
beams of domestic stations to guide 
missiles sr planes to a target. When 
the Broadcast Advisory Council 
(BAC) conferred with President 
Truman and defense officials here 
last week, they said they were as-
sured that radio-TV's role In the 
defense emergency would be on 
a voluntary basis, but is was made 
eLear that the President would be 
ready at any time to exercise his 
power to take coastal stations off 
the air in event of an alert of 
enemy planes near our coasts. 

NBC 2d Tandem 
• Co mbined from page I 

cet adverilmem are highly pleased 
with results, and Wat they have 
fanwl It a solid supplementary 
form of advertising for their own 
exclusive shows.  atesterneld. for 
example. has built its Tandem 
spots around gag material featur-
ing Bob Hope and Bing Crosby. 
both of whom, of course, are Ches-
terfield full-show properties. 
NBC declares that its research 

shows that with average ratings of 
10 for each of the Tandem shows, 
listeners are being delivered at an 
average cost of 56 cents per th ou. 
send. 

Thanks 
to 
Everyone 
for 
Everything... 

iïíïlliiulilHllllllllllllll 
CB4Z 88K-W103 
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DECCA ACQUIRES 
DEUTSCHE LINE 
Rackmil Pacts Reciprocal Deal; 
Will Expand Longhair List 

NEW YORK, Dee. 
Raclin:mil. president of Decca Rec-
ords,  this  week  completed  an 
agreement with  the  Deutsche 
Greenman/ion diekery of Germany 
which will give Dec. the exclu-
sive rights to the European liten's 
catalog for the United States and 
its possession. and territories. 
Deal also gives Dec . rights to 

the line for Cuba, the Philippine.. 
Canada and its territories.  In ex-
change. the German firm will re-
ceive the rights to the American 
Dec. catalog Im Germany, Aus-
tria and Norway. 
The deal will mpply Dee. with 

material with which to nurture its 
recently inaugurated gold label 
longhair aeries. It will place Desea 
In a position to build es a serious 
competitor in the longhair busi-

A DAY FOR TUNES 

Grean Sets 
Time for 
Pubs' Songs 

NEW YORK. Dec. 23. -Charlea 
Green, manager of RCA Victor's 
popular artists and repertoire de-
PartMent. Is champ,ng his dep., 
menis procedure for dealing With 
music publishers. Orme day (or 
more il necessary)  will be set 
raide, on which publishers will 
be invited to submit their tunea. 
Green. himself, Hugo Winterhalter 
and Dewey Bergman wall list en 
to tune, as a group.  Publishers 
will be requested to leave the a. 
and r. staff alone on other days 
of the week. 
This  is the  same  procedure 

which Jim Conklin, C.pitel Rec-
ords e. and r topper. hal followed 
for some time with geed results 
Al Victor. up tilt now, publishers 
were divided up among the vari-
ous a arid r men rin the staff. arel 
ronild approach their -contact" any 
lime 

-  — 

Brauns File 
De Luxe Suit 
CINCINNATI.  Dec.  23.-Jules 

Braun, Linden, N  J., and his 
brother, David.  Neveirk, N. J., 
minority shareholders in the De 
Luxe Record Company. Linden, 
filed suit in Common Pleas Court 
here Saturday (15) against afit 
defendants, seeking 3280.000. 
The defendants, King Reeords, 

Inc., Royal Plasties Corporation. - 
-ktifinev Nathan.  Howard Kessell 
and Johri,G. Kelley Jr.. all of Ctn-
einnati. and Jack Pearl. New York. 
were chartered in the suit with 
having "deprived minority stock-
holden of their Interest and assets 
and diverts(I to theonelves the 
good will of Me Luxe." 
The Braun; thru attorney Harry 

Misfit allege that the defendants 
had diverted ascets of De Luxe to 
King Records in. Royal Plastics 
which could have been used to 

(Condoned on Mae 27  

All Disk Prices 
Upped in Canada 
TORONTO. Dec. 23. -Records 

Canada have risen in price, similar 
to the situation in the United 
States. Dema's 25-cost line rom 
a disse. while London's did the 
same. Mercury hoisted theirs from 
79 cents retail to the now standard 
85 rents. Retail price of MCA! Her-
orris were always 85 rents In Can-
ada, so the line held steady.  In 
the quality record line, price rise 
went into effect December 13. 
.Mbums all down the line went 

up according to the amount of 
the rise in record prices. 
Increase la due to same reasons 

fCgatia md ma liege 27/ 
m 

ties..  The diskery's longhair line 
to date has been drawn from do-
mestic recordings and from the 
catalog of the Parlopho m misery 
of England. The Deutsche Gram-
maphon deal will in no way affect 
the Parlophone 
The German line will peso the 

way for fleece to build e starderd 
longhair catalog, Once it la one of 
the leading and most complete of 
the European lists. De.1 call. for 
Deree to have access to all matrices 
on hand aa well as to all new re-
cordings scheduled to be made by 
Deutsche Grammaphon. 

Imbed.  ..chime" S.4. 
Deal aloo cane for Dec. to have 

the rights to the Deutsche Gram-
mophon archive series, a newly 
launched seHes of authentic re-
productions of German and other 
European composers' works until 
the time of Bach.  The standard 
works of the German catalog will 
be released on the regular monthly 
list of to. gold label series while 
the archive sarikn will be Issued 
periodically. 

The German artists' roster Is 
compriaed of a number of top art. 
six,  Available to Dee. will be 
recordings by conductors Victor De 
Sabina, Eduard Von Behnim, Her-
bert Von Karajan. Eugen Jmhurn 
and Carl Schuh., orchestras in-
cluding the Berlin Philharmonic, 
the Concertgebouw, the Dresden 
Philharmonic  and  the  Munich 
Philharmonic;  Pianists  Mtini9.00  
Haas, Wilhelm Kempf( and holy 
Ney. and singers including Erna 
Berger, Heinrich Schtuan . and 
Ha . Hotter. 
First release drawn from the 

Deutsche  Grammaphon  catalog 
will be readied for a February 1 
shipping date.  Disks will be sold 
mainly on long-play platters. 

Decca To Sign 
Tutti Camarata 
NEW  YORK,  Dec.  23 -Tutti 

Cam..la has virtually sealed a 
waxing pact with Decca Recorda. 
The  compmerkonductor  is ex-
pected to ink the finalized pad 
momentarily.  Deal is a straight 
artist's recording contract. 
It is believed that Camarata 

will concentrate primarily on his 
original writings for disk material. 
t la also understood that Camareta, 
drawi ng from his experiences as 
artist and repertoire topper for 
London Records-a poet he gave 
up some four months ago -will be 
used by Decea to record t., Eng-
land said on the Continent 

RCA-COMO PACT 
FIVE-YEAR DEAL 

NEW  YORK,  Dee  23. -
Perry Como was feted at an 
RCA Victor  party for em-
ployees and the press al the 
Stork Club Wednesday night 
(20) to celebrate both his re-
signing with the Maker, end 
his fourth million-co . record. 
Como's new pact is for live 

year,  with  the  payments 
spread over  10 years.  His 
yearly guarantee is estimated 
to be in the vicinity of $75,000 

-1375,080  in ell, payable over 
10 years. 
The warbler received gold 

platters of the 4,000.000-copy 
disks. 

Southard Job 
Split Twixt 
Wexler, Earl 
Diskery Executive 
Takes High Post 
At Times-Columbia 
NE W  YORK.  Dec.  23 -Paul 

Wexler, recently appointed Co-
lumbia  Records sales  manager, 
this week was placed "in charge 
of .11 sales," and Albert Earl was 
promoted in advertising manager. 
These move, by Columbia Pretty 
Edward Wallenteln followed the 
resignation  this  week  of  Paul 
Southard. veepee in charge of sales 
and merchandising.  Southard be-
comes exeeutive veepee of Times. 
Columbia, Columbia Records dis-
trib  for  the  New  York  area. 
Southard has long been a stock-
holder in this organisation. 
Presumption is that Southard's 

duties and responsibilities will be 
spliced between Wexler and Earl, 
with the former supervising the 
straight sales operation. and Earl 
advertising and promotion.  It is 
understood that Columbia does not 
plan • successor for Southard at 
this time. 
Southard  is the  third  upper 

(Continued on page 27/ 

Decca Discontinues 
50c "10000" Series 
For Canada Trade 
TORONTO, Dec. 23.-Decca is 

discontinuing  its  retail  50-cent 
Une, known as the 10000 series 
after the first of the year. Most of 
line 1, made up of early Bing 
Crosby, Guy Lombardo and Ink 
Spots recording.. 
However, it is considered likely 

that some of the hotter selling 
numbers will be reissued and put 
on a series to sell for 85 eents. 
Thus far lirio discontinuance is 
limited to Canada. 

ASCAP STILL ON 
CONSENT PLAN 
Board Searches for Modification; 
Talk Is Strong for 30% Basis 

NEW YORK, Dec. 23. -While 
Ibis quarter's checks to the Amer-
ican Society of Composers, Author. 
and Publisher, (ASCAP) are going 
out on the »me basil a, tar quar-
ter's-the 80-20-20 consent decree 
pay-off which provoked shatter-
ing yewps from most of the recipi-
ents  last  October -the  ASCAP 
writer board has been meeting two 
and three timea • week in search 
of a workable modification. 
And In those huddle. there Is 

strong talk far an availability rat-
ing for writers, perhaps on a 30 
per cent basis  The 30 per cent 
might conceivably come out of the 
80 per cent now allocated on the 
basis  of fIve-year  performance 
averages. 

This quarter'. melon la 10 per 
cent  better  than  last-making 
about  $2,200,000  to  be aplit -
$1.100,000 for pubbers, $1.100,000 
for writers. Chetks are not offi-
cially due until January 10, but 
the practice is to pay the last cit.r-
ter on an estimated basis before 
Christmas. 
Sitting in with the regular board 

members like George Meyer. Stan-

Capitol Brass 
To Embark On 
Branch Tour 
HOLLYWOOD, Dec. 29 -Capi-

tol Records' top-line brass will 
take to the road for a series of Mx 
:Men and presentation meetings 
with branch and distributor man-
edgers and salesmen.  Those mak-
ing the junket include Glenn E. 
1..211.1. h d 1casn.Prekdd eb  iFloyd B: m n Ittak.er, 

Livingston.  kldlak  and  elburn 
artist-repertoire veep«, and Lloyd 
Dunn,  merchandising  director. 
Trip is similar to a junket made 
by the label's toppers the first of 
this yem, during which CapItora 
new line and merchandising plans 
were unveiled before its branch B rackman for 
force. 
Initial meeting this year will be 

in Los Angeles January 3. Others 
.will be In Dallas, January 4: At-
t.., 5; New York, 7; Cleveland, 
12. and Chicago, 13  Among sub-
jects to be discusoed at the meet-
ings will be Caps joint promotional 
campaign with Arthur Murray on 
a series of six dance albums (see 
:ohrthyar”:drsstionyr:iiptih:nidssi.,1:is.ue.)d new  dmisekr: 

and distributor managera and sslen, 

To Up Prices or Roll Back? 
Diskenes in Sore Quandary! 
Recent Hikes Ad•udged "Vital," 
Yet Sentiment Is. "Wait and See!" 

NEW YORK. Dec. 23. -Federal 
gos ernrnent's plans for freezing 
enires at the levels el December 1 
roused a flurry of speculation in 
the music business, even as new 
diakeries were switching to higher 
prices. 
Both the recording and publish-

ing facets of the music industry. 
however,  presented  identical 
points of view, namely: Such price 
hikes at were recently instituted 
were vitally necessary. and the 
music induatry "... Miss" under 
the so-called standards laid clown 
by  the  Economic  Stabilization 
Admfintitratien (ESA). 
It was pointed out, however, that 

sitho the government's plans. as 
originally announced, called for 
voluntary control by industry It-
self, the tendency has been toward 
increasingly  severe  government 
supervision.  This was indicated 
ate this week when Washington 
sent telegrama to manufacturen 
whoa volume exceeded $300.000 

;resit 

during the year. asking that such 
manufacturers notify the ESA of 
proposed price hikes at least seven 
days in advance. This is applicable 
in the rase of items purchased in 
large quantity.  ESA could then 
analyze the profaned increases and 
either okay them or "suggest" they 
be &warded. 
Diskeres. generally taking the 

view that Um recent price hikes 
were net only justified but nee.-
sari, occasionally admit the pos-
sibility of a return to old prime. 
But diskedes claim this would be 
an unfortunate, even tragic, cir-
cumstance.  Here are some com-
ment.: 
Paul Barkmcier, chief of the 

RCA Vielor record department: 
"It's a possibility la roll-bark to 
December 1 prices).  The govern-
'Dent has laid down standards for 
a voluntary control of industry. 
Our raises qualify under three 
standards.  The government may 
inaugurate mandatory controls 

later. However, we cannot »sume 
they will do it And II mandatory 
controls became • fact, what prod-
uct, would be Included." Apropos 
the seven-day rule, Barkineier 
terpreted this as not being retro-
active, but applying as of now. 
Ted Wollereein, Columbia Rec-

ords chid: "Th record prize risen 802 & VII NS 
are justified under the atandardn 
laid down. They are the fire in-

'en"  in  Over  thr"  Plan Huddle bot and production costa are way 
up." 

Milton Rmknall. Decce Berne& 
chief' "If ever a rise was justi-
fied, it's here.  If no increase is 
allowed, many record companies 
will go broke next year .Dec.'s 
last increase oraa in June. 1948. 
The answers are simple. We've 
taken a million increases in labor 
and material." 
Glenn Welliche Capitol Remrds, 

'The roll-bark order hi interpret ed 
to affect only the auto industry, 

tCositinued on page 271 

lye Adams. Edgar Leslie. Paul 
Cunningham. et al., are a trio of 
Coast writers, Ned Washington, 
Wolfie Gilbert and Bob MacCini-
leaf; Jacques Wolfe, represenfing 
the standard Heifers, and Milton 
Drake and Mack David for the 
Eastern pop writers  Each has 
been given an equal say with the 
board members. 
The Coast delegation, it Is re-

¡Continued on Pa « 77i 

Diskery Pacts 
Full DJ Skeds 
For Top Stars 
Columbia Revamps 
Spinner Promotions 
Thru "A-B-C"Jocks 
NEW YOFtK, Dec. 23. -Colum-

bia Records has revamped de ciao-
>, promotion schedul, re that 
four of the label's artists are guar-
anteed full spinner promotion on 
all their releases  They are Doris 
Day, Sammy K•lie, Jo Stafford 
and Frank Sinatra. 
The dtskery has three deeiay 

lists' "A" has 800 W ks. "B" has 
500. and "C" 400.  New arrange-
ment means that all releasso 
the four above-named performers 
go out to all three lies 
A diskery spokesman  painted 

out, however, that disks by other 
artists have been and will con-
tinue to be eligible for the A-B-C 
treatment, and all disks will be 
reviewed for that possibility. Un-
til the guaranteed treatment for 
the four topper% was set up, the 
tuual practice had been to start 
a disk with the A list: if it Showed 
sign., to continue with B, and 
then C  Certain special promo-
tion disks, however, have been 
tabbed for the full treatment right 
along. 

Hollis BMI Job 
NEW YORK, Dec 23. -Al Brack-

man, until today professional man-
ager of the Pickwick Music Cor-
poration. Leeds affiliate, and pre-
viously associated with Mills Mu-
sic and the Big Three. will head all 
Broedcut Music. Inc. (BTU), op-
entions for Hollis Mimic. Inc., the 
Howard S. Richmond catalog which 
publishes The Thing and The Roam-
ing Kind, among others. BrIckmen 
will also be active in Riehmond's 
Spencer Music Corporation (Pub-
tit)ser of Goodnight. /Tee) in .-
societion with Pete Kamer ., who 
eontis,.a.s n, general professional 
manager of 
Brad man takes over his new 

post January 3. 
Increased  ectivities  nrheduled 

fnr Hollis Music. during 1951 con-
sist chiefly of a "special package" 
exploited' . plan. The idea is to 
provide Nett artists and was ram-
pant« with unusual tune,. earh 
wOrked up with its own promotion 
plan incorporating the angle of 
"proved audience appeal." 
Hollis also plans a standard mu-

sic department. 

NS W YORK. Dec. 23. - Local 
802 reps wIll meet with local Sta-
tion WINS execs during the Crab 
week in January in order to dis-
cuss the employment of musicians 
on the station.  This in the (tent 
such  labor-monagenmnt  confab 
since April, when the station die-
pented with live multicians. 
The union haa been picketing 

since the Nat week tri October, 
when to. anti-picketing injunction 
obtained by WINS was lifted by 
court order. 
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CHI COURT DECISH 
MAY HIT ILL. OPS 
Ruling Opens Gates for State 
To Grab Out-of-Work Stipends 

CHICAGO. Dec. 23. —Execs of 
the administrative section of the 
minois unemploymesit compensa-
tion section were awaiting, word at 
press arise of a State Supreme 
Court appeal before they start • 
State-wide effort to collect unem-
ployment compensation from mu-
se buyers thruout the state.  A 
decision by Judge Harry Fisher. 
of  the Circuit Court  of Cook 
County, Thursday (Il) opened the 
gates for State collectors to stan 
grabbing  out-of-work  etipends 
from epa who erniftee AFM meo,-
bers. 
Judge Fisher, in his decision, 

ruled that Mine& Attorney Gen-
eral George F. Barrett erred when 
he switched responsibility from 
music buyers to bandleaders for 
payment of State compensation 
after the assists vs. Birmingham 
decision, rendered by the U. S. 
Supreme Court in 1947.  Fisher 
ruled that the federal decision 
does not held in the case of Illi-
nois unemployment compensation 
collections because of the three 
cla w» in the Minors unemploy-
ment compensation statute. 
The entre legal fracas revolved 

around 10 mualekers from Local 
10, American Federation of Masi-
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clans (AFM) here who were rep-
resented by Dave Katz, the local's 
legal counseL  The 10 men at-
tempted to collect unemployment 
compensation from the Edgewater 
Beach  Hotel  in  1848,  having 
played the hostelry in the two pre-
vious years with the bands of 
Henry Brandon, Jack Cavan and 
Stephen Risley.  At a previous 
hearing before a referee, it was 
ruled that the hotel was not the 
employer. 

illerizirer Aepaft 
The mueickers appealed the de-

cision with the Illinois Stele Board 
of Review, whit* rendered the 
first decision.  Fisher ruled that 
the Bartels declaim, failed to de-
fine employment other than "serv-
ices rendered by an employee to 
an employer was employment." 
Judge Fisher, in his ruling, saidt 

-The Bartels decision does not 
enumerate a new principle at all. 
The question eft to what Ls or who 
is not an independent contractor 
has been a very troublesome ques-
tion and the courts have repeatedly 
stated that no single factor is de-
terminative or controlling.  Each 
case etendt on its own particular 
facts and eircumstances.. 

"Some »t e e the ruling con-
tinued. -have held that the method 
of paying is One of the heaviest 
factors to be considered.  Main 
courts have held the element of 
control » to whether the finished 
job sires delivered or whether the 
person engaged had directions or 
control  over  the  performance. 
Certainly a specific agreement be-
tween parties must be considered. 

Three Famer, 

Judge Fisher pointed out that 
the three factors which must be 
considered in Illinois were.. Cl) 
Such individual will be mee of con-
trol of the employer. (2) no such 
services shall be outside of the 
normal course of business of the 
employer: (3) the person must be 
in on independently established 
business.  Judge Fisher pointed 
out that running the Marine Dining 
Acorn  and  Beachwalk,  location 
spots within the hotel grounds, 
itere normal businesses for the 
hotel. 

It was understood that miles, 
the Edgewater Beach Hotel filed 
an appeal, the collectors would 
start work on getting music users 
to fork over the State unemploy-
ment compensation. A rep of the 
AFM here said that, with the same 
set of fans, the fight to get ork 
leaders nationally out of the Social 
Security and withholding tax pay-
ments might be initiated.  Tom 
Roberts, legal counsel of the Na-
tional Ballroom Operators' Asso-
ciation, said he did not think that 
the Judge Eisner ruling would 
Steve a national impact, but that 
he wished to withhold any further 
statement until he had a chance 
to study the complete decision. 

Officials of the coinpenation 
collection  section  withheld  any 
definite comment. stating that they 
would  base  their  planning  on 
whether or not the decision would 
be appealed 10 the State Supreme 
Court. 

Adams Heads 
Philly AFM 
PHILADELPHIA. Dec. 23. — lo 

one of the most surprising election 
upsets in union circles here, Jimmy 
Adam, defeated Jimmie Shorter 
Sr., as president of Local 274, all-
colored local of the American Fed-
eration of Musicians. Adams won 
over Shorter by a count of 120 to 
115.  Incumbent secretary Henry 
Lowe triumphed over Ike (James) 
Covington. 123-109. 

Other top-row officers are Harry 
A. Monroe, returning as vace-p.resà-
dent over candidates LeRoy Mc-
Coy and Oliver Pettiway.  Gus 
Johnson won the assistant secre-
taryship over John W. Johnson by 
a vote of 193-29. Herbert T. Berry 
returned as treasurer over Lin-
wood Johnson and Janie. R. Tyree. 
Damon Fisher Jr. WOO Out at ser-
geant at ann. 

Shorter took over the presi-
dency of the local in 1147, following 
the 13-year presidency of George 
W. Ryder. The new, prexy, who 
fronts • bend of his own, received 
his first big band experience with 
King Oliver. 

CORRECT PRICE 
OF VICTOR LP 

NEW YORK, Dec. 23. —Thru 
an inadvertent error, the new 
price of RCA Victor's 12-inch 
long-playing records was bated 
as $3.85 in last week's issue of 
The Billboard.  Price of the 
12-loch disks is now $3.45. 
Ten-inch LPs are $4.45 as 
stated 

Local 10 Walks 
Off With Gains 
In Pay Huddle 
NE W YORE, Dee.  23. —Local 

002 won • complete eictory yes-
terday (221 over the hote), rest ». 
rant end night club opendon In 
• mediation session in the offices 
of the State  Mediation  Board 
here. 
The musicians obleined lb. fol-

lowing package: Ill Now scales 
ranging in the vicinity of 10 per 
eanl above the old, retroactive to 
November 27, (II • welfare fund 
ematributed by ib. emPleYer of 
83 per raan per week or 3 per 
re» per rears pee week, which-
ever is loo, effective January lk 
(3) in epola  using  production 
&bows. an »crew» in bonus be 
»owl running over an » um (4) 
the New Year'  Eve bon » re» 
robed from 8.5 to 310 per ewe. 

NEW  YORK.  Dec.  23. —The 
Local 131/2 exec board met Thura-
day (21) with some 20 of the prin-
cipal band leaders working New 
York locations to discuss strike 
strategy against hotels, clubs and 
restaurants in the event a strike is 
(lectured  According  to  Sant 
Suber. 802 prexy-eleet, the baton-
eers lined up solidly behind the 
local. 
It was bruited that • provisional 

(Coatinued on page 23) 

Decca Buys 
Canada Compo, 
Toronto Apex 
NE W YORK, Dec. 23. —Derea 

Records has finalized a long pend-
ing deal to buy out the Compo 
Corporation, Ltd., manufacturers 
of Dec» in Canada.  The Ameri-
can firm bought out all of the 
outstanding  common  stock  of 
Coulpe, and will run the operation 
as an affiliate business.  Compo 
is one of the oldest and largest 
disk firms in Canada. 
Comps ha been headed by H. 

S. Berliner.  He will remain with 
the firm as president. Deno Rec-
orda' prexy, Milton Rackmil, who 
completed the deal, was elected 
chairman of the board of Compo. 
R. A. Chialait was elected veepee 
and general manager, and S. D. 
Roberts became ve sper and sftes 
manager. 
¡terca also acquired the Apex 

Record Corporation of Toronto, • 
wholly - owned  subsidiary  of 
Compo.  Apex  distributes  the 
Compo merchandise la the prov-
ince of Ontario.  George Offer. 
former  manager of Apex. was 
elected teepee in charge of the 
ann. 

Vinyl Jumps 
2c a Pound 
NEW  YORK,  Dec.  23.—Even 

while disk manufacturers were in 
the process of emending mien on 
records, the cost of vinyl jumped 
another 2 cents.  The Union Car-
bon & Carbide Corporation is now 
telling the record mix at 38 cents 
a found. The supply of vinyl, ac-
cording to a company exec, hal not 
been reduced, but demand out-
strips the quantities available to 
tinkers. 
The dlakers have been using 
title or no shellac for record 
manufacture, it is one of the prod-
tacts counted upon to fill 1st if a 
scarcity of vinyl  should occur. 
Shellac industry rpokesmen claim 
that they can continue to maintain 
a supply of material but that the 
difficulty in obtaining industrial 
alcohol would serionfty affect the 
u» of shellae for disk manufac-
ture.  Industrial alcohol it the 
only eolvent used for shellac. 

. 1 • 

AFM Toppers Huddle on 
'51 Web Contract Talks 
NEW YORK. Dec. 23. —Officials 

Of the New York and Hollywood 
locale of the Amerlean Federation 
of Musicia ns will meet In Chicago 
next week to confer with PreXy 
James C. Petrillo on the union's 
strategy in the forthcoming (man-
tiatIons with the radio and TV 
networks. 
The four networks have been 

notified that the AFM is ready to 
open diecuezione but have not been 
heard frorn as yet. Current pact 
expires January 31. 
Sam Sulmt-nnery-elect; Charles 

Nana  secretary.oleet,  and  Joe 
Lindwurm, radio •rei TV super-
visor, will represent New York lo-
cal 802 John OC Groen, prexy-
elect, and Phil Fisher. yeepee-elect, 

will speak for Hollywood Lend 47, 
Petrillo will act both as » nee of 
Chicago's  Local  10  and  AFM 
topper. 
New York has spelled out a com-

prehensive Magna Carta of TV and 
AM radio employment. including 
such conditions as a ban of re-
cordings from radio and TV sta-
tions 'III after midnight, strong 
wales, minimums, rehearsal paY 
and work eonditiona, etc. This pro-
gram was drawn up by the work-
ing radio and 'TV »otters, subse-
(Weenie getting the okay of the lo-
cal and, later, Petrillo. 
If the union reps adhere to this 

progrnm, tredesters predict a very 
stiff resistance from tbe web nego-
tiators. 

CHI MUSIC USERS MULL 
AFM 5-DAY WEEK EDICT 
CHICAGO. Dec. 23 —All musk 

users were talking about the im-
pending nve-day week edict, is-
sued by Local 10, American Fed-
erati on of Musicians (AFM) here 
(The Billboard, December 23), but 
as yet few of them have done any-
thing about t. Only one op, Otto 
gilet, owner of the Bismarck Ho-
tel, took positive anion. The hos-
telry's only mom using music, the 
Swim Chalet, will drag ita enter-
tainment policy January I to. go 
ta wired music. 

It's understned that the Chicago 
HO W Atsociation's members who 

met nut week, but failed 
to agree mi any unified action. 
O pe resolved to handle each prob-
lem individually.  Merriel Abbott, 
Hilton Hotel chain booker who has 
charge of Stevens and Palmer 
House entertainment. said she will 
cootinue to run the hotels' two 
major rooms  seven  nights per 
week, using  Lou Diamond', mir 
as relie), Pay Hey. of the Hotel 
Sherman, said he will operate the 
Porterhouse Room of the hotel 
seven nights per week, with • re-
lief  ark  spelling  Prank  York's 
band.  This, coupled with reports 
of other major Loop ope last week. 
means that center-ft-town rips are 
agreed to run seven nights per 
week. 

CCOA Arlie 
Only positive action le come 

from two meetings of the Chicago 
Cafe Owners' Association (CCOA) 
thus far was appoinitnent of a 
committee Friday (21). Thia com-
mittee will diming • program to 
be prettented to members.  Ap-
proximately 45 enre. »Presenting 
some 40 spots, ranging in size from 
the Cher Paree to lounges, met for 
two hours Thursday (21), but no 
action could be agreed upon. Three 
alternatives were presented to the 
meeting:  (1) To cut all muse, 
even to the point where an op 
might be forced to close; (2) to 
cut the number of musiciens being 
used, and (3) to attempt to millet 

Local 47 Votes 
Incumbents In 
HOLLY WOOD, Dec. 2.3. —With 

one exception, the incumbent John 
te Graen-Phil M uller Local 47 
ticket was returned to office.  Of 
the musicians' local's 14,500 mem-
bers, 9.400 mereben voted.  For 
prexy, te Ciro » retained his post 
with 1,927 voters al opposed by 
Cliff Webster's 1,349.  Mort Faber, 
running on a third ticket, pulled 
only 102.  Fischer was returned 
as veepee with 1,757 votes, against 
Van Gateemod's 1.354.  Recording 
Secretary Maury Paul came back 
with a &Irons 2,19e, against Jack 
Sewell'. 1225.  In the eleventh-
hour prior to the election. Paul 
was sued for bbel by opponent 
Sewell, who asked $250.000 dam-
ages.  Financial  Secretary  At 
Meyer's 2295 won over John De 
Rubirtis' 9841. 

Trustees pick ed included John 
Clymen, Bob Hermon and Vladimir 
Drucker.  Board directors winning 
were Warren Baker, Vince De 
Rosa. Bill Atkinson, Doe Bando 
and Don Merrft. Atkinson was the 
sole member of the opposition's 
slate to win, topping te Groom-
Fischer's Joe Mullendore by 1,705 
to 1,51E  Difficulty in tabulating 
the votes (took from 10 p. et 
Monday until 2:M p. es. Tueeday) 
will  bring  recommendation  for 
Local 47 to go to voting machines, 
u used by New York's 808. 
lit': .. 

opt In » concerted program to be 
determined later.  A vote on the 
first plan indicated that this plan 
would not be followed beca me 
many ops have entertainer pacts 
which run after the December 24 
deadline set by Use AFM. On the 
second suggeftron. it wee revealed 

(Continued ma pave V) • 

• 
• 
• 
• 
• "ROW DEAR 
•  TO MY 

••  HEART" 

• emu  ORRITION • 

TM New 

neftewie and Wehno MIII 

Me/ Orminrey, M. TM le, Pt. Y 

A GREAT STANDARD 

SWEET 
LITTLE 
YOU 

5,3(1 CCO/CagriCso 

• 
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inielltal elite 
fon. 

leCA Vi e * 
EZIO i'INZA claims he's au 
opera star because he was an 
unsuccessful 7-day bicycle 
racer. Hearing him sing after 
• race. a friend suggested 
that Pinza study voice. 
At the Metropolitan Opera 

he sang so many villains sall 

convincingly, critics callad 
him the "big had wolf of the 
Slet.- with "South Pacific" 
his name became • house-
hold word ... his voice a 
revelation to millions up and 
down Main Street. U.S.A. 
Wc are proud and happy to 

welcome trio Pinra back to 
the RCA Victor Red Seal 
label. Soon to be released: 
Pinca's album of hits 
(with Fran Warren) 
from his forthcoming 
MGM film. "MR. 
IMPERIUM." 
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• 

Only MG1 has these 

Ç , 

I I I) 

BILL FARRELL 
MY HEART CRIES FOR YOU 

YOU LOVE ME 

THE IIIUJOARD 

WS NO SECRET! 
J 

BILLY ECKSTINE 
BE MY LOVE 

ONLY A MOMENT AGO 
78 RP M - M G M 10799 • 45 RP M - M G M K1 0799 

78 RP M - M G M 10868 • 45 RP M - M G M KI 0868 

JACK FINA 
SONG OF THE BAYOU 
BALTIMORE RAG 

78 RP M - M G M 10869 • 45 RP M - M G M K1 0069 

MEL TORMÉ 
UNTIL THE REAL THING COMES ALONG Ira, 

tsy ._e  A FOGGY DAY 
M G M N on- Bre akoble 10874 

we, 

HANK WILLIAMS 
MOANIN' THE BLUES 

NOBODY'S LONESOME FOR ME 
78 RP M - M G M 10832 • 45 RP M - M G M K1 0832 

BOB WILLS 
'TATER PIE 

I DIDN'T REALIZE 
M G M N on-Breekohle 10836 

MeM RECORDS 
THE G U A M, N A ME  IN ENIERIAI N ME NE 

71, 6.011eDi eV/  rtea •0•11  hi 

.1./P '1'&61 RECORDS ARE BETTER THAN EVER f.if 

Ht% 

DECEMBER 30.  195 0 

THE BILLBOARD M usic 

Popularity Charts 
HOROR ROLL OF H1T5 

The  Tones 

Ibit 
mdt 

J. Tealessee Waltz 
. . . I, Pee Mee Rim fial *OE Itemarl -1 .1 0 « . M . N. M ON 

fl S pv.ajLASDE.;  n.11, D6011.120331.  133/1.1 . De .* D ., 
Rlor 616 Fee .. W art V 20-39/6: E Ilrelee De, Peal 1.31D Mire 

•  V DO D., Pee *to Rio, V D6.11. 0,1 Pu•t• 0.3, 04 11 . lud o II, P. PA M IA* 
J. . and 1.0. Skeet Dec 4.6121: Jo 51611 ..P. Wesbn OW, Ce/ .0610 

U M * * Dr 171)6, Lee Paul, C. 1)16. J. Ja wed ,. W A Da m 71.1 
I hoer DM. MAY 1011bei 0 6.. 4661.1,66 *D e, EhI 419. YID LAI., 
5 .1 3101 S. D e, I,. MIES 

ELECTIICAL 171411SI711 .11 . 1110411 .  l mione M M.. Re A. M en 
. .1. Re mi, % sane Ha* CAC , Sirdra, 1.0. Pep, Lii..- Weei Al.. 
Nalonei, 

2. 2. The Thiag 
Grer -16.11*. Sp 161111, IB M/ 

RECORDS AVAILRELE, 4 .. Bra0m...R. Ire OW, Cr., 601), A H r. , 
•  !le , P., Col *oaf, 1. 1,61,11. *wow Orli. Landon 47.1, PIlLO rare. 
V 10.646e0 1.0 III 02017.0. t e iagur Ott me sm., Ston coo . pee Dr, 

V  Kr, Or 27150, S Jrawri, Dane 713; S. Re eve,. Roder 
U N 7. tolier Ow. MGM 10416.1, Alm Cat , V 71 .111. 

1.  *ear . .  Ra mo n . 1•17anes M aier I. IS 111106).. 
ges I» 04110,4 

3. 3. Harbor Lights ... 111 iwve ki1/101 ard 11. .11 .4--111. ./  OISCARI 

RECORDS AVAILAILL R. Art5•772 Orb, Cl. 11111, I  SM ., bier niinm 

R  Flanapen Drk,  V 20.3.11.  0. Coffin, CII  NI ,  S ne,e. NI    
(4316-1 H. 13)11.754  .5. Coveh-L  Wirer (61, Dr 412191 G  00.61,6., 0 1 

17 .4. L. Ralre.C. Ina mto Ore. Len . 701; O.  Linen Dit. Mee 
5555.  Roe 0,5, Tewee 00.6, She ivies Gro, MOIR 161175,  Clew.). AY ., 

1130 S Lere..0  M II, De* 711 

ELECTRICM, TRAIISCRIPTICA LIBRARIES. lende  Lera an ., PM* 
650 Dere. 411 . 1* *  7ho m . 15. earnewn, stee.d. 

à. 4. Rudolph, The Red-Nosed Iteiadeer 
. .  Be M oe/ 1.1. -1 .110 . by It. 

RECORDS AVAILABLE, A. $1510117, Coral 01/1: 0. Loon,  ,I1111- 7E% 

Sou On. Ga »II); e 141007, 07. 02690 I. 
A. Derry•Heere eows.  nE: A CARA. C•61  lee•061. Ye, IMO: 

L. Ma mie Det, ue  M M bee,  20-31.110 10 05414 Slari, V 21.1114 

•iSagee  C.454282, P. EWA Leo « eon Tel B . No 
loo 1051i L. Con. Abbe, 15001). Bah Roarewi .41 35001, 1., MIA 
Loa*. 740 

ELECIRICAL  TRARSER1711011 .. .RIVE Ja me 
coito, move A ron,  L•o weetb,  00.6  Fe ., 

IMA M  1 .-Weein, Slio Coo, W m.; M e mo. oek.  S .M . 
M ode m 

4. à. Nevertheless 
. . . I> HirE Ray as Ben  ID te rn usu., 

F r .  N NE M A 'IAA Lace Soir  
RECORDS AVIJ UI NEJ R. Aram, Cs• 11 . - R Flenver  vie111/0-3.0«. 

F le nu, Il.. flat 72. 1.4 7. Merry 071, 4510 10 .2, 
Ilene .. Den 4/35), P. 7061.). OW, 061 66.6.1a, F. Sin... Cal 3•014; Ihe 

Driver Yra) Modena, 61.100  AMU D  USIA .361 .. 

1 .11SCRIPTION LI MA N . C N N Gene, on. Capitol; 5.11 
7 .011.  10,71 W.1Ik  •1141 meo. Aeloweet  Joe . OcareN1.1.1 .6 WolernOlee 
PW. Te ma.  liar Harr... CFinee, 

II.  6. My Heart Cries for You 
IT Cad $IR . MI Peo, F.b-PMIAled W I mery Mall.  MSCA19 

M O MS avar um.s. G.  10.1 , Co M el, Al 

IAN D. 51 ..11. Moe 0.1, V 10.)77/1, J. WIte . Cl. 14213. V. tea m DA, HD 
11.113, O. PerreD 610.6 101 .1 V. Dan , 110 336). E. Kn et-Red Mee, Diet 

J  0. £4111, co, "046. 

ELIDTRICAL  TRANDEDIPTION  111111.411 0.  Len.  0.770M, 1461.**i, 

6. 7. A Bushel aid a Perk 
• . 07 FA A 1 .115 -1 .1 .e by Seto NSCA M 

F . . melee/  aed DeiR7 

RECDROS AVAILABLE. P. Coe R. 7Atee .. A me 0,5. V 00.1614, D. Deei 
CM V10-«; J > D.*,  Drivill OW. M . 10.00; C.  Ore àeset 
am. 14.11 .-R  Ore, 040, 1,01; W. WA WA ,. * rely. Cr 1.2 51 * ern 
Shirr ,  Sc he. 0.6, Dec M U; 1. • la 0. 041  Bane 716 

EIECTIIICAL TRARISOROFT1011 LIBRARIES, Dee m . RE A Sum .; li .ere 
ncerne hr Ow.  Banie  LeweVer16. 

8. Frosty, the Slowinaa 
I. Slem lI C. aM  to NM 11. Mi me (VIII 

RECORDS  D. AJoy. COl 111.07: M.  Car 6.0.11; "Two) 
HD  M ee J. taeredi1 Rene w. , 1.755 511.72 75. 11 •601....  CI* (10/1 

J. M ote, O NO *IDS, R. Frey, DeC * De; D. Linguae.) C.S, Dia 41237: 
J Or, . • mole... Nay OA. Cm CA) 1019  07,177.1  voe .0. 0.06 .7 
7727 V 116.31 OW, V 10.5503  R 1)..n. V 11.0674. 

ISECTRICAL TRA MICRIIIION LIBRARIES. Bob et...4. w ee. r.K. N M. 0, 
Coitol. M1.1.Ileo, M .A .; W or m Ae  Geneo 56. 440, 10, 5.1 44 

7. 1 11v Love ... 0; P I Duran6, 411.1.11 PerrIA Md M AI Coete -1 .1 .11 be VI M 
1ASCAP/ 

RECDRD1 AVAILAN.E., 4. IMMIt, Cost NE10, B. CAsby.J Aleurdee thoin• 
V Ye .. OF1. 0.. 21, ,  2 . , 22,  . 2. CO, 01,131 D. bey-C. [Ant 0,0, 5,1111DO. 

0070, v5,41.1610, P.  54514, 6. 571.51, CS 1151, G. Leer *, IS 
17111, P.  40er Deli, ree 3493, R. Gee Ort, 0454 107 .; 4. U M, 

CrI D1006; J. M own, Reimer- . 360.0 .. 
attnnce TRAIISCRIO11011 LINCARIES: Allan Reino-Jerene form, an . 

rm . Noe  Rotkion, Sue . ,  D.D 
4 441 W AN, Mi Nit, Nero A more, 

N. 10. Nokia, of in 
• • .II Wow h e a  let 141 . - MbIlsled 17 Me et IASCA M 

F r. the INGO Ohn, 7El me IAN, Woolf 

RECCE « AVAILAILL sae,' ex. 0.0, Coei IONA: O N o , Do 27114; 
A. leon *P. West. OW, Ca01161 1106; 61. 1,614, Derelial31661,, A511.60271, 
S. vogh m . N ON E. Fa h, V /0 ,01. 
ELECTRICAL ERAFISCRIPT1011 LIBRARIES: TM se e , M . N . a.. 

L . ..  Ileb Cenor 

ve, R NI N.; ; Nie'RO OM 0011 DE HITS" la • re.rile. oidonarli ani  kW . 
th Ant  nes tee* coirri.lved  by NI  11111 . ..  Ike  el  e/Uer l  .  be  mar 
16e 0.11.66.1 pineal  Siniply write r wInt PeDii)her.  1364 Imahno, 1 10 T ., 

ma * moils .111 W M urry W ill. 

• , • ..... I  1 .....  • 
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DEALERS! 

OPERAT ORS!  

DISC JOC KE YS! 

TIPS ON 
TOPS FOR OPS 

LeJe,hayen owner af 
I. A Operate, Ore Stop S,wce 

quotes mop, op,'rr'o nLu y beuth Cu 
,pp  her,  n ploy 

THE SIDE? CAPITOL NO. 1326 
BENNY STRONG'S 

"THREE HANDED WOMAN" 

/for M ugs! 
POPULAR 

78 45 
"MY HEART CRIES FOR YOU," 

"MUSIC BY THE ANGELS" llarry Blakely _1328.,__F1328 

"untE ROCK GETAWAY,""TENNESSEE Willi" 
Les Paul  _1316__F1316 

"THE SHOT GUN BOOGIE," 
l AIN'T GONNA LET IT HAPPEN NO MOUE" 
Tennessee Ernie .  . ... _1295....J1195 

"AIN'T NOBODY'S BUSINESS BUT MY OWN," 
"I'LL NEVER BE FREE" 
Kat Slarr Tennessee Err ie  _1124__F1124 

"tt BUSHEL AND A PECK," "BEYOND THE REIF" 
M Whifingl Wake4   _1234 _F1134 

"HARBOR LIGHTS," "NEVERTHELESS" 
Ray Anthony  _1190__F1190 

"ORANGE COLORED SLY' 
Hal -King- Cole-Stan Hanlon  _118i_J11114 

"011, BABE," "EVERYBODY'S moors IOW 
Kay Starr  — 121L_F127à 

"I'll ALWAYS LOVE POI" Dean Marta  _10211__FI028 

"I BRUNO YOU A PRBDIT," "BUTTER Mi ni" 
Buclay Ilbbs.Deoce Spriggens  _12BIL_EI288 

"DISMAY OF DE VILDE KOTCHKE," 
"RAW CALL RAG- M ckev Oslo  _ITIII —F1284 

"HOOEY DUMPTI HEART" Jan Garber  _1292 _F1292 

"AT At CHUG k CHUG," 'WHERE ARE YOU!" 
Peggy Lee  _1298__F12911 

W ESTERN 8. FOLK 

HANK THOMPSON 
A Nioue.n Heart and a Glass of Beer"......._1321__f1321 

RAMBLIN JIMMIE DOLAN 
' ligt Rod Race  _1322__F1322 

LEON PAYNE 
'Because You Loe Me'  _132I _F1321 

11114131IN JIMMIE DOLAN 
•I il Sail My Ship Alone"  — 952 _F952 

Week ending 
DEC. 30, 1950 

He gave you the hit. "I'll Always Love You" 
. . . Now hear his latest  • 

Mucked lw 

"I LOVE THE 
WAY YOU SAY. GOODNIGHT" 

CAPITOL RECORD NO. 1342 on 78 rpm  • F1342 on 45 spas 

Hot Sellers based on 
Actual Sales Reports 

AlO W RELEASES OW C a p o/ 

= I 

m ini li me 

NU M ONVOI. 

OVER AND OVER AND OVER 
THE MOON WAS YELLOW 

fAND /Ng W ON/ WAS YOUNG) 

1343 

—  
Noca 

Ilif 14111f 

,..)., .0..› 

IF .7." I LOVE THE WAY 
YOU SAY GOODNIGHT " a 

STif liner SANTA LUCIA 

PAGLIACCI 

M T Slitli DEAR DEAR DEAR 

AS TIME GOES BY -, 
- 

V W BUIS 
.. .. .. 

SONG OF THE SUNSET  • 

MENEHUNE LULLABY 

,,.,. „„, 

• 

in H ic ur n 

DON'T MAKE LOVE TO MARY  
OVIIN NAUI), ON YOUR HINDI 

CHEATERS NEVER PROSPER  

61.1 foul 
- --- ---- -- 

BUTANE BLUES 

I GET THE BLUES  

SRO 111.1ÉTTA' I HOMINY GRITS 
IT'S MY LAZY DAY 

- .. 
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pp 
an armful of hits 
by JO STAFFORD 
with Paul Weston 
and his Orchestra 

"IF YOU'VE GOT THE MONEY, I'VE GOT THE TIME" 

"THE HANDSOME STRANGER" 78 rpm 39130 33 1/2 rpm 3.39130  45 rpm 4-39130 

"TENNESSEE WALTZ"  • "GOOD NIGHT PILLOW" 78 ,Pm 39129  33 1/2 rpm 3.39129  45 rprn 4-39129 

"USE YOUR IMAGINATION"  • "WHERE, ON WHERE" (Both Iron. i'Out Of This World") 

78 rpm 39049  A3V, rprn 339049  45 wen 439049 

"STARDUST"  • "YOU DON'T REMIND ME" (From i•Out 01 This World .) 

78 rpm 39056  33 1/2 rpm 3.39056  45 rpm 4.39056 

"TEARDROPS FROM MY EYES"  •  "MY HEART CRIES FOR YOU" (Beth with Gene Au1,Y) 

78 rpm 39086  331/2 rprn 3 39386  45 rpm 4 39085 

Cet A Heed Start On The New Year 

-str"-i'd"ICOLUIVIBIA Oe RECORDS 
First Finest Foremost in Recoeded Music 
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 11"1 "À "  Music Popularity Charts 
I MIIMIMMO104011211 MR3111111M12.  11111211/1110.1111 M .1 .1121111 111101111111 11111,1111 .111111 .0111 0111 RIRMAR1111 /1/ 10  

• Records Most Played 
hy Disk Jockeys 

ea rape . rmeramil Ilam midea• MD, II and n 

S ava 1 .1 ar. In m ar . ..•  al . war tar edit« area in meal se a. 
ne w Amii w ale ar . eare Ads ... . m a« e. flAn. ase sr . a is• 

Snt .01 a 5,545545. sane or la m le a ean .ai te Mal a ea M a Rai iS it. eac 
Ftealria as . Pa I nitres . es  St mnI las ea . 

•011,17. 
..S. I Lae I This 

eate .•1 Sue 

6 1 I. 911116, 1HE  P Blurb   
vnetendow. 215147.14 .-1111 

6 2 2. TENNESSEE WALT/  P  
111everr MISSI4i  CM1552414S-2111 

4 8 3. MY HEART CRIES FOR YOU... G. Mitthell-M. Miller   
. C•1111109 47,  11131.114-412A1 

4 4. HARBOR tIGHTS  S. Kne   
4117111111110T  131/1, 201; 

14114701 -41024 

13  6 5. NEVEREHRESS 

11  3 6 BUSHEL AND A PECK 

19  7 7. ALL KY LOVE   

P Weep   
CainineollZ  133/14I U-13 4.4 

B COMO   
braexo•wio,1451.7•5.30-.5be 

P. Page    
wen mesa (4ieees-Ascor 

13 22  8 HARIORUGHTS  R Seem«   

4 II  9. MY HEART CRIES FOR YOU 

11 13 10 THINKING OF YOU  E heel' Whdergaller   

9 9 II. ONE FINGER MELODY   

10 12 17. NEVERINTIESS  R Flanagan 
•  V101,20.2901, 14.0471404 -25Crle 

13 13. RUDOLPH. 1HE RED NOSED 
REINDEER  6 Ater   

Eal(7111 .212  03,1675.-ASCA. 
-  IF YOU'VE GOT THE MOREY 

EVE GOT 1HE TIME  E Dalford   
1.4516.1 », 

(11.114111 -1181 

ROVING KIND 

NEVERTHELESS 

TENNESSEE WALTZ 

3 5 15 

9 15 16 

5 9 17 

V1711120 1111,141047.3411 -ASCM. 

D. Shore 
eosin "Mk 1411147.2110-A5 .1. 

1171020 1901 115141.5101a4iSCAP 

F Sinatra 
L13,14•S -ASCA0 

14 17 18 HARBOR LIGH1S   

2 20 19 BE MY LOVE  M. Lan   
K M114-1.161, 1.1.41.1321 -421.11 

20  143 HEART CRIES FOR YOU. ..V. Damon. 

• 7 - 21  THINKING OF YOU   

14 II 22. ORANGE COLORED SKY   

2 - 22. NEVERTHELESS   

G Wee  Miller   
coi74,11027, 041411-MI1 

R Anthony   
beanie (.5.1.10-.0301. 

J. Stafford P. Wake   
Car70111162. 11111.41‘ 

4.54.110 -21111 

1 - 22. MUSK BY IHE ANGELS 

3 - 25. THING, IKE 

1 - 25  WHITE CHRISTMAS 

9 14 27  THINKING OF YOU 

I. kdhony   
 ennenne 24111110-A9CAP 

Ala mo 11114141r 148221421145 -11CAP 

B. Vex es   
mallneUt 03/1.227-4 1C Y 

King Dale Ertel. Kul.   
CA071111114  01.0FLIO H3021. 

F. See 
. 110)9014, (13/41111; 

1431441.21 -AS UP 

V Dawn   
 imniernissas; fesneffnes 

A Godfrey   
4C701.11041C I45/4.1111, 

13331.121-11111 

  Crosby   
...01,4117711, 14120217711---ASCAP 

D Clany   
...gnome renitISS-alcar 

L Pod 
 0.41111311,  143121.111 -ASCAP 

F. Led   
oweefeseas; teMegiet-S el 

3 30 28  LIME ROOT GETAWAY   

7 - 29 NEVERIHRESS   

I  30. RUDOLPH. THE RED M310 
REINDEER Et Ordbf   

• Songs With Most 
Tv Performances en Tele-Log) 

It. RM . Mahe l0.11 lause s eer  U. neider m d 54 aa med urdat m ria 

Amara. mad.. . M•darr. * MOM Madimum W m., name ad mead, 
O .IPe eau . ela . 5 Mu V. aid ates as sun« Ii 5, al .ue wawa 
lavA a .9. 41 at 54 i é  a a maals li re. . • 
a m For a . au . on  . ..a 11 Ma . 10 ga . M e  acosatal • M .  
.11. • Sa s li li a SU el m See ozolle . sco mer . e m is M. a sS4 

M a .1 m eow 1,4 te 20 
la 
Ms 

I. Lea Cuct Is Cmilm la Tma-114141   ISS 
2. Oa S aw CM * 90 -...,  I» 
1 Oda , U• Itrel me4 weee-• gem  le 
. Mime Otrissna -érrlii   In 
J. D•i mmi i• youm”--aaaide   120 
ê. R M.. I rm -1104142   11S 
Y Ora tam fir Ve•-•ell•   100 
4. 114e nim -awn   102 
1, M artrelen -lindlard    10 
10. In W m My. se lea 11•0.4-Marris   OS 
II. M id dd • hoi -ar ms   a 
12. Mien am ii 1.4.9 -04.11a   70 
11 MY . cies-cee.   05 
14. IS Me 4 O m -ar m   to 
10 Mum Up Mir Oiere.. - .1.111.0   15 
. . .ea . 1.1.1 -111 . .   50 
U. It, • Leal, Os ocan-we.   SO 
IS Sa w ale -P .m .    50 

Ill 5.50, Weade .1 -11S.O.   4"5 
21. All 

19. Palate -O V C 

le L..-ells   40 
U. Siddi Rer -ei1.11.    AO 

Lk Te m . Mau -Acid.narr   4o 
M. IIIIVer a 11•11 -11...se   a 

5. were,. ....- N....   20 
21. rada- Mist   20 

20 
to 
n 
lo 

ST el . .. Ce . J.  5a. 
a. a  2.0 CM 1M 're-.in 
le. tLa Or Gar -Marair   
P. Ices Or It Men -111Mia 

Preemx 
Joss Abed. WSAI, Cincin-

nati, is expanding his recut el 
shop via the addition of a 
classical record department.... 
Setts La mbe WMTW, Port-
land, Me., has snagged another 
dally hour aegment for his disk 
show, making a total of 4714 
hours • week of air time. . . 
Rrn Seta WLDS. Jacksonville. 
Ill., ha. succeeded BM 14•yer 
on "Request Time." Meyer is 
spinning 'ern now over WSMI, 
Litchfield, /II.  Ron Barkley, 
KEES, St. Joseph. Ho.. has 
taped a couple of show. for 
Liberty  Broadcasting  Com-
pany's network program "Die 
Jockey Roundtable." ... Benny 

WMID, Atlantic City, 
has launched a new Monday 
thou Friday evening show. • .. 
Bob Story. WNOIL Norfolk. is 
switching to WCAV, same city, 
to pilot two daily disk shows. 
He also tees off hi. own video 
airer on WEAR-TV.... Jerry 
Roberts. WAAT. Newark. N. J., 
is launching a TV show on 
WAAT's video outlet. . . .Bob 
Long. K R D U, Dlomba, Calif., b 
back on the air with his two-
year-old alter, which originates 
from Fresno State College, 
where Long is a freshman.... 
Tom Brook., IVPLII. Hunting-
ton, W. Va„ reports back to 
army eh forces on atuve re-
serve. 

Pete Idelbone. self-styled 
"Long-Hair," is learning to 
make with the d. j. chatter for 
Brooks.... Polka Ring Victor 
z.mbnnki. PATE, WaterbDrY. 
Conn., and WAVZ, New Haven. 
Conn., aired hi. annual Polie 
Christmas show Sunday (24) 
for the 17th year. . . leek 
La me. ex-WOR. New York, 
has joined WPAT. Paterson. 
N. J. as d. j. on station's daily 
"Club  .. Johnny Pesky, 
ear third baseman of the Bos-
ton Red Sox, recently took over 
01. afternoon d. j. mg on WBMS, 
Boston. Show mix. wax and 
sports chatter.... KWBR, °e-
lect Calif., has added two new 
spinnen-Joe Adam, vta tape 
from Los Angeles. and Pal 
Henry. who spins from t to 6 
a.  reek Harmon. WRFC, 
Athena Ge., is eruseeing a new 
give-away  program  “Relay 
Quit," which replace. "Jall, 
birds." . . . Jack Farmer. ex-
WATL. Atlanta, has joined 
WIBB, Macon, Ga. . . . 21111 
Rundle won  the Cleveland 
Plain Dealer's annual poll as 
Ohio's  most  popular  disk 
jockey.... We.  WICC. 
Bridgeport. Conn, has been 
called to the service and Fred 
Allee ex-WNAR, replaces him. 
. . Hal Douglas, who also 
resigned  from  Dridgepon's 
WNAB, has been succeeded bp 
Pen Stinnonson. . . . Demon 
Murphy. KGGF,  Cofferville, 
Kan., mo wed • 25•eninute re-
mote broadcast of Charlie Sol-
ve% orb at a Memorial Hall 
dance this month and featured 
Spivak wax later on hi, "660 
Club" program. 

Cirnmix 
Joe Girlie& WTHT, Hartford. 
Conn, who has own kidisk 
'bow, has been phaying his own 
cutting of "Chug-a-Lug. Drink 
Your Milk." twice daily since 
June, and  the Connecticut 
Milk Producer.' Association re-
cently Informed him that milk 
consumption In the ara hail 
increased as much as one quart 
per family. . . . Bill Willie 
WHEN, Providence, takes a 
few minutes out from the pops 
each a. on. to ape "The Lord's 
Prayer'. He'a received nearly 

5.000  nods in the last ID 
months. And most of then, are 
from teen-agers. Will., la now 
working out the ume Idea with 
Bobby Wayne'. London waxing 
of 'Vision a Bernadette." ... 
Paul Dixon. WCPO, Cincinnati, 
has authored a booklet "Life at 
WCPO  With  Paul  Dixon," 
which was on sale during the 
pre-holiday season. Proceeds 
went to the Cincinnati Poet-
Firemen's 'MU. of Dee." 
drivp. 

• Best Selling Sheet Musk 
... bee o• rape. receive, 0•<•••bar 20. 25 oad 22 

M . laud en a . ... .1 leas ararc en .  Ill 1. . ....••• • m ead tee met 
6.• el, Co ..... sae its M an.  Sa m in la a smut . u srmau ma . if IS .. 
IF, ”0..... to. a .n • .... ila las.... tsros 4. so, imps ea . ei aleMn so it a . . 
ea ra mls. 

POSITi a 

m eal ran I TM 
lo eateryeal .er  

5 2 I. IMINESSEE WALTZ (R1  Auel-Rose 
8 1 2. RUDOLPH. 1HE REO-NOSED REINDEER 91 SI Nicholas 
8 3 3. FROSTY, THE 910V/MAN 1171   Hill It Range 

13  5 4. HARBOR LIGHTS (RI  Chappell 
6 7 5. DIE DIING (III  Hollis 
6 9 6. A MARSITHADOW WORLD (IL)  Skipirelterenein 
8 6 7. A BLISTP AND A PICK 1ii) 6H  Small 

12  4 8, NEVERTHELESS IF (RI  Mood 
17  8 9. ALI MY LOVE (111 .  Mills 
2 - 10. MY HEART .(RIES ROO YOU LIN •  Manes 

8 II II, WHITE CHRISIMAS ID   .8erlie 
I - 12. EIE MY LOVE (F) IR)   Miller 
13 - 13. OUR LADY OF FATIMA (i)  Robes 
21 IS 14. LA VIE DI ROSE 00  Na m 
8 15 IS. WINTER WONDERLAND 011  Inpinemmeine 
10 16 16. All ORANGE COLORED SKY (R)  halt 
1 - 16. 10 THINK YOU'VE CHOSEN ME DO  11414018 
2 - DI SILVER BELLS (FT 91  Velged. 
2  18. SILVER BRIS (F) (121  Puenamt 
15 10 19. Tim m of you ifi 00  Maki 

7 13 20. SANTA CLAUS IS MING 10 »MI (81  FM 
mr. Oa tii Uri a m•nriae el OW *. •M•1512 •• Me Met m e ~ wen % Os 

a m um re m al IS pads la . 

• Wood's Top Twenty 
RIS1,10e 

M a. Laa 1 las 
u muidedtrad  M OM  W arm 

1  I  I.  twee ono name. 
REIN KE,  SI M.  21. Illdala 

4  2  1  I TAUT I IA11 a 1100171 TA  11 .1.110•0110/  I ffla 
II  1  S.  C010111 .1. 1.1.11  W O  .4«.., 
4  7  4  101. 510 IL M1111101.  Pidorldi  .Plor Mkl 
4  4  S.  CmilsreAS II M AM MY  la a. O eI  Ilea . 
It  . it Surt Wad   tee  .taa a -
l.  5  T.  11044. U M   ge. 1.11   m en 
1  -  l  111E T11114  1 .1   Mali 
I  12  9. UV 01111511122 M al  Ole .1 Re .   
SO  11  111.  KAYE I TWO nu Lunn   ...  lith e 
2  10  14  FERRY BOAT I.  2 .1.01. ..10    
IS  11  1Z  AS103 OF 110SES  21 .1s112•1•1111   la . 
5  II  O.  I 01115 SeW s111 OWE  Fa  ,a,........ ., ,, 

5  10  14.  ORANGE C010 .0 5«  11 .11  Faa 
1  I  is. Amin LLAVES   a w e   •,....• 
2  II  is.  ALL In LINE   ale 
14  14 il. IT I WERE A W OR M  Ota Ili IS  tier. 
U  LI  I4.  SILVIO COLLAR   Mr Iltels M.  Mo ms . Mira 
a Le n. 1 LEAVE IT mar in Ai mane 

.00211   Sri Illmly I.14  • 
I  -  M.  M ITI WALTZ  Olean  Oalml 

•• •14••• me rem a no Ill . d ea a W -

• Songs With Greatest 
Radio Audiences (AC!) 
5„.., 5,.,,,_,....._ 5_5. ,......‘ sseed en sysysIs 5.1 . I. Nua M t 

Ga m re 1... A m.  Let a Neul .... eia A Is m .. ere m. Cam . Ye a  Ile a s 
n S. , . man m a i.e5 m a ea ., a a m .. ¡CI a IS . .. a . . Ea . la 
Me art, SLY. Cwt . Ia . la CS ., IS. Cleane anas in an m mas.  Yard an . 

.  le W.. . u. .a• as 0,0 id. a .. . ale  117. a,.  . * mob 
oar és . ome 511.• 

Fi IMSYYS  er m  1 . 11/11 W . .  Il ... A leis ..  la are  •  1. »sea  I . . 
Sn e ouitase a re ...  is re . ..a es Waw a w ar coo . . la . . . HI M ... is 
um I. M ate 

To 1..',  1147 be ea Gate  Ra ma. ...  a m . . III. leak n maree . al  3.1•0  51. 
II I  IS O ower me . M Y Y am e. tile m aul m at e I . .. . . .... . I. 
m a ., •• ialla a rr . ealem Yin i.e . . nme be /Me  I.e  Will 14 smo msed. 

ims. mno Fide. M ara . IS, 11 am. 024 maro TT *. Ormerlar 32. I .....› 
Ail Illy Lee III.  IMM -ASCAI 
rr Mel. It N . II/  Salerrao IMo m-YSCAP 
Ad m. man My   Orlsalm -AICAO 
Mu Tl.. lai Me Ill III  11.10 -RSEAS 
. 41 is a Pak. A I. IS    F- N. 111. .-150 . 
M a .. i• 100 .1 Ili  .. . -ASCal. 
Cad mus Widen III   Ormir-4.1241 
Fiertr 1M Smornie• 110.  le li lamr--1101 
Oa IS TM» Fe ause 110  . ...... . ..11 .--.12 .1 
Iffler Sae III    Ovoride -aSoar 
I A. lard 141  Cu muli  ASCU 
M r Mite De T .. OR 010  MAle  AK» 
la M ar Rao a Lae adea W  I I rairia -iescar 
.. .La.  Jae aTia. Se   Ili3O.,  AS UI 
Lam Lae i Cdr. C. Minor ID  1.matord•-...CAI 
ri mmuu m red, A CM  SliMimierrater--ASCAO 
SI HMI £IY1 Ss' Mu is  ima m  As ua 
Mena . IF) Ile  aimorIl  ASC.41 
4451 a raw, at oleo 5 Ilmr il irb  OMM a 111 . -As ul 

0.,  Wise  III  larle.-ASCA1 
.....0 W ed SM. As a  Fr .  ASOM 
Pairku  Ill  li m mor Mare4 m.-ATCA1 
Pe a 11.0 Ill  O a, al 
memo, tlie 140.114m1 » g m al  fir 111041m -ASCA1 

S M, 114116 Oil  14....L-A.4 01 
Te mo me VM M CIO  .M.A. Mm -0141 
Siam U. 1M  U M -A WN 
Tar Thloo MI   Men MI 
Tlialm d Rio OS OD  lowie-aseu 
To Tille VW* Cieda 104 CM  Va mm -ASC4 
1min Ma r l a inb CM  Ilertn-A1CAI 

•17 =  1 



14 M USIC THE BILLBOARD DECE MBER 30, 1950 

BIG VOICE! BIG SONG! BIG HIT! 
OVER 50,000 LAST WEEK   

*pre hveres 

1̀1 Mt WY 
78 RP M —I0-1561 

45 RP M -49-1561 (The hit song from MGM'S "TOAST OF NEW ORLEANS") 

This week's 

m.e... RCA Victor 
uYeeee ye al 

Ship. Coo n PO Poe.. bel••k & Deteeshe• JI 

P OP UL AR 

EO M MO WN awl his Orthedra 

The Night I. Soong and 1 new 
So Itreigif 

Trani lltla Woman, On 
20.1902 —(17.4007) . 

111141 RANIGUI NA his Orchesha 

I lioneintier ihr I•   
Ilrautifial  2.1.100R--, 17 :J. 1̀11• 

DIE FEM ME SISTERS rifh 11060 WITITERHALTER 

and his Ortbasha 

noun,  lh .....  Sally 
hat Did I Ilk, 

20-t009 —(47•4000) • 

THE THREE SUMS fad Ow n 

It, se ..l.er Me in Yoe, Oregnm 
aft.,  Inuse Gone 

20.4010 —(47-4010) . 

USE JONES aid  0Iy Sheen 
.  %MN 

I Morn'. Bern Homy for Three 
Si hid, Nigh,. 

211-4011 —(47.4011) • 

S Q U ARE D A N CE-Breakdo wns 

GUT V MS and Gil Oldal maa Wrasplen 

‘...,.i.r —Ilrealninun 
Bark  p nod I•e•li —Ilreakilonn 

21.0.120 —(48-0420) . 
Soldirr'• Jot —ltrrakdown 

Hop.Egnol 
21 0121 - 08-042 W 

S ACRE D 

THE HARMONEEIS OUalrET 
Sinaloa l'hroo2 ,/ I Jr 

Jame. $,  Z I -11122 —( 13.0422) • 

R H YT H M-BL UES 

JOHS GREER and The Ilhelhs hel m 

1 meet 1.'. I ',red 1 si• 
Oner Thew I.iSOoI a Fool 

22.010R -130 0108) • 

P OP-SPEC IA LTY 

SIX FT 011100101 

snd 
Ti... Tap Anon, Polka 

2S.111T4 —(31.1184) . 

*41 rpol• Pee 

The stars who make the hits 

ure on 

0 
Ho 
0 

o 
o 

re nnele  Thu, 

wrordend ta urinal sales. nee 
eseogniern  hits  The ¡rade is 

urged It keep ample st ab al leele reeve). 

on hann  or to reorder promptly Caen 

tuerent  geneh  begin  to  vpproaeb  the 

"gold out • Stage 

The Thing 
Phil Ilarrii and Ili. Orrhotrn 

lie My Love 

Nobody's chasing Ale 

A Bushel and a Ped 

Thinking ol Ion 

20-3'H.8--(47-2968) 

10-1.301 -149-1353) • 

20.1076—(47.397111• 

Z0-3930--(47-3930) 

Faid:r Fohrr %hit Hugo Winirrhahrt't Ork  204901---(47-3901) • 

I'm Alobing On 
/lank Snow mol 114 lialoboie II :nch 1.1e••  21.1132.8 —(48..032A) • 

There's Been a ('hange in Ale 
Frld.  Arnold    

Chrisimas in Killarney 

Mommir. 1Von't Ain Ros a Baby Brother? 
Nola, Joor. and Ilia 1.11. Slicker, 

212p m -14804 12 .) 

20-3970 -147-3970)' 

20-3934 —(47-393.11)• 

The Golden Rocket 
'lank S11411W and /Ii• Reinke. Smirk Boys  2 14400 -1411.0100)• 

Pairiria 
 20-S905 —(47-3903)• 

You're Just iu 1,01e 
20-391S —(47.3945) . 

20-3979 —(47-3979) • 

Phil •Spitalny. Hoer et O wes AMC'S Ork  20-3920 —(41.3920)• 

Tennessee Ifalt7 
Fonoinr •oters 

Our LW of Fatima 

eminf 
/II All My Lave 

NOM Dann,* Day 20-38-0--141-3870 • 

Ben DOIng Pev 8.1111,11. el.. 34. De. 

beard. Otte.. .! el 

11111. 

ti h Ma Secret 

The Three gu m  20-3976--147-3.711 . 

.10<ke "  Plat. Nd. V  M U D .. 

threntber 

9
. . indicate. 'rowdy which 

bate eneuged better than go, 
age 'neon, reltslmenel vete ran , 

need an excellent clean . of ea rr• 
ow the  rop  trthng  rut ners.re  T,... 
h ag C. advt....el to nett, these ',erns 
rs ,lnlly on order /0 menntaln nook eon 

«llene Dee nenta ml 

O Neetrtholeee 

Ralph Plenegen  20.3901  012.2110.1• 

0.1  play . by  Deb  Icel .. 

he. II, DlIkeant Deregno Ye. 

0 Zing Zing —Zoone Zoom 
Perry Chen0-1512yeund Ro mberg  20-

3227 -147.1111071• 

The DI . . Pleb, d onee« D. 

TIPS 
T HIM NI G HT IS 11011.78 6 A N D Y O1U1113 S O 

ISE/1.1.1TI FIT 

F R O M T HIS M O MEN T O N 

Yem en N am» sod Hie. Unique«  2114007 —(47-4007). 
Fa.. Cole %rites law umbel, -0ene et niie Wul' 

RCA VICTOR Records 
RCA VICTOR DIVISION  RADIO CORPORATION OF AMERICA, CAMDEN, NEW JERSEY 
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7  2  I.  1131NESSLE WALTZ  P. Pa m   
S ae a me SAM Cle.  ......71111414 OPIPM311.11-1111 

THING. DIE  P Nark   
ales    (11111...* (4.47.11.64-1/1111 

.5 4  3.  RUDOLPH. 111E RED41132D 

REINDEER  6  
II It Rau few co Cal a  0010.30100: 13311.17S-4.04P 

4 5  4.  ID DA M CRIES FOR YOU ...6.1411diall-M. NNW   
a ge II.   0.7•33.1117: 11031-4111- MAP 

17  3  5.  HARBOR LIGHTS  S. Ka m   
Sae a n  1.1171/3.... 13311.7.1; 

14113.7111-AStAP 
12  8  6. HUMOR LIGHTS 

Pe a a u 
6 Limber *   

I.C711027201.1.50.2.104-06COM 

9  7  7.  BUD D » O A RE D  8  W ool. Como   
sw, . L.*  Y(711/20.3eXt 145.7.11110-ASCAP 

TONING « YOU  D Cherry 
Mee  As.,  Dmi attIllk 145.431111-AVAI 

8  It  9.  1017ERTHELESS  61116 Deters   
Mbrerr ii. The Mu.  beTiM021133: 0151/47253-ASCAP 

3  13  10.  BE MY LONE  M ta m   
iv New. Lon Yu.   1111.10.154.  14531•.1333 

2 22  It.  RUDIXP11. THE HD NOSI3) 

REINDEER 
Moran ear Yee Sit. la 
l am ice S al Mo Me 

I?  17  12.  TH111E1116 OF YOU  E. FIsheM. Wingthygot   
If Y. Sald Lear Ni (.711120-3031: 

3  IT  13.  R011116 KIND  6 1110.11-11. Miller   
M. ore Y.  0.171113.6. C1311.10-6.1 

3  76  14.  RUDOlPIE THE RED NOSED 

REINDEER  8 Crosby   
POS , .04411517191t 1451.27191-4$4 . 

4  15  IS.  FROSTY. THE SNOW MAII  6. Min   
Seetà C a G. Too L ar   OPITTP301.. 0011(.1-4101 

-  16. IMMESH MALT?   

I - 16. 

10  9  18.  NEYEETHEIESS  P. Meslon 
Set a Se Fe .al  wennown unten--aswe 

10  16  IS.  HARBOR LIGHTS  II Animal    
..C10,1131110, 4•511,1110- 1CAP 

1  IS.  DIRISTE MS IN SHAMMY ....Dennis NM    

18  II  21. 

1 -  21. 

2  22  23. 

6  ICI  24.  HARBOR MI MS  8 Crosby   
Reel  .0(5 ,80.21. 14.442111-All a 

I -  24.  YO▪ U'RE MST II 1.0b4  P. Com eontans Sislon   
. reas 9170M0.394. (MIMP.PM5-/MCRP 

2  22  26.  CROSBY CHRISTMAS  Can PhlioDennisiAshoillog 

Parts I & II)   Crosby  . 
0.75.0:111 . (4514 -401S1 -O MAR 

9  14  27.  BUSHEL ANO A PECK  M. Whiting-1. Woken   
s-yo * Mel  .CaerT3MM. 01.11.2.4-ASCAR 

3 lI  27.  TENNESSEE MALT?  6 Lombardo    
Get D. 1 %. Old Ilerle  ...• DatiM73.1. 1411427/16-1111 

15  5  8. 

THE BILLBOARD Music Popularity Charts 
• Best Selling Pop Singles 

. . . la me copen. n ai ad M am a 20, II P a 22 

a rEIT nie ileee eirom Mel belie p a, Lep * de  ard a m  TIM ber. 
▪  Tle m asers weetie  adeal e. 1.600 M at . Ot0I,  mery 
al. a  So ., ates re ea . amegi. la S W .50. Sot.  Revad• I..1 were., 
m a. W premeet i.e Ti. riee a/ Ye m ud le Mr last. 

11.1. I Le a TT. 
5. Raelli err e 

6  1  2. 

 S. ionel   
W7111311-39 M 1.41.1  34 

lit. use et a m  . C.11111/3.. 0.1,1316-4/11 

WHITE CHRISTMAS  8 Crosby   
Ced Rem Ye lAH.9 See m   lleTIORPTIE 

lo Re m tO Serer C. a .  ..V1713.044.16 MISM7.3970-AMAP 

All ME LOVE    
Peree a rel Me •I Ym  111ffl e l703.139 145/3453243-AILM 

MY DART CRIES FOR ED ....V. Damo n 
v.), be in neon+  given 711/51513. 143135LIMS-AICRP 

MY 11E6.M' CRIES FOR YOU... .0. Dore  • 
M ay, Olun ,  vi//20.1e• M3147.3973-AI MP 

• Best Selling Pop Albums 
ftr.dàle Si, dull ad at kw.5 ea an me. II • M ail Pe te a a rue rem An. SS 

• areekelry area.  erammu. b arite 4.1410.7 1114V141 rue re ar a 00501.01, I« PM 
move. tleeste 0510 be SI erg T. Ri a u, pep arr a re a . 0 • ... a a  be 
arada bet•eell de« 13 ay Stearn Y. Sad Phu AI pep ell uir sehr.  T ar a T. Ro ad • 
e 5. 5e w arm I. el. 1:014Sdralise lads .01.11141.4. 45 04 33 PI m a. 

we  no  Mee P a  t Selling 33% R.P.M. a . 
Z  I arse M OSTIRAS 

Se M er.Re en 36 m  be.7110.930. 133,D5 1010 
I  . SOOT. MO M 

lee flotelho Pon  CaNT1111111•50 133 .4110 
3  .II Teel LIMES WORDS 

Re m Mt    01.00.113. 031E416 
11  4. CALL Mt M alt 

. M ar. 16....t 1014.4. M M.  051741,4131133101.370. 
4  I m me rse 

Robs a   C.(781401. 133/11414. 
II  b. M U or nortrea m 

nut S. S.    C.1713.114.4, W an. 
1  . TOURS IAN MIMI A Mill 

AuI, IleHAlf   Am   CS(70)C-1 5. C1310.4106 
is  CARNEGIE  LE . 1 [DICER 

I. M e e e. I vel 11  1.103M1. 160 
-  9 eves rut Merl OMNI 1211113711 4 

1 Esem II IM M mearg e  DeelTRIA ME 133/131...21 
7  M.  RE JOLSON EIL I 

• Jeer   0.010441. 133)01.P.S030 

Beet Selling 45 R.P.M. 
1  L MEOW CHRISTY/6 tr e Ile m e 

IAN CrosOp MeMerep se e  as estesse 0.44.3 
•  E. TRIME MIME WORDS W e Ileger e 

Oe e Can  .04.7(033.: 145053 
3  3. SOUTH PACIFIC (Seen Mar a 

M. ener Per   CRIII Mel e• (.511.50 
6  4. 1WAS INt MIGHT SEFOSE SI M MS (Fer b eds/ 

r vm e a Hal M ayen .  Secr1111.E.4110. HIS09 47 
4  S. TOAST OF NEW ORLEANS rem M en 

 IM ME910.1417; 1710011-1417 
•  I M ere a rtSIVAS MUSIC W e Re el 

1.171.1,161, MISPOP(1.1 
O  

L 25e. 1.1.1.114464. 145194 
TEA FOR TWO IFS, Omni) 

4 Ore .   117111C M. M.114.ZIS 
05  1. VOICE OF TIM  AAAAA Ir a M el 

•  5.99.   4017114.13.24. 045.101.244 
-  O. CJIMETRIAS Ne e as CAROLS (Few le er, 

RCA Meter larale.11. k   P37.4141 1077: 051340111.1077 

r  •  . 

7. JOLSON VOL I W e ho ed 

DEALER 
DOINGS 

Price Palaver 
«Our two stores In Colu mb ra, 

0.. the Har mony Shop and the 
hlelody Shop, am strongly in 
favor of the newly established 
prices." - Bob For m.... -Get 
the price of records down to 
72 cents again -please." 1111.1.3 
fro m our eustomen." . Ki r 
Pedro and Electric Cosalsas e 
Baraboo, wis. . . . "Our trade 
is resisting the new price rise. 
Lousy idea in the middle of the 
Christ mas season.  Also tough 
taking  inventory  now  arid 
again January 1." -ara ys B et. 
on! Shop. Rich mond. Va. . . . 
We advise agatnst the price 
rise on records, sales will stop 
co mpletely. W hy not give the 
custo mers a little tun /or their 
money in But troubled world?" 
- Renee Hanel. Carlisle Radio 
di Record Shop, Carlisle, P. 

Kidisk Promotion 
Weinberg Musk Store Lex-

ington. Va.. Raged a moppet 
party by dressing one of the 
local college kids as 'Mo m," 
Capitol  Rerords'  edisk  star. 
Appearance of "Bozo" was pro-
moted  via  displays  and  the 
Saturday morning kid deejay 
show sponsored by the shop. 
Kids were given lollipop, and 
invited to talk with the clown. 
Short reports that business on 
al/  records.  particularly  the 
Capitol kidioks, was greatly in-
creased. 

Merchandising Tips 
Various pro motion gira Miltki 

used by Sutton Record Sb 
Chicago, include m ovenir i n 
calendars.  additional  Interior 
lighting, free photos of favorite 
recording artista with each pur-
chase of $5 or more, :railing 
Christ mas cards to custo mers, 
and • rattle In which winner 
will receive a radio on New 
Year'. day. . . . Ho me Sup-
ply  Co mpany.  Kilgore,  Tex., 
cleaned  out  dead  stock  by 
packaging five records for $2 50 
and putting the m into • large 
grah-ball.  . , Gary's 14t Mc 
Shop. Rich mond, Va., saves the 
p r ev ious week's Billboard 
-Honor Roll of Hits" end ruts 
out the title, for use on eelf-
meet . racks. 

News and Chatter 
"If RCA Victor had gotten 

the records to me in time, 'The 
Thing' would have been my 
best seller. It al ways happens 
thls way." - Music and Record. 
Hanover, N. H. . -  The disk 
prace war in Rich mond. Va, 
has been settled, according to 
dealer reports fro m the ter«. 
terry. Maand City) Frame. 
Calif.. ¡Mi ms that their "Mayor 
at Melody" deciay show it pull. 
ing as high as 120 requests per 
progre m  with  so me  co ming 
born such divergent points as 
Wake Island and Ca mp Meade, 
Md. Show featureS blues, ar e-
duals and j617.2 records, and has 
been on the air for a year and 
half.  . one Stop Rimord 
Shop. Fort W orth, has naught 
but praise for the Billboard's 
spiritual  and  gospel  record 
chart. 

Trade Talk 
"See ms as tho 45 records are 

passing the 39 disks in sera 
They'll even top 75 sales after 
Chomt mas." -Town and Costa. 
OTT Musk. Westwood, N. J.... 
"Long-playing  records  have 
taken re markable increase in 
total  sales  this  past  month. 
Clad to see that RCA Victor Is 
going to luce old ins on LP 
and •IPO so me of the old opera 
srars." -Louls• E. Doan Record 
Sh er. Hyannis, Mass...  "We 
wish that so me more of the 
independent classical catalogs 
were available on 45 -there is 
a big market for the m."- Tb. 
Mur k Shop.  'Why 
doesn't RCA Victor pst those 
wonderful  Al  øooéman  op-
eretta 45 albu m. on LP? We've 
had enough requests for the m 
and Ern sure that Victor would 
profit fro m the move, too" -
George  C.  Will.  Company. 
,Eanto.?,. O. 

• Rest Selling Children's Records 
. Robed m• raper,. ratteleed Doecagale w 20, 27 mod 22 

lban11. NMI an W. nee.. ben . a  in 0. m ar, road rem. a n .000, &r um. 
to llre 11(111.r a ••••1, t a rap.  PS t ere M . m a. . m at 0. 

POS1110. 
W eI USITOIO 
• soww w w.s 

I  I  L RU MEN,. TIE REDIO521) REII MER OM Me e 
I.   11•47015...36; tr m.rrit 

to  2  a. F arb% M. SNOWMAN M. M P M IR UL M COTS YOUR LETTER 
(a air. G. M e  0•1111/11 N.T3, L.1514.714 

IT  S  S. a tilt PIE to. Recrer0 
5. 11 .4   Celi e44074; 1411CASF.H e 

4  3. ossmEEEE 0. 
I a l.  Ian  10781,MPIC 14511.1.399 

1  S. O M 001 Ma Find «es an al 
P. C. a. M.  MC71110 M.POTIc 410/EiEr.50,6 

5  7  b. RUDOLPH TIM 1031 5W « M e e CM M oe 
R. Ce ee  0.1.10141. 143/1.123 

et  it  7. 9005054 CASSIDY AND PIE 0011 54 SAISIT Gibe R at) 
Mear 4.17.1010•3051. 114511...11351. 1321111.3041 

11  IL 11.3005 .. TOI «M USED 01011.111 40w l ag, 
Onib, ars  OPTIMO.M.: 

I  TT, HOPALOMG USSR. AM 111E SWA M MICE HOL M' la Remo. 
• la  .   mu ms:as >073. 03.11/51,307, 

4  10. 0005 M O. M al Il attlIIR 111. Ru a 
PI e a. Re  11.711.15•307. IISICASF.3072 

10  11.  SVCS RI MY $05 03 f a R aga 
 C0.7•1045.3077. 1.3,1316,3077 

44 

11 

t 

11 

16 

6 

1M 

s u 
- 

57  - 

•  • 
12. 1.1111. M O la a ./ 

a m ens  EapOINASSO 143/ af  133,11. MRS 

It  LI MA Rea fllme % me 
L  131/05.000P. 05.411 

14. MI MCAT Ile ne CHRIST .% fee M ee 
▪ Du    11(780.20: 1.51...211 

IS, We e (.011101.CKFR MO HIS TALTNI SIMWIT., Rere a 
IL RuHt...   4.7111301. 303. 145/ .0F 3012 1330.5 3.11 

• Best Sexy Classical Titles 
. . . bred es rop es m ethod M en em XL IT end 22 

Beat Selling 331/2  R.P.M. 
..44 
- 5 *0 

I  I. S ae O. F ar .. J Pet ., t bar a, R. Re a. A. ar, W 11p, 
O. Pd.. s s ee A. S S,  GM. Op » Coen, Purr 11.1 .4.4K 
•  lanr, Te a .  * 33.1.5P 1111.Ct 

Z  Z. Ye a Rm ater M ar a be e.  M e. le e We e OM Tsg, tr. 
Ben. 0 Rem us, 11. M r, m eet, Clusle OCR Ir e 
m a w   V33.1.4101 

•  O. S a ar. Cu . W Se MI ME IL Co ed, A. M I MI M 1. Har a 
, F, NItOS,  Calli33.5433S 

5  4. a m . Ore M ae Vere I s  C.533. 2.4 
3  s. T at ar Sue La Sallet M a A M e e . M  C411.33/554500 

-  S. Lev ee 0 04 Calo R Sure,  •C• 1.1.  1014..0 .1077 

Meet Selling 45 R.P.M. 
I M a as. p a. . Lasa.  R.  • 

•  I Re m.11Anam.  S1100001.0  54. reec• T.  Odr, Illem 
  VIS MAI44.901 

2  1 Se e. Sat W e m Su m. I maRelee M e e MEE E. Onmeg, •••• 
aree   VII MD41.362 

-  • a lm a C ane ter Pe. 0.  Pla S. Mr 73 e mer; C ON . L ao 
Ple arguic TIM, S. Ian 0* 505  t5 (SK W.11 

5 Re a. Idyl 5 a ITel a L Sass. Sutr a Out. N. lb a u J. Malwr. 
R. a u D. a bor a.  Cart a L. w w.  I. vow«   1/143/1101.13114 

-  5 m e  »eel. ree. Reem S Ro m L ao. Y ap, Jpe Rem. Isom 
aen S.. m a., an. a  V at Ilet  NIRSIM011.141.4 

• Advance (husk.'" Rehuses 
Sedal M ere and dealak1 .01.0re (P a I 
dad 21-(1-7  11.301.076 

C a L ate 01 Pecreloo-t L. a m Sub. 
.05 laTIMp als G al a 
0.411111144, (174 bil4S)44X06 

O at.  D at a  00..-3•0  S al a 
OlIOS C all a OWL IC.. 11.7.0 40450 
TIM M 

FrIerl ra m so m e. M e-A m Serceb e 
Ma a a le Wri.bl aree G am Gad arls• 
1.41 atm. Ort ts. r) (161.1.1.11461 

11.14 Let, Ultra I» elg a Aure-C alee 
Megs-l a N an Vi a SwF Odln ea 
tuts-, Reedn S ale It3/1111C1 

Ta N Ur Albrere-Yee. SI M 
Owe 0041.1 sioso me  C6.1 A mmo 
O a el v as 01.15") Ile a SeLl a 1330 
Itstf2021 

h alril. Imo Ru a-et a la 0.-A. 
Feu , Cm. iirge ur La C ar a. (1.1 
VOISM11.077 

Pirg ar  Careeelle- a . P.t CAN. L. 
Fle e so (P au 41.7, VOIS M.017 

S al.1 f are ae• (Clier al M a u el Me 
11.1.)-FbruTP M e Peered as Dr ad 
5 Frs. atai 1140.1 a (330057010 

lb aleekb Wa.. Op SO-P, Imme m.G. Rem 
a l la ws Walu0  0143130. 

alle( M a. Al m Oini al M au SI MO 
Me ml- et Mel P . m el 0194 . 5. 
Fa 51410i 01.10-1 Dee 133101.7011 

M aim DI, Reen alrer YU ., Pe a L a 
illotair.1. mo wn my, YH1S/ 

StI es, 01  a .m. . a a-P ure 
O a. .. Nar a M amm a 13.31 V 
6151.1.307/ 

'ALL the News! 
'EVERY Week! 

DIRECT TO YOU! 
ON TIME!!! 
LOWEST COST 

'ON SUBSCRIPTION 
TO. Mi me  SPECI AL 
21.1 lam a R. 
M ar a Is Ogle  INT ROD UC TOR Y e mu 

e ze WleNIM Mel ee CO M M RI Me no el Me e Mert 

Na m   

M ee   

Cley   

o. -
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RCA VICTOR 
solve your problems in 

...Recording 

...Pressing 

...Processing 

...Shipping 6t Handling 
• M AU 

2à 

cuqum 
record 
sales 

St cOMPIIIPI . Poe m. 

RA1310•CORPORATION OF AMERICA 
OCA VICIOS BM.1510N 

SlreeLliv Tod IRK 1.0.16.11.Emes 

THE BILLBOARD Musk Popularity Gaols 
Religions 

ARTIST TUNES 
LABEL AND NO.  COMMENT 

IACRSON  O w Father 
tig nigieggga re ow Ian. olde . • sl wee Veen 
Pe- we 1550  all ••• • w e, eue M  Am er 

ewe lo • le ••• 

li eu In the la m Wilk the Lord 
Swore  M10,  pain  066:50  on  ono 
w ee v et t• a Aemouon• me-  ire 
o.,eal mono 

WATCH FOR 
NEXT RELEASE 

Phon e 

OSage 39461 

Oltekaril 7361  RECORDS, m e. 

• 

k 

82 -- 82 -- 83  HS 

•  4204 LYONS AVE. 

"  HOUSTON 10, rm. 

NEF-O-LAC "FIRSTS" 
Mel-CI-Lac ear firm II oboduc• o eorouoh wolfIy torool leAor 

From ih• owl-fall of eau inerediene 'Wooer mehenCal mid the 
erol  eau.1  posaible  con ...colon  to oreI I.., 

bros. .: Io bl ush 410.1 eeeee boo, tomes oll our WS.. 

NEF-0•LAC it eased he bete 

records et weld owe.  Send 

lar N eale lassie.. 

Leld e• 
...... a e• • 
pe wee  W e wert 
w e I« 

Inere'r a MET.O. W. „,  compote,-

• ,,,'"ee;,,,,0„os 
BINNEY & SMITH CO. 

11 1 AST 42nd ST., NO W YORK 17, N.Y. 

Excleue Saks knees for U.S., (erode, Centred coed Saudi Americo 

 • 

DUSTY' OPEN THE DOOR. RICHARD' FLETCHER 
HAS ANOTHER HIT I I 

ON NATIONAL RECORD r 9142 

Listen to His Comical Version of ... 

IF YOU'VE GOT THE IIME1 
I'VE G1)41:1». TPA" 

ORDER FROM 7001 NEAREST DISTRIBUTOR OR WRITE TO 

FLTIONAL  RECORDS 
;  41 BROADWAY . NE W YORK 23, W Y. 

o° 

RICKY VALLO 
VAPPLPTIPIO OF SONO'. 

SINGING 

'WISHING YOU WERE HERE TONIGHT' 
AND 

"I LOYi YOU MUCH TOO MUCH" 

A VG, VG PAIR OP SACS TO 

.ACIP NeS, 

APOLLO ¡ I 1 73 

001•1 FORCIT 

APRIL STEVENS 
6ir illh the Sexy Voice) 

sin ging 

DON'T DO IT 
SOCIETY RECORDINGS 9A 

MA To e 

or wIte-llorIno, Coil/. 

THE BILLBOARD M usic  RHYTHM & 

Popularity Charts BLUES NOTES 
mm unwouswereennennumanweetrourzamesauseom mumuummu 

• Most Played 
Juke Box Records 

he wn ea repent reeved flelonder 30, 31 and 22 

lanes mom e. ono asewe on pet!,4 en II k c.e ies ALL PL. '  L. 4 LL.L04 
re tw e w e, ere15 An, ••••••  ArarrrAnn L. an weir. AI 110 AAA ,  L.A. Alder 
tArr 1114 Or AAA If Om wet ma w wo w en u m wallo w m e w. SO w  we.  LArteu 
tram irr 11151 thr, rarrAr arrutdate  e• wee Wed he el S ee. o IS Iwo OWL err 19.14 
Ink 1119•91 , OAT, Pan I. 

POSITION 
Awe I Lao , Te• 
WillWer Wee 

6 1 1. THING, THE  P Herds .  
 Vd8d011441,14,103111/1-8111 

6 2 2. 1ENNESSEE WALTZ  P  
. Ileresorntesaii 14018113CNS-8111 

IT  3 3 HARBOR LIGHTS  S. Hoye   
Coe 7/311/196b 13311.7M; 1.1). 

6 11/4-ASCAP 

8 4 4. WERTHEI M  Fills Beers   
Der7101231,1433632233-ASCAP 

3 9 5. MY HEART CRIES FOR YOU....6. MINMILM. 
 tee8/61013: 03114111-28281 

II  7 6. HARBOR LIGHTS  6 lordrree   
...b ee/STROM 145.19.2720t-ASCAP 

2 17  7. RUDOLPH. THE RD NOSED 
REINDEER  6 Autry   

9 

7 

18 

II 

.  oarnamalo. 13111.175-,690e, 

6 8. BUSHEL AND A PECE  N. M erg e Waksly   
0•011112511 INiree-ns ge 

8 9 HARBOR LIGHTS  LI Crosby   
0•01711127219: el eSMINI-ASCAR 

5  10, ALL MY LOVE  I Pa r    
Oneorno3433, 1431,343Ste-ASCAP 

9 II. THINKING OF YOU  11 Chem   
2.1711/27121; 015/1.2n7g-ASCi. 

mew 0,,« 06 Curt glee S  18925. 0. Œ..r, 
Du 27171: N 1.11•• Coa1171316027• 1,1519.60199; A. 111woul, 
Wet« OP C. 11061 

3 17 II. THESE! WALTZ  G lenewee   
. ...tfte11127116.1 fe M el e BY 

1  13.  BUSHEL AND A PECK  B Bitlon-P. Como   
91•1/20- .30; 145147•9110-0.5CW 

13  15 13 HARBOR EIGHTS  K Green   
CM1711,38•39; 17111-710; 

eS16-710.-ASCrr 

9 16 13. NEVERTHELESS  R Flanegin   
. 217•20.3•24; u15.7•3•04-4,52,  

8 21 13 TO THINK YOU'VE CHOS111111..1. Howard   
• mesa, m o w; 141,351 MAS-ASCAP 

U. Ies• Ork, 6.1 STO W A. Me w 0•61. •••Nrobefees.M611 
IMPA t 01 . 001-11. Vo w Du 27262; J. Peereream 
no.. C. 1107; •••• In. V 311,4761 

2 24 13. WILIIE EIIRISIMAS  B Crosby   
. . Owel1121eig 9204.23178- 1411 

IP &Aar Wad 10719, C Arnalet V 21.0390; Ra w, IO W . 901,2; 
II Roes Tre Ineen, 20-7317; 4. Arrietent fer CM M e e A. 
SA. 09, bee arse salayeame•a. lisle. Na . 1.1.53, 
Weeerner  Owe, LI Rene/  ' 

6 13 18. NEVERTHELESS  F Leine   
lenionnO3495.  143.10115241---ANAP 

6  27  19.  NEVERTHELESS  R Eilliony   
 Or17111119*  143e1140-APAP 

15 20 20. AU MY LOVE  6 Lumbud•   
....N9C1821111t nen.rnIs-Astee 

29 20. HARBOR LIGHTS  R Rainy   

12 12 22. AUNT LOVE  I Cneby   

2 27 22. 

6 26 22. 

.... .CA111101192 141e1110-63tali 

....0.917112210: cassarnts-asca0 

KY HEART UNE5 FOR YOU.  .1 Owe   
. AS711120,1Te (45147•99711-,Sr•P 

OH ME  K 51w   
 eu171311S7R; 1,151012111-45l6P 

OW Bo w Ike 5511R• 11 Slu m, V 20-1954: Le w 114,11 , NON 
10011 I. Sinlen. tel 19040, Noe  Jena V 31-0401. L 
knew  273e; kIL Nee, Ew en 721; W. Hiels•L. 
elate fee em, 441,1 r Pewee eur OA 4 0 w e Iwo 

301:4. ew e. E•oe Or e 7411;  ett e Sworn MI; 
Le• laN, Ye U M I. wane.. me .. 30033/ 

I - 22. 8E 14Y LOVE  M Loofa   
..117e10-1561. 1451e U53-A5C•P 

r. rae, Ns moo, U. too .. Caw O., Nam 107040 

10  21  26. NEVERTHELB5  P Wester,   
Co1171111.9117. 11311.13--6123• 

19 24 26. ru NEVER BE FREE   K. Starr Tennessee Ende   
.  Ce71111124; 1451,1174--Mcr -

IT f e w e,. Jadu, on Veer J  P110 te, Luba kW; 
P Cu e Orr Nee 1292. D. Wasemen, Mer N U; 0. 'nee, Pra 
10295. C 'one, on 24911. L. 11,11,Mo Orb, 420.3122, 
Art Wen, (99•59,1Artur 1.144 01091 

7 19 28. THINKING OF YOU  11 Winlerhal WE. Fbher   
..01/87t0•3901; 140/47.3901-ASOta 

2 29 28. HARBOR LIGHTS  R. Flanag)n   
.. .6002o Hit 913,47. »11-Arann 

6 21 30. OH BABE  Mies Bothers   
..Coe711/60337, 11151140321-43 W 

1 -  30.  YOU'RE JUST RI LOVE  P Ceee.Fontane Sisles   
. 710204443 01,117.•045-ASCAP 

91.1a9•11.11. Omer.11 FAG OA, CS 3905• t Ow 614 
Canso C. awe MGM lee; •. CA•PAI.D. lee . Orb •er 5545; 
R Sto w R. Manor 1,045/41 3100. t  D. neen-0. keen 
DA, Dee 77317; 0 Sitoult eesio, Caul 603251 1 , 16. 1. 
Set, Cal 39115/ 

NjMARCIlle•DIMES  
J  18-61 

J01 4  JI.Ce Agency, Fhtlaidel-
phia, reports booking activity for 
rhythm unite in Toronto.  Four 
Tunes, holding forth at the Bar-
clay Hotel, dree, a December re-
ree d  to  finish  out  the year. 
Maxi m Sullivan takes over with 
the new year.  Buddy Na elden 
and his Se wed ».  linked  with 
Skyscraper Records, drew another 
hold-over at the Parkede Tavern. 
Originally opened in September, 
a fourth hold-over of four wre n 
win curry  the unit to Jannary 
13.  Three Peppers. who recently 
closed at the Brown Derby, al-
ready se to return to Canada 
for another four- week run with 
options t'o rnes April 2 nest year. 

a ( mate bas 
6..i.Î.« ebooke d for a settee of nItery 
dates. Group goes into Birdland 
in New York for two weeks be-
ginning January 25; the 2011 Club 
fri Washington, February e for 10 
daye:  and 1011( .8  thot with a 
week as headliner on a theater 

K7o;11:nricei en 1/010 183 

.  H ug 

VEGA um Pin RECORDS 
All COUNTRY led RURAL Warm& 

S. •MSIIICAN •• CORN 

98c list 
Oloreees ion Seem inn neg.. 

eneten 150111110. 
CU ........ 0.011705 45. 

net lo wet you Ire• bum leek . 

VEGA RECIIRIPS 
144 W 17th PI (0. £f010o7 Lea 

81* 

o  t . 

THEME'S 
"Beer, Beer, Beer" 

k 
Ruiner, &Her and Shyer 

I14 
I Superb flex al 15: plus lax 

P 0 
FI RC O R O C O. O F A MERIC.4 
1540 Sewn Not, Whored 46. Celho w 

4  

oruSIC AEL'Ir 

C 1 f̀ f11j, 

'IRE HALLS OF IVY-
RIlO 

"DRINA 01/1111, 11881V 

MI NI M 11 07041001.1 wed 
ISIS  (MOI R 

rove lessie 1490 
_ 

TOWERRECORDS 
loo 5. 01110 ST • CHICAGO I 1.1U. 

Wnle for latfB1 fligt06 1  

NE W RECORDS 

ei ajd.,.bII0.0,0 C 0 0 

500 01119,96. "Stand eds" 
nna wit tees 

l e" per 100 
$85.00 per 1,000 
KW Hahn and Relish 

YEDEX COMPANY 
674 10e 11.9  ml.. 124 19 re Y 

Al•• • 7-2616 
Over 1 000 Wtiseed Cortro we 

ABIGALE 
w e the Ko1.1,1• Weas 

01 041 411 W luIreent  111we "Me .' 

.1 MS 
011 Vim  I Keen WO. War 
91 gel Owe Ye Awash. Se W e. 
RO W 

.1305 
1171,.4.  W ee  700.  Mwet••••• 

71,..14 .0 leer-

Wieeheeter Record. 
04190. Wee *, An., CM.S, M. It 

IIVCOIR D M IESSIN G 
ColgInennes of the 

NON-SLI P 001.001, 

om.o relt  '  e Co. 

LOI 1".P.i eie,'D°11,0,T. 
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,Now on the  to the second! 

ENNESSEE 
WALTZ' 
MERCURY 5531 5534X45 

...AND STILL GOIMIPSTRONG "ALL MY LOVE Mercury 5455 & 5455X45 

MORE CHEER  FOR THE NEW YEAR! 

Another great hit for 

1,1 ¡alit ots(fae 
• AND HIS ORCHES/PA 

"I Still Feel The Same 
ABOUT you. 

"A Penny A Krs;  • 
A Penny A Hug  '-

MERCURY 5567•5$ó7X15 
al, E  If 

x OgY 

gex Allen 

KIND" 

Anseefodo newest band sensation! 

mecum' RecoRos. 

RALPH MARTERIE 

,I7eSSee r 

"SO LONG" i.; 
1̀11.1. 

" H ere 'S IC) Floppiness" - 

AN D /CS ORCHESTR A 

MER: 

HA S THE HITS ON NON-BetiS,Pi e RECORDS 

°O GG°, YIJNOIS  •  manure m oue; 0; CANADA Lib, 10(10hT0, C•el•OA 
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THE BILLBOARD m usic Popularity Charts 
11111•1100111•111111•1111111•••11111111101•1111111111WWIN0••••10010•101BNEWI M/2100/NP  MOP  01110111•111•11111119211111•NO••••1111111•11111111111 WWWWWWW 

BEST 
SELLA » 

POPULAR 

• BOO *A WNS 
15084 DON'T EVER LEAVE ME 

Lout° BE 
15087 IVE NEVER ICEN IN LOVE 

BEFORE 
SPIES _KIST THE GIRL I 
LOVE 

*10A NIAMIT MBAR 
15009 HALF AS MUCH ELIRTI N 

THINKING OF YOU 

* pu  WU ERWIN 
15075 WHEN THE SAINTS CO 

MARCHING IN 
TIN ROOF BLUES 

15076 TIGER RAC 
wOLVERINA BLUES 

2011122,12 ION0 
15081 I 0014-1 CARI 

ONCE YOU FIND TOVII 
CUT 

FOLK-WESTERN 

*RAWICIWIN HAWN « 
NO I LOVE YOU A THOUSAND 

WAYS 
TEARDROPS FROM MY EYES 

*MOON MULUCAN 
917 TIE LEAVES MUSTIPT FALL 

I WAS SORTA PeCINDOINP 
IMO I'LL SAIL MY SHIP ALONE 

MOON'S TUNE 

• DOM mu m». 
916 Car BABY BLUES 

010 AND ONE IS M O, ONO 

*IRIT IIRAWRAW 
4117 ERFAIONC UP THE HOUSE 

IF YOU 00erT LOVE ME, 
TELL NE SO 

*LAMM JOIMION 
4411 EM SO CRAZY F08 LOVI 

NOTHIN. CLICK114, 
CHICKEN 

elan so me 
4420 WAY DOWN 

MERRY WIDOW WALTZ 

*NMI MOON JACKSON 
4412 MY BELOVED 

BIG FAT MAMAS ARE SACK 
IN STYLE AGAIN 

• 
* 10.1147 MIGIMPION 
4301 NUM FOR THE NIGH, 

OWLS 
HARLEM RUG CUTTERS 

• DELMORE MEOTIORT 
911 RIDES YOU NEVER LOSE 

LIFE'S TOO SHORT 

*ONAIII** ANNE 
911 STAY IN THE WACOMTARL 

MELINDA 

*WAYNE MAI M 
910 OLD FASHIONED MATRI. 

MONT IN MIFIO 
FAROON lAY WHISKERS 

914 IF Yolre COT THE IRONER 
IVE CCT 114 TIME 

REAL HOT RDOCIE 

SEPIA BLUES 

*IIIIIII-gUANIMAN.V11114211 
4414 IF YOU DON, THINK I'M 

SINKING HD « WHAT 
A HoLE 114 INI 

PEAS AND RICE 

*NTNONII HANKS NW 
U1C1212 M UMMA 

NIB OH BABE. 
SILENT GEORGE 

4419 TEARDROPS FROM MY ENS 
PLEASE OPEN YOUR HEARS 

DELUXE 
*ROT MOWN 
3300 DREAMING BLUES 

LOVE DONT LOVE NOBODY 
3308 .1.091C ABOUT SUNDOWN 

CADILLAC @MY 
3311 DOUBLE CROSSING 

WOMAN 
TEEN AGE JAMBOREE 

RECORDS, INC. 

1 340 SEEITSIII AYE. (INCINNAll 1. 0, " 

Ira ra 

rDON'T PASS 'EM UP 

I „ 
RECENT #1026 

RECENT I 
LEMON SOUEEZER"  #1028 II 

I "GOT TO GO  "HEAD  I 
" BACK AGAIN" " T ;11111HI  ES  HUNTER" I 

• "COOL AND EASY" I 
IIATVIUNO »E r OM Ate "N W LIE 

RECENT RECORDSco. I 
59 MARKET STREET NE WARK, N. 1.  

•T 111, 

I 4 NINES 

• Most Rayed Juke Box 
Rhythm & Blues Records 

. . . Reeve, ow reports An-erred Det rains« 20, 21 ....I 32 

W m« !ea, ara real , and Met risen rat en06 e  met •P•444 II OR *I NN, 
me011 N W, 1‘...ey Ma , 0 se. . 94.9  V. Re epeNtes Now Mal mo RN** NM» 
and INER A n 
ranallmu nis 
to W M . Itee 

6 I I. TEARDROPS FROM MY EYES  .Ruth Brim   
 W NW 919-11011 

10  2 2 PLEASE SEND ME 5054011E 
1010YE  P IN/Wleld   

 59964437 ms-me 
6 3 3 MD TIME SMJERE RUES ....L 6leen4. F s 

13  4 4 AHY1116. ANYPLACE AK/. 
WHERE  J. Mirds4.. TAM   

5 

5 

2t 

2 

6 

 M ranie 15,1--41111 

 M ralt 914 

8 5. OH BABE  L 

5 6. SAD. BAD WHISKEY  A. Mere 

7 7. BLUE SHADOWS  L Reba  

10 

$ 10. EVERY NIGHT ABOUT RIB 
TIME  Fah Domlue 

 Wren NM 
- 10. EKKIN" BLUES  J. oksm. Walter   

 2••••• 726-201 
'1 - 10. OUR FATTIER  Pre had  Bayo   

 PM * 1550 

11010  22111-432AP 

 ANN MAI 

8. TIME OUT FOE TEARS  D WasMagisa 
Ile«.> M O M, casnassan-ases 

L LOW SOCIETY BLUES  L FILM   
 IhMent SW 
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• Best Selling Rated 
Rhythm 8 Shies Records 
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Lena Mu tty essu 

13  4 3. ANYTIME, ANYPLACE. ANY-
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10  3 I. PLEASE SEND ME SOME-011E10 
LOVE   

MInel• /19-001 
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RHYTHM & BLUES NOTES 

The American Red Croes Le Your 24-Hour Friend In 

Disaster and Misery 

• Coletireueg Penn 1•004 If 

MR at the Paradise in Detroit be-
ginning February 23. 
Thrush Anna 24.• Winbarn and 

her .all-fem -Sweethearts" orb 
were booked laid week by Rag 
bialmhaLI for 12 weeks of location 
and  one- eughter  Appearance. 

Srieidele _ÉeLyr/Aie-,E ffleatealf/WEff 

M RS lauf k 114 

ATLANTIC RECORDS, 301 West 5410 Street, New York, N. Y. 

Group kicks off tour February 2 
In Fort 1Cnos, Ky., followed by 
dates In the Southern States be-
tween Fort Knox and the Coast. 
"Sweethearts" will get guarantee 
against percentage. 

Rhythm and blues diskery. 
Melly Recorda, Hollywood, dooded 
the gospel field with the release 
of five sides by the PLIgrIns Tram 
elem. Diskery had a huge back-
log of numbers by the getillel, 
group and had to lute au& a • 
Jorge quantity to comply with the 
waxing pact_ Specialty will plug 
the tunes on seven 50,000-watt 
AM outlets diruout the Midwest : 
and South. Such laves as 01 Was 
There When the Spirit Came," ! 
"Satisfied With Jesus," "I've Cot • 
• Mother Gone Home," 'fi'll Br 
the One" and "Let Him Be Your 
Friend," onions others, have been 
cut by Specialty. . . . Mercury's 
a. and r. topper for rhythm and 
blues, Auetip McCoy, left Holly-
wood TfifirsdaY (21) for San Y..-
wo to secure additional talent 
for Mercury's blues roster.  Mc-
Coy last week cut aides with 
Allan Gnu. first talent signed 
under the ex-Modern a. and r. 
rep's guidance.  Mercury is going 
all out to dent the r. and b. Sold 
and will sign at leaat half a dosen 
virtually unicnown artists. 

• Rhythm & Blues 
Record Releases 
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M  BIG 
e? HITS 

SAVOY #766 

"ROCKIN' BLUES" 
"MY HEART TELLS ME" 

with 
MIL V/A1.080 

SAVOY #769 

1 Will WAIT" 
"JUST TO SEE YOU 
NEE AGAIN" 

by 

net 10110 WP M 

SAVOY e773 

"TURTLE ROCK" 
"BLUES AI DAYBREAK" 

'wrath, 

PAUL WILLIA MS 

SAVOY :#775 

"LOVE WILL BREAK 
YOUR HEART' 
"I DON'T CARE" 

1010112T ens le» UTIU UT « 
mad MAL NN W 

SAVOY #776 

"MEAN OLD WINE" 
"KEEP YOUR HANDS 
ON YOUR HEART' 

NUT WI11014T 

SAVOY 
RECORD CO. 
58 MARKET STREET 

NE WARK, N. I. 
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• Country & Western Records  FOLK TALENT  • Most Played Juke Box Folk 
Most Played by Folk Disk Jockeys  AND TUNES  (Country & Western) Records 
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110.1. I Lan IT . 
0•40 .*1 .•• 

7  3  t. 1.13ANIN Iii BLUES  If Wil ms 

27  I  2.  rm mom ON  14 Snow   

n s 3.  (REMEMBER 14E) rm Elf ONE 
WHO LOVES YOU  S. 

0111111121/110 t1511.92; 
14501192-11101 

6  4  4, GOWEN ROCKET   Honk Stew   

O MIT/01032W 14011301112 

 517•121.0121a 14510 .1311 

 00.1111.04.0, 145148-0•81 

8  6  5. IF YOU'VE GOT THE MONEY 
IVE GOT THE TIME  Lefty hluell   

C•117.20.5; 145 .7711, 
t1112.776-iall 

8  2  6. I LOVE YOU A THOUSAND WAYS L Folnell 
....teM1320171; r.1312.71k Idti.7711 

2  8  7. RUDOLPH. THE RED NOSED 
REINDEER  6 kiry   

 *smarm 1005 315-.11901/ 
14  7  B. LOYEBUG1101  I. Ameld   

 5.11121 O M, 01048-02111-8all 

16  3  9. rti NEVER BE f  tSArdeansaw Endo   
 0•006/1124, 1451F1124-alella 

1  10  HOT ROD RACE  Whirl   
 Cat Mt 5021 

• Best Selling Retail Folk 
(Country it Western) Records 

DISK JOCKEY DOINGS 
Famous Lasko. WEBC, D 

luth, Minn., has his  first re-
lease on 4 Star label. "Little Miss 
Muckier and "Love Like I've 
Never Been Loved Before." . . 
Han SrIbba. WROL. Knoxville, 
says he has obtained terrific early 
response to Sue 7h... we/a Mer-
cury, duking of 'If You Want Some 
Lovm!" and Bob Eaton's Decca 
etching of "My 1/mambo/It Struck 
• Snag." Carl Butler and his hand 
are now working on WROL. But 
kr eut for Columbia recently.. . 
In  WVOK, Birmingham, 
writes that Roy Bah ama bend has 
mined his station. .  Joe BY. 
mare, WVOK. Birmingham. res 
mymery singer's contest. asking 
listeners to guess the voices of 
Mix Allen and Carl Story. both 
Mercury warblers. Rumors are he 
received 16728 replies but only 
two correct answers. 
BiB Collie and Marge Tillman. 

the Columbia recording artist. 
both d. J.'s at KLEE. Houston. were 
married recently. They are spend-
ing a honeymoon in New York 
The bride war the tanner wife of 
Floyd Tillman. the song spinner 
and Columbia cutter. Poland Pete 
Hinder is doing their d. J. Begs 
during the interim, before they 
return to liourton.. . . Dick Jena. 
KULP. El Campo, l'ex.. has added 
a one-hour Saturday_ aftenwon 
seg. . . . Don LarMa WAAT. 
Newark. N. J., has written two 
new polkas. "But You Are My. 
Sweet  act" and "Piano Polka, 

„. a,  0,4 „ Cut for Peloton diskery by Ted 
Tirs band. . . .  Whitney. 
K  N. Blytheville. Ark, reports 
that the Stowell Fondly of his 
station has switched from 4 Star to 
Gilt Edge. Both are operated by 
Bill McCall and Don Pierce... . 
Bob Smitis, KPMC. Bakersfield, 
Calif., has inked as personal man-
ager and partner of BM Woods 
and the Orange Mamma Playboya. 
. . . 011te Clark, WJZSI, 
vale. Te rn,. who helped Roy Acoff 
operate his Dunbar Cave Park, re. 
ports that Acuff has booked a 
donkey baseball team as a regular 
feature for next summer season. 

.  ARTISTS' ACTIVITIES 

Cecil Campbell and His Ten-
nessee  Ramblers,  who  have 
worked out of Charlotte, N. C, 
for years. have been renewed for 
another  year  by  Victor.  W s 
makes their Nth year with the 
firm.... Jack Wyse and band are 
playing at the Wagon Wheel in 
downtown Seattle.  The nitery 
formerly was called the Cabaret 
Colton Nash (Gilt Edge) hat left 
WCYB. Bristol, Tenn.. 10 tour the 
South. after which he goes to his 
home town, Anderson, S. C., to 
work on WANS...  Marty Lan-
dau, of Riverside Rancho, Los An-
geles, has booked Tex YinItams 
and band to follow Hook Penuy 
December 24.  Penny comqiee.s 
a I3-week stay... . J 
now at WIRY. BellevrlhI nt, has 
parted company with King Rec-
ords. He is darting his own BMI 
pubbery. Johnny Rion  Publics-
Uotts..,_. Bandy a mnion. formerly 
at KRKD, Los Angeles, is now 
working two Hollywood niteries 
on three different weekdays. 
Ray Whitley le doing TV shots 

on the Coast, but will leave Hol-
lywood soon to do some touring 
in the Southmst for the T. D. 
Kemp theater circuit. .  Hank 
Penny ran a Tager Pie Contest 
Nove mber  19 at the Riverside 
Rancho. Ile gave $50 to the per-
son submitting the best pie. Con-
test revolved around his latest 
Victor release, 'Taler Pie." . 
Le. Andarmen Mecca) is starti ng 
his own weekly TV show over 
ILLAC. Hollywood - . Hal Biaisa 
Folk Songs is merely the selling 
agent for Maywood-Music, and has 
not taken over complete control 
of the Tommy Ddbeak firm as was 
previrmaly stated. 
Rae Alters has renewed his con. 

tract with Mercury Records for 
another year. Allen reporta that 
he spent about seven months of 
the last year touring with his first 
six Republic pie He darts shoot. 
ing his seventh vehicle January 6, 
starting out on personals again 
in February...  Mel Butler. the 
Clinton. N. C., songwriter, reports 
that his son. Jackie. is showing 
talent- Moppet walked off with 
first prize in a recent regional 
tatted jamboree. 
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II rice sr ox ewe I. liai ....terafitefft. M I.7/0. 00111 00 
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8  8  IO. (REMEMBER ME) rm THE ONE 
WHO LOVES YOU  E. Tubb   
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• Country & Western (Folk) 
Record Reviews 

. ben.d ea repent ..... ad December. TO, 21 and 22 

Each cif Ib. records reviewed hero expressos the opinion of 
the m e mber of The Billboard music start who reviewed 
the record. 
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• Advance Folk (Country & ' 
Western) Record Releases 
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20 Years--and 
Boom for Bing! 
N E W Y OR K, Dec. 23. — One of 

he m ost extensive pro motions in 
sho w  busie s,  bi eory  is  being 

readied for the month of January 
It, herald Bing Crosby% 20th anni-

versary s d to push Der Bindle% 

ne w fil m. Me MIUlie. 

The annivertarr Far h * al  
1rst appe•ra me as • eagle entity 
In  show bu eneat (ho Ill. actual 
tenure In the field dates bath Ir an 

further to hi. dare a  a m ete s' 
Of Paul W hite man Rhyth m Boys. 

The  pro motion  Is  a  ft s-ersy 
deal bet w an Dee s Records, Para-

mount  Pictures,  the  Colu mbia 
Broad...sting Syste m, Chesterfield 

Cigarettes and FântrellesParalliOuRt 

M usic Publiehers.  It will be built 
around • contest which w di pay 

off in s free trip to Holly wood as 

Crosby's gu st,  Co a st calla for 
p mticipants to rand congratulatory 

postcards in the crooner. The card. 
will be collected and one will be 

dra wn by Crosby en his January 

91 radio shoes to select the winner. 
Contest will be plugged b. theater 
lobby  displays,  cm  Chesterfield 

radio sh alt in record shops and 
on nation% cigarette counters. 
Para mount  pi»  has  p apered 

special  free  trailers  for  O w e s 
ope, sp atial  mats and  49 by  80 

theater lobby posters, &s well az a 

flood  of ores.  material. 

Sea Deeply L apelges 

Decca include  •  strong 
manufacturer - d atributor  » d ay 

ca mpaign, as well as special win-
do w and store display. and TO by 

SO  Crosby  photo  ble w-U M  for 
dealer.. 

Hub of the Decea drive will be 

the large « single reiease of Cr ab, 

die m -8 ne w albu ms —to be mar-

keted at one ti me.  Alburtis will 

rover songs Bing hot done in bit 

pictures,  su et  es  Dig Broadcast 

(C....tuned on s ae Er)  

Sales Volume 
63% Over 49 
W AS HIN GT ON, Dec. 23 — Sales 

volu me  of  disks,  sheet  si de 
phonographs,  radio  and  TV  sets 

and  m usical  instru ments  soared 

63 per cuti in October over the 

d are  for  the  sa me  m onth  in 

0948 in  the  nation%  depart ment 
stores, the Federal  11.me m Sif-
t al reported this week. Por the 

fle e  10  m onth.  Lab  year,  the 
gain wee 84 per cent greater than 

in  the  sa me  period  the  year 
before. 

Value of (dock, of d ata abeet 
meek and m usical instru ments in 

October  this  year  was  reported 
by F12.9 as IS per cent higher than 

in  October,  1949. 

Sales  volu me  of  radio  sets, 

phonograp a and T V was 78 per 

cent greeter in October this pear 

than in October, 1949, and Ill per 
cent greater in the fi st 10 m onths 

of  th is year  than  in  the corre-
sponding period in 1949. Stock. en 

a nd in October sho wed a s lue 

151  per  cent  higher  than  in 
October 19411. 

AFM Boycotts 
Canadian Inns 
T OB ONT O, Dec. 13. —The M ar-

ken  Federation  of  M usicians 

(Arad) has blacklisted the 'Royal 

group of the Sheraton Hotel chain. 
with the result that orchestr a in 

five hotels will not play at Christ-
m aa and Ne w Ye•r's, 

Plated on the 4unfal e• list  b 
the union are the M ount Royal in 

Montreal, the King Ed ward in Tor-

onto: the General Brock. Niagara 
Falls; Ro st Co m ma:ht. H atult a, 

and the Prince Ed ward in Windsor. 
Arthur Dow el. secretary-treas-

urer of the union an Toronto, de-

dined co m ment. 

Union's actions ste m fro m a dis-

pute bet ween the labor body and 
the King Fahverd Hotel. The union 

insisted the hotel employ i• mu-
sician», while the hotel offered to 
I S 11 m en. 

Understood W alter IlEttrdoch, Ca-

nadian  head  of  union,  advised 
Montreal officials of chain that un-

leas  the  King  Ed ward  eanie  t. 
tersas with  the union, the chain 

would be placed on haeklIst. 

Full effect of the ben has not 
been felt at the W alt Royal.  Ac-

cording to contract arrange ment.. 
unionized  work  requires  four 

weeks  notice  before  eeding  a» 

engage ment t Sheraton spokes man 
sai d 
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THE HOTTEST VOCAL 
GROUP IN AMERICA! 

t SOW 
2 Hit Records Now Riding High! 

n 

LONESOME TRAVELER 

DECCA 
R E C O R D S 

DECC A 27376 In ar m 

DECC A 9.27376ics RP M 

With G ORD O N JE NKI NS and His Chorus and Orchestra 

and 

DECC A 27332 CS RP M)  .  . 

DECC A 9.27332 Hs RPM) 

e  -  e  C.. 

• ........  • 
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the member of The Billboard mutts staff who reviewed 
the record. 
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IOHNNY GILES-CHRIS DANE 
1.••• Is • Wondadet  59-58--58--60 
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MCIt AND DCII 
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Sein 1.111. San. Ms. Yee 
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a.e  10.01 

CLYDE McC01•ORK 
Tear 11 De.  6S-65-415-4S 
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Music As Written 
H. & R. Cops Top Seller 
Hill la Range, Hollywood, ac-

quired nubbins righG last week 
to Specialty Recorda top seller 

'Please Send Me Someone To 
Love."  Deal  waa  made  with 
H. dr R. Pre . Mime Ababa . 
and Specialty's topper, Arl Ru m. 
Three other pubberies were re-
ported  after  the  blues  tune. 
'Please" is well over the 200.000 
coalos rhark and is doing stronger 
biz than label's past big taller, 
"Pink Champagne' according to 
Rape. Pubbery is lining up mix-
ings of the ditty with several of 
the major.. 

Distribbery Folds 
Major Distributor. india disk 
holesaler In New York. closed 

up last week when Ed Levy was 
railed to active service in the 
U. S. Army and ?yob U hl.y de-
cided to go into war work. 'Tower 
and  Signature  labels  formerly 
handled by firm were taken over 
by Co met, and Tempo Distribu-
tors took the modern line. After-
math of the close-up was the set-
ting up of • new distribbery by 
Bob rind Norty B M& Silt's' In 
dIskery toppers. New firm. Record 
Sales, will handle Sittin In, Jade, 
Premium, Dot, Gospel and Cole-
man lines. 

Muzak for Industry 
Curt PfeaM mx. Munik's veepee 

in charge of national sales, hae 
returned  from  • ernateountry 
tour visiting  the wired music 
firm's 67 franchie, holders. Basic 
purpose of the trip was to explain 
liti mas latest scientific develop-
ments in the field of functional 
murk for industrial plant is,.. 

Cap Adds Westerners 
Capitol Records last week ex-

panded its Western talent roster 
with the signing of Eddie Dean 
and  Zelee  Manner.  Manners, 
currently on WJZ-TV, New York, 
was formerly on RCA Victor wax. 
Dean, who penned -One Has My 
Morne," was previously with Mer-
cury.  Cap Lateada to level a 

ic,n irr ifn on Dean along 
W estern 

Pinky to Abbey 
Abbey  Records  last  w eek 

named  Pinky  Hermes as ex-
ploitation and promotion director. 
Herman has been associated with 
trade  publIcations  since  1972. 
Long active as a songwriter. Her-
man is well known ks one of the 
stormy petrels in affairs of the 
American Society of Composers, 
Authors and Publisher, 

Modern It&II on 45 
Modem  Records  will lastre 

rhythm and blue/ 45 platters soon 
becoming the second Hollywood 
diskery In the last few weeks to 
announce  such  plans.  Swing 
Time Records announced it would 
mkt. r, and b. fare on 45 early 
next month.  Modern's blue. 45 
releases will include all future 
disking, plus 15 of its past top I 
sellers. Among the new 45's will 
be Jimmy Witherspoon% -Once 
There Lived a F.I." 

New York: 
Music publisher winter men-

tion season la under way with the 
deptrture of Jack &am mo fer 
Miami. Warner Bros.' Mack Gold 
takes off for the same locale short-
ly. . . EMT Eckmiaa'a personal 
manager, Milton Ebbins, look off 
for Hollywood Last week to ar-
range  for the warbler's  MGM, 
Ilickery  MGM Records' I 
latest soundtrack album will (re-! 
11114  the  songs  performed  in I 
"Grounds  for  Divorce,"  which 
stars Kathryn Gri m m songs are 
mainly drawn from the standard 
cpersdie catalog.  Package will 
be merchandised  on  all  three 
speeds.... Orkater Gene 
will hit the road with his ork for 
approximately  30  one-mghters 
during January. 
Shapiro-Berrinein pobbery last 

week reactivated its Mood Music 
affiliate to push "I Hear a Choir," 
which has been waxed two ways 
on Deers, by Red Foley and by 
Bill Kenny with Garden Jerald . 
ork. Marvin Ca m who manages 
singer Vic D.  will double 
Da professional manager of the 
Mood firm. 

Chicago: 
Forrest C. McAllister. ex-field 

rep for the American Music Con-

ference,  the  non-profit  music 
promotion ore. • has resigned to 
become editor and publisher of 

The School Musician, which he 
purchased last week. . . . Eddy 
Howard's future disking, will be 
made with five fiddles added to 
ks regular ork.  Howard's last 
be, disks were experiments in 
this new set-up, devised by Art 
TUniad m of Mercury.  Resulk 
have been so good thet added 
instrumentation will be per m-
nent  Geri Arta. trumpet, and 
warbler  Scotty li mb. of  the 
O nda Tucker ork, were married 
recently. Tucker has become a 
heavy investor in oil and Ilaitallel 
gaz wells.  Al Morgan set for 
the Chez Paree, opening  four 
week,  at  $3,000  Per  week, 
January 5. 
The heel Coopers (her head of 

Tell Music record diztribbers) am 
parents of a son, born December 
19.... The board of dirertors of 
the National Association of Music 
Merchants will hold a midyear 
octet at the Hotel Slather, Wash-
ington. February 8-7.  • • Larry 

ork goes into the Rustic 
Cabin. Englewood, N. J., Jannary 
5 for five weeks, with four weeks 
at the Symcuse Hotel, Syracuse, 
to follow. He returns to the Ara-
l«.  Chicago, May 5 for five 
week.. . . Bid Harris of Mutual 
Entertainment here, now handling 
Bennie Baker with Billy Regan. 
She was formerly handled by As-
k:elated Booking Corporation,... 
Ti m Hill is now doing a one-hour 
daily di. show over K U, Denver. 
He owns • farm et near-by Fort 
Lupton. Colo. 

Hartford: 
The Uptowners orchestra is now 

playing dance mu m at Ryan., 
downtown Hartford night spot. 
Orchestra  is composed of Lon 
Zebedee,  has.  Tom  garubbi, 
drums, Money Gottfried. saxo-
phone and clarinet, and SkS.23 
Shealy. trumpet. Vocalist is Jim. 

(Continued on gage 2f  j 

Festive Show Business Eyes Grim 
Upheavals Coming Up Soon 

• Continued from mac  

municationa  And RCA President 
Frank  ? Main  performed  with 
equal distinction in na . procure-
ment.  On the Columbia Broad-
outing System-Columbia Records, 
lee., side, there have already been 
widely credited rumors that Baird 
Chairman William S. Paley was 
slated to go to work with Stuart 
Symington, the head of the Na-
tional Security Resources Board. 
It is known that Frank Stanton. 
president of CBS, served as an un-
official consultant in world mess 
No. 2, to ouch opentions as Ow 
OSS.  Mutual  President  Frank 
White is also known to have served 
as enroultant without portfolio to 
government and military officials 
concerned  with  communications 
and propaganda. Numerout other 
top radio, television. record, ft. 
and other Industry executives. of 
course, served in official or unof-
fiNal war capacities in the fuss 
with the Fascias 

No logniediate Word 
There is no immediate word that 

any of the aforementioned are mon 
to be tagged by Uncle for crisis 
post.  But as the premure in-
creases and the need for experi-
enced hand, becomes more urgent, 
there is every chance that one or 
more of the busineses best brains 
will be called.  That the boards 
of various organizations recognize 
the need for doing everything fea-
sible to sew up their toppers for 
the duration and beyond-not that 
they  wouldn't release them en 
government call-Is demonstrated 
by the recent grunting to Sa mar 
and Folsom of Oini0T15 by the RCA 
board to purchase 100.000  and 
50,000 shares respectively at "in-
centive" arrangement.  Folsom'. 
offer If in addition to extension of 
his contract to the end of 1954 at 
his $185.500 per annum salary. 

troeld Ile . Chang. 
Taking nothing away from such 

able ses-ond.ln.command gentry as 
Joe McConnell, Paul Barkrneler, 
Charlie Denny, et al., on Me NBC-

RCA side, nor their counterparts 
such as Joe Ream, Adrian Murphy 
and company on the CBS-Colum-
bia side. there Is little doubt that 
the removal, for however  short 
a period, of P•ley-Stanton, Raro-
off-Folsom would result in some 
changes in the Individual at well 
as the competitive picture in these 
two eompanies.  Same reasoning 
applies right down the line thru 
other companies in other branches 
of the industrY. 

Record lodoem Min 
But completely aside from the 

effects of possible recruiting of top 
brainpower, the current tight spot 
will inevitably result in & Mk 
inter arid intro-Industry altera-
tions  The record Maine« III • 
good case in point.  As G known. 
the Industry, sparked by RCA and 
Columbia. was well on the way to 
establishing the 45 and 33 rp m. 
LP disks, hustling the old 78's into 
oblivion.  Alregdy they had suc-
ceeded to the extent that an esti-
mated 5.000,000 45 and 'or 33 turn-
tables are in American homes. as 
stain,) the standatill figure of 
about  16.000,000  78  machine,. 
Without a grit.. this gap would 
have been consistently and spe ed. 
117 cut down until the new speeds 
formed the big bulk of the market. 
If the present world mess doesn't 

straighten out its a hurry -and 
most competent observers don't 
bee how it can.-it is inevitable 
that productor, of  new  speed 
players will come to a virtual 
standstill, and the market will be 
frozen somewhere in the vicinity 
of 6200,000 to 6,500.000 of the 
new-speed pu yen as against • 78 
market still almost triple that size. 
This would naturally result in a 
shift in emphasis or, the pert of 
the disk makers back to the old 78. 

TV-Radie 
More widely recognized is the 

effect (reported In The Billboerd 
repeatedly over the  past three 
months) that the planetary Wm 
will have on television. Color TV 

has already become a cortititt-B 
academic proposition -win. tow ar 
draw in Chi.  The Mere on new 
stations mutt last till the world 
coots off.  The receiver industry 
figures to be at a virtual stand-
still fairly soon if the crisis grows 
and continues. 

TV and radio figure to get some-
thin, of a business shot-in-the-
arm thru 01E0 .1 profits reckonings. 
with the latter medium figured for 
a resurgence of listener-life via 
greatly hyped Interest in news-
casts. But even here, under really 
rough circumrtances. stations 
midst go off the air, etc. 
Picture business looks for a pick-

up via more money in more eon-
sinners' pocke• than ever before 
and less stuff to sriend it on Night 
Mot. eetes and Other entert•in-
ment centers. indoor and alfresco, 
figure to get a box-office lift for 
the seine reasons. 

Sheet Sales 
• Continued from mum I 

by Hem, Spitzer. Irene has racked 
up 500.000 in seles. 
Richmond, leading musk jobber. 

says Waite sold 11.000 for the week 
ending last Friday. This figure. of 
(nurse, applies only to merchan-
dise sales. 

The P•tU Page Mercury Making 
of Waltz. incidentally, hat passed 
the million mark. Record 00111PIMY 
will present the warbler with • 
gold badge when she works the 
Chicago Theater. Chicago. for two 
weeks. starting January 12. Mer-
cury execs believe the disk will 
surpass any previous Mercury rec-
ord in sales. 
With Paige's An My I. , and 

Waltz dokings hitting in succes-
sion, singer has doubled her price 
on pee  She gels 52,000 per week 
at the Chicago and has a commit-
ment at the Paramount, New York, 
in the spring at $3,500. 
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Reviews 
Iceland, New York 

IIMUM, DM Mee lit 

GOM M NO Mee trollep.'ealt Sel-
m a. Maws at ale and 11111 ereelee•te. 
Via le Ited 110 MUMS&is  Operate, 
Abe Clo Mom  M M.. em meteelle 
MIrmled Mtge OM Sb.., OM. 

The spot presented • fresh. Well 
balanced show which kept the 
411., once', attetsilso. 
Ricci Vella,  a good  looking, 

clean-cut well-built lad wglelivered one year.  The  dough will  go 
his material with plenty 51 virility, towards raising field reprerenta-
He did a dream medley. Including   
Did Y. Evrr Ser A Dream Walk-
ing, starting it with a onset talk- sTEm  comBos  
n Italian and Jun Sag I Love Ile,' 

intro.  He also did Sorrento 
i   
with one stanza in Italian.  Both 
led well. 
An acre-adagio team, Robby and 

Dell. making its first appearance . 
In New York, showed case and 
tricks  that  drew  exclamations 

business.  L, r the crowd. The girl is small. 
ber, done to phonograph record we ll built an d dar k.  The Lad is HoLIDAy  Biz accompaniment, and the Indian fair and on the stocky side.  The 
magician  were  particularly  el- net had some humorous touches 
fective Ile 'reti red the show cold, and finished to .1Id epple me 
and had to re mre, bringing on his gansee Danny  White  did hta 
father and mother before they burlesque  routine  to  a lot of 
would let him go.  laughs.  He did what purported 
Eddie Fisher followed, and it's to be a take-off en the ballet in 

• a tribute to the kid's ability that an over-sized cut away and • 
he filled the tough spot like a topper with red feather.  And, in 
vet. He opened with Sittinv on talking about Mexico, he wore • 
Top of  the World, followed with beat-up sombrero.  His act wew 
Thinking ny You and Wander... spiced with a few bumps, and 
Encored with Making Whoopy and constant asides. 
Papers to a great hand. G.1. 1.Al.  The GUY Martin Dancers, a line 
a Harry  Akst tune written in of five hefty lookers, worked with 
memory of Jolson, and sung with- Pall Donahue. who lapped and did 
out orchestral background, we. flips with a lot of verve. 
effectively used as a beg-off.  Jack Palmer's five-piece band 
Sam Levenson, tontine, closed cut  the  thaw  adequately  and 

the show. Same of the anecdotes played fur dancing.  Relief was 
were heard here before, but lude- donc by the Tony Barone Trio. 
hag by the yocks they got they  Gene Plena,. 
have lost none of their laugh get-
ting quality. He encored with the 
marriage story, and had to beg off 
after a 30-rnInute stint. Levenson  ocal 10 Wins 
IS here for a week, and will be fol-
lowed by Jimmy Durante who  p 

n December 29 for 
four days in o days Shn  .. was produced b,'  fl ay !Judd! 
Arden and Fletcher and cut by 
Dave Tylc's nrk.  Art Green.  fa from  8 

etnke dale was set at àle meeting, 
Persian Room, Hotel  reportedly one day late next week, 

but Suber denied this. 
Plaza, New York  The confab took place the day 
.71m May. Me mber 21, before a mediation meeting be-

,  witaw  tween the local and the Allied 
s le. AO' Prniera M on Resta urant adreclation  and  the 

& Mt  Beeler. Merle, Men,. M.P., Heel Association at the New York 
Po se.,.  £a,imatad budget I.' ohs..  Slate Mediation Board Friday (22). 
.2.50 

Rider F.10 

e 

wholesome blonde with a Dut(h- pared a rider been placing the 
boy heir-do. didn't have to sing a fotiotaioa affoak ,ofaof  cooiiif ,:fona  

into effect retroactive to Nover,-
Stem preens as a cafe entertainer bar  27.  10$0, An increase of  $1°  
She sold on looks alone. Dut in pai. week per mart double for 
addition  she  showed assurance, lea der:  ziontribotion of $3 or 
slightly tempered by nervousness 3 pet. cent per week on scale price. 
and a voice that was shave aver- wh ichever  is >at,  for  a welfare  

routining.  She did standards and:  This fee , It torte said by local  f 
age.  Where she missed was en ega d. • 

novelties, plus a couple of new i spokesmen, had been submitted to 
show tunes and at least once sing-Iscine restauranti, and hotels, and 
lag oft mike.  The gee voice isn't -SOrne 20 or more. including two. 
strong enough without amplinea- big hotels,. had agreed to sign it.  Improper Terms Cited Reason; 
tion  Tha tunes were okay. she Tt wes hinted that some of them 
would have done better with more: were members of the two emcee-  Legal Ethics Also Cause Action 
melodic numbers. The maid dirge . lions, with whom the negotiations 
Star Faithint ( favorite of ours. had broken down earlier in the  logy;  D°g.  23:_pogtrg a 
for no other reason than that IL week.  NItery and hotelmen con- ti„tot iat ion , itatwoan  m tiwa pm .« 
was clef. by Mike Brown, a l tatted hotly denied that any eir no-ration of America (MCA) and 
Rillhoard shamans), sees n peter the  association  memben  were Doris' - Day were  stopped  law  weak  
choice.  With minor changes Miss breaking ranks, however.  , when  the  American  Guild  of 
MarDonnell should make it in this   Variety Artists 1AGVA) charged 
league, as she's already made it in 
TV and legit. She's a sure bet for, such standard routines as his orig. MCA with rule violations in M-
any class room  I mal child psychology' and sera- tempting the deal and pressuring 
gta , „ Kraft.  „,,,fiti„, with ,lion routines, he's built a solid 15 Miss Day in agreeing to a contract 

her two bo re, was excellent as w„ minutes on how he built his own which was "highly questionable." 
ever in the East Indian den  ... set. Ilia rendition of May ., i The matter came to light when 
Der  sing le ng ,tibet . was pt ,,,i,,,,_: a la Bill Kenny, with gags between , Marlin  Belle....  Miss  Day's 
tarir goo, An  „inio8 Cuff  throw  , ec it citort ,i is itgo uter  ttgo d-put, , lawyer, forwarded documents and 

the ad caff calling for an ernbar-
tossing talkover with orkster Dick 
LaSalle. But the act thityhed way 
ahead  LaSalle cut the show in 
solid style  Mark Monte relieved 

Bill Smith 

note to get thern to like her in her 

ESTIMATE $1 MILLION YIELD 
FROM NEW AGVA DUES BITE 
Boost Set To Meet Added Costs; 
Ops Will Deduct Levy at Source 

• Continued from page 1 

of this I per cent will go for in-
surance, welfare or other beneets 
It Can be stated flatly that no SICh 
plans are contemplated until the 
new bite is in existen, for at least 

'WAY OFF IN 

Music Hall Tops 
Week's 6.-0. Take 
With Xmas Show 
NEW YORK, Dec. M. —With the 

possible exception of two or three 
houses the chances are that the 
rat of the combo spots on the 
Stem didn't take in enough dough 
last week to pay for the stageshow, 
net to mention picture pereentages, 
promotion, staff. ele 
The final take for the week was 

$338,000, a plus against the pre-
vious week's $302,000, but like the 
previous week it was Radio City 
Music Hall which accounted for 
the gain. 
Music hall (6,200 seals: average 

$123.000) did $143,000 for its sec-
ond week of the annual Christmas 
show, plus the Kanazawa Trio, 
Martha Stewart and Kb, Open-
ing week's take was identical. 
Roxv (6.000 seats: average $68,-

000) did a satisfactory $82.000 for 
its initial frame with Elsa and 
Waldo, Gautier's Steeplechase and 
For !leaner  Sake. 
Capitol  14.627  seats:  average 

$43.000) went way down to $27.000 
for the second frame of Watch 
the  Birdie, Madriguera r k, 
Charles Frederick and Paul Regan.. 
First week's take was $30.000.  I 
Paramount (3.654 seats, average 

$75,000)  wound  up  its  three- I 

lives salaries, hiring additional 
personnel and helping to meet the 
added costs of running AGVA. 
The average AGVA rep gets $50 

weekly plus about $23 expense. 
For this he has to collect bonds 
estimated at thousands of dollars, 
straighten bees between members 
and ops and members and agents: 
to pollee his area es to wages and 
conditions and to collect dues. 

Member Service. Affretel 
When costs started to go up, 

AGVA cut salaries of reps and 
eliminated sume °Mee. This re-
sulted In lessened services to mein-
ben and the dropping of policing 
in various areas. This cut-back lo 
turn threw an added burden on 
other reps with the result that the 
entire structure was threatened. 
When  the  Philadelphia  plan 

was proposed and accepted at the 
recent convention, the money col-
lected was to go into • welfare 
Program. Under the plan. °Ps were 
to pay a minimum of $5 and a 
maximum of $2.5 weekly to AGVA 
based on talent budgets AGVA's 
hoard discarded it because none 
of the funds collected under the 
plan could be used for anything 
but welfare purposes In addition 
the plan would cost $78.000 an-
nually to conic front operating in-
come. At present its welfare fund 
Is in good shape. Members receive 

weeker with Jimmy Dorsey's ork, 
Nat (King) Cole and Let'e Dance 
with $45,000. Show started with 
$75,000 and went to $60,000 for the 
second week. New bill, reviewed 
this issue. has Jan Murray, Lebtlie 
Prime's ark and Mr. Music. 
Strand  (2,700  seats:  average 

$41,0001 drew $24,000 for its s,-
cod week with Highway 301. Dave 
Apollon and Peggy Mann against 
a first week's $30,000. 
Palace  (I 700  seats;  average 

$18,0001 fell off to $15, 00 for 
eight-act bill headed by Eddie 
While plus Lret of the Buccaneers. 
Previous week's figure was $16,-
000. New show, reviewed this Is-
sue, has Leon Fields. Paul Garner. 
Mx  other  acts and  Eniertiency 
Wedding. 

Kyle  alacDonnell.  a  sweet  maaowaita,  faa  Loa ., oaf  are-  c  

ontract Halted 
y AGVA in Deal 

A-Doris Day 

Helsing's Vodvil 
Lounge, Chicago 
Mednroday. Merge. MI 

meertle Ile ero mtero Pr•olt •nd MI 
Pubtfelry Me Me mber', tolla. 

sle. Maker. Tweet Posen. Pelee trolley. 
m cover or re Intevuree cab dersts treat na 
miLe us  W M.ed hutteM skis enn, 
el 8.0 tortnne4d 0.105 last about .1.150. 

This intimate bistro has a great 
show for the holiday season, star-
ring Georgie Gebel. Cobol has a 
melange of new gags and routine, 
which. when mixed-with his un-
abashed presentation, makes fer 
continuous howls. In addition to 

The crew-cut comic did 50 minutes , 
In rapt attention and solid nutting.. 
Only other act is Jayne Walton. 

the ex- Welk chirp, who's built • 
big following thru many repeats 
here. She's shed poundage, and 
wore a decollete gown to great 
advantage. Gel's singing is free and 
easy, getting s real kick on rhythm 
numbers. She's doing her best 
warbling in her lengthy career. 
lier Spanish chirping should rate 
a listen from a diskery interested 
In Castilian lyrics. 
The opening production number 

coupled Billy Chandler's Quartet 
with the Gentlemen of Rhythm, a 
two-guitar intermission group. The 
six instrumentalists did a good 
medley of Christmas tunes to open 
the  show.  The  Gentlemen  of 
Rhythm's soft plucking is a wel-
come  change  Irons  the  steady 
stream of  intermission  pianists 
used here.  Johnny Sippel. 

a letter purported to have come 
from MISS Day asking him to han-
dle the proposed part In which she 
agreed to sign with MCA for five 
sears. During that five years MCA 
was to collect all commissions on 
contracts with Michael Curtiz Pro-
ductions. previously assigned to 
Warner Bros., and on the Columbia 
Records pact in the sanie manner 
as it MCA had negotiated the con-
tracts. 
For  signing  this,  Lawrence 

Meleher, who claimed to have had 
Miss Day under contract the,, Cen-
tury Artists. now in liquidation, 
was to get $40.000 from MCA for 
turning over his contracts to the 
agency. 
AGVA's objections to the eon-

tract was that. first of all, it stipu-
lated that for the first three years 
baize Day could net obtain a re-
lease under any conditions "even 
if the agreement were burdensome 

and  harmful."  Under  AGVA 
rules a member must get 30 days' 
work in any 90-day period or a re-
lease becomes Obligatory'. 
Also the contract is for a five-

year term, to start January I. Un-
der AGVA rules, contracts may not 
be more than for three years and 
options. 

Ethic. Qwestionril 
AGVA questioned the ethics of 

some of the people involved in 
the negotiations. "If Century Art-
ists had the girl under exclusive 
agency contracts it was a secret to 
us. It was never filed in AGVA." 
Further, in the document submit-
ted to AGVA, Bellensen appeared 
es Miss Day's attorney, re attorney 
for Century Artists and for MCA. 
Both  Screen  Actors'  Guild 

(SAG) and American Federation 
of Radio Artists (»ICA) have 
okayed the contrae according to 
the Day documents. Belem, was 
attorney for SAG in the past and 
also helped AGVA in drawing tip 
its original framework. New York 
attorney in the matter is Henry 
Jaffe, who is also AFFIA's lawyer. 

MCA officials said they saw no 
reason for AGVA to stop the deal, 
once SAG and AFRA have okayed 
It. 
Bellensen said AGVA was balk-

ing at an insignificant clause that 
would be ironed out 

a $500 insurance policy free and 
certain other services. 
The Method of collecting the 1 

per cent will be by a direct levy on 
the operator of a cafe, booker or 
theater. Each talent buyer will re-
ceive a form on which he will in-
clude all the members of his show 
and their gross salaries He will 
then deduct I per cent of salaries 
of all AGVA people and send the 
dough to AGVA. 

Phan I. Nationwide 
The plan will became nation-

wide and will cover all fields where 
AGVA people may work. The club. 
date booker, the rote op. the mode 
manager, fair and carnival talent 
buyers. will all be notified of the 
levy yelhin the next few weeks. 
AGVA expects some resistan , 

frorn both membere arid OM. but 
believe that eventually it will get 
them to fall into lines There's a 
possibility that some members may 
object to ois deducting the I per 
cent. Under AGVA rules, how-
ever, such a deduction will be 
within Its rights, union toppers 
said. 

Union plans to increase its in-
surance for members to include 
free accident and health coverage, 
if the I per cent brings in enough 
of a surplus to warrant the ex-
pen.. Such inSurance, however, la 
still in the future. 

Philly Church 
Group To Fight 
Sunday Niteries 
PHILADELPHIA, Doc. 23  — 

Any legislative attempt to open 
night clubs on Sundays in Pennsyl-
vania will be attacked by the 
Lord's Day Alliance, it was all-
pounced by Rev. Melvin M. For-
ney, go  I ecretary of the Al-
liance, which Is one of the chief 
legislative representatives of the 
church forces.  State legislature 
returns to session January 16 and 
already there is re definite cam-
paign to legalize horse racing with 
pari-mutuel betting. Sunday sale 
of liquor and Sunday sports,- said 
Rev. Forney. 
Forney charged that measures 

are expected to be introduced in 
the coming legislative session le-
galizing the Sunday sale of liquor 
and the extension of the Saturday 
night curfew on the sale of liquor 
from midnight to 2 sm. Sunday. 
Any such changes in the present 

liquor control law would mean the 
niteries could run Sundays and 
stay open Saturday nights until 
2 am., the present weekday cur-
few hour  Al present, only pri-
vately chartered clubs, ostensibly 
for its membership only, enjoy an 
open Sunday. 

Open, Shut Are 
Big Pitt ?? 
rtrrsnuncii. Dec 23. — Five 

downtown niter,es made a joint 
statement Wednesday stating that 
New Year's Eve celebrations would 
e hed Saturday night, and not 
Sunday. which  is forbidden by 
State liquor hoard regulations. 
The  Carousel  had  previously 

stated, along with Bill Green, that 
ti would be open Sunday, but this 
announrement  drew  heavy  fire 
from church groups and State and 
city officials. The Carousel will 
join the Copa, Monte Carlo. Carni-
val and Midway Lounge celebrat-
ing Saturday. However. the Hddi 
Club, with the Copa revue, will 
have a Sunday celebration on un-
licensed premises above the Cope. 
Bill Green's has still tint decided 

what his plan of action will be. 
Highway clubs have rented their 
premises to private parties 
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 , na Sea-
IT IS doubtful if Harry Sleek-
. aton, will aft... launch his lull-
evening shove after the tint of the 
year for another crack at the na-
tions legit ho mes, m was an-
nounced recently following Ms 
sudden ch . at the American 
Theater, St. Louis, to climax • 
brief road marred by meager busi-
ness. It is our guess that the Old 
Master, sitting on a bundle relit 
thru several fat seasons in recent 
years, will be contort to take 
things a m with his new bride for 
the  remainder  of  the  winter, 
rather than gamble with the un-
certainties of the road and the 
extra-added competition of Kid 
TV. If the veteran rabbit-hider 
does unlimber his beg of Ak re in 
the near future, it may be inures,-
' hue slot in televiaion, where he 
can work ee a single or with a 
:minimum of assistants. Blackstone 
hat had a number of television of-
ten and he already hat •  e 

dates lie  three more stands lo 
floods in Kentucky. Hubbard tell, 
of recently retching the perform-
ance of Louis McBride. and sari 
that the Negro necromancer of-
fers a show aurpersed by few 
school workers. 

T RUE AND ADE DUVAL alter 
two week, at the Henry Grady 

Hotel, Atlanta.  hopped out of 
town to spend the holidays with 
True', forks.  The Duvals open 
at the Brown Hotel, Loutstalle, 
January 12 for a fortnight's Wand. 
... White 250 children sang carols 
at the annual Knights of Colum-
bus Christmas party  in Phila-
delphia Ian Sunday (17), 
MaralsalL who worked has ie r j: 
professionally under the name of 
George  Morton.  collapsed  and 

Or  age j  as  e was 
preparing to go on. Marshall, who 
has been doing a mame turn auree 
World War I, also operated a 

built for tele consumption.  On1r photo Media in Philadelphia.. .. 
one thing balks the deal —Harry is Bab Nelms.  of Nelson  Enter-
asking for money. Let a sponsor Prises Columbus, O., reports that 
dandle negotiable lucre ae belt, reagent» has been heavy on his 
instead of a bag of peanuts, and new combination No. 23 catalog 
watch Harry grab it_ .  711,dea and Buyers Guide, which recently 
the Magician and Company, after came off the press.  The catalog 
g yea .0 in theater, ited  pack. 144 pages and 300 ilhaat.-
teriums under gpensorship, spend. taons, The Buyers' Guide is • 
ing the holidays in Tilden's tà01 mo  separate booklet giving s0PPle-

town, Elton, La.  Tilden plena mentary  information  on  the 
to spring with • Horror Show aft- catalog, as well as advice on the 
er the firat of the year. . . . bat methods and amperes. best 

.  Aside  to  Luellle  and  Eddie suited to the individual's require-
, Habeas: 'Thank. a lot. It work, monta. Nell . sneaks of the 
'like a charm." ..  Ur. and Mrs Buyers' Guide as an innmetion 
chew.  mAgic worker., we in magical merchandising.  The 
, this season operating a restaurant catalog-guide combination carrier 
' at the All-State Tourist Court in • 50-cent price ticket.... Answer 
Sulphur Springs, Fla. . . Walter to F. B. J.. Fort Wayne, Ind. — 
Colemaai president of the Inter- Later (G nu Harrelol  Lake'. 
national  Brotherhood of Ma e home is in New Trenton, laid. He 
Mans. at a recent meeting of the is not married. Incidentally, Lake 
Organization's executive commit- still works an occasional magic 
tee in Cineinnatf, announced that date in the Cincinnati area. while 
the IBM now boasts of nearly putting in mom of his idle time in 
5,000 members in 115 rings ja the : perfecting a camera to take third-
United States and 27 other co re- dimensional picture. . . . Terry 
tries  . Peeled:0 mb who has Lynn Is spending the holiday. 
been working wheels in his et» with hit 66-year-old mother In 
tablished Oh/0 and Kentucky ter- 1St. Louis.  Lynn rays he ha. en-
'Mary rince early  September, tined semi-retirement to remain 
passed thru Cincinnati left week • neon his mother in her old age. 
en route to Ashland. Ky., where he He reports (het he recently turned 
I. spending the holidays. After down offers to go to South Ame, 

A RAPTI',  the first of the year he'll work a ira and Lea Vega.. Nev.. . . Is. 
40-mile circle out of that city be- stills Joremed and Company, men-

reosrenous  . fore moving on to school. in the talists, are being held over until 
N E W YEAR TO ALL Went Virginia sector- t. reporta 'Ten ...7 er"t Cliib 55 . Sa. As -tom°.  H old  Leneybon.  t he 
MILTON MCMASTER  . As-that the recent snowstorrna 1n .hews culot reperre that they 
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Burles 
by 

C EOAGIA SOTHERNA teethe 
• is seriously ill in a hospital 
Morristown, N. J.  . . leek Hay 
replaced Sid Nadell as romie 
the Stinky-Shorty unit in Piffle 
delphie Dece mber M.  It Mark 
his first tour of the Hirst C:reu; 
after 12 years in theaters on th 
Coal. . . Grand, St. Len * re 
rently ern visited by burgla 
who removed the safe rental's. 
S7A00, representing the ierem 
from three nights over the week 
end for the %se ! Ra..-Mik 
Swim unit . — Three new burly 
players  in , the  Bob  Forma» 
group on the Hirst Wheel melad 
Den LTD. straight, and his wife. 

D.C..,. ringer-dancer, riel 
Hawse Geode.,. featured 'trip, 
who wound up her tour last week 
for a prospective bistro engage-
meet in Miami _  Klity Peeks 
is out of the line-up at the Kel-
pie., Newark, with an attack of 
the grippe . . Abe Der* and 
gar ret, Spears rem .; Earl Rea, 
Makin.  and  Buddy  &Tent 
singer, comprise the rock playera 
at the Pox. Indianapolis, when 
Magpie Mack is manager, and Pat 
abek, chorus producer ... Chet-
»o,  fire  dancer,  with  Time'. 
Wate Bath at Coney Island, N. Y., 
last summer has closed à four. 
week engagement at the Mardi 
Gras Ckb, Key West, Fie., to 
open at the Big Barn, Miami. 
Trz• As L. following  four 

yews  of  retire ment  in 
Milwaukee,  is  beck  doing 

Columbia home tc,ikr, . . . We 
at have had inquiries recently on 

W m S. g. Henry, the Cock. . 
man and wife magie teem who 
formerly  worked  niteries  and 
'aside; Eailb Clark. Sure Hatha-
way. Frankie Gallagher.  .10pn 
Calvert. Tung Pin Son and the 
Mardonis Can any of our readers 
steer us on to the whereabouts or 
:activities of any of these mare 
folks? 
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STRIPPERS —SINGERS 

EXOTIC DANCERS —TAP AND ACRO DANGERS 
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Vaude Review 

Hub Clubs Get 
N. Y. Eve Break 
BOSTON, Dec. 2A —Local night 

eluhs, hotels and eared should do 
okay this New Year's Eve.  Mary 
E. DriscoLL chairman of the Boston 
nensing Board (BLB) announced 
that the customary Sunday night 
restrictions on entertainment and 
dancing in the night spots will be 

Entertainment may start at mid-
night New Year's Eve and con-
tinue =Ill 4 o'clock in the murra-
in& ALB says.  Limor may be 
served Sunday night, but Its nie 
.11 have to be stopped at 1 ant 
Service of food, however, will be 
allowed untll 4 a.m. New Year's 
morning.  The unusual arrange-
: mart is In effect because New 
Year's falls on a Monday and New 
Year's Eve on Sunday night. 

Jolly Joyce Pkg. 
Tours New England 
PHILADELPHIA, Dec. 29. — 

After a successful brenk-In date at 
the Hippodrome Theater, Balti-
more, the Jolly Joyce package. 
Western-styled Round Up Jam-
boree, will go on tour, starting to-
day (29) with a two-day stand at 
the State Theater, Hertford. Conn. 
Other dates in the New England 
area are set. 
Unit is headed by Sunset Car-

son, Monogram and Astor movie 
cowboy, and Tex» Jim Robertson 
(who replaced Hank Snow), Elton 
min. the Sl at,' Hallow Gang, 
Shannon and Mem dance duo wire 
Barney Grant as enu re. 

Palace, New York 

Sets Names 

6.1.1., IMO  eon trees to emu 
tire  roar Mays rtaarr in,. AM... 
ISO Ise., Mu rtlaneur  Praiser 
Davy Blma gam ear. 10 Dar amen, 
muse el 

Where last week's show was in 
a hole this one is on top. It rum 
well. has good meta well spotted 
and the key performers give the 
entire bill a peeing house hasn't 
had in a long Ume. 
Stagereow opens with an excel-

lent  arrangement of  Christmas 
numbers by Don Albert's band. 
First act were Morgan and May, 
comedy acre-balancing act. NUS-
band and wife team deem: well, 
work smoothly and make a good 
apparance. Their tricks and gen-
eral eating style got them good 
hands. Virginia Austin% etandard 
puppet act drew titters. Her rou-
tine with three puppet,, mu han-
dling the other. regIstered strongly. 
Paul Garner, a short plumy lad, 

did a standout job as a piano-
comic. Using bits of biz, Garner 
waited to c an Increasing reeks 
Tho his piano work was good, the 
enneertish version ran stand trim-
ming in favor of more comedy. 
Boy's face and performance is 
made for laughs. 

Dreeeten Stand trin 
The Day Dreamers, a four act 

(three boys, one rem), reee Po re-

bilities of Decanting one a the 
top ringing groups of all the new 
ones  that  have  recently  been 
caught Besides look, . go re (the 
gal I. a sight for sore eyes) they 
work well. show listenable ar-
rangements and project compera-
lively easily. Some of their ma- , 
tidal can stand trinunine. an eve,- : 
long novelty arrangement af Rose. 
O'Day, wee one oesmple; but their 
other stuff can stand se la, lire 
audience payed off  with hefty 
mitts. 
Dona Putts and Mrs. Waterfall 

(Nina Olivette), got the show back 
rein the comedy groove with their 
standard  Nan  Rae  and Maude 
Deets material. The old bite of 
dragging e customer onstage for 
a chit-chat,  registered  with  a 
bang. Ted and Deena Peters, an-
other men-wile team, did • neat 
ballroom turn with most of the ac-
cepted tricks going off in good 
style. 
Leon Zelda, a standard are 

romir, drew giggles with ha open-
ing bit and built to solid yorks as 
he went along. The boy showed a 
world of ene and an audience 
identification  that  mild  off  In 
proper Iaaluall. The Pee Fi restone 
(three boys, two girls) did an ac-
ceptable combo of Risley-balance-
teetere ard and catapult tricks, 
winding up e ms to all around 
satisfaction. 

Emergency Wedding, 
Bill Smith. 

PHIL.ADELPHIA, Dec. 23. —The 
Rendereruas of the downtown lici-
t.] Senator will temper its old-
tree liza policy to allow for some 
of the major nitery acts suitable 
to intimate rooms. Spot has inked. 
a return date for Ronnie Graham 
for two weeks in February. while 
the Dixieland band of Mo usy 
Simmer will bridge the remaining 
:February weeks. 
Leis Caber, on is also negotiat-

ing to bring In Josh White nest 
month to make it his first kcal 
eatery appearance. Kicking off the 
new yea , spot will have Hilly Day, 
termer Buddy Williams band ea-
rail < 
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Off-Broadway 
Review 

A SEASON IN HELL 
lOsenul Wedsteder. Ilecrodur If 

Cherry Lane Theater 
A plus or RD M .& alma sy Seks 
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Wet. by 0171W Tali. 
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All souls are lost in Stowe in 

Hell, a new play by Rae Baleen, 

presented by Gregor Teske al the 

Cherre Lane Theater. Even those 
few who have some redeeming 
qualities can not save themselves 
Irons an all.perveding gloom of 

ennui. 
Heil should have been a very 

exciting play, since it is based on 
the dramatic life of the far m . 
French  poet,  Arthur  Rimbaud 
11854-1891).  But  instead il is 
episodic. and the drarmlic story 
becomes little more than a staged 
biography 
Rimbaud was a Hamlet a tragic 

figure tormented by the evil sur-
rounding him. His was the fate of 
other great writers. frustrated be-
cause his writings were far ahead 
of has time, tortured by his doubts, 
disillusioned by the lack of poetry 
and beauty In the world. His life 
was one constant struggle against 
poverty. 
From all this. then, W u Baleen 

could  have  shaped  a stirring 
(Mama, had she presented tlret the 
man and, only incidentally, his 
life's story.  As  metlen  stand, 
her material would be moth bet-
ter presented as a book, lieu allows 
she is not yet acquainted with 
dramatic form both as to plot asid 
dialog. 

Dep. . Impart Inn 
But whatever dramatic writing 

she dries inject, occasionally, is lost 
in the current production at the 
Cherry Lane. The majority of the 
coat seem unfamiliar with the 
fundamentals of acting. They walk 
their lances with hesitancy, and 
rend their linea as if what they 
have to say could be of absolutely 
no importance to any  listener. 
Even those who might have put 
some flee into the proc .dings ere 
dampened by tbe under-under-
under playing of the rest. To men-
tion some who Mew frustrated 
potentialities. there', Stuart Lo-
gan. Robert Leland, Maurine Hol-
bert and John Barley. 

Maley also puts hit hand in as 
the director, but the potentialities 
he shows as an actor -which are 
considerable-he falls to reveal ea 
a director. His play creep, at M .-
worm pace in a key which eao 
best be described as dull. HMO 
Morley manages to pull together an, 
emmirtment of clothes in *Drying' 
periods to give the . . .nee •1 
'-emturne" error. She ha» done I 
quite well on what sa-eras to be • 
very limited budget. The seta by 
Richard Clark take the evening's 
prise. However, the well devised 
toe ditto budget). their main fault 
is lads of movability. Thu stage n 
small, and such detailed sets makel 
changes almost as long as the. 
scenes them .elves. 

Aernedmeg to the program, much , 
work has been done on this script 
since the opening. O . doubts Lb 
could have been to the good. Tak. 
has • bad start in Hell. A brief 
visit there is quite enough. Both 
Takes and Miss Daly . stupid, 
however, try again 

Dennis McDonald. 

Treasurers' Club Re-Elects 
The Tre.urers' Club of Amer-

ica. h -o fraternal marg. re-elected 
it off keel staff at it, annual meet-
ing at the Hotel Astor, New York, 
last week. Incumbents are Ar-
thur Wright president. Hugh Me-
Gaul ..  vice - president:  Frank 
Fray.. treasurer; Murray Lang. 
financial secretary, and Herman 
Leine, recording secretary. The 
club was 61 yews old last October. 

Broadway Opening ACTORS STILL STARVING, 
OUT OF THIS WORLD 
075enn. Tbured•y  Pecesbee .11 
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Chaalne Me' 
Seldom has a major musical ar-

rived on the Stem in the wake of 
such pro end con advance publicity 

as Out of TM. World. Ylnancially 
the news was all pro, sin « its 
Philadelphia  break-los mid  out 
tight unseen and a subsequent 

tune-up in Boston followed the 
same pattern. However, eye.wit-
near accounts were bad enough for 
management to cell in George Ab-
bott to take over staging chores 
from Agnes De Mille, and hire 
F. Hugh Herbert to pep up the 
book. Whatever Abbott and Her-
bert have been able to da for 
World, it unveils on Broadway 
much aa original Philadelphia re-
ports pegged it-a lush and time-
Egli disappointment 
World'. chief ailment is book 

trouble. There Is nothing the mat-
ter with the Amphyttion legend 
us the basis for • musical comedy 
plot. It has furnished the skeleton 
of many a good straight comedy 
in the past. But it must be told 
with wit and its obvious outra-
geous see angle cloaked in bell-
liant high comedy. The Lunts once 
geve it such a delightful tr.tment. 
But the Dwight Taylor-Reginald 
Levy . . version lo all we with 
little wit and less brilliance. The 
result is that by the time they 
get Jupiter eatisfectortly masque-
pined into bed with hi, mortal 
fern choice o! the moment at the 
end of their Rest act, there is no 
story left over for a second stanza. 
So in spite of anything that Abbott 
may haee accomplished in the Ivey 
of pacing no Mlieh padding bm 
beep required for the lut act Mat 
it rapidly runs down MIL 

Low pi Beal Cooed. 
Nor would it appear that Her-

bert'. reported book doctoring has 
greatly hel ped. Tbe eomede tem-
perature id the show is at the chill 
point. David Burns elves ht, all 
to a portrait of • fugitive Chicago 
nualatter who has taken a Grecian 
lam, but the manliest of tun-soak-
Mg material comes Ids way. Simi-
lar la the situation of star Char-
lotte Greenwood. with a repeti-
tious set of didos as Jupiter's 
jealously  pursuing  with.  Prac-
tically at the last minute Miss 
Greenwood gets • Pepe number in 
which she can really go to town 
in her inimitable pin-wheel fash-
ion -and  for  a few  moments 
: everything is better than all right 
with World. 
Over-all, Cole Porter has writ-

ten a smartly tuneful score and 
concocted his .uol brand of im-
pudent lyrics to go with it-so 
bnpudent that a lot d words will 
have 10 be combed out before roost 
of it could get radio airing. I Ant 
I Loved. No Lover for Me and Song 
of the Night are particularly ear-
ns>, and Use Your feineimulon 
arid Nobody's Chewing Me are good 
rowdy specialties. 

Illeed.orne Preeileg, Flee Sierilne 
Other blessings of World include 

some of Lemuel Ayers handsomest 
sets  and  costumes, and highly 
imaginativ  dance  des *.  by 

EQUITY SURVEY REVEALS 
1950 Report Finds 20% Employed; 
Average Player's Take Totals $840 

• Cont./pied from page I 

nip-up at Easter. From there on 
came the annual sharp drop to 
June 1. 

At the July '49 peak 1,735 odors 
were treading gages. 30.7 per cent 
membership employ ment  as 
against '48's 29.7 per cent.  This 
survey's June low had 12.2 per 
cent working, a point under the 
previous year's  figure  of  13.5 
However, while some 4.580 Equity 
members played at least one pro-
fessional stage engagement during 
the year ending June 1 1950 only 
one out of five worked as much 
as six months. and despite  mid-
summer peak sparked by the silo 
circuit, the pitiful fart remains that B, 
the year shows 80 Per cent illTS,46  
unemployment. 

1.131 Rare Dyer 62,000 
The actor's financial beanr, 

sheet follows much the sane pat-
tern as the employment report. 
Out of a working membership of 
4,888, 1,455 earned mer $2,000 
during the year  Thia represents 
a 2 per cent increase over the 
peevions men  However, when it 
is considered that 897 out of the 
1,435  were  bracketed  between 
$2.000 and $0.000. and Mat Equity 
Mt/mites 13.500 as the least annual 
gross income to provide an actor 
a reasonable living, it is obvious 
that the rank and file get eery 
little cream On Ruhr porridge. The 
Upper brackets tab 331 actors las 
the 83,000-810.000 Pass, 153 in the 
S10.000-120,000  sector,  52  drew 
down $320,000-e50,000 and 17 got 
$50,000 or better.  However, the 
average  rank-and-filer  got  10 
weeks' work out of the theater and 
his take for the year was $840. 
And while a quarter of wo rking 
membership made over 12.250, an 

equal number reeked up earmngs 
under the $33.5 mark. 

More Awe. Empleyeal 
Oddly en mgh, while the num-

ber of Stem productions was eon-
sIderably less in the '49-'50 span. 
more actors were employed be 
them. The previous year's weekly 
average had been 422. Due, how-
ever, to larger caste this figure 
stepped up to .0.  These figures 
naturally do not include members 
of 100 per cent imported coin-
nies 
The road picture, on the other 

port To Get 
Arena Theater 
BRIDGEPORT, Conn., Dec. 23. 

-Connecticut Theater, a new or-
ganisation, has taren formed to 
present theater.in-the-r mnd pro-
ductions. Plays will be staged by 
Paul Neil DeSele of New Britain. 
who has directed the Group 20 
Players, Unionville, Conn., and the 
Mark Twain Masque... of Hert-
ford. 
William Condon, of East Hart-

ford, will be maneging director. 
Herbert Carlson, technical direc-
tor: Joeeph Neiman, of Hartford. 
In charge of penmen . and Jases 
P. Dawson, of Hartford, publicity. 
Several aides ere under consid-

eration for the new operation. 
Three productions selected be the 
IRO » for preientation are Time 
Sire. Cord. Springtime for H mry 
and The Voice of time Turtle. 

Sides and Asides 
Mel NO Imported NO M g 

Stem's Silvers Plans  'employment for "two months." 
Thu was a typesetting error: the 
company has been running more 
or nearly two years-one year and 
nine months, to be exact. 

New "Scandals" Up 
The  Stem  will  get  another 

"George White's Scandals" for the 
first lane in nine years. The vet ne taws a. fe 
showman announced last week len',.   
that he is prepping a 14th edition  áload 
for next April (his first unveiled  
back in 1211)). The new resve  IWSI 
will have  rim b  Jack Yellen  Mee. 
and Irvine Cs , and • book by 
Caesar, Billy M. Wells and White. 
No tunesmith has as yet been 
signed 

If plans mature. comic Phil Sil- m 
vas will be back on Broadway' 
before spring.  Silvers will  be' 
starred by M a w] Sloane and: 
Paula Stone in a new musical,: 
Top Banana,  burly slang for a 
top comic on a bill. The ya m 

deals with the headaches of a 
burly comedian breaking into TV. 
Johnny Mercer will supply terms 
and lyrics, and the book is by 
IL S. Kraft,  1Ceany Raker D 
mounted for the second lead slot. 
The  Sloa ne - Stone  managerial 

combo arrive in New York next 
month to pick a director and cast. 

Ruffle Nears Two Years 
in the December 23 issue of The 

Bill board, the story all the Beattie 
Theater stated that the company 
had  been providing continuo . 

RIP . Holm. Her torrid first Oct 
finale in which nymphs and fauns 
celebrate the omiso of Jupiter and 
hie mortal inamarate has either 
been toned down, or else reports of 

mts over-sexiness on the rood were 
grossly exaggerated. Janet Collins 
sod Rey Harrison both rate bo we 

for superlative stepping. 
The  cast  la  uniformly  well 

chosen. Priscilla Gillette is just 
right as--and brings a splendid 
voice to -the lady who attracts 
Jupiter's wolf-crie, end William 
EYthe im cumpletely satisfactory se 
her victimised husband. George 
Jongeyon's Metopera basso ms vast-
ly becoming to Jupiter and Wil-
liam Redfield le a good choice for 
a Prankish Mercury. Barbara Ash-
ley likewise acquits herself with 
credit m a Greek lass who gets lait 
in the love sweepstakes. 
There's likely no question that 

World will sell on Broadway, ae 
it has on the road, but any te-o, 
contributor under the impression 
M P hies buying another Kiss Me, 
Kee is going to reel',.e that he's 
been had.  Bob Free .. 

hand, suffered a setback. Aver-

age weekly employment totaled 
369. .1h productions averaging 13 
against a previous 22.  But the .411 

Cbrieltnal peak wet higher than 
its predecessor, with 577 actors 
working us 90 productions. 

The  recent  growth  of  stile, - 
straight and musi ml stock has, of 
mu m, become a definite boon le 
legit employment.  Paradoxically. 
however. the '49 eurnmer survey 
shows 2.752 &milt.ot working in 
barns, nearly 200 less than the 
previolan year, this despite the feet 
that the number of surnmer thea-
ters bad gone up from 190 to 115, 
The report explains this in the 
light of recent restrictions on the 
admission of summer stock atir 
dent, to union membership. 
Doleful as the over-all picture 

4PP...re  it must be understood 
that the report concerne only fig-
.es on Equity contracts in the 
legitimate theater. Chorus Equal, 
is not included.  An actor's *fl-
u me from other fields such as 
TV, radio, screen, veude or n et 
clubs may be enough to honore an 
adequate living. Silt It la amply 
evident from the current marvel 
that legit pays off Mr. Aversie 
Actor in very small change  The 
only ray of hope is that it's a free-
lien better this time'round. 
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RSROA's Conclave 
gkays Champ Cups 
Approves Revised Tests Set Up for 
Varied Classes of Skating Medals 

DETROIT. Dec. 23. —Approval old medals will have the oPPortut 
of new championship trophies and nhiv nf er,torine  tee , '1, 

standard type of medal 
of skating medals receivedcive   ddiissccuussssiioonn  at the semi-annual tO be awarded for all State and 

meeting of the board of Control of regional championships is being 
the Roller Skating Rink O perators  wor ked no by the  bon ,,,. In  the  
Association dISROA) in the Hotel 
Sheraton here December  11-13. 
The new tests have been in use 
for the pant three months, with 
skaters being given the option of 
taking either the old or iise new 
texts  during  this  transitional 
period. 
However. the new standards for 

tests will be made obligatory Jan-
uary I. About 1,000 skaters already 
have taken the new tests and it is 
expected by Fred J Bergin, com-
mittee chairman, that the number 
will pass 10.000 during 1951. 
New medals have been designed 

and will be made available after 
January 1 Skaters who won the 
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pest, such awards were not uni-
harm. 

Challenge Trook• 
A new challenge trophy for 

A merican championship in  mtg.:-
mediate fours was approval. Tri , 
phy was offered by the Blue aml 
White Roller Skating Club at Wat. 
chile Rollerdrome, Elmo.. N. Y. 

prAovneodth iiessr   tnhee wJ atompeflsi gLh. t Htraonpehyy  Mc-

morial Challenge cup to be given 
the rink whose skaters win in, 
highest number of points in the 
annual American Championships. 
This will be presented by the Riv-
erside Dance and Figure Club of, 
Riverside Stadium, Washington. 
An unusual new system of scor-

ing, compiled by the donor club 
will be used, whereby every skater 
who competes in the meet will a 
able to win points toward the 
trophy. This is in roams, to the 
familiar practice of counting only 
the top placet 

geroonal Lam 
Two special regional champion-

Ship challenge trophies also were 
approved. They are the Chad Die-
trich and Kenneth Chase Memorial 
trophies to be given In the North-
eastern  and  the  Great  Lakes 
Regions respectively to the rink in 
each region receiving the 'highest 
scores in the American champion-
. ships annually. 

Another special memorial will be 
established  lo  perpetuate  the 
names of deceased RSROA mem-
bers who have given outstanding 
entice to the Organization and to 
ntating. Thomas S. Eloydston and 
II. D. Ruhlrnan were named as a 
committee to peciarre plans fur this 
',mortal. 
Special plaques also were voted 

to three former board members.! 
Weston J. Betts, Al W. Kiah and 
1.10yri G. Fox, in recognition of, 
exceptional service. Special com-
mendations also were voted Frank ! 
Bartik and Bob Irwin, of Chicago' , 
for their work as amateur officials ' 
in skating. 

FOB SAR,E  An important change in ached-
Gold Medal Tn. 

uling of gold medal tests, hitherto 
conducted in connection with the 

T.o 111•,,m Apeeln.,•.,1• •er1 Lunen 
All mole,  In • In.,'  s.non. ass. coca December meetings, was voted. 

Seer pied mes an Prke UV POO le  They will be held  only at hat 
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time of the annual championships 
In July. Problems of transporta-
tion and personal business have 
made it difficult for entrants to 
travel to the rink selected for such 
tests In December ,experience has 
shown. The test at Detroit drew 
about 12 entrants this bale. con-
sidered a satisfactory number, but 
reactions indicated that this was 
done only with great difficulty. At-
tendance at the tests here was 
good. 

Ventnor Roller Rink, Venirme, 
N. J., continues to foster club par-
ticipation in building year-round notnnnt ,tion.  
patronage.  Last week, the rink 
was the scene of the first aunt-

KIWANIS PARTY 
FEEDS NEEDY 

OCEAN CITY. N. J . DCCPIT1-
ber  23. —Kiwanis Clui  . here 
staged its annual Christmas 
benefit skating party at Board-
walk  Roller  Skating  Rink, 
December 13, Admission to tie 
party was by the payment of 
three cans or packages of 
food. 
The foal collected went into 

the Christmas dinner baskets 
distributed  by  the club to 
needy families in the resort 
areaa. The club provided the 
poultry and other items to bat-, 
a nee the Christmas dinner diet. 

RSROA Adds 4 
Members; Sets 
Contest Sites 
DETROIT. Dee. 23 —Four new 

member rinks were taken into the 

RSROA fold at the Beard of Con-
trol meeting here December Il-
ia  They were James G. Boyd, 

Boyd's Roller Skating Rink. Sale m 
Ill.; R. H. Oldfield, Gateway Roller 
Rink, Houston; C. H. Bockover, 
Skateland, Baltimore, and Fred-

erick R. Stinson, Stinson's Roller. 
way, South Deerfield, Masa. 
First definite awards for th 

State and regional championships 
which will lead toward the Amer-
Wan championships to be held at 
the Rollerade in Cleveland were 
made at this gathering. 
State  meets  awarded  were, 

Washington, Tacoma Roller Bowl; 
Oregon. Oaks Park Rink. Portland, 
Virginia,  Mercury  Roller  Rink, 
Norfolk: Pennaylvanla, Lexington,' 
Roller Skating Palace, Pittsburgh,' 
Delaware,  Print.  Rollerway, 
Hollyoak: Michigan, Arena Gar-
dena,  Detroit:  Iowa. Nebraska, 
Lincoln Rink, Lincoln; Wisconsin, 
Pallomar Rink. Milwaukee. 
Regional meats awarded were 

Southwest-Pa-Inc Coast, College 
View Roller Palace, Marysville. 
Calif.: Northwest —Pacific Coast, 
Redondo Skating Arena, Redondo. 
Wash., Midwestern, Arena, Tulsa, 
Okla.: Crest Lakes, Arena Gar-
dens. Detroit; Northwestern thom. 
pionships were detened in order 

tions; Southern, Skateland, Jack-
sonville. Fla.: Eastern, Riverside 
Stadium, Washington. 

NE W YORK, floc  23  —  A n: M e e t  Draws Full 
RSROA inter-rink roller racing 

Austin Membership sanes, involving 10 metropolitan Executive Roster 
' area clubs. will get under way Drive Successful  'here as soon as schedules and final 
1 detallo can be worked out by the rr ,•Dri.Rrp IaTtiennedin'g ',l e —s„.,B, Ird!. 

SPRINC:FIELD. Maas.. Dec. 23.. operators and amateurs involved. 
Roller  Doiflee  ci uwe (tenerrd piww  were  rorre ,rbted  ontua :,rtneir.tol rf,thrp,,eitsrub.,0A, Board 3 

membership drive and instruction , al Meent meetings They call for were President Fred .1 Rena, 
program  have  been  PromedinS two leagues of five tea MS  !a nt.  Fr,'  m npt in,  
steadily. Tests on four danceo were with home-and-home competition Detroit: Joseph P. Seifert. 
held TThhuurrssddaayy  (21). 
Austin's 12th annual Christmas 

Party was held reeently, with the 
program consisting of gamea, peines 
ansi re res on . s. 
A group of Springfield, Mesa, 

skaters recently traveled to Bollard 
Skateland, Worcester, Mass , to ob-
serve an ARSA inter-rink dance 

ge m, ,e,..m.,, yr•I•e- Jn.le ...an  Ptak in versary party of the Vacs Rolla Severns Rites Held ........ Yee, areund ion.  Skating Club, a group of teen-age 
a  m TM ma ma .  •0% O m.........  „,  At Stockton, Calif. .n., girls devoted to the roller skating 
  sport. 

MAPLE and FIBRE WHEELS 
No. 87 DD Dance -87 S Racing -87 F Figure 

Rock-Hard Maple 

No. 78 -78S and No. 79 Hockey 

long wearing hard fibre. )No. 27 N  Rink and  No.  34 N 

Racing  Cones —Rubbers - Straps, 

crc. 

ent  le  2 111 101 

CHICAGO ROLLER SKATE (O. 

Order Your Rink Repairs NOW! 
Hold Fast  White Shoe Soap 

Known for Quality Products 

4 4 2 7 W. Lake Si.  Chicago 24,  III, 

STOCKTON, Calif., Dec. 23. — 
Funeral services were held here Circle, Brooklyn 
December 6 for Merle C. Seseras, 
veteran rink owner-operator, who 
died at the home of his mother uf 
a heart attack December 2 Burial 
was in Oakwood Cemetery, Santa 
Cr ., Calif. 

A rink aerator of the old school. 
Severens was widely known in the 
field, his last venture being at the 
Capitols at the Beach Rink  He 
sold the operation several months 
ago and at the time of his death 
was touring California in quest of 
a new location. 

ARENAS AND AUDITORIA: 

Hutchinson, Kan., Gets 
New 5,000-Seat Bld 
H, Daphne M ir)  Poll  for April 2-7. ,e1111 Ilse Staling 

HUTCHINSON, Kan., Dec. 23 —  VOnitlea booked for October 2-7. 
Reed  aIan  fled  out  h  h  po n  u  e  a Convention Hall here is open for 

bookings for all small shows, one-
night stand name bands or any 
other booking on a small scale. The 
house seats M M. Floor space Is 

125 by 51 feet, the stage measures 
32 feet from the footlights to the 
back wall. The prorenium arch in 

40 feet wide and 22 feet high. 
Verne Hamilton,  of the  Verne 
Hamilton Attractions, this city. Is 
booker of all attractions in the 
balding. Local newspaper attrac-
tions are promoted under the name 
of News-Herald Attrartions. 
A $1,000,000 building, owned by 

the city, is now under construction 
and will be ready by September 1, 
1951. It is the fleldhouse at the 
junior college,  1 Ith and Plum. 
Seating over 5.000 with permanent 
seats, the budding will be full, 
equipped with all mode m facili-
ties No lee will be installed but 
the building hopes to attract top 
roadsho ws, large conventions, borne 
shows, etc., with basketball as the 
main sporting event. Verne Ham-
ilton will silo book all attraction, 
for this building. 

M otheeler.  Minn..  Solid 
ROCHESTER. Minn —The local 

Mayo Civic Auditorium, given to, 
the city by Or. Charles Mayo arid! 
the Mayo Asmociation in 1930, is one 
of the biggest little buildings in the 
country. The building accommo-
dates 3,000 in permanent seats set 
in a horseshoe balcony. Around 
the rinkside of the floor space of 
144 by 88 feet risers consisting of 
from three to four rows can be 
placed temporarily. 
Axel H. Reed. building manager, 

points out his building ho booked , 
solid for '51, with leading road. 
shows, Oklahoma teeing off Jan-
uary- 22-23. Ice Cat., only ice 
show to play the builelMA is set 

g. 
booked two of the largest con ven-
tions In the State of Minnesota, 
the State Medical Convention and 
the State Junior Chamber of Com-
merce Convention, plus 11 other, 
Total capacity of the arena for 

conventions Is 4,200. re manent 
seats being supplemented by 1,200 
portable seats on the main floor. 

Art binilh  Narneql 
SIOUX CITY. la. —Art Smith, of 

Station WNAX, hros been appointed 
manager of the activities commit-
tee of the new Memorial Audi-
torium here. Smith will be in 
charge of all bookings for the com-
mittee undertakings in the build-
ing. or any other promotions by the 
group. 

Stockton Skate 
Club's "Circus" 
Gets Big Crowds 

(  .  
Despite bra, of the ((no, floods in 
this city's history, near-rapaelty 
crowds turned out for the three 
performances of The Circiu. pre-
sented by the Stockton Skating 
Club and directed by Paul J. Gil-
bert in the Rolia-Torium here De-
cember 10-12.  Sanctioned by the 
ti.  S.  Amateur  Roller  Skating 
Association (USARSA). event pre-
sented 20 acts and featured five 
chorus numbers. 
Event  gained  wide  publicity, 

with three radio stations carrying 
Cirrus plugs daily for a week. 
Elsie Flowers, of the Hniur F11•1101 
Nosey, on KCDar, gave the show • 
feature spot. Plan League Advance publicity also brought in  a  number of  Gilbert's old 
skaters, including Joe Hottinger 
Jr., former juvenile U. S. figure 

For 10 N. Y. on the show have been invited to 

and pairs champion.  Major acts 

appear at Stockton Clvir Audi-
torium for the March of Dimes 

R 
show to be held there in Janbary. 

oII er r  

Mineola  (N. Y.) Roller Rink 
held a silver apple party December 
5. $100 In silver being hidden in 
apples which were distributed to 
customers.  Operator  Earl  Van 
Horn has arranged for December 
20-31 appearances at the rink of 
Snookums,  -Himalayan  wonder 
beard. 

s 

at each event and a grand pri m for 
the  winning  club  in  a World 
Series between pennant winners at 
the end of 'he season. 
Separate events for ladies and 

men are planned. Teams have been 
dIVICIed Into Western and Eastern 
loops. The Western consists of Bay 
Ridge,  Brooklyn.  Gay  Blades. 
Manhattan. New Dreamland and 
Shore, New Jersey, and Staten Is-
land. Ne w Dorp, S. I. The Eastern 
is made up of Eastern Parkway 
and Empire, Brooklyn; Hillside. 
and Queens. Long Island, and Park 

Skate Merchandisers 
Get Wollman Contracts 
NEW YORK, Dec. 23 —Orders 

for clamp-on and shoe roller skates 
for the new Waltman Memorial 
Outdoor Rink in Central Park have 
been placed with grins submitting 
the lowest prices for specified Chi-
cago Company merchandise in re-
cent open bidding. Johnny Jones 
Jr., represent ed 
got the nod for 71)0 pair of damp-
ens and ISO women's rental sets 
while Jack Adams, of tho Bronx. 
was awarded  the men's rental 
order. 

The rink, scheduled to open late 
this month. will be used for ice 
skating most of the year. with 
rollers in only during July and 
August. 

RSROA Detroit 

within leagues, 0 small team award Lyn,  H.  ry, Rohiman, Pittsburgh; 

Jack  Dalton, Cleveland;  Robert 
Bollinger,  Portland,  Ore.:  Phil 
Hays.  Milwaukee:  Thomas  S. 
Boydston, Lincoln. Neb., and Ben-
jamin F. Morey, New Haven. Conn. 
Other RSROA members attend-

ing included Thirst Vice-President 
Henry W. Mason, Norfolk; Victor 
J. Brown. Newark. former presi-
dent; Victor Caille, Hollyoak. Del., 
and Al W. Kish, former board 
member, Toledo. 

The board heard reports and 
commercial presentations by Mr. 
Burras, Sills di Company, Chicago; 
, Tomph Shevelson. Chicago Roller 
Skate Company; Mr. Reidell. Roi. 
dell Shoe Company. Red Wing, 
Minn.:  Mort  Netung.  Universal 
Match Corporation: Barney His-
siege", Gilash Shoes, Fitchburg, 
Mass.; Jerry Nagler, News Al-
liance,  New  York;  Max  Hyde, 
Hyde  Athletic  Shoe  Company, 
Cambridge. Mass.; Victor]. Brown, 
Browne, Wheels, Newark. N. J.: 
Caven Hill, Hyde Athletic Shoe 
Distributing Company. Detroit, and 
Harry Portgual, Johnny Jones Jr., 
Pittsburgh.  A proposal was read 
from Lohrman Brothers Insurance 
Agency of Chicago. 
Society of Roller Skating Teach-

ers was represented by William 
McMillan, of Denver, and Tannin 
DiCicco. of Milwaukee. Amateur 
officials present included Bob Ir-
win, Chicago; Frank Bartik, New-
ark; John Recker. Decatur. Ill., and 
Harry Schenk, Peoria, III. 
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Musk as Written 
• Continued from page 22 

my Mattingly. . . Organist HUI 
Do ... is bacia at Ryan's for a 
return engagement.... Lou Molt  
m a's orchestra is marking its 
14th year at the Lobster, Hart-
ford night club. The musical ag-
gregation  plays  for  dancing 
Thursday. Friday and Saturday 
night, 

Philadelphia: 
Philadelphia Orchestra is u-

sured of a permanent home via 
purchasing a majority of the out. 
standmg stock of the Academy of 
Music, 3.000-seat concert hall   
2.111/ma Martin- long identified on 
the nitery scene as a dancer, has 
turned vocalist to handle the lyric 
chorea for Roma Sehnert at the 2-4 
Club, . . M od Weider, whose 
Kaylor Distributors handles the 
loc.1 distribution for both labels 
as well as the personal manage-
ment  of  Dick  Thom...  has 
switched the Western singer from 
the Coral to the London label   
Buddy Groom introducing his new 
roos to at the Rendezvous   
Chateau Publications takes on the 
"Strictly From the Hills," song 
effort of Ra mie Bonner and Eddie 
Khouzy.... Mike Poach, end his 

Four Men of Rhythm, bolding 
forth at Ciro'., cut four sides for 
the Top Tune(' labeL 

Hollywood: 
Following the holidays Tempo 

Records  will begin  promoting 
two new Tempo names, Rita Mar-
low* and Grand. Leo. Former is 
an English thrush, recording on 
subsad Oriole label it. England. 
whale latter has been singing in 
Las Vegas. Nev., and in Wyoming. 
. Club, pic arid TV chirp Bonnie 

Gibson slated to middle-Mating it 
with Sernesd Corfaine Sunday 
(24). . . . Songwriters' Co-Open-
lise, Inc. (SWCD. set two cessions 
for Sandy Stanton and the Marvin 
Wright combo..  . Orkster Chuck 
Cabot back and taking on one-
nighters..  . David ButtOlpb will 
do the musical score for Wife 'The 
Travelera." At the same studio 
Rey Naiades" akedded to do the 
scoring for "Goodbye, My Fancy." 

Sob Crosby and orb the latest 
addition to RHO% 'Two Tickets 
to Broadway." Flicker alsn fea 
tiares Tony Meeks Gloria De 
Haven and Ann Miller. 

Up Prices or Roll Back? 
• Continued rom pew  

and thus far we nave not received 
official instructions to the con-
trary." 
Typical of the attitude of Indic 

diskettes are the sentiments of 
Herman LublnakY, Savoy topper: 
"We don't intend to lower our 
price, except by federal order. We 
have absorbed so many increase, 
in labor and material." 

Nia Pelee Hikes 
Meanwhile another flock of la-

bels hiked their nrim levels this 
week. Allegro's At, Series 12-inch 
cliaks were hiked frorn $4.85 to 
35.45. Ten-inch. from 0.95 to 
$4.45.  The  company's  Galaxy 
series of 12-Inch LP disks remains 
at ES 9S. Esoteric became the first 
of the 15.95 LP Companies to raise 
Prices.  The 12-inch went from 
35.9S to SII.50 and the 10-Inch from 
13.85 to $4 BS.  Adam went to &S 
cents on pops. Rainbow jumped to 
85 centa on pops, no. change on 
Lrt's.  Remington inaugurated Its 
second price change in two weeks, 
the 99-cent line, which last week 
went to $1.19. is now $1,29, with 
the rest of the line remaining u 
of last week, 81.69 and 32.19. Con-
tinental lus gone eP to 95 cent.. 
MOM and Horace Heidt, inci-

dentally, thus far are at the old 
levels. 

Peldleling. Printing 
Publishing and printing arstU-

manta are much the ame as those 

Chi Music Users 
• Çoarbured fro", Page  

that even if ops decide lo cut the 
aim of odes the union may fight 

the cuts by setting up some new 
minimum basic sidemen demands. 
The third alternative will be con-
sidered by the committee. 

Strip John Oval Ni. 
Only group to show a positive 

stand against the ATM action was 
strip joint op. who seem agreed 
that they need music less than 
any seg of the music buyers. All 
agreed that customers come to see 
the girls, and don't dig the three 
piece combos.  Recently major 
strip joints started using scrims, 
which blanks out musicians. Rum-
bling among strip op. indicated 
that they may. if necessary, use 
recorded or specially taped back-
ing behind the peelers. 
Ted Raynor. CCOA legal coun-

sel. told the meeting that he had 
attempted to meet until Eel Ban-
ker'. exec of Local 10, and the 
AFM's board here Thursday (21), 
but was told that the union would 
be glad to meet individual opt and 
their ad me n but would root 
recognize any ageocullen for such 
a meeting. One op said that Jack 
Irving. Midwest director of the 
American Guild of Variety Artists, 
had told him that if the live-day 
week went into effect, he would 
have to ameliorate his members 
who are working on • seven-dag 
week. Irving denied that he made 
such a statement. 

of diskeries—a matter of labor and 
material. A number of printers. 
however, have not yet 'queered 
under the line. Their intent was 
to announce a hike after January 
I. Meanwhile the ESA has an-
nounced its plans, leaving the 
printers wondering whether they 
were too slow in acting. 

l'pe Priem 
HOLLYWOOD. Dec. 23.—Top. 

M ule Enterprises. who.. 39-cent 
diskings have been on sale here 
for the past couple or years, will 
hike its local price to 49 cents. In-
dies platters have been selling 
elsewhere In the country for the 
same price  Freight costs have 
kept lise price here at 39 cents. 
Label takes current hits and re-
leases them with unknown ork-
sters and singers. 

HOLLYWOOD. Dec. 23 —Swing 
Time Records will not hike its elk* 
prim, as practically all local Indies 
have done. It was learned from la-
berg Jack Lauderdale and Frank-
lin Karl that the 78 ro.m. platters 
would hold the price line for about 
60 days at  loowhich mo  litheme41 diskery  20 Years---Boom 
would 'main  k I 1.1k-hike 
picture.  • Continued froi page 20 

Billboard 
Backstage 

• Continued irons »age 2 

at 80,000 copies, far more than any 
combination of Show business trade 
newspapers, let alone than any 
Other Single trade newspaper. Out 
of those 80.000 people we've had 
Inat letters and 'or pest cords from 
renders saying they don't like the 
new format as well as the old. We 
received 1,788 letters and 'or post 
cards and wires raving over the 
new formal.  Now our job is to 
try to "sell" the paper to those 
other 104. And believe us, we're 
trying. 
But that report was, to us, a very 

wonderful Christmas present Old, 
Santa really delivered. 
We hope be did as well by au  Brouns File 

of you. And to all of you from all 
of 11.1 here at The Billboard, our 
deepest hopes and prayers that the 
new year will not deal tao harshly 
with you, and that our nation will 
begin. in 1911, to find its way out 
of the dark and somber shadows 
into the light of real victory and 
peace. 

Roadshow-Rep 
T HE SLOUTS. Bill Ora and with opening mh attled for Dli-
Verse. are spending the win-

ter in El Paso, Tex., where they 
base set up offices and are direct-
ing the promotional activtIes of 
their group of Texas and Arizona 
antique shows.  Following the 
holiday. the Stouts will stage 
shows an El Paso, January 11-14; 
Abilene, January 19-22, and Fort 
Worth, February 3.8. Plana also 
are being manned to Present 
shows in Austin, Tex., and Tuc-
son, Ariz., following the Fort 
Worth date. Off hours, the Shouts 
say, are being spent speculating 
on and mulling plans for the 1921 
tent season when they again will 
operate the Slout Players tenter, 

Whin' Round 
The Drive-Ins 

C EORGE RAMSDELL. manager 

of  the  Hartford  Inze Theater. Newington, Conn., has 

resigned, according lo an an-
nouncement by Geroge E. Lan-
dau. Hartford division manager 
for the E. M. Loew's Theater,. 
.. Ramsdell's successor has not 
been announced as yet. 

Exact cost of building end equip-
ping a drive-in theater is the best 
basis for appraisal for tea pur-
poses, indicated Glean B. Nichol. 
son, of the State Tax Commission, 
in an address to a special class in 
taxation at Liniveraity of Michigan. 
Since all drive-ins are compara-
tively new. it is easy to get exact 
cost figures. There has been great 
variation in the amount spent to 
establish drive-ins, ranging from a 
few thousand to a quarter of a 
million dollars, he added. Nichol-
son cautioned assessors to appraise 
each item of the drive-in theater's 
equipment separately. In particu-
lar is the considerable variation in 
the cost of screen towers and in 
expenditures for grading and sur-
facing. 

• Continued hama pope d 

Par to the government $18.000 due 
an excise tues, that the defendant. 
also enticed artists to leave the 
employ of the De Luxe Record 
Company to work for King and 
forced  the De  Luxe company 
to have its record preeeings per-
formed by the Royal LIE .  In 
greater quantity than netts...7 
and at an exorbitant fee. 
Plaintiffs ask an injunction to 

restrain further operation by de-
fendants relative to the De Luxe 
company, $230,000 straight dam-
ages and $50,000 punitive damages. 

Case Hamm 

NEW  YORK.  Dee,  23.—The 
Braun,' suit against Syd Nathan, 
King Records, et al., climaxes a 
long squabble over the De Luxe 
operation that began when the 
Nathan Interests acquired Si per 
cent of De Luxe from the Matron 
in 1943 for an amount reportedly 
in the vicinity of $30.000. 
The Breen. action follows • suit 

against them instituted by Nathan 
in December, 1049, asking for an 
accounting of property —recording 
equipment.  furniture,  securities 
•nd good will lost by the Braun,' 
alleged "appropriation of artiste' 
for their Regal label.  On last 
Mond.), (11) Judge Stein in the 
New Jersey Court of Chancery. 
Newark, appointed a referee to 
take testimony from the Breams 
on the accounting of damages and 
determination of property value. 
The Breams deny that they ap-

propriated any De Luxe artists for 
Regal.  Jack Pearl. Nathan's at-
torney, In turn, denies all the 
charges in their complaint, calling 
the suit "ridiculous on the face of. 
it." 

Southard Job 
• Çaintinued from nacre  

echelon Columbia staffer to exit 
in recent weeks following resig-
nation by Sales Manager Jeff Wil-
son. who was replaced by Wert«, 
and director of advertleing and 
promotion Ken MeAllaster, who 
hall not been replaced. In addition, 
five changes were made at the 
district manager level in the New 
York, Mid-Atlantic, New England 
and Mid-West areas. 
Earl has been with the diskery 

seven years ir sales and promo-
tion capacitim. most recently hay-
mg been assistant advertising and 
sales promotion manager. 

Partial Swam 
Wallerslein. discussing Colum-

bia's curreet position, pointed out 
the dither, was in it, strongest 
positior. in mane years.  The pop 
line, which had mflered during 
the diskery's LP drive. la now 

The a. and r. set-up, which 
Wallerstein reorganized during Ne 
past year with the acquisitions of 
Mitch Miller, Percy Faith and Paul 
Weston on the Coast. is considered 
the strongest Columbia has ever 
had. In all categories. Wailerstein 
feels, he now has a strong artists 
roster, which he will continue to 

Younger artist, he says. Sneh 
as Rosemary Clooney, Guy Mitch-
ell and Toni Arden, will continue 
to be a speciet field of endeavor_ 
December, stated the meaty. 11 
shaping up as considerably above 
last year trt sales.  RadoilM. the 
Red Nosed firiedeer has sold more 
than an additional million. Disk-
cry, in short, Is in shape to real!" 
roll in 1951, Wallerstem feels. 

for Bing! 

afluisrippf, Anything Goes. Pen-
nies From Heaven, East Side of 
flesece, Yana You Si•AETS.  II  I 
fled 91 y Wog. the good series and 
ethero. The daskery will also issue 
12 new  r.p.m.  albums,  10 of 
which have appeared on 73 and 
LP and two completely new—a 
collection of current Broadway 
sh  t  d 

The Crosby salute show will be 
plugged in the rig & firm's news-
paper ads.  Plugs will also be 
carried on venosa, other chester-
field  and TV shows. 
Famous-Paramount will "drive" 

on tunes which have been associ-
ated with Crosby Mr. the Mar. 

rea ow  "i.es and a"  a" ...go DrIve will be mared to ch not 
album.  Diskery will gift Bing on ly norma l  will also 
with a platinum record of hat J extend to selling the songs via 
Whit, C "d'dd*. which  has .40  juke boxes and retail stores. 
over 7.000.000 comet.  DiskerY   
and Paramount have prepared al 
series of 15-minute, hall-hour and 
lull  hour  deems'  programing  ASCAP Consent 
scripts 

• continued Irons POEM 6 
Cud, ”Salute Phoned 

CBS Is preparing a Crosby salute ported, lean Inward sublective  t y p e 

p rf P oi t tr ' l' e ha ll of  s: te e ': ee t le ' h, t or  er b't .u s  nrs t et ph r ee o g hw r i be m e ,   the ord's.yetr—em  tvo wl uaerd 
in the palavering want to been associated with Crosby via Other,_ t_o  oo objectiva  mfoof 

records, such as Louis Armstrong. blew of 
Andrews Sisters. Ella Fitzgerald f.feffk.u... 

Bow« taiikirm 
Liggett and Myers Crosby', ra-

dio sponsor, will feature him In 
their advertising for the month. 

Disk Prices Up 
• Continued front page  

as in the U. S., high cost of ma-
terials. etc. 
Thus far Columbia has held the 

line, but the first of the new year 
should see a rise to keep Ln line 
with their competition. 
The price rise sees a peculiar 

situation created in that U. S. 
lwiees are on a par with those of 
Canada. This is most unusual in 
that prices in the U. S. are usually 
considerably lower. What the re-
sult will be is anybody's guest at 
the present moment, but one rec-
ord manufacturer mid, "We'll just 
sit tight." 

One Objective Is cushioning the 
drop of the medium and medium. 
high bracket clatters even more 
than is provided for under the 
consent decree plan. It is felt that 
the. really Profeedonsi  writers, • 
who stand to law thousands of 
dollars by yearly drops, are 1,M 
ones who need the most prat.-
Uon, since they are career writers 
with no other way of making • 
living. 
It was also learned that a survey 

had been made applying the Meyer 
plan to all writers, showing very 
little difference from the consent 
decree plan  The seniority factor 
in the Meyer plan, it wes judged, 
weighs too heavily. 
Meanwhile the board is going 

to proceed with further test sur-
veys. using the 30 per rent avail-
ability formula and other sug-
gested alternativ a 

nets. This will be 10110wed by a 
Jump alto Mestatin and then back 
into Illinois before heading for 
established territory ira Indiana, 
Ohio and Michigan. 

• • 

rhALE 11/NELJUll is showing 
16mm. pix la the Sedalia, 

Mo., area following a good sum-
mer with a museum store show. 

Dr. Lemuel Freeman is 
im.sked until spring wrth his solo 
show.  He's in Eastern Oregon 
but will move south and east. 
Iformeol Playa. three-cast limb 
unit, have been operating around 
Glen Falls, N. Y. They have been 
playing numerous church dates 
and have about 50 of them booked 
for the coming months.. • • Amato 
Jason Rim is showing churches 
and other sponsor dates in North 
Carolina.... After several months 
ill the Southwest. Sled'. Show is 
moving toward Oregon and Wee. 
ington. Show reports good busi-
ness and  long jumps, having 
started the season in Pennsyl-
vania. . . . Lyle Talbot, old-tine 
rep performer and advance agent, 
has a feature religiosas pic that 
he has been showing to good 
returns in Western New York and 
Eastern Pennsylvania. 

• • • 
IRVING TAYLOR writes from 
• Meeker, Colo., that he "hiss had 
a two-cart unit in Colorado since 
last September and business has 
been good. I can brag on one of 
the best little tricks and • Stat-
eless opus.  In sevcial places we 
have promoted two or three-day 
fairs to good results and may add 
one or two to our mist and give 
the fair game more attention.  I 
regret to see the pasting of tem. 
rep but several years ago I Mid 
friends in the East that the day 
of the tent was getting too expen-
sive to carry on.  At Waldon, 
Colo, we met Hurle?. spook and 
hypnotic show and the outfit was 
neat and prosperous looking and 
the show is an excellent one. In 
fact, they have anything beast in 
the spook show line that we have 
ever seen." ... Nick Hyena cards 
from Western Kansas that he Ls 
working to good buraneas with a 
feature religious plc that he has 
been showing in churches.  He 
plans to wind up his trek soon 
and return to the East to take on 
some amateur minstrel promo-
Dons which he Ims handled for 
several years.... Andover Play-
IN1 are a new group which will 
operate out of Lawrence, Mass. 
It's a dramatic and musical trio 
that will feature church dates of 
which they have many already 
booked.  . . From Green River. 
Wyo., Tata's Show reports that 
things are working smoothly in 
that sector and that business has 
been good.  • • 

(2EORGE L A 13 BRON writes 
▪ from Friend. Neb., that he has 
been in small Dakota towns the 
la.t dune month..  Prior to that 
be was in Northern Minnesota. 
He adds that biz has been good 
and that he has gone from plat-
form to halls and hin made a 
few whools.  Lebbron r,ently 
met the Frye Sheer, vaude-pre 
pm/it  Hervey Anderson nar-
rates  fro m  Chisholm.  Minn., 
that he had been m Western Can-
ada moat of the summer belies 
going into Minnesota.  He is en 
route to Nevada, where he played 
last winter and will catch on 
with some dance-show dates at 
established spots.  His outfit lug 
four people, all dome mud.. . • 
Ralph Underwood, performer and 
lecturer, la on • coast-to-coast 
trek. 

Nasal 
e • M ID RI NE 

TI  MA I  T 
•  W ., 5 • mo ms • 
a m, •Mar —N  RAN 

11111911,111 lEVORS 
maser Bend a. Coco. tom  e 

I su CINAnul s.,IFININNIANA 

 •-••••••1 

BARGAINS 
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The Final Curtain 
▪ 1.110-gstbee, 
▪  mother of hin. land tad O•enn 
litharl. lilt •wnere et Rodent Renard, 
Dorme , ln In LOA Angeles. She tifo 
leneee MOther tan. Leglerl IOUr 1.11-
lem. Brrr . Lenvenworth  daZine Reu-
ter,  Flore .  and  Roud.d,  end two 
dater,.  Rote n' ontfld anal dm  Mt 
Nieldnitan  nue . ln Rolle . . C... 
in, lian•Olettn1 

11.11.1S,P1. -Angelt, 
• tvell kame. mIdeel don. ad'. yod . 
et  Caner  Dl. ..  Steeple ...  P.I. 
New Tort  for Il Mare  DereMber 
In  Brooklyn  Illida *  le  Farts  Dm 
me.. .. I 

it  Idtgeat  knelnl  prefredienally 
▪  BIS Dflernber 16 ln Loe Anarlee 
Elne dental ln pity. nene dat ahe ad 
haetnt Mato, a command performante 
for OIl. late Weber White . 

CONROLLY -Mletneel .1.. 
ID  ad  theatt1 .1  Henry  Oro  •nd 
Pâ mer  New  Sert  neweuayerman.  De-
.ember RI In Ll. Anse .  lle mrved 
an the Ma . dan of the Ne. Tora 
Pourn•I untzl MI I,Ont., Lem me tettIng 
¡nectar  of  Cotonnant .  Producllorn 
Later  to. 10nued  1314  men  theankel 
radine Offlee  FUI Itte Pett  I 0 Or me 
be ha. leen omeleted •110 lhe Preeldt 
Prelog  ageney.  .verly  111114  Callf 
Burlal ln Iteverly Mliii 

I.  Laming Illemory 

MARIE MEERS 
DAHM 
PaGletl Ame. 

Dee. 30.  1010 

/01 & I0IT IROWN 

IngdIeR11 -41 .. 
Sb  nitery mener. .e Mbher II In Che 
ta ,  Ma  wldo w  singer  Delly  Ray, 

Ighbfk - bnb oln C.. 
IS. •he •Ided In dteeloyIng Rte« Wald-
wood. II .1. sa • sea .o. resort. 

ln Il  PeterMore.  De.mber 
13  lie  flore...Gy  ernefated  the Catir. 
Pirr ln West Wildellud  orii la the 
Wed Wilder . Bue Con .any  Parla, 
In Cold  Spring fermier,  P O Wild. 
•  Dreember 

•NNMEN -Ray. 
fOrtner filling ellreeter at the Central 
Castine 011 . In Hollywood Decembet 
It lar 5.. .11,  Ce.'  Ne had Owen 
• talent adent tel M  

ti. WilliSa Morde. 1Wall Ad oca 
tte/  and  etent.  Delleinber  le  ln  LM 
Annelet  Re »In . M M  ln  le.  and 
.robut the venta haa been aullaanitd 
.111 mage .eneltte persona . .. 
•  by leur ton.. Donald. Pte. Juta. 
Sod Vente  SaId 1,4 moleter. Mn  Rota 
Ify .  01,1111 In Poreet L•Pn Metnorlal 
Paré, tIleridele. Plant  lb•teth la lhe 
Ge mma New, .. . .en., 

RAIL--.1deremee. 
43.  sale .tt  and  fall1 rt  of  WOOMI 
', orant  DIreetre tt.IOfld  lOtIt  Ite. 
crotter  lb In New  Tort  NU  Ird. O. 
falher  end two inter.  Mao  •urelve 

laLLLY-tedseer 
IS.  labor relktona Mett who fermette 
br ode:let emut le co ol. Mt ru.° po-
ST OL  -Nome  Beur  PhlIneophy  in 
economits, Omet/Item. IS ln Ullre. 
lilt abdow. a deughter end Stun aur-
a . 

1.111R -d•tIldne. 
ae  • Monder ot the Aine.. . Pente-
miee  of  Itiamet ma  pecember  I,  ln 
Pearl,  III Ile haal been semelle, 

of the P. . Ped•ration Once 
Ite 't'amen1 la le . md .. .M . the 
'Idiome O .. ita wa• s•Id te Mye 
flra  . m1 mted  denses  C.  Pettlile  II 
the  union'.  eieettive tol e,. 1CIPet 
▪  npeea . On Made tiare. ln  

nt Rh lia 
55.  masklen.  profemlonally known Se 
°.o.... Morton. Decernber Il In rbile-
delob. es he o. top. ... in go on 
el•ew far hi. pelle hal•n ne at Chrld• 
•  narta  RarktIng  are 
•  Melew  Pranree.  md t MM  DOO 
Burla. ln PhI'lladelnkla  Iran ., deta . 
Io alee m•Poene cal••••., 

nerillfteAL -mlnlam 
N. fer ma  ••1.1de performer. regendy 
la Celiez Clly. M M.  Ria ton. 
t. gleCrystal. at m . . IgagGig. 

faner of John 8 Reka Delnalt the ???? 
tir.. ocra., Decernber  In Pont . 
111000  Burkled by kil wIcion énd Ill 
m.. ... Mme 

MICXL M-int .  pwee. 
al.  la .«  el  Gier  Mon.  Montana. 
.cem .r le  Setà Ney, Cadd  Sue 
rda s 0  loi. vitro  Me . O. . ethee 

Cilen.  13,e  •na  Cdel.  Gad  • 
d•ushler.  blea  Alla  Olnahlp.  Inter-
Ment  In  °ato me].  tom ,  . ..u n 

genev -Itn. An•• Rtmeell, 
47. la mer vom.st. recently laa Bridge-
port Con  Su nleed by Rue. 
tel,  Laward. Jahn Jr  and .. .hl 
daughter. tari  ... Merl,.    and 

•Mters, ganta end Joteont   Nua. 

RLACIGTZ MPLIt -
Char . Bl ue  Rhirley Temple. 111ro 
•  Intlintet le lis MI Maine. Cala. 

RVAN.-TOPOI OND-
Lob H ..... Jr  and Coll mo Toue.-
..3C ex.plo dm and nue, • 0.4.11.•1 
Green, December  it in  Bellitemad 

el;RNICRIeTZLICT -
11111,  Furnes,  rulterlal  and  trader al 
the Polir Key, Inetturnrntal•roc•  une, 
end Dlorto Triant .n Phrladr.ohla 
cent ., IS. 
•11-10.411-
Mortle.r  net  man u .  ol  Platlen 
Itlone  Loa Arigel «, tail Ilta . Roman. 
Dirn •ccreal. Decembee II In Lu Ce ., 
Ca if. 

RtAlgegen.LAINIC-
A. Krelmnan tad 11.1y L•bte. dance. 
merlan, at the Latbeety Clue. PMI.-
delphla. an Mat 411e etell•Int 34. 

rible•SeItKI .R-
M . .  Pin,  oresl agent.  end  Ilarrh 
•tt• s.bol et, De ornbar 24 ln New Vo.. 

ItORINKON MROAL-
letroe .  Rot. ..  JO..  allé  . . .en 

• yeenee sad entenne lilt], songer. In-
erme. IS te  .11.fo .  M a o.  Cenn 

ROSBIN•CIMYYPN -
Alfred  A  1100100.  tolneert  M g.  and 
Ilrlen Clitylon December IS ut Ney Tort 

Gent. SiliCe. pleynelabl-dIrector. tad 
Minos  Mun.,  ste mm.  Iheemlier  14 
In White Plate.  te Y 

. 01  BlInnial. Ltd Mellart 
both tIlla pleyere. December II i• Tue-
. . M U 

ToOnl. ..•UrnA0X -
Iilll  Tonnai  ratite- TV  mod mer.  and 
Prame..  Burton  Deternber  Ii  In  n o 
Tort. 

MEMORY OF MY 

BELOVED WIFE 

DOT AGN ES 
WHO WAS TAKEN FROM ME 

DECEMBER 24. 1945 

0. J. (WHITEY) WEISS 

-.-901MMD111,  

ad'  bu . ln M  Montel, Cemttery. 
Mr•Iford. Cono. 

NORTZ- Mes. Id. Ringlng. 
Ti. lad .0•10.1AS mele .r. of the o.To. 
•  P.Inehn•  tatuile.  Derruther  el  al 
▪ Banuntat Pit 11049 .1 MX wu 
lilt only ...ter of the aryen  RIngling 
brother• end moth•r of John •nd Re my 

North.  pre•ent  executle .  of 
.e clam .  A .. .tee also Sarne n 
IDIOM it m  p ond lilao., pe m.-
meut 

ONZNY -Clarrate t. 
.61.  thlef engineer 54 Otatleh  WCAd 
Camden, N J, litoambei ldlorOlilott. 
To0d. N J had den ',ah the ka• 
don II teso •nd ••• • ...G. P. . 
dent el .4 South Mes . Reale nue-
mentla  lia. wtdou an mkee 

IMBRA M-Ell obeth  gleweIL 
IMIndre of the Plunden•  ICa.if I Com. 

Pleyhou m. Orcember 10 In Santa 
Ana. Cent  114.0 11 ta fo . children. 
Mn.  ...ara  Tulle,  Ilesnuel 
Jr  ana Ma.  Clakon Mer . .  CM. 
mato n mec .. Ou  Foe .  Viii?. 
dale Cald 

I. Loving Memory 

Of My ne.. % do m' 

BENJAMIN II. PATRICK 
W ho F o od Away 

• Joie. ,  I, 1943 

. 1 mi . soi nerr wisch" 

Benxi«. A. Patrie& 

RIAL--•Ma. 
Ti. «at m, lament ., 111 S Mt. Tout 
Rla• appeared 41 .  the 1.411.• Rumen 
Oner• Comput. in • The Little D M , 
IR M M. MM threg teet . wIth  Nol C. 
0.41•11  in  -Latte  Je .  Shenne .." 
mThe 1111.1eled• and 7Toreed Un  P 
trot ., yees MItO RIA atm .1,4 tandem 
the  man•gemenl  of  th•  Ist• 
A  ...y  •nd  tueur  meently  In loch 
peOdutt lune  sa  'te .  lame.. • 
-The Ohm .» Clii  •m3  • Icetto mn 

1.41.-. .1. 
10enter  dIretter  il General 
Ouldleallona  bureau.  Dermolor  I 6 $01 
Schkaeledy. N Y Ile trad.10  the 
halena fr . IUT 10 1412, ahen hc te. 
llted  bb b b bbbbbbtilia., Il anoltd-
Sad..  OgverMlIng  the  Mentes  and 
oster•Gon el matin . WilY. Nehenert•da. 
II Y.. 800, 0411•111, Cent , and 100. 

I14. but . ••  A.  Re .,  the Ran•na 
Man.'  end  Ide  MS  yeare  • st•edard 
...Menton  In  Grena  MI,  and  Tilde 
Sta.., Den...  Ii  et  Flournemouth 
gag.  O de ki  rot . for • orwe  II 
dam  In  •ngleult  therened by 
Indue and • autre  iliet•IN le alt. 
liai Degelorn hep.. .or . 1 

1$0•111.411 .4 -Itart. 
thentrltal prodacee. De. 

OMO« Al io li. York.  lie wu Ille 
1011 .111. II the  Cabaret II Cankillana • 
It .rtIn In 1034 and T0 10 Me Del II 
Me kaki. lied lo prame. Inerme. Parla 

Marriages 

and Onu Io the OnIted Mates  0 Ighl 
Rob11 .1...0  mod o .  hl. ',Cabaret̂  et 
Carnegie  11•11.  and  In ISIS . . .et, 
74• Meenle M ucha.  On'  at S. Ma-
Na M  Iheater. N . York.  . 11 .het 
hito O Inme  lime  on  the  M'un  CO M 
elmng  blaet- Olt.  and  ln  00 .  sauter 
the name cl ken Rolny, he produced 
atm .  Arnaterde me  •Mllarltled'  et 
ototayerie naelphi. aléa ternIng larlet 
for tome el the amok  Rte .100. SIS 
doghter klrelee. 

..... 61112N-Senae. 
fermer  rnedlelne •110. omier.  De. 

rembe, ll t1 10l.  home  M  Itardball. 
allah  lle  oper•t .  one  of  th•  lut 
fut,••,,,•  modleal tho u on  th  tom' 
tan111 • !en. "ers .o. OrralOS en •13 
Oerallun  estahlhhed by hie  Galbe.. 
dure. *0 t, hIs w.c. and two Sa . , 
tera. 

TROMPION- Mhi  a. 
ti. are•nkar  of  Ill. Thornn•on  1,0t• 
Corporal ., matera of rad. teta De. 
cembee II ln Scandale. tr Y  He toll 
the rad10 bue .. te organhe • «d m 
photterséhy fIrrn end ln 11142 ne trente-
ter, .  In  the  Bottent  bolnesa  A 
anses., no • OBI , ourylin  Puri. 
In Pernelltt nnuontery. Nr•• Ta . 

 0--Co mta me. 
SS. ode of John  WIldherg,  New  To n 
Inemerleal  pro heme  Decenert  II  W 
Beverly 11111a.  C .!.  CTernater, m n-
Irra In [setter., K.. 

  M W.. 
111, former adeence agent III Un Wei 
Ilote Ste.ele COrnnany Lamber ., N C.. 
end manager of the Lumberton Ope n 
Ittn .  Deeember  St at  ht• homo ln 
Out  ch,  Na  open.0  end  otereled 
b011  Paellene  n oter  Lunée...  la 
19111  Me ti.. maentsed  theaten  aS 
.. .et.  Wilhltelellle.  Red 
SprIng, N C., end  .nneltnellte tad 
O10100. 1  C.  and  con .. 11  in  the 
th mt  bitelnem  untli  hie  .. .muent 
Si the tee of eg  IllualrIng  are two 
deughter, one erother and eue Na m. 
Inten . . IM Me Mowhroolt  Centetera. 
ImInhettOn 

Births 
ANIt atges-
A detighter  IO  14r  and  lira  Reberl 
Andneen Permuter I In L'ad ore Pather 
il reeemorh titillait el the ABC Den. 
0.11 0101.10, 

BAC M44.-
A •on In lati  and Mrs  Dl . Redue . 

f ii an PIOI.lbloelli  Ft. er ii 
M M .eil  ad  agency  0.400011  account 
✓ece 

A tlauet .I. Helell Perla to Me and le m 
A  •  YI  Loute  reeently ln  Io.  • leer  

1. the Penny Ar oae of the loba 
data. tasses: 111.011 . II the daughter 
Of Al). tale lithry 1030011.  1.11.1.01. 
tetnee Monatte. 

CORRIGAN -
A .ni] Miohtaiu ooaa000r.  ta  de  and 

lohn Cerne,. Detemem I in 11 
Lotth  Palber  I.  • lilt jockey  ou 
KX013 Ihere 

COST -
A .ughter.  Parr .,  Die ..  to  Mr. 
tell Mr•  T. Coty reeently ln Km.... 
Cut. MO  Parent. wer• .111.1 the Toot 
da. . . *ho., lut  m uon 

3•01 .1-0N-
TI ., Anet .,  sene. tad html  POrr-

rhortne  Deternber 1S In Inter  A on.  Lawrence  Arthur.  . Mr nad 
W.  RO Dale Derembee ad In Muée. 
of Angels Hospital  lem Angeles.  Pal .r 
Il a Nol am. . P41110111. Ilcht 

gCBRUSON-
A delta . NO kir  and lire  Robert M. 
Ilthe mn Deeember 16 ln Rente .. .eh 
Palher  • v•het,  the .. 
mot . II ..ne Malt  calte. singer 

A daughler to ale  .4 btrs. .  Le .? 
Deeernbei  J ln  Chttase.  7.lbt,  la 
MBRII at m. emetwer 

N - 
• daughter, Jan* B. .. le egr ltd Ur, 
Dotteld  YI  U .LG. December 13  la 
Charleston.  W.  Va.  Motlaer  la  the 
fermer, inca M1. Janet large, lattter t• 
a entre.. wult Nat Idantent. 

A dauebler.  t'Une& N.I. Il Ma  and 
Mn.  Ken  Moere  Deeember  a In  IN. 
Imsla  Pie .. Ii in the meus rm. If 

there. 

A daughter ta Me. and Un  tala Pln . 
Deeernber IS an  Raft.  agonie.  Calte 
atothee Is the  fennec  ballet  da me, 
Do .  le .. father là Pte opm• *ta, 

111111.2-
• mn la tad Mne. Set Motte re-
cently lu  Virtersellehl. Conn Pathet 
I. a otall answamer •4 "TIC.  Mat. 
tore Conte 

111.111.1.-
A denteler b MO  •ncl M.. Al . M n. 
De .mbei  If iiI lte• Tore  Paine, Is 
proMent  of  the  ad  «elle,.  'Mette 
Ms neuve.  wIalela hm .« m u. a mie 
Manne. -co mte 

Divorces 
alle. CU . Lae. Dont Dearld L. Lent 

On d the 11ellyelead ple predUeet. 
Dekeenbel 5 ln Santa ligonka nits 

MORTGO MPRY -
•  asii. leordemeterl. 
lanown et 0.11.a .th AlIlo. fil. Remet 
denlenailery. Ibm n u. Dece.Met S lb 
Loa Vega, Cd«. 

PONTS-. 
1.11 h Pont,  art .. Itnewn pro-

feemobelly  ény Wegener. ftom Demy, 
pbcll Detembet II lOI LOI .netea. 

g: ODES-
Mate  Meltereh mt  elnyder.  nisht  00011 
dnger.  Molle Jantee tapate. teddaler .1 
o.., lo Ferkkeport. Conn. retint.. 

MILLItAns -
Hel .  . ..nus  reallo  •nd  film  Mar 
lenown a• netill lgcllerdet. front Lamy 
C. Yell . m. Intellor degarater. 0.41 Mer 
In Lee A .G .. 

Aud-Vid Coin 
Seen in Latest 
Profits Tax Bill 
W ASHI NG TO N, flee. 23.  Radio 

and T V broaricast stations expeet 

to reap a bonadza of advertising 

revenue ais a result  of congres-

sternal action on excess profits leg. 

mu tton this week, but consensus 
here ta thnt it w111 not be as gr og 

as that of W orld W ar ti. 

The latest congressional cla mp-

do wn  on  excess profitas isn't  as 
severe as the one enacted in the 

W orld W ar II emergency. 

It Is esti mated that lems than a 

fourth of the nation. 400,000 cor-

porations will be directly affected 

by the excess profits tex. About 

the saine pereentage will  be  af-

fected by the  increase mandated 

in regUlar corporation rates. Con-

nqueritiv. white the ne w legislation 

in eRperteti to provide an inventive 

for affected corporations tin siphon 

off no me of their revenues to pro-

m otion via radio and  TV rather 

than drain off the m oney directly 

kilo  taxes,  the advertising  yield 

at fient glence isn't repeeted to be 

as great az in the tant emergency. .  . 
16 sitUA  n could change  lei 

favor of  radio  and T V  stations, 

ho wever,  if  profits sur beyond 

current expectations. 

Also.  it  is  seen  passible  the' 

corporations not affected directly 

by the ne w legislation insight turn 

to the  sa me outlet for spending 

as ti., recuit of sti ff taxation in 

other fields. The ne w Congres. is 

certain to none up with mandates 

for increased levies. 

Color Fuzzier 
• Continned front 10010e 3 

bo ots , nf the serions shnrtage of 

tubes and resisters and other basic 

material. 

The dissenting opinion criticised 

the FCC for refusing to revie w the 

nese  develop ments  in  the  R C A 

srstern lest October 4. Judge La-

Huy, who wrote the dissent, said: 

'Ille Co m mission recognized. and 

the record before the Co m mission 

Is replete with evidence that tupid 

strides are being made to ward the 

perfection of a full co mpatible sys-

ton . . ln vie w of the ad mittedlY 

SolId state of the art, it is difficult 

to understand why the Co m mission 
refused tn hear Add11.1011. I evidence 

and  chose  inntend  o  conrre  of 

action, usine Its own word.., based 

'on  speculation  and  hope  rather 

then on de monstretions.'" 

Frank  Stanton,  CRS president, 

declared the decisi mn val a "great 

victory."  stating  it  upheld  the 

FCC's  ruling  that  C BS han the 

"beat and m ost practical .  . color 

television  . . there is no question 

but that the Supre me Court will 

uphold . . . the order .  . if R C A 

insista on carrying ils case further." 

Stanton also mid  he felt a final 

disposition will be rearhed shortly. 

RC A. On the other hand, rezf-

fir med its plan to appeal, and re-

peated that co mpatibility is vital 

In any color syste m if the public 

la not to "pay a tre mendously ex-

Pensive and unnecessary price" for 

color. The continuation of the ban 
on  CBS  co m mercial  colorcasts, 

RC A  hAlda sho wed  the  Chicago 

court's awarene o of the need to 

prOtert  the publie. 

loo W ashingtOrt. the FCC issued 

a state ment  describing  Ib elt ai 

"highly gratined" by the decislon 

end deelaring that the court has 
'clearly''  seltled  the malter of 

whether  the  Co m mission  acted 
erapriclounly."  The  Co m mission 

went on to call the ruling "a annal 

victory"  end  expressed Bi ef 

"confident" that the decision will 

be  suntained  by  the  Supre me 

Court. 'raie Co m mission  declared 

that ail me mbers participated in 

the state ment with the exception 

Si  Co m missioner  Hennoek  who 

was absent fro m the city 

CBS Anti-Red 
• C.2911nued fr2/11_1211fle .1 

Broadca st  Unions  and G uil de 
meeta January 17, and the radio. 

T V dIrectors W ednesday (VO to 
deter mine their 

Altho N BC  is not  planning to 

follo w  the  C BS exe mple, web 

exess seid that SInCe 1944 all e m-
ploy ment application blanks have 

asked whether the applicant had 

ever been a Co mrnurust.  In ad-

dition, varions governenent agen-

eies  have  inve rtigated  key  N BC 

figurez. by  the  possibility  of  Conunnuit 
A BC has no polley akin tin the  action  to  its  neh olule,  o pecially 

C RS noth, and will not co m ment, mince inany of hm key raille . re-
on (tatare tialopdiOn of one. M utual,  quire  nensCo m munint  amte ments. 

• A mong these is W OR. he w V olt 

believed to be the first statnon to 

urroke Itou pritetedUrt 

Washington 
Once-Over 

I.. Atlan - -

• Continued Imin page 2 

shapes up currently, the Treanury 

Depart ment will shape bigger and 
better progra ma to encourage fo/ks 
to put their m are cash into &av-

ina,, preferably govern ment bonds. 
But the Treasury lads the mselves 

will  be  the  lest  to  discou rage 

spending no me of  the  coin  for 
amuse ment no w and then an a re-

lease !ro m the  mad  b oinens  of 
current living. 

Tact and Tactics 
Defense  Secretary  George  C. 

Marshall pot a neat de monstration 

of tactful strategy titis week fro m 

Willia m  MeAndre w.  manager  of 

N BC's radin-TV outilla here. Ste,-
Ing  a  conference  with  civilian 

broadcast !roulas M onday M O on 

military censornhip, General Mor-
shalt neglected ln invite the Radin 

Correspondents' A ssociation lo send 

a repens.e ntative. Mc Andre w. head 

of  the  erwrespondents'  group. 
penned  a letter  to  Marnhall te-

minding hint anuably that the Gen-
eral gave signal rec ousit = to the 

association by addressing its first 

annuel donner a &barn yearn ngo. 

Controls 
This  week's  rollback orner by 

the  W hite  [kil o  on  auto mobile 
prices isn't expected to spread Im-

m ediately te the emuse ment field. 
But President Tru man eventually 

is  expected  to  use  his  ntolutory 

po wer to slap do wn cellings in se-
lective  fields  Until  the  present 

prise content statute Is brnalened 

by • ne w act of Congrees, controls 

won't  aprily  to U me  chargea by 
radio- TV  stationn  or  to  general 

•muse ment  ad missions.  Proposed 

ne w price controlleendation is cer-

tain to develop as a major loue 
when the ne w Congress tonvenes 

next month. 

Short Takes 
Increa sed revenue for radio-TV 

ednertiaing aPPeara cure to m ull 
fro m  Congress's encens profits 

legialation .. . National Pr ol o.-
lion Authority has set up o group 

of industry tank forces to work out 

recoon mendetions for gliocetion of 
vital materials used in radio-TV-

phono nets.... A request for 'han-
wedioton  legislation  empo wering 

the President Io control radio- TV 
ntations in coping with the danger 

of air attack by use of guid ed mil-

sien was rushed  to Congress this 
week by the Defesse Deport ment. 

Federal Co m munie gions Co m mis-

sion  O  puzzled  by  the  reste .t. 
ho wever, rince the President al-

ready h o the authority. 

Admiral Offered 
• Coeff mied  P.O. 2 

for 83.000,000.  W e turned that of-

fer do wn flatly becaune we did not 
then think  It wan the ani mer to 

rotor for T V, and we hove seen 

nothing sistre to change Our Opin-

Siraguse made ho son o?, at 1 
p. m.  T wo hours earlier C AS re-

leased this state ment  from  Sten-

tor.' "After routine the foirante 

handout  on  Skagusn's  talk.  I 
phoned hi m  lo zar that  I have 

never made Ad mirai such an errer. 

erloised S'a ni ma that I was in 

Europe al the li me he saki I made 
the citer. M erenver.  I had  no 

conversation,  meeting,  or  cor-

respondence with Siragusa on the 
subject Marine 1949.  And I have 

never made any offer in Sie:t oisa 

on celer televinion et any ti me Ar-

eordingly,  If  Siraguna maltes a 

state ment about my citer as in the 

publicity handout, It is faine." 

After his speech. StragItols VIOC 

told nf Strin Mn's Alitlernen1 

golsu  unhegtatingly  gave  detail. 

in• the  offer.  "Shortly Pelote à 
-soties' Coter dertionatration in At-

lantic City sponsored by Kline fit 

French, I received rails (ro m sev-

eral co mpelitors.  t decided Io ask 

C BS to rance] the de monstrati on. 

"I called Mr. Paley. but he was 

out and so I talked to Stanton  In 

the  course  of  the  conversation 

Stenton anked 'Why don't you or 

yeti  with  so me  other manufac-
turiers bail us out of this color de-

velop ment?' 

'Ho w m'eh have you got in-

v oted in St?' " I stored  -Stanton 

said  $3,000.000.  I laughed  and 

said it * mit worth $30." 

which employes ne engineers di-
rectly,  but  uses its rne mber 

staf O, dons not feel imperiled 
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NEW YORK, Dec. El. —Rather 
than curtailing the enthusiasm of 
talent buyers In the alfresco field, 
the current unsettled world situa-
tion hm resulted in the earliest 
bookings in • number of years for 
hie agency, George A. Hasid re-
ported here this week. Total »sei-
n ca on the books to date is mil-
mated at about 25 per cent ahead 
of the last hooking season. 

!Tarred mid he was embark-
ing on a lengthy southern toe 
that would embrace most of the 
holiday  season  in  response  to 
numerous requests from hair execs 
who are anxious to set their en-
tertainment program..  The feel-
ing lo prevalent that an acceler-
ated  mobilization program will 
drain touch M the youthful talent 
from the field and, sa a result, 
buyers are anxious to contract 
elsows early, liamtd said. 
To date there has been no evi-

dence that managera are /Meg 
to await the turn of events before 
buying their shows, Hamid said. 
'He likened the rash to buy to the 
consumer% desire to stock up on 
food staples when shortages loons 

Mimi... Set 
Humid mid he would head ir 

to the Carolinas first to meet with 
exeM of the Winston-Salem. Char-
lotte and Greensboro fairs.  He 
hm other meetings scheduled in 
Virginia. West Virginia. Maryland 

A. Rollins, 64, 
"Banana Men," 
Dies in England 
BOURNEMOUTH, England, Dec. 

21. —Adolph Robins, fla veteran 
clown in both indoor and outdoor 
showbiz who was »lied as 'Is. 
Sabine. the Banana Man.° died here 
Monday (18) after being taken ill 
aboard the liner Queen Elizabeth 
while on his way to England. Rob-
lies home was in White Plains. 
N. Y. 
Born in Vienna, he came to 

Hamid Deals Spurt 
Despite War Scare 

and Pennsylvania HI. son. GentleJr., and Joe Hughes, are also on 

the road repreeenting the firm. 
Park bookings are also being 

set unusually early, H mud said. 
Palisades (N. J.) Amusement Park 
has already set Its acts for the 
mason.  Also on the books are 
Kennywood. Pittsburgh: Roseland. 
Canandaigua,  N. Y.; Belmont. 
Monteith  and  Con maut  Lake, 
Conneaut Lake, Pa. 
Major fairs already booked by 

Ha md include Rutland and Essex 
Junction.  Vt;  Malone,  N. Y.; 
Skowhegan.  Me.;  Ottawa  and 
London, Out. 

GAS 'N OATS 

Horse-Auto 
Thrill Show 
For Van Cise 

CANFIELD, O. Doc. 23.—For-
mation of • combination horse and 
auto thrill show for Si.  was an-
nounced here by Jimmie Van Cise. 
veteran thrill' show op. who is 
recuperating at his Canfield home 
from a recent automobile accident 
in which he suffered a broken 
back and severe bruise.. 
Van Cise, last year a partner 

will, Earl Newberry in the Jimmie 
Lynch Death Dodgers, has takes 
over management and booking of 
Cal and Ruth Thompson's Mane 
Horse Ranch revue and will merge 
this wills his automobile unit, with 
plans to ploy Fasten, fairs. 
Org will carry 1$ Albino horses 

and 10 girl riders. feature of the 
auto portion cd the show wilt be 
Bill  Station's  75-foot  ramp-to-
ramp lump in an open convertible. 
In  addition.  a double  Roman 
standing jump over a convertible 
will be performed by two of the 
girl horse ride». 

Winkley Org 
country in 1911 and for 25 rears Adds Dates 
was a standard act. He was famous 
for ht, ability to practise', a »Pieta 
assortment of objects from his coat 

Veramile Amami « 
During his years as a standard 

attraction.  Robins consistently 
commanded 91,200 for a week's 
work  He played with cireuses, at 
fairs. as well as to dubs and is 
interim He appeared as a feature 
of Spangles, • Rlngling circus pre-
....tenon staged at Madison Square 
Garden. New Tort. in the early 
19609. with lambo at the old Hip-
podrome Theater, New York, and 
with Top-Notchee, at the 44th 
Street Theater, New York. 
Robins is survived by hie widow, 

Irene Roth Robins, and a sister, 
both of New York. 

MINNEAPOLIS, Dee. 23. —Early 
» Min» by Auto liming. inc., has 
resulted Is the org's signing to 
run over 44 days of racing in 1951. 
Frank Winkle,. general manager 
announced. 
Recent still dates inked. Wink. 

ley ups include stork ear meet. 
at Shreveport, Lia April 15; 
Springfield, Mo., April 29: Topeka, 
Kan., May 30 and July 4. and 
Spencer, la., May 20. 
Org recently added a new Iowa 

fair to its route, signing to »Teen, 
big ear races at Gekalooss. Other 
bookings in that State include big 
car rams at Davenport for two 
days and me day each at Donnell-
son and Rock Rapids 

Past Pres. Night Adds 
3G to PCSA Coffers 
LOS ANGELES, Dec. 21. —An-

noel past presidents' night staged 
Monday MO by the Pacific Coast 
Showmen. Amociation ( MSS,, 
brought the treasury nearly $9.000. 
The money, rained during the sum-
mer and on the floor, brings to 
$6.000 the amount that will be 
paid on the club's mortgage before 
January  I. reducing the build-
ing indebtedness to approximately 
9111000. 
Prior to the affair held in the 

clubrooms, a brief meeting was 
held. Conducted by Presuclent Joe 
Krug. the sessi on found M. J. 
Donlan,  pnwident-elect;  Hunter 
Farmer, vice-president; Al Weber, 
treasurer, and Lou Manly, secre-
tary, on Use rostrum. 
lights were dimmed in memory 

M • departedbrother, John J. Tay-
lor, who died 'Friday 15. 

Farmer Ls Chair 
At this business session Paul 

lluedepohl. Max L Winkler Jr., 
Milo Hartman, Fred Weidman. 
Rubin Castanet and Rene Phesan 
were voted into the membership. 

Hunter Fanner, chairman for 
the night's activitiess, read con-
gratulatory messages from Harry 
Scher,  WIIII,m  Hobday,  Diac 
llegar. Dr. Ralph Smith and Ham, 
Hargraves, all past presidents. 
Past President Harry Fink took 

over the sets/Ines and asked the 
fallowing who had directed the 
PCSA In put years to the front of 
Um room: Orville N. Crafts, .1. Ed 
Brown, Joe Glacy, Everett  W. 
(George/ Co. and Mike Sri* . 

arrelow Perwm. Check 

Krekos presented the group with 
• Meek for $1,145, which had been 
raised during a show-within-a-
show on his West Coast Shows. 
Doolan offered • check for $1,000, 
which had been raised thru his 
efforts in Chicago. An additional 
$825 was railed on the goer. 
The total amount went to the 

building  fund  With  additional 
money from the Ladle.' Auxiliary, 
approximately $6.000 will be paid 
on the building's indebtedness be-
fore 1951. 

RB CUBAN BIZ 
HOLDS MARGIN 

HAVANA. Dee. 23.—Rosi-
nor. for Singling »T., and 
Barnum & Bailey Circus unit 
hem continued ahead of last 
year% it was reported this 
week. The show opened a 
menth's nut here December IL 
Bad weather win experienced 
during sevel.it earLy days of 
Use ftm. 

Mrs. Ida North, 
Ringling Heir, 
Passes in Fla. 
Member of Famed 
Big Show Family 
Succumbs at 76 
SARASOTA, Fla.. Dec. 7,3. —Mrs 

Ida lanoline North. 7A who shared 
with her son. John Riesling North. 
control of Riesling Bros. and Bar-
num & Bailey Circus as part of 
their joint trusteeship and admin-
istration of the late John RIngling's 
estate, died here Thursday (21). 
Mrs North was strieken with • 

paralytic attack Thanksgiving Dar 
and went to the » Hanel. She was 
the widow of Henry 
North. who died in 1921. 
Leonard G. Bistro, former attor-

ney for the North& end now • busi-
ness associate of John Singling 
North, -aid Thursday in New York 
that Mrs. North', death would not 
affect operation of the show and 
that John would continue to con-
trol the erg. 
Born in Prairie du Chien, Wis., 

Mrs. North was the only sister of 
the seven Singling brothers of cir-
cus fame, the last of whom. John. 
died in 1035. Included in Use estate 
she helped administer were the 
Ringling Art  Museum  and the 
Ringling mansion, both left to the 
State of Florida as public muaeums. 

Clams Cen.hhte 
John RIngling with his brothers. 

Alf T. and Charles, controlled three 
shows until Alt's death in 1919. 
when  Singling  Bros.'  World's 

IContintied on Moe  

Ringling Amends 
Cut-Back Plans; 
May Use 80 Cars 
Minimum of 70 Cars Assured; 
Movie Deal Limits Changes 

SARASOTA, Fla., Dec. 23 —Cut- Mg made Some work already has 
back plan. for Singling Bros, and been dorm on the movie and an 1m. 
Barnum As Bailey Circus have been partant phase is to be started at 
amended and. as it stood this week, winter quarters here in January. 

Major reason fur the original the show was likely to um the full 
110-ear train and • etandard tent cut-back plan was the current high 
layout in 1951.  level of railroad rates 

The original plan was to reduce 
the train to 80 cars and to eliminate 

(Continued on ma. .1.1 

A final decision I. Yet to he 
made: however, It •ppeared certain 
that if the show is cut it will be to 
not lem than 70 cars. 
Having a major influence in the •  

revision of earlier plans was Ring-  anceliation  
ling'. contrect with Cecil B. De 

c 

Mille, motion  picture producer, 
now at work on the Greatest Show 
on Earth. Terms of the contract of 
have not been divulged in detail, 
but it was learned that the deal 
includes restrictions on making 

major changes while the film is be- i. e e n  N Probalâ 
Board Recommends 
Renewal of Lease 
On Lake Front Site 

N. Y. To Get 
D. C. Sesqui 
Cele Refund 
WASHINGTON,  Dec.  23. —An 

estimated 9135.000 of an original 
8150,000 appropriation for New 
York  State's  Sesquicentemai.1 
Commission will be returned to 
the State, laligh A. Dodd, execu-
tive secretary, said here this week. 
Dodds said the money had been 

intended for use by New York 
in the Freedom Fair of the Na-
tional  Capital  Sesquicentennial 
Conimimion's observance of the 
founding  of  WiNhin fra"'  The  
proposed fair «as canceled, how-
ever. 
New York ended Its participa' 

Lou Saturday night  (16) when 
Sen. Irving M. Ives was presented 
a scroll in behalf of Gov. Thomas 
E. Dewey, who was unable to 
attend. 

Capacity Crowd Attends 
PCSA 30th Annual Gala 
LOS ANGELES, Der 23 — A 

capacity crowd attended the 00th 
annual Pacific Coast Showmen's 
A...tenon (PCSA1 banquet and 
ball Saturday night (18), held this 
yes, for the first time in the Elks 
Club. J. W. (Patty) Conklin, vet-
eran Canadian showman, was the 
guest of honor and served  as 
toastmaster. 
At the request of the club's 

members the program waa mapped 
to allow ample time for dancing. 
Conklin's ad.:Irma was along gen-
eral lines and was brief. 
Congratulatory messinge, were 

read from Showmen's League of 
America: William Sherwin, PCSA 
ettorney: National Showman's As-
'relation, Heart of America Show-
men's Association. Arizona Show-
men's Association; Frank R. Conk-
li,., Miami; Show Folks of America. 
Mike Krak,., president:  Edith 
Conklin,  Brantford, Ont.; Dr. 
Ralph Smith. PCSA past president, 
and Theo Forstall, also • past 
president. 
Sitting at the speaker's table 

were Ben Morrison. representing 
the Michigan Showmen's Associa-
tion; Al Cohn, Showmen's League 
of America; Lou Leonard, Tamp. 
Showmen's Club:  Mike Krekos. 
Show Folks of America, San Fran-
cisco chapter; Lillian Sehue, presi-
dent PCSA Auxiliary; Joe Krug, 

Foster Succeeds Bell 
As Kerrobert's Prexy 
KERROBERT, Sask., Dee. 23.— 

Will Foster was elected president 
of the Kerrobert and District A.-. 
eminent Society here mcreeding 
J. I Bell, who held the post her 
10 years. VIce-prealdente are Bob 
Armstrong, Andy SM . and Wil-
bur Gardiner. P. W. Ball was re-
elected secretary. 

PCSA president; M. J Darden, 
PCSA president-elect; M H Lill-
ton,  PCSA  banquet  chairman: 
li mter Farmer. PCSA vice-presi-
dent: Al Weber. PC-5A treasurer: 
Jack Hughes, PCSA chaplain: Fred 
Weidman., president-elect, Show 
Polka of America, and Paul Hue-
depohl. secretary. National Asso-
ciation of Amusement Parks, Pools 
and Beaches. 
Ellison. who nerved au chairman 

(COMiatted on_Plitt 41/ 

Chi Fair 

CHICAGO, Ehr  21. —Cancella-
tine of the 1991 Chicago Fair was 
seen probable here this week as 
the result of a re commendation 
made by the nine-man committee 
recently appointed to determine 
the annuel% future plans. 
Althea the group advised that 

due to the Korean crisis, next 
year's expo should be cancelled, 
they also recommended that the 
fair exerclse the option it has 
to continue its leam on the lake 
front site for another year. 
The latter move was made to 

block  other  organizations  from 
leasing the grounds for exhibition. 
Or faits 
The fair, established tide year 

a. an annual event. drew • total 
of 1,709.004 in its 73-day run but 
wound up financially in the red. 

Lethbridae, Alta., 
Chalks Up Record 
11G 1950 Profit 
LEE11111410GE. Alta.. Dec. LI — 

Lethbridge Distriet Exhibition and 
Rodeo here chalked up • record 
pint% a $11,445 in 1990. LOPPing 
lest year's $9.008 and the $9.900 
net the previous year. 
Past rear's »Pens and improve-

ments cost $0,095 and another $7.-
500 has been allowed for this por-
pose. Settee 1947 • total of $35,01141 
has beets spent in plant improve-
ment.. 
Amacialion now has »2,842 cash 

ors hand. Counting bond. and ac-
counta  receivable.  the  annual 
stands $33,990 in the clear. Next 
year's dates are June 25-27. 

TOO MANY, TOO CLOSE  

Canadian Rodeo Ops Cite 
Tight Sked, Upped Costs 

CALGARY  Ana.  Dec.  21. — 
General opinion of delegates to the 
Canadian Stampede Managers' Ae-
sociation annual meeting here na 
that too many rodeos am being 
staged too close to one another in 
Western Canada.  Managers from 
points in Alberta and Saakatistie-
wan attended. 

Indication was that • number 
of smaller »des» are folding and 
some of the largor shows have 
apparently realized that other fea-
tures. such a,  night shows and 
midway attractions, m ast also be 
held in conjuncti m with cowboy 
contests. 
Cost of producing rodeos hm 

increased to such an extent that 
a large number are operating at a 
deficit and the opinion was that 
this eituatIon could not continue. 
C. E. Parry, manager of the 

Lethbridge Exhibition and Stam-
pede. suggested that in areas where 
too many rodeos are being held lea 
close together, shows be held m 
alternate years, with the commun-

dies  concerned  co-operating  to 
stage one good show annually. 
Some Managers felt alternate 

dates would not be the answer. 
Rising costs and decreased atten-
dance were making it just toe 
difficult to carry on, they con-
tended. 

Linder Re-Elesied 
Herman  Linder. of  Cardston, 

Alta., was re-elected president of 
the msociation.  Viee-presidenta 
are Ralph Ds...briny, of Swift Cur-
rent. Sask., and Vic Stuckey, of 
Statuer. Alta.  Directors are 
vino Hansen, Swift Current; Ger. 
aid Myers, Moose Jaw; Harold 
Vold,  Ponoka,  Alta.,  and  Dick 
Cosgrave, Rosebud, Alta. 
Irvin W. Parsons, Calgary. wog 

named eerretary-treasurer. 
A committee will study • plan 

to erect • rodeo hall of fame to 
honor Canadian rodeo rider, who 
have made • name for themselves 
in Canadian and U. 5. competi-
tions.  It will probably be located 
in the new Calgary Arena. 
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CLOSE-UP: EDWARD J. HAYDEN 

Modern Design Pays Big 
At Rockaways' Playland 

ile Ji,. McHugh 

Mao Is ...elm. ad 5 NIL « ei oak *. on littlokannra foci. aland 

1 .:140 pro mise * la outdoor sho w bu daess.i 

ht 'E IS INTERESTING to oborve." says Edward .1. Hayden, art 
director of Rockaways' Playland and fonner designer fur the 

Rresling circus, "what a close parallel there is between advertising at 
pointIof-sale and creating show fronts for amusement enterprises. 
Whether you are designing a new Funhouse or creating a window 
display for Lucky Strike cigarettes, there are stye bask elements that 
must be incorporated in your design. In sequence, they are: Attention, 
interest, desire, assurance and action. If these are properly incorporated 
in any display that reaches the 

they are certain to increase 
business.. 

In the outdoor amusement design 
and advertising display business 
since  1910 when he quit high 
school to join his lather's design 
studio as a $6-a-week embryo art-
ist, Ed has designed and painted 
show banners for many large tir-
canoa and carnivals In the United 
States,  including  the  Ringling-
Barnum,  Forepaugh - Sells,  Sun 
Bros., Norris Pe Rowe circuses and 
Stich carnivals as Johnny J. Jones 
and Con T. Kennedy. For the last 
lour years he has been art director 
of  Rockaways'  Playland  which 
each winter strips its entire assort-
ment of rides, attractions and eon-
cessiona for refurbishing. 

Ipo Playlana 
At Playhind he is credited with 
100 per cent increase In over all 

business His work on some rides 
has resulted in cell in most of as 
much as 500 per cent, according to 
Richard L Geist, assistant to the 
Playland pretty. Concurrent with his joining the 
advertising-publicity campaign was launched 
been terrific. 

Ed, a tall, slim, gray-haired man of 57, has an extensive scholastic 
background in art. He went to night school for II years to study art 
at  Pratt  Institute. the Brooklyn institute of Art, Cooper Union and 
Theater Student's League. Ed started night classes when he was IS and 
contin ued them until after he was married. During the day he worked 

' in theaters as • scene painter. 

I With 40 years of experience. Ed 
has evolved a series of theories. 
One is that 75 per cent 01 a show 
buildrng budget should be spent 
on the front with the balance pay-
ing for the interior, Ny primary 
thinking is COntterned  w i t h  the 
f ront:. he says. "You have to roll 
lioule a bill' of goods. You can't 
lay your cards on the table and tell 
what's inside. Not that what's in 
side isn't important. Y OU  hest to 

have a gimmick to keep them corn-
mg back. 
Ed is president of E. J. Hayden 

and Company, Inc., • 56-year-old 
firm founded by his father. The 
organisation currently creates 
point-of-sale and merchandising 

(Continued on pose 4p 

IA Re-Elects 
Leo Abernathy 
ST. LOUIS. Dee. 23. —Officers of 

the International Alliance of 8n11-
posters, Biller. and Distributors of 
the United States and Canada were 
reolened by acclamation by the 
137  members,  representing  59 
local; who attended the union's 
26th biennial convention recently 
in Ne Jefferson Hotel here. Minne-
apolis was chosen as the next con-
vention city. 
The re-elected are: Leo Aber-

nathy. Pittsburgh, Preeinent: C. C. 
Ganlett, Loe Angel«,  assistant 
president; E. J. Conrail, St. Louis, 
first  vice-president;  Loyal  Gil-
mour, San Fra olon, second vice-
president. Ned Becker, Yonkers, 
N. Y., third vice-president Mi-
chael Noch, Detroit, fourth vice-
president; C. C. Garnett, Los An-
metes, fifth vice-president; Jolm I. 
Grady,  Neer  York,  secret ary-
treasurer; Fred Meyer, Brooklyn: 
Ions Martell, Chicago, and Frank 
hadore, Scranton. Pa., trustees, 
and John Schertel, Union City. 
N. J.. sergeant-at-arms. 
Among guests at the conclave 

were P. A: (Babe) Boudinot, a.-
',Intent  general  agent and traffic 
manager, Riesling-Barnum circus. 
Jack  Reynolds.  vice - president, 
Criterion Advertising Service; Wil-
liam  Nichols,  General  Outdoor 
Advertising  Company;  John  J. 
Hurley, John J. Church, Arthur 
Henn and James Runk, St. Louis; 
Harry S. Weber, East St. Louis, 
IlL• E B A Freitag, Minneapolis; 
Phil Hitchcock, publisher of The 
St.  Louis  Leabor  -None,  and 
Charles Bluestone, Gulf, Mobile tc 
Ohio Railroad. 

MELFORT, Sask., Dec. 23. — 
George Willis was re-elected presi-
dent, his fourth ter m, at the 45th 

annual  m eeting of  lifelfort  A gri-

cultural  S ociety  here.  Vice- presi-

dents are R. H. Anderson and 11 R. 
Dunbar. 

SHOW TENTS 
CE Lh:lwes'E 

eseate  I MF ar-

k,,... CI N • ine meri 

e ra, 1.11eurI ma 555. 

ItOritattaVilla 

EDWARD J. HAYDEN 

Playland 'daft a hefty 
and the results have 

SHOW TENTS 
WILL BE IN SHORT 
SUPPLY IF PRESENT 
DUCK ALLOCATIONS 

CONTINUE 

WRITE TODAY 
U NI D S ATES 

ENT CI AWNING CO 
•ialS  *  Oiliest . is 

MA MA AODU55 

S. T. IESSOP 
Ill PL ORAI OTA AVL 

SAR AS OT A, FLA.  531. 35-1 M 

ASTRO FORECASTS 
AU /i m a m* Canirpiana S . I na 

Cr Tirel WN W la m . . 
wr IN N W as' LX.X 3 M A • A M 

• 3 Id  WrI M For PG• M-
1.n M• A m. 1133 .4,  G A M r EL .16.0111 
Gold ran Pe ntan e. t ban W ilt II 

e tImir ee rlio nii M AR e e r 
•55 I MA M.  Is e St a. M AI M*  IS 
M ai m « V OX wen e mu * S tle  la. 
Ra mie   IN 

•Solet As, AI N A NALVIII A *e Ns* 
Co m m 504515  M M 

Pe  I el P M « N O W . Cob « 
* au *. al se a ad a m e s * 

NEW DREAM ROOK .s.  2  Nu MIS M 
ARI M  M o m. Re mo  « ma 
G m.  ra m  O men  M ad  M AI N 

N eer TO M rAT  i n. * al, Sallei r 
tartan. loe, W ell 455,6. 5 45.11  21,1 

RAC K OP 79 " T ITI AN P. T. CAROL 
M o m AU I Metla u, Leek» Nu mbiee. 
ee• 

6 .1  e.04 If a.  u• 
. . 

orsencea,u,95.17.1 m9M 11. r « 5, 10 
M . MATRT. A NO N el RI 1.  168 

M I N N. . IN N m  Te r Cue mer• Under 
Ta « L Y N Na elmela bereeNd C O O N S 
ta m e  M e ib• 
. •nr serrI mel . N wInee U M W . = 
Oreart are  M t » 

SIMMONDS & COI 
W  m a ma 51 .1.  M ada m A A L. 

.1••• es. Irm o « . Al m 

THE NE W 

Whirlwind Floss Machine 
WIE WAY IT Mlle 

ROSS MAKES M ISS 
n e• oil . Ti m Na 

NI .  sol d  on 
N wan. 

tee  BLI ' Naar .«  t oW.11 
vIlaralla•Irer.  4.40 

M urano,'  W . I,. 

for rtnn.l.r, 

Y Otent  Mir  IT 11,71 . - WIII1 

N OT 1111.11  IT I M P 

O DLD MEDAL FRO M M CO. 
c o I. TA,!  $r 

BOOMERANG 
'WI  scor ns. INI.L.I WILL  LIA•V  I MF 
INnor*IttOne  INTIU GH LLD  AT 

COR M ISLAND 

W RITS FOR CATALOG, ETC 

U. S. ISIUG DE VICES  C U P. 

HARRY WITT 

MI M A W N.  fir mer N. N. V. 

The TUT-A- (Miff«. Ride 
Preml.•50ly 

* Attractablo * Popular 

* Profitable  * Enduring 

* Practicable * Modern 

SHUR MEG. (0. 
Faribault. Minnesota 

SENSATE/PM MEW 

PORIAlltf $(0011111 HOE 
Newly  ilesi mmi  Pertelfte  et 

1,50015.  M . ••••/I nd N M M AR  •• 
0 Mart fer 5.9150 W M* , m . 

A M  M al  Mr M idas 
one A N Ar ms 

 DELUXE KIDDIE RIDES   
*see m a 0A1 IdOl  * PONY $11001 Wei * Amo A *fa OM NI A M 

* MA» ItInd  *  sky «a m no« *SILVER m int »AIN m e 
XIIIII•e n of 11We W NW end If ••• • NwIreurs  •••••.. no* ••• 

A M. el m. dee m eler frIr W N W. er NII LO W N N W 

MAR-CRA M INC., CLABIENCIE. NEW NONE 
02 MIX « 000 •• ••••••• an M U N 50, 

EW MIT RIDES A RE TOPS IN PERFORMANCE 
AI M Ridas —i m n I wed I- No ma W ar Ge raanid.  M e er Kiddie Riden —da m 
M O M M e N Cl,, end .. A M *. M alu mel m  FR , Na m  M I N Pm 
larNee.  M N e ms. 

H. E. Ell ART CO. 
707 I GI MI NII M STRICT  CO MPTON, C MIF0119,11A 

Pb.... » Audi 2.1 .4 

TENTS 
A» St m -115 W A ND VIII —Ai M I A 

M ICAS FLA ME-PROOF  aaa.C1 — mudre. al *. Canal Grans.  Cdeas, 
Ti marina 

CAMPBELL TENT JIL  AWNING CO.. INC. 
goo  AIM  091.e m N S W  airrier. ILLI NOIS 
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... and our sincere thanks to 

the many Fair Associations and Celebration Commit-

tees for the friendship extended us . . . it will be 

our constant endeavor to continue to merit your 

confidence.. • 

Will book ottroction Rides that are in A.1 

condition and not confliding, including 

Dark Ride and Kirldieland. 

MRS. A. ROTH. LOUIS CUTLER, MARIO ZACCIHNI 

Will book clean leboantote attraettant that art 

in keeping with the quality of ow organize. 

lien. Fun House, Monkey Circus. Motor °some, 

Side Shaw, Glass House. Illusion, Minstrel, 

Midget, One Ring Circus. 

RAY MARSH BRYDON • 1106 ED WARDS 

CONCESSION!' 
All legitimate rece nsions answer .  Hanky 
Parks of Oil kinds. Some exclusives with deposits 

inclucl u modern Cookhouse and Ringo. Open-

ing last week .n May. 

RALPH LIPSEY • WHI1EY WOODS • WM. STACEY 
ANDREW ALLAN 

e We eY: oe i dy 

Onimml Rapine**.  

Capitol City 
Amusements, 

Incorporated 

LISTED IELOW IN 

ALPHABETICAL ORDER IS A 

PARTIAL LISTING OF DATES 

NOW CONTRACTED. 

SEVERAL MORE PENDING... 

BOON VILLE, IND. 
Warrick County Fair 

BOONVILLE, IND. 
Ott, of July Celebration 

CAYUGA, IND. 
Vermillion County Fair 

CENTERVILLE, IND. 
Wayne County 41.1 Free Fair 

CLINTON, IND. 
Clinton Annual iSH Festival 

CONVERSE, IND. 
Miami County Fair 

FAIRVIE W, IND. 
Fairview Farmers Fair 

HARTFORD, KY. 
Ohio County Fair 

HOOPESTON, ILL. 
TI,. Rig On•I gth of July 

HUNTINGBURG,IND. 
Dubois County Fair 

JASONVILLE, IND. 
Tri.Counry Fair 

MEDARYVILLE, IND. 
Annual Street Fair 

NASHVILLE, IND. 
brown County Frets Fair 

ORLEANS, IND. 
Annual Street Fair 

OTTERBEIN, IND. 
Annual Street Fair 

PAOLI, IND. 
Oran , County Fair 

RENSSELAER, IND. 
  County Fair 

ROCKPORT, IND. 
Sp  County Fair 

ROCKVILLE, IND. 
nark• County Fait 

SALEM, IND. 
Washington County Fair 

SPENCER, IND. 
Owen County Free Fair 

THORNTO WN, IND. 
Thorntown Free Fair 

W ORTHINGTON, IND. a 
Green. County Fair 

2 OUTSTANDING LABOR DAYS 

AND 7 BONA FIDE FALL FAIRS 

TO BE ANNOUNCED LATER ... 

P. 0. BOX 811  PHONE VVE1-1010  INDIANAPOLIS, INDIANA 

..... cit ..  ill 
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Talent Topics 
By Ji m Mc Hugh mad Cheeky 

Fensr Sandy's. co medy tre m pa-

line-casting group, Sc. a mong the 

acts  set  by  Dave  Solt.  of  the 

George  A.  H unk' • o ffice,  Ne w 

York.  to  play  theater dates  in 

Balti MOre and Ja maica, L. I.. .. 

Ed  Ray mond.  clo wn.  with  the 
Polaek  sho w  the  past  seas .. 

cords that he has m oved to 7908 
Brins made Avenue, Cleveland. 

The T he. Eallesons and Can ada. 

left  their Ta mpa  he ms recently 

to join Biller Bros.' Cirrus, to play 

N'evn York  and  Providence,  and 

follo wing the latter date will head 

back to Florida to play the Largo 

pet' Ta mpa faire. The ..ct  ccently 

THE NElY SUPER DELUXE 

',b oob ne. roe ** raw win own .-
WY No. I. 5t  met men we /N W 

FIC•71  VII art • wInn ybod N M 11 
« Went ••• world. IA. S alt  New 
eyle Innid-edNeem. NJ No w hew .. 
m u m. ••••.Ye. m a.l54 o wned. heater 
reeddy NY n ot o n..  w r.Neltu 
op ormety Sc wept your uun SIl .1.11-

SIS more.. Ur.. for lbererune TODAY 

EMIR( (MDT ROSS MOE» II. 
re, ••.../en Amnon  Pirewen• A Tenn. 

Nev.; Chevrolet 

CARS- AND TRUCKS 
SPECI AL  FI N A NCE  PLA N 

FOR  SH O W ME N 

GET OUR PRICES FIRST 

JOHN BUNDY 
.  R(PRISINIAU,1 

Hauss-Slandard Cherrolel 
1115 STATE 57. 

EAST Sr  LOUIS. ILL 

CARNIVAL ROUTES 
Send so 

2181 Patterson St. 

Cincinnell 22. 0. 

..nlee I,. In rune . week  alien ne 
Pale.  ISO  N .A. Il eeme  Ineleare• 
>nu .  111•11154, W m.  F51  .1..1.1 

Utah, . Arn Te , SB•lan. 1 
Turn. .  Erer ..... LI 
VILtery Sr ,  LI Pre, Tex 

wivrtm 
NOMITIONI. MAORI I NOR M 
/INS  In capable  .4  etiumvi 
m coo  to 23o,.. n peoulanew 
orennelmn  le  hint  men.  Deem .. 
0.oney.  Ri der  Tripp  ored  other, 
sower  Coo•e• ul.• • *P .. Wrong 

W M  INDOOR CIRCUS 
UnITS Cniuory or care Weston. Unlen, 

•nni ., Ale 

added  m ore  property  to  their 
Ta mpa holdings.... W elde bears 

are skedded to play A BC1 tele-
v . .  sho w,  "Super Cirrus." in 

Chicago  Dece mber  31.  and  the 

Plutocrat.  Dal matian  dog  act, 
will be on the Rene wing Sunday. 

Karin  Ze m k e,  international 

dancer, returned  to this country 
Tuesday (19) after a seven- month 
tour of Belgiu m,  Ger many  and 

Holland. . .. The Goceo• Rum-
ford riding fa mily bar signed an 

exclusive contract with the Frank 

Wirth talent agency for the 1951 
se ason. 

Hansa  Theater,  leading veil & 

house of Ger many, includes three 
good circus acts  in  its  current 

progra m -the  Seven  B ang ui . 

Risley and teeterboard; the T wo 
SI M .  hand-to-hand,  and  the 

T he. °lenders. Arab tu mblers. 

CALGARY EX 
'50 INCOME 
DIPS $28,500 

MISC. ROUTES 
Send to 

2180 Patterson St. 

Cincinnati 22, 0. 
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' STO K WELDON, WILLIAMS & LICK 
M O M SN O W N MANILAIS 
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Report Indicates 
Off-Season Events 
Gain in Stature 
C A LG AR Y. Alta., Dec. 22. -Cal-

gary Exhibition atad Sta mpede. 
Ltd., finished the year with a net 

operating surplus of $218,450 de-

s =i e factthe  195trond bait een alha.e,ri 

earn . . 

Shareholders received the finan-

cial  state ment  recently  fro m  J. 

Charles Yule, m anaging director; 

J. B. Croao, president. and R. W. 

W ard, director of finan .. 

The  financial  report  sho wed 

M at while the annual exhibition 

and narnpede is the big feature of 

the year so far as the exhibition 

board is concerned. other activi-

ties  of th  board  within  the 

r ound, are assu ming major pro-

portions.  Ti me inolude the oper-

ation of the hockey arena, live-
stock sho ws and sales, rental of 

PNWILIN apace and the booking of 
sport. events during the year. 

525G k no w 

Total  Inco me  for  the  year 

a mounted  to  $525.879  co mpared 

with $554.172 in 1149, a decrease 

of around $28.,500.  This was due 

largely to bad weather. 

Rain on nearly every day of the 

1950  sho w  held  attendance  to 

35,001) le m than  1949.  Only one 

evening  gran dstand  perfor mance 

was lost, but a double sho w was 

presented  later  to  acco m modate 

grandstand patro no who had been 

rained out. 

Total operating expense tac the 

year was $309,228, leaving a net 

surplus on operations of $211,450. 

A total of $82,098 was paid out 

of operating  rurplus  for ground 

Improve ments, Inc I ti di n g Con-

struction of the old Fort Calgary 

Stockade at the m ain entrance at 

a coat of 048.709. 

The su m of 850.000 was set aside 

for rede mption C  fun d., a loss of 

$5,371  accrued  on  DC .1111011  of 

Canada bonds sold and $99,072 was 

carried for ward to surplus a mount. 

Ticket Sales Off 

Cate  and  grandstand  revenue 

totaled $270.358 as co mpared with 

12135.061 for 1949, with the  • the 

ancounling for the decrea se. Exhi-

bition co mpassion space and mid-
way receipts also were do wn fro m 

$70.775 in 1949 to $84.885 in 1950. 

Revenue fro m general rents to-

taled $39,515 w hich  was on par 
with 1049 revenue.  O peration of 

Victoria Ar ma sho wed a surplus 

of $41.920, about $8.000 more than 
last year. Intel-ont earnings in 11)50 

exeeeded  418,000. 

Pari- mutuel returns were do wn 

$7.300 fro m lain year bera .e of 

bad  track  conditions  after  the 

mint  The report  indicated  tlie 

board broke even on horse racing 

despite the bad weather. 

In 1940, when be took over. Yule 
reported, the board was in debt to 

the city to the extent of $48.500 

which represented a lo w interest 
loan for construction of ne w build-

ings on the ground. In the 10-ye m 
period  the  booed  has  expended 

$2.500.000  in  ne w buildings  and 
improve ments. including $1,374.000 

upent to date on the ne w •Pena 

to be opened Mi. month. 

By the end of the preseot year 

the board will have paid olf all 
but $380,000 of this amount out of 

10 years'  accu mulated  turpluses. 
In addition, the board also hag 

paid the city $50,000 as a donation 

toward ne w transit syste m bar . 
so that the exhibition board can 

obtain possession of the old rtreet 

rail way barna at Victoria Park. 
The shareholders met ils the big 

ne w are ..  W hen the first hockey 

ga me is played ln the building De-

ce mber 25, patrons will vote on the 

choice of a na me.  Likelihood is 

that the arena will be rolled the 

Fort, the Corral nr the Cri so o n. 

CONCESSION EQUIPMENT 
AND SUPPUES... 

CANDY FLOSS MACHINES 
POPCORN KETTIES 
PORTABLE POPCORN STANDS 
WAFFLE MOLDS 
POPCORN . OILS.  Bens 
5*65 .  COLORING  . 
All TOP DUALITY MERCHANDISE 

Al' ami ne SAVING SIG S 

KIDDIE RIDES 
Writs for pyredeg.. Current p. m 

 le ms S u p pl y  C a. 

3910 SECOR ID., TOLEDO 12. 01•0 

BLEACHERS 
WANTED 

Ne w or used to m at appro .. 

mat ey  1.10  thou mnd.  Give 

location and quote price to 

.101IN E. COX 
5330 Clark Delve. Kansas City, 

Kansas, or call JOI mson 7281. 

WEST COAST 
H E A D Q U A R TERS  FOR 

C O N CESSI O N  SUPPLIES 

Il addltuas to our romp. ..,  line el 
Nmeurn Loud . and Pmouta. op SPI 
now We. road didelbutor ler 

•01.0 POONA P•O NFC/1 CO. 
wow w• o w operreln• you mod lee 
• $NO W COM O • COTTON ..... 
• CAN . ANN A. • POPCORN 
wh o ow  wo. Il Me Ile kiee me 

A. UNGER (O., Inc. 
701 *olden Gole Ave  et Nenen. St. 

SAN FRANCISC O. CALIF. 

PEANUTS • POPCORN • SUPPLIES 
10•41011 M U M POPCORN CA M « A MON S mcs W ARA MPII 

M ee Sisee Box « - Co mplete 

ZAn• el Wapplie• -htidwey Mar-

791  Candy  Floss  Machine - 

Snowflake  Sno w  Cones - All 

Makes lee Shave n - Star Pap. 

corn Machine. - Cotton Candy 

Cones - C.nely  Apple  Equip. 

meat a Supplies -reeth Roasted 

Peenun -Alteactive Circus Ya m 

- Candy Floss Supplies.  SEN D 

FOR FREE CAT ALOGUE: 

CH U NK-E-NUT PRODUCTS C O. 
/411111. HI M  HAMM 111E00011  ED ISM 

211 la Sand II  1908 14 laiallnue 11.  1161 63 E. 311th It 
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POPCORN 
TRAILERS 

Fully equipped Priced to 

Foil your poeir .leeele. 

WRIT/ PULL INTORAIATION 

0 U.M ET C O A C H 
SI  W ..... Ave CO.  ........ 

ConcesCosionaires-motrktions Re  ad, The Act!  
Due m  m ma...   ea 'nor meal, rearebioa 
... i . ment oozy Interne Nano -nod 1•111•1111, will W on . in 
pere  Why eel tare numey -•nel avoid Insen neWeer• -by 
ant....épeono ram arr.@ ma ma, neede rb.11.1, NMI Sere e .11 

6•11. ele pruee  Write  today  mere 
lararmatipa'  WI CARRY A 711•11 YOUNIF INVENTORY OS 
SUPPLIES AND EQUIPMENT. 

POPPERS SUPPLY (O., INC., of Phila. 
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CENERAL EQUIPMENT SALES  9•< 
Ill 0. ..117 ar u m 
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FOR ... all unee  .o.caels 
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POPCORN SUPPLigi 
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(lute 41311 

ono 5•1 00. 010,1.11 C.lIl.t 

SHOOTING GALLERIES 
.0 Sm ., . lor Itael m• lad Wertene TO... 

ac me.  en . for M eal . 

H. W.  INC 
13,195 OA.. . Nee.,  000 51 NNW. Colo 

Ine g d el S 

. fe, WI TH  Fecei'i 
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4uarentenl. 
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SIC ewer . me 
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he Ile'. Imo.. ., m .nenent s. Nmeer s. 
Com m..  Corn /6 .0 dely1 
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• 
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Under the Marquee 
Frank N. Cain, clo wn, for merly 

Wit h Clyde B ro.' Circus, ta terns 

w arily  located  in  T ulsa,  O kla. 

. R. M. Haney left New Or-
learn  recently  for his  third an-

nual Caribbean cruise.  H en be 

touring  the  Gulf about  three 
w eeks. . . . Lea nne. Cram com-
pleted his 1711, holiday season at 
an Ottu m wa, hi., department store 
D ece mber 24. after w hich he hops 
to N e w Y ork for the Biller Bro..' 

Indoor  date.  . . . B ob  Lorrain.. 
d o wn  with  Biller  Bros.' 

Part of tut »carer, may ren co 
to the sho w at New York, &Ube 
Ins mother ta still ill at their 
home In Hollywood. . . . Om. 
Christian. general eg ret of Beerm 
Berne. Circle.. I, showing movies 
at about 40 spots • week around 
Sensate, Fla., this winter.  It's 
ha egghth winter with the oint,, 
which empiny six operators. 

0 ..i mer may be deerribed  O W. 

m e  war  werre  nodd y  Imlay  «be nt 

lone W ardle  marderrire m  b ee. . 

roo ms 

Van imik, clo wn. and Florence 
Morey. of  H ouston,  w ho  w ere 

m arried  in San A ntonio D ece m-

ber  6. honeymooned in Mexico. 
Happy Kellam. was best man. 
They will make their home Ill 
Houston until January, when 
the Kellen . and Wells Minstrel 
Show opens in Evansville, Ind. 

. Justus Edwards. Press chief 
of the Polack's Western Unit. was 
in  Chicago  last  w eek.  Louis 
W m. Polack managing director, 
is on a business trip ort the Weal 
*wet,  Ernie Palmottnier• min-
iature circus layout garnered • 
ft ont page story and picture in 
The Des Moines Tribune recently 
in connection  with  ita  holiday 

season display. 

P . .  ore  woad . .  this,.  S . 

m o m « w be « weenie . « cad imal 

assn . s mulunimeedy. 

G avilla, clo wn of Frit To wson 

O kla., m ourns the na ming of W all. 
let 1.. Main and  recalls M ain as 
a  youngste r  on  W illia m  M ain's 

ehi w in 1831  Cavilla. w ho d osed 

the  reason  with  Barker  Bros' 

C ocus recently, visited the K elly. 

Littler  winter  quarters  Sat .-

ddy (9). 

gele of any rag weed  idwie a ware 

lent M . . bei the « p . mep to e sm tl 

oboe'. agent hi  l l b.l he ol 

fe wer. 

Torn Pecks and family will go 
to Florida for two months shortly 
after Christmas.... The Wallenda 
Family arrived in Sarasota for the H 
winter recently, and conducted  artford Set 
Osad l ales for the late Philipp 
(Brais) Wallend• T hursday  (13). 

nenda, Joseph 
ibearcry  were  Karl. Arthur 

5 I rt Herman Wa   sh • 
Geiger, Frank Torrence and Jack 
Leonlini. 

IP Marrid from 11. eld hre we we m eet 

anders err ke pres millag *gm is drea m-

ers at I t levee cl m ewl m erk Mars. 

Abra m all hoy m ere to re me mber le 

S. pamded el Ibe emrel parade. 

Mrs. L J. Polack loft  C hicago 
T utsday (19) fur the W est C oast. 

W here she will w end the holiday . 

. . . Cole Bros.  Cirrus has pur-

chased two ne w Ilona for Terrell 
Jacob.' act.... VIII/1•ao Kalmer, 
retired circus owner, is wintering 
on Mrami, where his wife recenUy 
underwent surgery.  Their eon, 
Robert. is with them, and another 
son, Funk. n In Tampa.  Madge 
Kimsey, of  the  Madge  Kinsey 
Players, O hio rep sho w, and her 

hueband, H arry Graf. visited with 

K etro w recently. 

Dev iled con . ..Mi r cOlarlate of e 
enures °usenet er e  bk ea . .. 

r e Ike aemendry el m elee  buck. 

Ms. and Mrs. Dorn Miller. of 
the K elly -Miller sho w, has bought 
it ne w ho me arro w fro m the K-M 
quarters.  They moved in last 
week.  Kellyadiller recently sold 
a camel to the Jacksonville. Fla.. 
roe.  Counted  recently  in the 
Kelly-Miller barn w ere  21  ele-

phants. 10 ca mels and 85 head of 

hors . and ponies. 

M eg o mall aim» eakerre Mal 
Im me aRMIT Vela adenoma el poem 

red vendee.. 

Capt. Dee !Wong. who was with 
the Dailey show last reason, la 
rendering •t Red Bluff. Calif.... 
Tige Hale's circa, band closed ill 
1950 season in Texas December 9 
with West Bros.' indoor ehow and 
will open again with that org 
January 12 for 12 weeks.  Be-
tween rune. Hale journeyed ta 
Ta mpa to get his deeper bus.... 
Henry blank, band leader and 
trombonist. ix in Chicago for the 
«Inter. 

RINGLING MODIFIES 
PLAN TO TRIM TRAIN 
Movie Contract Seen as Factor; 
Menagerie Tent Back in Set-Up 

. Coottinurd frees t'ose 29 
the m enagerie tent. The ani mals 

w ould be displayed in a redesi gned 

big lop. T his plan report edly w as 

developed drat with 1950 In mind 

but  later  w as  postponed a year. 
D uring the past several m onths the 

eli mination of siorne railroad rare 

and revision of the canvas spread 

CHI SHRINE 
EXCEEDS 456 
PROFIT MARK 
Polack Dates Set 
For March 2-18 

w as  considered  a  certainty  for 

1951. 

De  Mille',  contract  was men-
tioned when the cut-back plan b . 

ra me kno wn, but at that ti me it 

w as assu med that all or m ost of 

the changea w ould be m ade any-

Subeequently,  the  plan  was 
amended to call for • 70-car train 

the circus announced pians for a 
pole-less big top and the plans 
w ere dropped because oi tile war. 
O ne co m ment on the present sit-

uation was that the tit res would be 
at liberty to make the prepared 
changes aa soon as the movie is 
completed. The show was known 
to be in ra rer of the eut-back in 
order to save on rail to ng and al» 

next year. This compremise re- to permit ure of smaller lots. 
salted  from experiments which  A 9...DAe factor in thte week's 
reportedly revealed that the show changos was that del.!, n making 
could not drop 20 cars without the movie might have thro wn off 
eliminating more of other showlthe timing of the proposed reduc-
equipment than was contemplated. tie., 

Cat After Filming? 
The 70-ear Ilgure was batted 

around until this week, when the 
whole plan for reclai m% al MatentlY 
was dropped. 
The situation was si milar to that 

just prior to W orld W ar II, w hen 

CIIIC A G O.  Dee.  23 — A  cheek Cold weather 
for 145,000 from M edina Te mple's 

share of the 1950 stand of Polack 

Bros' Western Unit here last win-  m  .  ft  . 
ter we. presented thls week to the 
Shrine Hoapital for CrIppleCI Chil-1  arks Kouie 
then here. The amount represents 
a $5,000 drop from the amount 
presented last year. 
Shriner. presented the funds at 

the annual Christmas party at the 
hrepital. Al the same time they 
announced the 1051 circus would 
be March 2-18. 
Al Sweeney will again handle 

newspaper press w ork for the local 
date while Justus Edward,. the 
Western lJnit's press chief, will 
handle radio and television work. 

Of Gould Org 

ACTS WANTED 
FOR MY 1951 

FAIRS & CIRCUSES 

ERNIE YOUNG 
203 N. It A B AS H. 

(l1111.81.1) I. II. L 

Pctccievitetetelet 
noLuirtic 

O T T A W A.  Ill,  D ee.  23. —Jay  GIREETINGS 
Santa  25th y GEoRGE 
season today and will return to e, 
Meal quarter6 where F .V.r " ...  H AN N EFO RD 
will gm under way fur the Gould vp 
summer mrcus.  J 
Sub - 'era temperatures, deep 

G ould  Christ ...  Parade  and Y 

FEW CIRCUSES BUYING 

Tent Makers Warn Supply 
Of Canvas To Be Short 

C HIC A G O,  Dee  23. —Fe w  dr-
eams have ordered new tops for 
1951. altho the canvas su pply situ-

ation is ex pected to bec o me criti-

cal, local tent co mpanies report. 

win...so nic= wail b. ti ns 
11 they rl develop eleabuse . ikai kno w 

o we. 

WANT 
Van for N ato, Cle m.  1Reat RON, block 
re m  ter mo mo end  e my mi me  cra wl 
m are w e miarr .  maw me.  W M ma 

drinliinal  Year wee . rem.. 
GLEnrerlinit MONKEYS 

on fo Mlle *  mmo wien IL O. 

ELEPHANT KAN 
Meads Vote Ihrund  Cera m 

M AC K M arDONALD 
Y a m W ooer Rae .  Voila, Pa .. M a 

NATIONAL 
SHOWMEN'S 
ASSOCIATION 

GREETS YOU 
you are eligible ro Mennen/lip in 
lirai lessen growing  ahOeownerill 
orgeniretice .1 you m e a sho w man 

or affiliated with Me annisorrent 
busmen. Ctubrowns in the center 
of It,. amva•ment world. 

Aunties 2 . wed ¿Of 
W ednesday each mend, 

P ee . Ti mer . guild . , 

Ism. aweetherey. 

New Task IS, N. T. 

Al most every are of the Eastern 
amusement family is • rumbas 
Are you? 

W rite fer M a m mot h., 

twee . .   

O ne  1110.80 Tee., 

rine Show 
H AR TF OR D,  C onn., D ee.  23. — 

S h ri n e  Circus,  sponsored  by 

Sphinx Te mple here, will be back 

for a w eek's W and  A pril  2 next 

year. It w as announced by H arold 

K. B onnick, general chair man of 

the annual affair.  Circus will re-
turn to the H artford State Ar mory 

for the date, having played B ush-

nell M e morial A uditoriu m for the 

part three years. 

Bonn'rk maid it w ould be pos-

a hle to give the sho w  m ore at-

m osphere by staging it irnide the 
ar mory.  Serving  as sho w  chair-

m an will be Fred W. W ard. with 

Prank  W.  Beclrerith  and  H enry 

Van Zelen in charge of the pro-
gee . Frank Wtrth again will 
have charge of booking and stag-
ing the show. 
An extra performance will be 

held for children in county ho mes 

orphanages  and  cornrinnuty  cen-

ter. as guests of Sphinx Temple. 

Three Maschinos 
Injured in Crash 
C H A R LFS T O N, W. V a., D ec. 29. 

—Three Irre Mberg of the Minaret° 
faintly, former acrobats with Ring-
ling-Barnum. were injured Tues-
day (12) when their autos *bided 
and crashed into • fence. 

Mrs. JOeeph M a mhino, 51, w as 

ad mitted  to a  local  hospital  for 
treatment of chest injuries; Lud-
wig Maschlno, 45, driver of the 
car, was treated for brunt's and 
released, and DORM « Moulin.. 
22, was treated for head bruises 
and ear cuts and released. 

G overnincet orders fur supplies 

have taxed the output of all can-

vas mills, and the govern ment en-

tered the rope m arket this month, 
they said. 
One tent maker said the market 

would tighten considerably in an-
other 60 da re and another m anu-
facturer  estimated the sibuttion 
would be eritical alter 90 days. 
At present. materials jobbers 

ha re sorne stork and the mills 
have smaller supplies. Jobbers' 
prices have advanced sharply and 
tent firms report they have been 
unable to absorb all of the in-
crease. thus prices are higher. 

Sa mple  price  quotations  to 

inanufarturers advanced  fro m 87 

cents per yard In Septe mber to el 

in Dece mber for an. type and from 
11.06 to 11.27 tor another. Fleme. 
proofing material went up 15 Per 
rent recently and rope prices have 
increased three ti mes recently, the 
latest boost being 2 melts per pound 
as of Deeernber 14. M ore Increases 

are anticipated. 

Feature Top Acts 
In Paris Circuses 
PARIS, Dec. 23.—Cirque Me-

drana and Cirque D'Hiver are pre-
senting se v e ral  internationally 

kno wn  acts  In  their  pre-holiday 

circus bills. 

T he  Bouglione  Bros.,  at  their, 

Cirque D' Hiver Arena,  are  fee- : 

luring  elephants and horses, al 
well  as  the  top-notch  Pierre 
Alites flying trap .. act. O n the 

hill during the first half of the 
month were the Caroll (9) Troupe 
(91 or bareback riders and the 
France's'« Ill, clo wns. w ho have 
left for London to appear in Torn 
Arnold's big holiday c .c . in the 
Ihardnitay Arena, 

Cirque Medrano bill, headed by 
the  Amerman  trick  dru m-stick 

wielder. Jack Po well, also offered 

œ veral coed circus acts, including 

the Spurgots, w hose plastic poses 

for several years w ere a part M 

the ItIngling-Barnum circus: Fisch-
er's elephants (3). and the T hree 
N avy-Cut, acre co medy act. 

FAMILY  
sno w and  ire m arked the sho w's  V  0 .• Iturare 

appearance  along  Use  26-Viand  IA   . Cuba. now 

route  m  Missouri,  Illinois  and 

Iowa. Parade was composed of 20 -"" 
vehicle units and the street cirrus 
included dog, pony and wire acts 
General Agent Ebner Brown re-

ported that new ideas used in, 
float ronstruction to wIthstand the 
weather had Mood the test well. 

Rubens Preps 
Seers Circus 
For Fla. Trek 
FT. MYERS. Fla., Dec. 23. —Si 

Rubens, owner of Rogers Brae.' 
Cum., will open a 10-tru re winter-
show January 1 for • three months' 
tour of Florida and will launch 
Roger, Bros.' new season about 
Mare 1, it was reported this week.. 
The reinter show will be known 

SI Steers  Bros.' Circus and will 
carry three elephants, hone., 
ponies and a number of acts. 
Rubens says his Rogers Broa.' 

unit will be enlarged this season 
by addition of a wild animal art 
and other features. The show also 
will have a new big top, a 90 with 
four 50.  The sho w is in  winter 

quarters here. 

1 PHONE MEN 
Gem . . . Progra m. 

II you dins'i cc rk clean, you  

ImM  see doy. Deal  mu m  early 

Immere. Wore  t plu me. 

JIMMIE SUCKS 
Labe. Te mple. I . M S 

Seenemesse Cold. 

Merry %sure ..d 
Miley Ilea limp 

All My Friends 

WOMAN 
11 IF 1616. Sr  PI V' I. N • 

West Bros.' Indoor Gros 
Wan. 1...Ithatrapher wItn for lo start 
en . Jan. S. Challanuutz. Tree. Union 
.,.to. COn is, ...mole , all_ ran pro. 
ear. Can eon O r,  rIell Rene 
with ea, NU. lemma. .111 rushee. A. aot 
übertS. rent ,t. All rep .. Geneve nr 
Dyer). Or care Wedern  1..514.0. 
•RaS..  INDOO•  CIRCUS,  iusi e 
ses Sr. ASS sloe, Rio 

FOR SALE—WALLACE BROS.' CIRCUS 
(Title, Franchises, Coed Will, etc.1 

Ore of M aw ,. Bed Liad and led Remembered Showe —tho circ m which had 

Nan lebbeetà a IICON G .ae. Tem Tyler. W.P.arn beerrend. Harry Carey. S S se m 
errer war prewar a prowns mute nee... me few .. . me aid Sordh. leave51 
en reirudied repe nt, . and Mere. *eke+. 

STILL FRESH IN THE MI NDS OF MILLIONS 

Aka we on« tot rise me ode aced win, etc.. al 'ARNE-,  OROTMEPS CIRCUS-. 

far RN , > WS m e of Arnerieee kiddnff N .Orlied %nowt.  w e . . di m in 

[adorn G AR., a  Prompt. Rerun ernporatIre, so raNnao make Real orr•r. Ibral 

lett e se mre. Them tarn eire to ta leld  hlea• an W HO. 

AM addrens JOIIIN G. MAMMON, Trout 
Ile Pew .. M ewed Peek. tech DIM, S. C., Izet Wer el the 1.1.50 el 

lee W. Poe m. b ea med. 

WANT  WANT  WANT 
FON LOINS 515500 01..N1N• I, 'HS SOU/. 

FAN, . NC R i n N M or m re  Tommy 111.01.10, mu...  NAN and ware far 
Ca m « Con ..  M Y Muot it,,..  sob  iso Cu dli. unsnar  ONE CON.B.INATION 
1/11.1..PI .150 Can aria.. One or tarn goo., m om/Ns  m e sale 
rnan. Read N s& st... ail am,...er.  ardlà ” In First IrUer  NntIlUno Wen. 

Winter near. « sow won  1.10.1 Cooltnoune un road. Druses. e men and 
Pre me rerh der * re m e err. .. doe, emir rep  511 we... re 

Belch F. Cr..., P   !tram.' «Ires,, 
P  1.0e SU, PUNTA CuS•DA. 
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Gruberg Unit 
Suffers 96 
Storm Loss 
NE W  YORK.  Dec.  23. -Only 

one of his two kiddie parka was 
hit by the recent storm in this 
site. Max Gruberg reported this 
week.  His Long Beach, L t., el-
triblishment  was paned by the 
gale for total damages of $6000, 
with the loss uninsured.  Gru-
berg's Flushing, H I., installation 
came thru the blow unwathed. 

Dania'., at Long Be.h were 
confined to three buildings, with 
all rides remaining In good shape 
he said.  A Moon Rocket, costing 
$19,000, and S kiddie device, a 
atreet car ride, will be added at 
Lang Beach  in tinte am next 
year's Easter Sunday opening.  A 
third addition will be • Merry-
Go-Round to replace the moppet 
device of the seine type that has 
been wld. 
Gruberg also said his Flushing 

plant was now in week-end oper-
ation. 

Report Reorganization 
For Fayetteville Spot 
FAYE TTEVILLE, N. C., Dec. 23. 

-Grady Howard. eommand. of 
Amerionn Leg, . Post 23E. Spring 
Lake. N. C.. and Layton klcGugan, 
commander of the local Legion 
Post No. 3, announced complete 
reorganixaUen of American Legion 
Playland  here  on  Fort  Bragg 
Be .levard, outside the main en-
trance of Fort Bragg. Spot is now 
under a full-time resident man-
ager who replacer, T. L. (Ted) 
Detrick. 
Served by 15-minute bus service, 

the mot plans • miniature golf 
course and other attractioas to 
augment its driving range, rid., 
concessions. 24-hour cafe, night 
club, skating rink and bingo. 

Mbabane* Golf Co mo « 
Ootisnen tea 'mad.n 04 m. m . m u mMbe 

In Ott e ar, OntInterod lor 
nude emote., ho boltlentelit. Trf Inform, 
Int No Ora.. orobleass..1•11 Counter. for 
MR So.  WWI nozazene m ar 
funlartl 

1101. WEA COOK 
Rows tS•11,SH Slott St, Yew Le *, Coon. 

AND 1011 W U. SI, W . 

tf • OP N O  O PER• 0 0.115 

0100.4 ,111 TO M S M A? 

I. 0.01.411a111 To  1 
MAIN PnliCTIOAl. 

A. C. Execs 
To Promote 
Area Trade 
ATLANTIC CITY, Dec. 23. -De-

termined to promote this eity's 
attractions among the estimated 20 
million persons residing in the 
area between New York and Wash-
ington, plans for an intensive ad-
vertising campaign were launched 
this week at a meeting of the 
newly-formed Atlantic City Co-
operative Promotional Committee. 
Represeqtatives of every phase of 
resort life are participating In the 

camAtp atighne. same time the group 
started • drive for fund, to carry 
out the proposed program.  No 
limit has been set on funds for the 
program, which will be launched 
W m a .ries of ads to be spotted 
in metropolitan publications dur-
ing January and February, two 
months that normally produce little 
convention bis Initial sum of. 
350.000 was authorized for the ads. 

A. C. Public 
Storm Loss 
Hits 50-75G 
ATLANTIC CITY. Dec. 23. -Re-

sort engineer George R. Swinton 
estimated this week that the dam-
age to public property here from 
the November 25 norm will be 
over 850.000.  Swinton said the 
maia reason for the comparati vely 
light loss was the bulkheading and 
other protective measures accom-
plished with luxury tax funds on 
beech and Boardwalk. 
Swinton said he was unable to 

estimate the damage to private 

r.r.ire'j wce'ver,  that by  'I'd%  ge .wHae 
emitiv reduced by bulkheading 
along Main Avenue as well as 
along the i.e. ends. 

Heart Attack Takes 
A. Brienza, Clown 
NEW YORK. Dec. 23.- Anglo 

Orienta, 43, midget clown, who 
worked 26 years at Steeplechase 
Park here, died Monday  t8) of a 
heart attack at the home of his 
brother in &rookie. 

WRITE FOR OUR 
1951 CATALOG 

TRAIN CO 
RE NESFI AE R  DIANi 

EXCLUSIVE POHT4BI. RIDES 
•  FOR SALE  •  

hill,: BOZO"  -Ti m RAP M S.' 

=  OP 111•1. SIINO et11 .111.111.1 
Tot Moor/ Gre.sen WIterese• mere. 

..ri•N‘IES  •  10 Ft  .0 Ft of You-WO   In. Sc•nerf 
*Joey@ P•rem. 1.••••••• ot  When Tnts Wort 
Itomol woot1  q«•on view >9 . -A. « m .o. 

WA GI( if' 4RPET"  •11.AlrIGM  e. BABY" 
Nn  7 CAR R.O.-141...1C. Snaps   

1 •    W AGONS  M OLT  ,¡:¡g T RA CT OR 
" ......  SNAP. URI, TOR CO•OCITV 

Sn't 1.4caNd •• latuottown.. New Va. 
70A ',Parma* témoaaattrioét AND C.a. MITI 

CelfIROM PARK  IIA R R V A. ILLIONS  aaat mottu. a,. t. 

High Quality 

KIDDIE RIDES 
ROTO W HIP -SP UD BOATS - PONY CARTS 
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Kelmans Sets 
Cut Ducat Plan 
For Indian Point 
PEEKSK/LL, N. Y. Dee. 23. -

Under present plans, Ed Rehear., 
operator of Indian Point here, le 
building a discount ticket deal for 
next season that can be tied in 
with his heavy picnic and boat 
outing trade. Reiman, also had 
counted on constructing a platform 
and bleachers set-up to accommo-
date free aces and parr..., but  the 
war situation has given the scheme 
the knife. 
He reported that daily opera-

tions next mason probably would 
start May 19. Eel:muss Is not yet 
certain  of staging  any  pre,e 
week-ends next year. 

A. C. '53 Cele 
May Run Year 
ATLANTIC CITY. Dec. 23. -

PL., nqw being considered cell for 
tine noon's Centennial Celebration 
in 1953 to mm net, the entire year 
rather than the normal summer 
semen. The extent of the decora-
tive scheme proposed would make 
it desirable to take advantage of 
every opportunity to attnct visi-
tors here in «inter sa well as 
summer, according to the propo-
nents of the year-round celebra-
lion, which would be tied in with 
the electrical industry's diamond 
jubilee. 
They point out that between Jan-

uary 1 and Decoration Day Were 
are several normal holiday periods 
from which far greater returns 
could be obtained by special, cele-
brations.  Scattered among these 
are a number of resort anniver-
saries. Sin« there is re proble m 
in drawing people here during the 
summer, it is felt that spreading 
the Centennial over the entire year 
would garner business not other-
wise obtainable. 
No definite program along these 

lines h. yet been offered, but 
Frank Butler, official resort his-
torian, has strung together a series 
of 87 dates which might be cele-
brated in the course of the year 

Work Delay Seen 
For Garden Pier 
ATLANTIC CITY, Dee. 23. -

Definite delay in the completion 
of Garden Pier a. a public park 
and recreational center was seen 
by Director of Pubis- Works Casey 
In the recent Netionni Production 
Authority's amusement construc-
tion ban. 
Caàey mid the edict was not ex-

pected lo affect the present con-
tract which eelle for reconstruc-
tion of the pier mbstructure and 
decking,  altho  the  ban  would 
apply to wy future contracts on 
the pier.  The resort has plans 
for rebuilding the structure as a 
public recreation center, aquarium, 
fishing pier and publie park over 
• period of three years, letting 
contracts for each ph... of the 
work. 

Reprinting Set 
For NULA Book 
CHICAGO. Dec. U. -Reprinting 

of the National Industrial Recrea-
tion Associetion's picnic manual 
starts early next month, said Paul 
Ff. Ifuedepohl, aecretary, National 
Association of Amusement Parka 
Pools and Beeches (NAAPPB). 
Park men at the recent NAAPPB 

convention  here  ordered  3,500 
coinan of the book, which is used 
in connection with picnic promo-
lion.  Huedepohl said in. reprint 
order would be given altho ord m 
still fall Wort of the 5g00-copy 
minimum. He said addition orders 
would be aecepted. 

Philly Gets Alpaca 
PHILADELPHIA Dec. 30. -An 

alpaca he been added to the zoo-
logical society collection here.  It except for a virons. The alpaca 
IA the first one at the local 7.00  earne  from the Brookfield, Ill., 
sine. 1902 and its arrival gives Zoo  A kangaroo was included 
the mot • camel family complete, lot  the same shipment. 

A. C. Luxury 
Tax Earnings 
Continue Rise 
ATLANTIC CITY, Dec. 23. -For 

the  second  consecutive  month, 
entry tee collections here Wowed 
• marked increase in the face of 
growing  complaints  that  resort 
busbies, ha, been declining. Ilse 
jump ems disclosed by Allen B. 
Weisanth e luxury tax administra-
tor, who said that October collec-
Ilona jumped 816,177 over the same 
month in 1940. 
October, this year, produced rev-

enue of $101,406. compared to $85,-
318 for the same month last year. 
September. .. year, also produced 
an increase, Weisenthal said, with 
the total about $21,000 higher than 
the same month in 1149. 
Luxury tax collections for the 

fast 10 months of this year ere 
$1,302.961.  For the 1940 period 
collections  were  $1,316,615,  or 
$13,838 higher. This is • decline of 
about I per cent and far under the 
forecast made by resort inter... 

Rosenthals 
Order New 
Massive Sign 
NEW YORK, Dec. 23. -With al-

most all damage from the recent 
storm in this area repaired at 
Palisad. (N. J.) Park. co-mener 
Irving Rosenthal announced( that 
an order had been placed with the 
Artkraft Straus. Sign Corporation 
here for • stationary electric sign 
30 feet high and 345 feet long. 

The sign will bear the legend 
'Palisades Ainumment Park," and 
Rosenthal claimed it would be the 
biggest in existence.  The new 
behemoth will be a replacement 
for the sign bowled over during 
the storm. 
With  ferry  service  between 

125th Street in upper Manhattan 
and Edgewater. N. J., docking 
point adjacent to the park, being 
discontinued. Rosenthal said the 
slack will be taken up by park-
operated excursion boat, plying 
between New York and New Jer-
sey. direct bua tripe from 1118th 
Street in Manhattan to the park 
and faster bus service from mid-
town Manhattan to the park as a 
result of the opening thie week of 
• new 42d Street terminal.  The 
new ferry system would employ 
three boats which would load at 
both 125th and 42d streets in Man-
hattan and dock at Edgewater. The 
downtown boat would make a trip 
every hall-hour, while the up-
town vessel would leave every 
eight minutes. 

A.C. B'dwalk Pic 
Seen by 2,000,000 
ATLANTIC CITY. Dee. 23. -0e 

the Boarritealk, film publicizing 
this resort, rang up over 2,000,000 
paid admissions, according to • 
report made recently by Albert 
H. Skean, executive manager of 
the  Atlantic  City  Convention 
Bureau, at • meeting of the group's 
directors.  He sold the color filrn, 
financed  by  the  bureau,  was 
shown In 1.600 theaters in Eastern 
State. over • four-month period 
ending early in October.  Total 
intendance wae 2,004,484. 
Preparation. are under way, he 

added, to dub new sound for the 
flicker and make it available for 
showing by school, bonnets and 
civic groups. 

Force Re-Elected 
Pilot at Shaunavon 
SHAUNAVON. Sask. Dec. 23. -

Douglas  For ce  was  re-elected 
president of Shaunavon Agricul-
tural Society here Leif Rested and 
Jilt Murdoch are vice-preeidents, 
with Alan Sariburn as secretary. 
A small profit was reported on the 
year's activities 
Consideration will be given to a 

complete revisien of the prize list 
and effort» will be made to interest 
younger  people  In  exhibiting 
swine and calve, next year. 

New Units Set 
By Ramagosa 
At Wildwood 
WILDWOOD, N. J., Dec. 23. - 

S. B. Rama..., local Boardwalk 
amusement center operator, will 
enlarge his North Velldwood loca-
tion next season to Include a Rol-
ler Coaster for the kiddie trade. 
In addition to the Casino Arcade 
here, Remainsn hae been develop-
ing a eounterpan in neighboring 
North Wilderood toi a Boardwalk 
block adjoining his Sportland Cen-
ter, The North Wildwood Center 
includes a full array of kid rid. 
asId game. 
At the Casino Arcede, the major 

Improvement for the coming sea-
son will be the enlargement of the 
Howard Johnnie restaurant at the 
entrance of the center. A Skee-
Ball location will be moved inside 
the treadle to give the restaurant 
a seating capacity or 245.  The 
Skee-Ball will occupy • site which 
has housed a miniature railway 
display the last two years. 

Waldameer Roof 
Falls; Holiday 
Dances Canceled 
ERIE. Pg. Dee. 13. -Damage to 

Rainbow  Gardens  ballroom  at 
Waldameer ere estimated at $12.-
000 when the dancen , roof caved 
in during the recent enowstorme 
here. 

Manager Stephen Jantes said that 
the four Christmas and New Year 
dances have been canceled.  No 
olane for immediate repairs have 
been made, he said. Ballroom wes 
built in 1025 after an earlier struc-
ture was burned. 

Rocks' Spot Adds 
New Funhouse Unit 
NEW YORK, Dec. 23. -Scenic 

elevator, an addition to Rock-
away,' Playland's Funhou•e, Davy 
Jones Locker. will be ready for 
the park's opening in March ne. 
year. Edward .1 Hayden, the spot's 
art director, designed the addition. 
The elevator will give patrons a 

300-foot trip and be fitted with 
portholes thru which they may 
view a perpetually moving under-
sea pawnorns before entering the 
locker proper 

Rocks' Spot Sets 
Revamped Eatery 
NEW YORK, Dec. 23. -Slated 

for finishing by nest May at 
Rockaway.' Playlend here là a 
tenement-bar combination, to be 
tabbed Circus Cocktail Lounge, 
President A. Joseph Geist an-
nouneed recently. 

Recent  National  Production 
Authority ban on amusement con-
struction will not apply to the 
Playland project, since the task 
will  be  one of revamping  an 
existing  etructure  rather  than 
Redding a new one.  The lounge 
will Ieeture a elec. motif thru-
out, both in decor and in the 
names of dishes apsio.uog on the 
menu. 
Geist said that a permanent 

boat ride is planned for he park, 
to be titled Motor Torpedo Boat. 
Ale set is the acquisition of an 
Allan nerschell Sky Fighter. Park 
management has sold four 34-
inch ...blight, lied two genera-
tors, retaining eight 24-incli lights 

Edgewater Plans 
To Add Elephant 
DETROIT, Dec  23. -Plans to 

offer a live elephant ride next 
season are being made by man-
agement of Edgewater Perk her., 
A similar nt-up  was  popular 
before  the war  but  has  been 
omitted in recent years 
Al formerly operated, it ..as 

intended primarily for youngsters, 
giving  them a ride Los Seals CIO 
either side of the elephant's back, 
but adults also were carried. Idee 
has been under consideration am 
part  of an expansion  program 
under the management which took 
over last year. 
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31 la. Annuals 
Rack Up Profits 
On '50 Season 
DES MOINES. Dec. 23. - AIthe 

Iowa's 94 musty and district fairs 
showed an increase in both «len-
ience and receipts during the 1950 
seawn, only 31 wound up with a 
profit, compared with 40 • year 
ago. This was revealed by Lloyd 
B. Cunningham, secretary of the 
Slate Fair Finer& at the recent an-
nual State Agricultural COMM,. 
lion here. 

Total attendance at all 1950 fairs 
was 1.759.812. Receipts aggregated 
32.523.157 this year, compared with 
$2 338.973, while tntal disburse-
ments for 'SO climbed to $2,302,153. 
ageinst $2,136,274 in '49. 
The 91 fairs that showed a profit 

earned a total $147,738, while the 
83 fairs ending in the red dropped 
81)5,419. 
Income from outside gate and 

grandstand admissions was roughly 
balanced. Front gates took In $4138.-
339. while grandstand receipts were 
1419.908. 
Indebtedness  cli mbed  front 

$152.135 to $467.100, but at the 
same time. the 'Cue of buildings 
and grounds went up front '4.956.-
433 to 15.511.033. Total balance on 
hand for all fairs was $235,454 at 
the end of the meson. 
Night grandstand crowds again 

exceeded  matinee  crowds  with 
301,924 attending the after-dark 
,Unctions and 287,761 viewing the 

a Meetings of Fair Assns. 
Indiana Association of County 
nd Dittrict Fain, Claypool Hotel, 
Indianapolis. January 2-3.  Wil-
liam H. Clark, Franklin, secretary-
:Insurer. 

Kentucky Alienation of Fairs 
mud  Horse Shows, Brown Hotel, 
Louisville, January 4-5: L. (Doc) 
Cassidy. Loinaville. eecretere. 
Wisconsin Association of Fairs, 

Schroeder Hotel, Milwaukee, Jan-
uary 4-6.  Douglas Curran, Black 
River Falls. secretary. 
Texas Association of Fairs and 

Expositions, Baker Hotel, Dallas, 
January 4-8.  Maurice E. Turner, 
Huntsville, aecretary. 
Oklahoma Association of Fairs, 

Biltmore Hotel, Oklahoma City, 
January 7-0.  Vera G. MeQuilkin 
P. O. Box 974. Oklahoma City. 
Kansas Fairs Association, Hotel 

Jayhawk, Topeka, January 9-10. 
Everett F. Erhart, Stafford. 
Ohio Fair Manager,' Arsocietion, 

Deshler Want & Hotel, Columbus, 
January 10-11.  Mrs. Don A. De-
trick. Bellefontaine, secretory. 
Missouri Association  of Fairs 

and Agricultural Exhibits, Gov-
ernor Hotel. Jefferson City, Janu-
ary  11-12.  Rollo S. Singleton, 
Jefferfon City, netelary. 
Georgia Association of Agricul-

tural Fairs, Piedmont Hotel, At-
tenta, January 12,  Mrs  Bernie 
Shapiro, Box 32, Atlanta, secre-
tary'. 
Michigan Association a Fain, 

Fort Shelby Hotel. Detroit, Janu-
ary 14-16. Harry B. Kelley, Hills-
dale, secretary. 
Minnesota Slate Fair and Min-

Hotel St, Paul, Si. Peel. Jammu', 
15-17. George W. Gle nn«. Nadia 
St. Paul. 
South Carolina Association of 

Fain, Jefferson Hotel, Columbia, 
January 17.  TOM Moore Craig. 
Spartanburg, secretary. 
Oregon Fairs Association, Mull-

nOrnali Hotel. Portland. January 
18-20. H. G. Smith, secretary, Till-
amook. 
North Carolina A,,octttio,, of 

rake, Sir Walter Hotel, Raleigh, 
January 19. Mrti Clyde Kendall, 
Greensboro, secretary. 

Illinois Association of Agricul-
tural Fair:, St. Nicholas Hotel, 
Springfield, lin ean  21-23. Cliff 
G. Hunter, Taylorville, secretary. 
Virginia Association  of Fairs. 

Hotel John Marshall, Richmond, 
January 21-23. Cherie. B. Re'etoss, 
Staunton, secretary. 
Massachusetts Agricultural 

Pair's  Anocietion,  Hotel  Nor-
thampton, Norlhemplon, January 
23-24. A. W. Lombard, 21 Jason St 
Arlington, Mani, seeretary. 
Nebraska AlMellti011  of Fair 

Managers, Hotel Comhusker, Lin-
coln January 23-24. H. C. bleClel-
Ian, Arlington, secretary. 
Nebraska Beard of Agriculture. 

Hotel Cornhuskér, Lincoln Janu-
ary 23-24. Edwin Schulte, sent.-
hwy. 

Westens Canada Association of 
Exhibitions,  Fort  Garry  Hotel, 
Winnipeg. January  23-24.  Mrs. 
Leta Walsh, Saskatoon. secretary. 
Penneylvanie Stet. Association 

of  C ounty  Fairs.  Penn  Harris 
day shows.  newto Federation of County Fairs,  Hotel, Harrisburg, January 24-28. deals. 

Charles W. Swayer, 522 Court SL, 
Reading, secretary. 

North  Dakota  Association  of 
Fairs,  Clarence  Parker  Hotel, 
Minot. January 25-27. R. G. Finke. 

Rocky Mountain Association of 
Fairs, Northern  Hotel, 
Mont., January 28-30. Clifford D. 
Couver. Shelby. Monts ...star,  

Central New York Asfficietion 
of  Agricultural  Societies, Hotel 
Syracuse, Syracuse, January 28. 
Robert  S.  Turner,  Horseheads, 
secretary. 

Arkansas Fair Managers' Arno-
cietion. Marion Hotel, Little Rork, 
January 30-31, Clyde E. Byrd, 2601 
Howard St., Little Rock. 
New York Slate Association of 

Agricultural Fair Societies, Ten 
Eyck Hote/, Albany, Februa ry 5-
6. James A. Carey, Stale Office 

Albany. executive sec-
tary. 
Ontario Associati on of Agricul-

tural Societies, King Ew ud Hotel, 
Toronto, February 7-9. J. A. Car-
roll, Parliament BeildIng, Toronto, 
7061.0 . 

Melville Sets 
Two Virginia Fairs 
NEW YORK. Dec. 23. -Frank 

Melville. head of the local book-
ing agency bearing his name, an - 
iletinced this week that he will 
furnish talent for the grandstand 
shows et the Raenoke, Va., Fair 
and Halifax County Fair, South 
Boston, Va. 
Melville said  several  further 

bookings were still pending and 
that he planned a road trip for 
next week to cement some of the 
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Max Lavine 
Resigns Post 
‘t Superior 
Veteran Secretary 
Leayes Wis. Annual 
After 19 Years 
SUPERIOR, Wis., Dec. 23. -Max 

H. Lavine ended a 19-year term 
as secretary of the Tri-State Fat . 
here when he announced his resig-
nation It the annual meeting of 
the board. Ife geld he wanted to 
devote more time to hls newspaper 
and radio interests. 
Sugar Swanson. managing edi-

tor of The Superior Evening Tele-
gram, who served as ¡suntan, sec-
retary the past year, hat been 
named to succeed Lavine. 

The board voted a resolution 
accepting Lavine's reslimatIon end 
commending him for his 19 man 
of efficient service.  They  also 
voted him an honorary life mem-
bership in the engeni nrion-

Fie meial amino 
In his financial repon Treasurer 

Ford Campbell indicated thet the 
'50 fair broke even but that the 
association had gone into debt ap-
proximately $1,000 to complete the 
ground improvement which began 
when the county board granted 
them $15.000.  Attendance and re-
ceipts were up in all division. 
except the grandstand, Campbell's 
report dlsclosed. 

William Kirnmes. re-elected fair 
president, reported that the county 
had  appropriated  an  additional 
$15,000 to further improve the 
plant.  The sum, Ile said, would 
be used lo paint and repair all' 
buildings. 
Elmer Hard was re-elected vice-

Prefident, and Campbell was re-
named treasurer. 
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Lawrence Signs 
W. Va. State Fair 
Truck Org Has Solid Route, With 
Three State Annuals Forming Nucleus 

RONCEVER712. W. Va., Dee. 23. 
—Lawrence Greater Shows addled 
a third State fair to their 1151 
route this week when they were 
awarded the midwey pact for the 
Wed Virginia Slate Fair. Dates 
of the local event are August 20-25. 
Torn Sydenstrielter represented the 
fair board. 
Lawrence ore, owned and oper-

ated by San, and Shirley Levy, and 
repped by Robert A Kline, has • 
number of luentive dates assured, 
including several previously played 
by railroad ores.  A number of 
dates were set prior to the recent 
outdoor meetings at Chicago and 
the org's representatives will at-
tend the forthcoming State associ-
ation meetings with a route al-
ready jelled. 
Principal competition for the ke-

el event was reportedly furnished 
by the Marks Shows, which has 
occupied the midway here several 
times its the past. Lest year the 
Endy Bros.' Showl a railroad erg. 
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played here. 
Other annue1s definitely set for 

Lawrence include those et Peters-
burg and Staunton. Va.; Harring-
ton DeL; Rocky Mount, Green-
ville and Elisabeth City. N. C.. and 
Carlisle, Pa. 
Kline sald Use route was shaping 

up as an economical one in that 
the longest jump would not exceed 
200 miles.  Many of the moves 
would be under 100 miles. he said. 

Viyonas Buy 
Crescent Units 
For Expansion 
NEW YORK, Dec. 23 — Morris 

and John Yivona returned to their 
New Jersey home this week from 
Gilmer. Tea where they purchased 
considerable equipment for their 
Vireo. Bros.' Shows tram L C. 
McHenry. owner-oper•tor of the 
Creeeent Amusement COMP111116. 
The Viroqua acquired three tree-

tors and two trailers, two 100 kw. 
light plants. one 30kw. outillarY 
Ineht plant arid other miscellarieetn 
equipment. AU equipment is en 
route tes the ores winter quarters 
et ffoldstero, N. C. 
Acquisition of the equipment la 

hi line with the %%ones' previ-
ously announced expansion plans. 
Org. with Herb Sidra handling the 
general mantle,. is putting to-
gether ita own [Mr route for 1951. 
nie past two years the unit has 
played fairs under the Sem E. Prell 
banner. 
Shirr meld that a number of fair 

dates have been set but no an-
nouncement will be made prior to 
the State meetings. As in the past. 
the ore will again confine its still 
dating to the metropolitan New 
York area. 

CAPT. E. H. HUGO, nerd, 
~ rod president of the He m of 
America Showman's Club, genus 
Oty. Mo. 

NEW "LOCATION" 

Crafts Shows' 
Equipm't Used 
In Warner Pic 

HOLLY WOOD, Dec. U. —Crafts' 
20 Big Shows. Inc., beaded by 
Orville N. Crafts, ended a mart 
sureessful 1803 with a movie con-
tract for its equipment. 
For the filming of Stranger on 

a train. • Warner Beni.' produc-
tion featuring Ruth Roman, Farley 
Granger and Robert Walker, the 
Mows provided five major ride. 
and 18 concessions on location near 
Chatsworth for 10 da m. Equipment 
also included 18 light towers and 
the ore's front 

Personnel "on location" included 
Frank and Roger Warren. Roy 
Shepherd, Whitey McClellan, Bob 
Jones Joe Norge, W Lee Brandon 
and J. W. Gilman. 

The Merry-Go-Round was re-
moved from location to the studio 
for additional footage. 
The Crafts front was included 

in several shots 

KRIS KRINGLE KARNIVAL 

Gooding Rides Carry Kids 
Free on State House Lawn 

COLUMBUS. 0, Dee. 23. — Tan 
co-operation with the Columbus 
Dispeich, the Ohio Stole Journal 
and television station WBNS-TV, 
the Gooding Amusement Company, 
Tramdey (II) opened four rides 
on the Slate Howe lawn in the 
heart of this city'e business section 
at the annual Kiddie Karnival as 
a major part of the Columbus 
Christmas .lebration. 
The rides ore a tarp kierry-Cio-
Round, Belgy-the-Inale, Ridge-
o-Itater Dui miniature train. All of 
the devices are recent pUrehaies 
by flooding and are being operated 
for the first time. 
The train is operated on a lea.. 
basis by flooding to the Journal 
and will tour the different cities 
serviced by the newspaper from 
time to time as a promotional 
stunt. The engine and four cart are 
named for different cornic features 
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which appear in the paper. 

In addition to the rides, the Kid-
die Karnival oilers a Santa Clan, 
house. where Santa Claus daily re-
ceives the youngsters and elves 
each visitor a package of candy 
and novelties. WBNS and WRNS-
TV broadcast and telecast several 
times daily from the Kiddie Icor. 
nival, while the local papers carry 
front-page stories each day to 
make it one of the clty's strongest 
publicized events of the year. 
Stunt is purely promotional from 

all angles. Them in no charge for 
any activity, including the rides 
and gift packages. Age limit has 
been confined to kids or 12 years 
old and under and more than 5.11,70 
visited the Karnival the first day. 
Ride. are donated by the Good-

ing Amusement Company and the 
Ohio State Journal Attendants and 
employees  are  volunteered  by 
Gooding  and  the stations and 
newspapers.  Diesel  power  far 
lights and rides t, furnished by the 
local  electricians  union  and 
manned constantly by them. 

Light Tower. 
In addition to the four rides. 

Gooding has net up several light 
towers arid two calliopes to lend 
brilliance and background to the 
affair. The entire State House lawn 
IS decorated arid lighted to blend 
with the theme of the Kiddie }Car-
nival and Santa Claus Land. 
Gov. Frank Letnehe of Ohio 

mrved as engineer on the Ohio 
State Jorosial miniature train far 
the first trip. 
The Grinding Amusement Com-

pany has tour units on location 
this winter: Two in Cleveland, one 
in Columbus and one in Washing-
ton C. H. O. The Cleveland unit, 
which is ¡mated on Public Square 
In co-operation with the Chamber 
of Commerce, reportedly handled 
more than 38.000 youngster, dur-
ing Use past week. 

PENN PREMIER ORG 
ADDS 6 NEW RIDES 
Serfass Orders Third Ferris Wheel, 
Little Dipper, Boats and Fire Engine 

GOLDSBORO. N. C.. Dec. 23. — 
Lloyd Seems, owner-operator of 
the Penn Premier Shows, this week 
annOUneed that he will add six 
new rides and other show equip-
ment for the 1851 mason. 
At the recent outdoor meeUngs 

in Chicago. Serfass purchased a 
third Ferris Wheel from the Eli 
Bridge  Company.  Orders  were 
placed With the Allan Hemehell 
Company for a Little Dipper. 11 
boat ride and a kiddie buggy ride. 
Also contracted for were • minia-
ture train and a kiddie fire engine. 
The latter will be used on the 
streets for advertising purposes, as 
well as • ride unit, Sedan said 
Sedan also placed orders with 

the Downey Suite& Company for 
six additional light towers. Ad-
dition of the new rides will boner 
the show's total to 20. Serfam said. 
Considerable activity is already 

under way in the show's winter 

Millie Cepak 
Installed by 
Dallas Women 
DALLAS. Dee. 23. — Millie 

Cepak was installed as president 
of the Lone Star Showwomen's 
Club of Texas In the Town and 
Country Restaurant here Decem-
ber 13.  Other officers Installed 
Included Ketta Lindsey, first vice-
president: Bette  Harris,  second 
vice-president; Daisy Parr, third 
vice-presid mt: Martha Moss, sec-
retary, and Pearl Vaught. treas-
urer. 
Hattie Longchart emseed. with 

Chaplain Evelyn Harrell conduct-
ing the opening prayer. Music was 
furnished by Johnnie °bluets 
Ladles. APPIIIPPY representa-

tives from other clubs in the flower 
ceremony included Sally Murphy, 
Showmen's League of America: 
Madeline  Chambers,  Heart  of 
America Showmen's Club; Vir-
ginia  MacGillivary.  Greater 
Tampa  Showmen's  Amociation: 
Lucille  Del man,  Pacific  Coast 
Shover...Ws Association; Charlene 
Kearns Miami Showmen's Club, 
and Margaret Sandell, National 
Showmen's Association. 
Marie  Obluck,  Hot  Springs 

Showmen's Club: Helen Schafer, 
Caravans, Inc.: Wanda Byrd. Mis-
souri  Showsvarnens  Club:  Ines 
Carroll. Arirona Showmen's Club: 
Minnie  Maples,  Aransas  Pass 
Showmen's Club, and Kett& Lind-
sey, representing the local women% 
organization. 

quarters here. Current major pre-
fect is the construction of Iota new 
show front.. 

Serf... said the expansion was 
occasioned by the goad resell& gar-
nered last season and by the it.. 
outlook far 1051. Altho this yearn 
spring dates were below expecta-
Loris, principally on account of the 
weather, late mason dates, Includ-
ing all fairs, were very good. 
Sedan will personally super-

vim winter quarters activities, tak-
ing time off to attend the Eastern 
fair meeting, which start next 
month. 

20th Century 
Names Wrigley 
Press Agent 
OTTA WA. Ken.. Dec 23. —In an 

effort to increase ptilMritY and promotion during the 1051 season, 
20th Century Shows have added 
Jess Wrigley, as publicity man, 
Al Martin and E. D. McCrary. co-
owners. announced at org's win-
ter quarters hero 

Org plans to ga out with 18 rides 
next year. Martin said, and the 
back end will be rebuilt to include 
five shows with more planned 
later in the semen. 

Los Angeles Club 
Honors Presidents 
LOS ANGELES, Dec. 23. — A 

large turnout of membens of the 
Regular  Associated  Troupers 
honored their port presidents here 
recently.  All past presidents of 
the organisation were on hand or 
were represented. 

Nell Robideau, current press% 
presided.  Because of the illness 
of Lucille Ring, founder and first 
president.  Virginia  Kline  ad-
dressed the group in her need 
and reviewed the club's history. 
She also related experiences on 
her trip to Chicago and Kansas 
City. 
Estelle Hansco m 1939. was ab-

sent but was represented by Mar-
tha  Levine.  her  vice-president: 
Babe Miller, 1911: i.e Krug, 1915, 
and Lucille Dolman,  1916.  re-
viewed the highlights of their year 
in office. Norman (Dutch) Schur 
spoke for Jimmy Lynch. 1017, and 
the speeches were concluded by 
Marie Halley, 1848, and Clarence 
H. MBank of 1149. 

ilsouniticiny 
MIAMI SHOWMEN'S ASSOCIATION 

7TH ANNUAL 

BANQUET 
AND BALL 

COPA CITY, MIAMI BEACH, FLA.- , 

WEDNESDAY. JANUARY 3, 1951. 

RECEPTION 7 P.M. —DINNER 8 P.M. 

Reservcrtlens 810.00 including tax 

MIAMI SHO WMEN'S ASSOCIATION 
536 W. FLAGLER ST., MIA MI, FLORIDA 
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Hot Springs Showmen's 
Association 

Ho% Ccers..I Aye, Het Springs 

HOT SPRINGS, Dee. 23. -The 
esociation  conducted  memorial 
ItTWCOO Monday (17) it CI Dead-
quarters W ei for seven members 
who died during the peg year. 
Tbose who were honored were 
George P. Stetler, Selig C. Jack-
man.  William  T.  (Trusty)  Mc-
Culley, Phil Little. Denny Pugh, 
Gilbert Walters and Herbert Jo-
seph Howe.  The address was de-
livered by Walter M. Ebel. radio 
commentator and chaplain ol the 

•Lodge. 

Noble C. Fairly, president, pre-
sided and invocation was given by 
W.11iam Durant, chaplain.  Dora 
1,I ne Ledgervrood, director of the 
en1 high school music depart-
rent, sang, and her accompanist 
was  Katherine  Freeman.  Lon 
Chi my. director of the Arlington 
Hotel concert orchestra, played a 
violin solo, which was followed by 
a vocal number by Leo D'Allen-
ondro, soloed with tile ink. 

Fearnley, pianist, was the se. 
eempanIst.  The Ladies' Auxiliary 
also participated with Mrs. Yerto 
Goldstone, president, speaking on 
behalf  of  the  group.  Charles 
Weaver and Richard M Ryan were 
in charge of arrangements. 

National Showmen's 
Association 

1564 Broadway. Name Taft 

NE W YORK, Dec. 23. -Shut in 
committee has sent fine gilli to 
our shut-ins for the holiday.. in 
addition  to  remembering  them 
thruout the year. William (Bibs) 
Malang  has  been  admitted  to 
Kingsbridge  Veterans'  Hospital, 
Bro .. New York, and would like 
to hear from friends, as he expects 
a long stay. 

Curley Lane to now on night 
duty at Frank (Shrimpie) Rappa-
Peelle luncheonette in the club-
ree ms.  Word has been received 
that Harry Mirsky is not well. He 
'as had many visit, to hospitals 
and his recovery I. slow. An ap-
°Heaton for membership has been 
submitted by Sam Oellik7. M at-
°red by Sam S. Levy. Louis Reis-
'undler pens his regard, to all 
nembers from California. where 
le will spend the winter. 
Letter, also have been received 

'rom Harry Peinte, George J. Rus-
sell, Thomas F. Keefe. halo Fan-
lino,  George  H.  Harms,  Frank 
Abrams, Meyer RaPPePeri. Sem 
epplebaum  and  Lou  Dufour. 
Among recent visitors were Bert 
5. Allen, Mickey Purcell. Harry 
Schwartz. James Quinn, M a to-

Willi on List, Harry Field. 

Dave Lachman 
Passes in La. 
LAKE CHAft1-125, La. Dec. IS. 

- David  Lachman.  78.  widely 
known  In outdoor ehowials and 
veteran carnival executive, died 
here Sunday (10).  At one time 
Lachman was a partner in the op-
eration of the Lachman & Loos 
Shows with George W. Leos.  In 
.938 he was general representative 
of the Park Amusement Company *augari State Ear Shows. 
of UMW » . atal in 1937 was bust-  Funeral services were held in 
neea manager of  the late  Mel Kansas City, WO, Wfdeki »SY (13). 

Heart of America 
Showmen's Club 

111SA Broadleaf. K•nsa. (Sty. Me. 

KANSAS CITY, Mn, Dec. 23. -
There was a large turnout at the 
regular  meeting.  L.  K.  Carter, 
president, we. In she chair with 
AI C. Wilson, secretary, and George 
Carpenter. 

Dave Lachman, well-known ciir-
ntval operator of several years ago, 
was buried  in Showmen's Rest 
here December 14.  He died in 
Lake Charles, La. His body was 
accompanied here by Cliff Lyle. 

Clubrooms are being decorated 
and open house will prevail thru-
out the holidays. Annual memor-
ial services are ekedded in the 
clubrooms at 2 p.m., December 31. 
The banquet and bail will be held 
New Year's Eve in the Georgian 
Room of the Hotel Continental 
where Hilo Finley's ork will pro-
vide the mueic. 

Art Brainerd will again super-
vise decoration of graves this year. 
J. W. (Petty) Conklin was made 

a life member of the preeni ng°. 
and Charlee Fisher we, elected. a 
rnemter. 

Officer's installation it tel for 
Friday. December 29, in the rooms, 
and the Auxiliary's tacky party 
will be held the fallowing evening. 

Chi Show Folks 
Host 200 Kids 
At Yule Party 
CHICAGO. Dee. 23. -The Show 

Folks of A merica played host to 
over 200 orphans at their annual 
children's  party  here  in  Hotel 
Sherman, Sunday afternoon (17). 
In addition to refreshments, toys 

and à stocking for each youngster. 
entertainment included a kiddie 
show,  with  a 14-piece Chinese 
kid band; Arizona Jack, whips and 
ropes, and the Musical Hooligans. 
clowns. 
In a reversal of procedure, San-

t. Ciao.. in the person of J. F 
recei ved a present from 

9-year old Sharon Pascale. who 
geve him a large card of Henke 
for his years of setsece.  Walter 
L. Driver, club treasurer, was also 
honored as the oldest member pres-
ent 
Charles  Zernater  headed  ti,, 

pens' committee, which included 
Mr and Mrs Isaac Cha le, Helen 
Young. Tom  Coulth , Pegg, 
Richards, and Jack Kaplan, emsee 

Royal Crown Inks 
Largo, Fla., Fair 
LARGO. Fla., Dec. 23. - Royal 

Crown  Shows  this  week  were 
awarded the contract for the 1951 
Pinellas County Fair here.  The 
event, to run eight days, will open 
lemur,  25.  Signing  by Royal 
Crowe gives that ore two early 
Florida fairs, the other being Win-
ter Haven. 
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HOT SPRINGS SNOWMEN'S 
ISSOCI4TION 

WE ARE MOVING 
The new club roo m. ease been secured on the 
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Pipes for Pitchmen 
by liii Baker 

"JUST FINISHED . 
working the H. L. Green store here 
with dicers to wonderful business," 
blasts Bob Tousy from Green Bay. 
Wis. -After working taut of the 
Southern fairs and watching vari-
ous all emen work, this fellow, 
Lionel Wesgate, is one of the clev-
erest I've rver seen. Plan to re-
turn to Fitchburg, Mass., for • 
week, after which I will head south 
lo Dayton. Beach, Me, for the 
winter. Pd like to read PIP« here 
from Mad Monk, Al Avaloo and 
Joe Toury... 

GEORGE AND AGNES HAIL... 
owner-operators  of  the  Mellso 
Comedy Company, are wintering 
in Hartford. III. 

LORIN DANIELS... 
continues to purvey his trick cards 
and novelties at the Katz store. 
Oklahoma City, to reported good 
returns. 

PITCHDOM WAS STUNNED 
last week to learn of the passing 
of Verne (Doc) Sharpateen at his 
home in Marshall, Eli e. Doc was • 
veteran Tord show operator and 
was well known and liked by his 
numerous friends in and out of 
show Doling.. In a feature article 
written for the Marshall news-
paper. C. Wax ran an original 
Sharpsteen showbill along with the 
following  comments:  "Marshall 
residents lost • true and staunch 
reten and the theatrical world 
lost one of its pioneer operators 
and producers with the death of 
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Verne Sharpsteen . . . Doc and 
his shoes hit the boards for • puled 
of it consecutive years. Doc gave 
up then only because of physical 
handicap when, because of en op-
eration, he was forced to spend 
almost the past 10   in a wheel 
eels Doe was born in Marshall, 
he urea here all his life and  prob-
ably gave Marshall u much pub. 
ldty u  any person wbo ever 
made their home here. His show 
clicked from the start. Not only 
did he hire and prevent • find-
cl ef show, but he also deed back 
of his medicines. Doc', Brat Show 
traveled  by  horse  and  wagon. 
Arena his features were King 
Tenon. Gene Seldent Nail Barton 
and Bill Weaver. His widow ems 
his constant companion thru the 
show years, hiving had charge of 
the concessions.. 

DR. ROBERT TIALLfE 
is reported to be doing okay busi-
ness with wooer, with headquar-
ters In L. Angeles. 

GORDON BROTHERS . . . 
art working crew hats in the May 
Company LIM Angeles store. 

FRANK CURRY 
is still working Georgia towns., 
with headquarters in Bainbridge. 

TEX AND GWEMS 
Radio Players, m e those, operated 
by Tex, Gwen and Butch Dom, are 
vacationing in Headland, Ala. Unit 
will be reactivated in Florid. Jan-
uary 8. 

DA WSON PLAYERS  , 
med opry operated by Jan Del-
mar, is reported to he Playing W et 
below the kftrop-Dison Line to 
good returns. 

JOHN YARNA 
continues to purvey pens around 
Eastern locations to good budness. 

"WHY 1 CAME WEST... 
I'll  never know.. letters Gene 
Andes from Oklahoma M.O.  -I'd 
like to say that busin  s. out here 
la good, but I can't.  BM Buttons, 
a good friend of mine, is here In 
the H. L. Green store with tops and 
mice.  When a fellow like Bill, 
who in my humble opinion, is as 
good e worker 33 the business has 
had since I've been in it can't make 
it, things are rough  If anyone la 
the type of person who means it 
when he says, 'When it getà too 

tough for Me rest of 'ern, it gets 
just right for me,' you can tell 
thern Oklahoma City Is the Spot 
for then,  Big AI Miami la here 
and he's capable of getting the long 
green.  Ile, like Button, la fed itfa 
with MU town.  I'm going to »et 
up palish on a lot that should bring 
• yard a day, but ru settle for a 
sawskle.. 

MADALLNI E. HAGAN ... 
following a brief stay in Cleve-
land, returned to her Hillbilly 
Holler Trading Put, Bet e, Att., 
for the holidays. 

THEY TELL US . 
that Miami le already flooded with 
pitcherma waiting for the Orange 
Bowl football game to be played 
New Year's Day. All hope to coma 
away ',Khalil{ share of the long 
green. 

IS STANLEY NALDRETT 
dill in the Carolinas? 

KID CORIUGAN 
la in Loa Angeles, where he plans 
to spend the winter working on • 
new act. 

W. P. McDONOUGH..•. 
sheet writer of note, is working 
paper around Gardiner, Me. 

IRVING RICHTER... 
and Benjamin A. Gray, teamed as 
Television TOYS, MVO DODD ODisil 
WXYZ-TV,  Detroit,  for  video 
pitching of gym-tops. They plan 
more expanded activities in the 
field in the spring 

PCSA Shindig 
• Contin ud _from ya m 22 

of the event, was observing Isla 
work. He attended only after he 
had convinced ht, doctor that it 
was necessary for him to do so. 
The DilillitültDeMill gurlercit a heart 
attack Thursday (8) and had been 
conned to his borne. To asaist In 
nutrias  arrangements  for  the 
event, President Krug appointed 
Jerry Markey, Portland showman, 
as co-chairman. 
President Krug was awarded his 

gold life membership  card  by 
Conklin. 
The show we, booked by Walter 

Trask, of the Walter Trask Ag-
ency. It featured Eddie Garr, ens-
ue: Charles Carrier, juggler: Dell 
O'Dell, comedy magicanj.Rochelle 
and Beebe, dancers, and Winona 
Smith, dance novelties. Music was 
by Not Young and His 20th Cen-
tury-Fox Studio Recording Or-
chestra. 

Merchandise Topics 
New York: 
Al $1 retail, Nosh ja reproduc-

ing Corde design welkin an Pt,,. 
tone.  . . To sell at 85. Jame is 
marketing a gift-bored five-piece 
set.  The transparent-covered set 
consists of an automatic pencil 
tighter, key chain flashlight, pill 
case, sewing kit and money clip. 
— . Rellecto-Heat is an ironing 
board pad that's reported to re-
flect iron heat up against the bot-
tom side of the garment on the 
Ironing board.  Irons both sides 
at once —reduces scorching—sells 
for $1.... Kippy Car Kit contains 
• brush for the car, en anti-fog 
cloth, bottle opener, comb, wind-
shield ice remover, and four screw 
drivers on a round disk. With all 
items in a leatherette case_, the 
number sells for $2. • • • HIM. 
Arta is supplying talking valen-
tine eards at 25 cents retail. The 
cards  say  'Hello, Sweetheart" 
The same firm haa gingerbread 
valentine hearts selling for 81. _ 
At M cents retail, % mar Plas-
ti d toy dump trucks feature rub-
ber tires, metal axles, and four or 
five-way action. .  Froggy the 
Gremlin, is • 10-inch latex rubber 
item by %Impel Manufacturing. 
The  tongue  pop  out  when 
squ mred, and he croaks in • HIRT 
voice. Sells for $1.11.9.... About 
3 inches long. Banky is a plastic 
elm,,,  wagon  min  bank.  The 
multi-colored 25-cent retailer la 
marketed by Boyal-Parific Com-
pany.... Canasta ¡tents continue 
the,, popularity.  Canasta table 
covers, by Metropolitan Manu-
facturing. have marking, for the 
pack and melds, and come in 
suede or plastk. . . . Pialco mn 
Company's multi-use  puller  in 
claimed to have the strength of 
31 men.  The pulling chain is 
shortened by a jack-like opera-
tion,  thereby  exerting  strong 
force upon the ettached objects. 

Los Angeles: 
John Lorimar has been named 

sales manager of TmenCend Die. 

aibutors and is concentrating on 
eel:tumult reasonably priced arti-
cles for ',S WIM«.  F'irm, which 
claims its Miracle Gyroscope u 
one of the m ost perfected on the 
market, reports good biz on the 
item.  . Max Epetein rePortz, 
too,  that  the Covered  W yse 
Television Lamp is the feature in 
demand at the Dixie Merchandise 
Comparry.... J. M. Berg. of Beau• 
mots, Bmieemen t. receiving large 
order,  for hi.  Crying  U we,-
Towel comes in bright colors and 
is considered one of Berg's best 
items of the year.... flambeau to 
the No. 2 series of the Mild Ciga-
rette Viewer has been gratifying, 
my Loo and Herman Reuben. of 
&abductors Sales.... Direct im-
ports  on  mechanical  toys are 
being shipped the same day the 
order is received at the Interna-
tional E. C. Corporation. All num-
bers  are ready  for  immediate 
shipment, according to C. T. TB/ra-
h/eel 

Here and There: 
M. Nowohay, M. Nowo my 

Company, Son Antonio, has been 
Joined by Joe M. Burrell.  The 
Ann will be known as Illowo Mps 
Burrell k Company.... Imperial 
lienchandis•  Co mpany.  New 
York, reports its musical jewel 
chest with rhinestone jewelry has 
turned out to be one of the hottest 
»Inboard and premium items the 
firm has come up with in a dec-
ade.  Operators, says Imperial, 
have been placmg large orders 
for spring campaigns.. . . Called 

Lila  as  combination 
ilarlilight-vanity mirror permit-
ting application of cosmetics In 
the dark Is announced by Indus-
trial  Manufacturing Company, 
Chicago. A strong sPring-cliP en-

ables quick attachment to the 
auto visor to serve aa an extra 
rear view mirror or interior or 
map-reading light,  Odor.Ben, 
an electric deodorizer for home 
use, in being given national pro-
motion and drstributron by Co. 
tello-M•treure, loe., Detroit. 

Mrs. North Dies 
• Continued from no,, 20 

Greatest, Torepough-Sells and Bar-
num & Bailey's Greatest Show on 
Earth were merged to form Sing-
ling Bros. and Be ment  Bailey 
Cirrus, Alto COD, Richard, did not 
participate In the management of 
the org. and when Charles died 
1128, John wu able to operate the 
circus on his own for a brief 
period. 
Because of his aversion to rec-

ords.  John  Ringling,  upon  bas 
death left a confused arid sketchily 
documented will, which led in en-
suing years to wrangling among 
family factions as to who con-
trolled the circus. Lender the terms 
of the will. Mrs. Ida Ringling North 
received half her brother's residual 
estate and a lifetime income Of 
$5,000 annually. Her sons, John 
and Henry Singling North, were 
excluded from any benefit,, but 
due to the faultiness of the will, 
Mrs. North and John remained as 
executors, while both John and 
Henry were trustees of the will. 

Florida Sees 
In  1942 the State of Florida 

which isi eted to insure Its posi-
t.. as • beneficiary in the will, 
sued to have Mrs. North and John 
ousted as executors, claiming that 
this had been John Rin engs ob-
vious intent Numerous other suits 
were filed over a period of year., 
but in the end the original execw-
tors won.  Mrs. North and John 
retained control of the cirrus, with 
John becoming president of the 
Mow an 1947 and Henry becoming 
vice-president_ 
In addition to her sons. she la 

survived by a daughter, Mrs Ran-
dolph Wadsworth, Fort Themes, 
Ky. Interment wall be in the funny 
mausoleum, in which John !ting-
ling and his wile, Mabel, aim will 
rest. 
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Salesboard Sidelights 
Superior Products, C hicago, re-

ports  thru  advertiaing  m anager 

R alph  Cry.v  that  the  just-re-

leased nickel play nu mber. L ucky 

Bones, is getting o ff to a "seven-

, eleven" start.  So me of its  fee-

1 lures are play-again design, 1.500 
holes. and 86 actual pairs of play-

ing dice per board.  R alph say' 

that Superior's Eastern sales rep-

relentative,  L ou  K auf man.  has 

w ound up a sales tour thru  his 

territory with the co m ment: "Bus. 

W es. Is good and sho ws signs of 

getting better." 

For those in the business w ho 

did  not  kno w  It.  M. I.  ( Dick) 

Kilter, head of C arol Sales C o at-

puny. El mira, N. Y., repeats that 

the  fir m  na me,  taken  after  he 

took over the A. N.S. Sales C o m-

pany here, is that of his daughter. 

Bs . C arol.  C arol Sales, of course, 

la o wned and operated by the M. 

R. Hitter C o mpany, ¡ne. 

X. N. S hoe maker. M uncie N ov-

elty C o mpany. Inc., M uncie, Ind., 
says the flo w of orders continue', 

at  t' fy'ng rate.  Fir m's Fair 

etttott'o 
6rettingo 

Play deals are credited with the 

flood of queries and orde n that 

are  keeping  the  production  de-

part ment busy, acce nting to il. M. 

M ulish  C orporation.  C hicago, 

reports the firrn's 1051 catalog is 

no w being m ailed.  It features all 

the  latest  boards,  including in. 

extensive end play-provoking line 

of  coin  nu mbers,  officials  point 

out.  They say the catalog will be 

m ailed to all those requesting it, 

and those not on the co mpany s with his co m ment on like activity 

m ailing  list  will  also  receive  a  in his baili wick. 

copy "upon the asking." W hile a 

shortage of sa me basic m aterials 

in  board  construction,  chiefly 

paper  stork,  is  developing,  the 

picture on the selling end is con-

siderably  brighter,  and  H arlich-

ites tell of increasing de mand for 

all of their b œrda, with the coin 

nu mbers  a mong  the  top-order 

ite ms. 

W ord  fro m  Peerless  Products, 

Inc., C hicago. accent uates lhe bet-

ter buying trend.  B el and M ar-

sa wn M al . chorus the ne ws that 

the  Peerless relea rn are hitting 

higher scores on the order pad... 

Hernia Ell s m anager of the U na-

versal- Bee.Jay shipping point for 

the  C hicago area,  keeps the fa-

vorable  ne ws  pattern  in  tune 

Modern Design Pays Big 
At Rockaways' Playland 

• C OIII HIBild fro m m ac 36 

m aterial for such S nag as Lionel 

Trains.  Bigelo w - & Morel  Carpet 

Co mpany a n d A mericen Fl y er 

Trains. 

A designer should be able to de-

sign anything. Ed m aintain. W hile 

sho w front. have largely clai med 
bis ti me and talents, he has, nev-

ertheles s designed a ne w package 

for the S unshine Ble nd( C o mpany 

w hich is credited with increasing 

sale. 

Bern in Brecht,. 

Ed  w e, born  in  W illia msburg, 

Brooklyn, in 1803. After two years 

at Boys' High School he felt that 

he had enough of for mal educa-

tion and winded to be an artist 

•  His father hired hi m for $5 a w eek 
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and put hi m to w ork in a shop that 

included  at  one ti me or another 

C ad  Hill,  C h .les  W olf,  Stanton 

Tucker and W alter Clifton. 

E d  rapidly  beca me  proficient. 

H e studied lettering, attaining the 

full qualifications of an all-round 

sho w •rtist, and then joined va-

rious  traveling  units,  re maining 

with  the m  until  the  fair  teason 

began in the falL 

T he  H a y d e n  fir m  furnished 

everything  of  a  pictorial  nature. 

W hen  President  M c Kinley  w as 

shot, the erns w as co m missioned to 

giant  p e ures o e 

m artyred p resid ent. These w ere at. 

tached  to  the  huge  W illia mburg 

Bridge, w hleh w as being built at 

the ti me, by cables. 
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T he fir m's contracts w ere color-

ful  a n d  diversified.  D uring  the 

H udson - Fulton Celebration, th e 

H ayden.  built  gi a nt  arches  to 

bridge the m ain streets of m any 

to wns along the Hird .n River. O ne 

huge arch  in  Y onkers,  w as con-

structed of a w ooden fra me work 

and  covered  with  canvas  to re-

se mble  a  granite  arch.  T he  Il-

lusion w as excellent and Use cost 

m uch le s than the real thing, E d 

reca Ils 

W hen Dr. Frederick Cooke re-

turned  frorn  the  Arctic with  the 

clai m that he had discovered the 

N orth Pole, the Hayden Co mpany 

w as co m missioned to erect an arch 

honoring the explorer in Brooklyn. 

In W orld W ar f Ed joined the 

navy and served as a sea man. H e 

w as attached to an officer's train-

ing school w here he painted and 

sketched naval vessels and impor-

tant personages 

B ulb Ride F reels 

After the w ar. E d return..'d to 

outdoor  sho w  business  and  de-

signed m any of the fronts for H yla 

P. Manes, the Ride King, of N orth 

Tona wanda. N. Y. IL, built fronts 

for W itching W aves. O ver the Foils, 

Caterpillar, Bozo and others. H ar-

ry M iens, no w o wner of Celaron 

Park. Ja mesto wn, N. Y., and Ne w 

Liberty  Park.  B u ffalo, w as soso-

rioted with M ayn es as director of 

rides. 

Ed later designed a huge w ater 

sho w for W alt . K. Sibley, • pi-

oneer  in  the  carnival  field,  and 

units for m any other w ell kno wn 

inherited the Ar m fro m his father 

in 1823, Ed concentrated m ore on 

co m mercial art than on sho w busi-

ness 

Specialties of the fir m no w in-

clude diora mas in m otion, scen e-

in-action  and  other  unique  dis-

plays A  recent develop ment is a 

ne w m ethod of printing full color 

piratic transparencies in any sae 

al lo w cost. 

Effort, Pay Off 

At R ocka way's' Playland. Ed is 
credited with having transfor med 

certain rides and attractions fro m 

w hite  eleph ant,  into  important 

m oney m akers. A mong the m is the 

$25,1)011 H ell'n Back, w hich Ed d , 

signed and built over • two-year 

period, changing It fro m an ordi-

n•ry T unnel  of  L o • •  into the 

fourth largest m oney m aker in this 

park. 

W ith H ell'n Back E d applied his 

th .ry of 75 per cent front and the 

rest in back. W ith horror as the 

central the me he copied illustra-

tions  fro m  Dante's  Inferno,  in-

stalled  ani mated  dio m mas  that 

light up w hen approached front • 

diatance of  10 fe et a n d  placed 

microphones  around  to  pink  up 

and  a mplify  the  co m ments  and 

gasps of patrons to spectators on 

the outside. Al a result the unit's 

gross w hich had been  averaging 

about $3.590 a season since 1030, 

ju mped 500 POF cent. 

In explaining h a theory of at-

tention. Inte nso, desire, e mi nence 

and action, Ed says, "If you heard 

an al ma.ne above you and looked 
up to see it, that w ould be atten-

tion, li it looked so unuatial that 

you couldn't take POSIE eyes & Wa n 

that w ould be interest. If it w ere 

close  enough  so  that  you  could 

participate in its functioning. that 

w ould reault in desire. If it w ere 

cheap  enough for you  to afford, 

't would give you assurance. T he 

o mpletton of the cycle is follo wed 

up by action. 
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Calendar for Coinmen 
December 21—Michigan Self-Service Laundry Azseciation 

INISSLA). dinner discussion meeting. Leland Hotel. Detroit. 
Derember 28—California Music Guild (CMG), Northern 

Division. monthly meeting. Hotel Sacramento. Sacramento. 
January 2, 16—M usic Operators' Association ut Indiana. Inc. 

(1810AI), Semi-monthly meeting, Indianapolis Athletic Club, 
Indianapolis. 

Januery 2. 16—Amusement Machine Operators of Greater 
Baltimore (AMO), semi-monthly meeting, Mandell-Ballow Res-
taurant. Baltimore. 

January 3—Com Machine Operators' Association of Harris 
County (CMOAHC). Chamber of Cornrrierce Bundle', Houston. 

January 4— Washington Music Guild. Inc. IWISIG). monthly 
meeting. Hotel 2400, Washington. 

January 4—Summit County Music Operators Association 
ISCId0A). monthly meeting. Akron Hotel. Akron. 

January 4—Cleveland Phonograph Merchants. Association 
(CPMA), monthly meeting. Hollenden Hotel. Cleveland. 

Jenuary  8—California  Milsic  Guild  (CMG).  monthly 
meeting, 311 Club. Oakland. 

Janus , 9, 23—Amusement Machine Association of Phila-
delphia (AMAP), setni-monthly meeting, Broadwood Hugel, 
Philadelphia. 

inou vy 10, 24 —Musie Merchants' Guild (1111SIG), semi-
monthly meeting, Nerrageneett Betel, Providence. 

January Il—Connecticut  State  Coin  Association.  Inc. 
(CSCA). monthly meeting. Hotel Bond, Hartford. 

January  11 —Washington  Cain  Machine  Association 
(WCMA), monthly meeting, Phillips Novelty Company. Wash-
ington. 

January 11 —Michigan Auternatic Phennereph Chimers' As-
goeletion, Inc. IMAPOA), monthly meeting, Maccabees Building. 
Detroit. 

January 17 —Operators. Guild of Westchester County. New 
York (OG WCI. monthly meeting. Moose Hall. White Plains, 

January  22 —Phrinnerarib  Owner,'  Association  (PGA), 
monthly meeting. Broadview lintel, East St. Louis. Ill. 

January 25 —Music Guild of America (MGA), geerterlY 
meeting. Hotel Essex House. Newark. N. J. 

January 30--Automatic Mimic Operators Association. Inc. 
(AMOAl. monthly meeting, Park Sheraton Hotel. New York. 

February  5-111inels  Armrtement  Association  (IAA), 
monthly meeting. 2011 North Madison Street, Rockford, Ill. 

(Association childish are invited to sublets creivention and 
Scheduled meetings information to The Billboard. 188 West 
Randolph Street. Chicago 1. far letting in this calendar.) 

IT'S GOOD BIZ 

Civic Program Offers 
Ops Promotion Outlet 

HARTFORD, Cann., Dm.  l 
"Participate  strengly —and  eon-
nistently —In any worthwhile Ural 
emir venture and we your publie 
relations zoom In proportion." ad. 
sines Abe Fish. owner of General 
Amusement  Game Company  of, 
Merton-Land president of the Con-
necticut State Coin Association, I 
Incorporated (CSCA). 
"I know what it is for the ever- , 

'he independent nun man to find ; 

tirar  to  pay  some  reasonable 
amount of attention to his family. 
let alone time outside of business 
to public relations. but I've found 
that it really pays in the long 

Slugs Plague 
Belgian Ops, 
But Biz Is Okay 

run to get ynur company —and the 
Industry, indirectly — associated 
with plenty of worthwhile activi-
ties in the area." he said. 

Office Sign 
"I have n sien on my office wall. 

It read% 'The bunt man has time 
for  everything.  The man  who 
thinks he's busy hasn't time for 
anything.' 

"Thin sign has given me plenty 
et encouragement to go out and do 
things with civic officials In pro-
motidig good will toward segments 
of the coin machine industry." 
How Imo he done the job nf sell-

ing his business and the coin ma-
chine industry to the public? Fish, 
a veteran of mare years In the in-
dustry. is a willing speaker on the 
industry and gladly volunteers his 
time to speak before interested 
groups on occasions in reference to 
his coin machine business 

Explain. Rh  • 
-I've been able to tell people in 

• other fields teal the rein machine 
Industry is an important phase In 
the matter of morale In this coun-
try. It's an industry composed of 

Importing Becomes  well-meanin*  honest  business-

Problem; Material  Fish has spent reunite. hours 
Shortage Forecast  out Connecticut in els role as presl-

and much effort in traveling thee-

JOHNSON BILL PASSED 
BY LAME-DUCK SESSION 
Action Comes in Closing Hours; 
Malone Stopped by Laryngitis 

W ASHINtiTON, La ,  — Thr 
Johnson bill to restrict interstate 
shipment of gaming machines is 
awaiting President Truman'. sig-
nature as the final step to enact-, 
ment into law.  The legislation' 
went to the White House late 
Wednesday (20) after the House 
concurred in the joint rong.en-

sional trannuttee conference re-
Pert adopted earlier In the week 
by the Senate. Truman's signature 
is viewed at the White House as a 
foregone conclusion inasmuch as 
the legislation was urged by the 
President's personal and political 
friend. Att. Gen. J. Howard Mc-
Grath. 
The legislation as peeled Is un-

changed from the form in which it 
was adapted months ago by the 
joint conference committee of the 
Reuse and Senate Interstate Com-
merce Committee. 

Mfr.. Mud Reeder 
Under the measure. gaming ma-

chine manufacturers and dealers 
are required to regider with the 
federal government on or before 
July I of each year, identifying 
their place nf hielnes.. On or be-

COIN GAMES HIT 
TOY BANK FIELD 

CHICAGO.  Dec.  23. —The 
coin machine held continues 
to furnish new opportunities 
ter toy bank designers  One 
of the latest thrift stimulators. 
marketed by the Leaf Gum 
Company, is in the form of a 
coin-operated  basketball 
game. The all-plastic unit fea-
tures a basket, • spring-con. 
trolled  chute  which  shoots 
ball gum for a shot at the 
basket Scoring a basket wins 
the gum ball 

To release a gum bell for 
play, a small denomination 
coin must first be inserted 
Game retails  for II  Leaf 
Gum plans to offer the game 
on a year-round basis 

Twin Cities CM 
'51 Pic Puzzle 
coin machine industry Isere is look-
ing ahead to 1951 just as everyone 
else —grimly. 
With war clouds on the hot tam, 

the industry already is beginning 
to feel the pinch. Tubes are tough 
to get now. Copper is on high 
priority and elite there are no 
manufacturers here, the situation 
lo reflected in the inability of job-
bers to get equIrenem for  Parts 
Operators are moving in and 

buying up whatever  equipment 
they can get, new or used Old ma-
chines are being serviced in snake 
there usable for a longer period 
But thru it all is that black 

visage of war on the move again 

BOSTON. Dee 23.  Slug trou- ltentimisat on page rConTintard on pope 52) 
Ale Is the bigrest headache in the 
coin machine business In Belgium, 
Holland and Lexemberg despite 
slug ejectors, according to Sol 
Greenternan. president of the In-
terhatIonal 84 Belgium Amusement 

orpany, which has issferee at 33 West COIN EXPORT SALES RUSH Cor porati onnon of  Antwerp t,„a ,r o  the e rom-
pony,  

46th Street. New York, came here 
to attend  Dave  Bond's  annual 
Christmas party at Trimount and 
to see if they could pick up some 
new and used equipment for ex-  Ahead of Complete '49 Figures 
port. 
It »ems the slug ejectors don't 

work too well with the Belgian 
franc. worth 2 cents in American 
money. But that's only part of the 
'tenderises. "The main difticulty," 
says Groenteman, "Is that nf bring-
ing  new equiprhent  acres,  the 
ocean.  We have to pay  ocean 
freight and custom duties, so that 
n $200 machine costs us about 
$315 - 

-Busier., has been goad," he 
said, "but right now everybody to 
scared of metal shortages and dol-
lar shortage," 

(Ceetiiieed on page 32) 

fore :he last day ef rash month. 
inventories and recerds of sales 
and deliveeles are required to be 
filed. Manufacture is not prohib-
ited. Shipment of machines is re-
stricted to States and localities 
which have laws legalizing tie« Of 
the machines. 
Sen. George Malone IR. Ney.). 

whose State has a law legalizing 
gambling, in a final effert to halt 
the bill this week questioned the 
constitutionality of the new mea,-
un on the ground that it might 
have the effect of nullifying Ne-
vaaa's  law.  Malone  called  the 
Johnson measure' ,implicated and 
ambiguous" end said it may pos-
sibly affect various forme of gam-
bling. 

Vision, Lanes Te. 
«1 have been advised be attei-

neys that it (tee bill) is wide .e.t 
thet the court might well da. ,. 
that wheel, of fortune—roolite 
and pari-mutuel machines — sr. 
Included," Malone declared. 

author of the bill. explained that 
the intent of the bill is to cover 
only "slot machines." This satis-
fied Taff, and the measure went 
thee the Senato on a voice vote 
with little further discusslen. 
Events surrounding final action 

this week came remarkably close 
to &wheeling the situation prior 
to the election recces when she 
legislation was sidetracked. Ort the 
latter  occasion.  Senator  blatant 
held the floor for nearly 12 hours, 
thereby furring Senator leaders to 
withdrew the bill so that other 
legislation could be disposed of in 
the final hours. This week, how-
ever, when Johns°, called up the 
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Aussie Op Here 
See Robert A. Taft  ) ro To Visit U 

and expressed  anetiety on  t 
point, saying he would not e., 
the bill enacted if it restricts 
ment of  pari-mutuel  mach% es 
Chairman Edwin C. Johnson ID.. 
Culo.), of the Senate Interstate 
and Foreign Commerce Committee. 

Canada Drops 
Import Ruling 
On January 1 
Matters:TO, Dee. 23 --With the 

official announcement last week of 
the ending of all import controls, 
coin  machine  distributors  here • 
breathed a sigh of relief.  They 
had  been  anxiously  eying  the 
calendar for the beginning of the 
new year so that they could at 
long last begin unfettered impor-
tation of coin machines. 
The controls were imposes) by 

the Canadian government in No-
vember. 1947, as an exchange con-
aervation  measure.  Under  the 
controls many luxury goods were 
put on the banned list, including 
all types of rob, el:whines.  Since 

s.  pane 52  

. S. 
CM Factories 
CHICAGO. Dec. 23. —  E. S. 

Belles. of Modern Amusement Ltd 
Melbourne. Australia, errlyed ir 
Chicago this week to visit enaou-
facturers and endeavor to secure 
licenses to build some American 
coin  equipment  in  his  home 
Country. Bailer and his wife are 
on a world-wide trip and are in 
this country as guests of families 
whose sons they befriended during 
World War 
Belles said Modern Amusement 

is now confining Its Operations 10 
juke boxes and games with the 
emphasis on musie. The Australian 
industry's  major  problem,  he 
pointed nut. Is keeping old equip-
ment running until such time as 
the embargo on coin machine im-
pertationa is lifted. 
Last new piece of music equip-

ment shipped into Australia, Reties 
said, was the Wurlitzer Model 600. 
Pinbell business. at least along 
Muden Amusement's routes, is oil 
considerably owing to the lack of 
novelty in the prewar equipment. 

Inflation 
A form of inflation is lust now 

being  felt  in  Australia,  Hailes 
stated, with the result that his 
enteretny has just converted its 

eCoratinued on near 521 

Philly Distribs Push 
Games cis Yule Gifts 
PHILADELPHIA,  Ile,.  23  - 

Shuffle alleys, shuffleboards, Q. 
Ball tables atel even pinball ma-
chines as "ideal Christmas gifts" 
were extensively promoted here 
for the holiday sesm o  Offering 
the games for the game roars at 
home, far Hubs, churches. schools 
and Industrial rtservation venters 
were David Rosen. Inc. one of the 
leading coin machines and manic. 

AME MUSIC SALES KEY 

First 9 Months of '50 Already 

W AS HI NG TON, Des. 23. — 
Spurred by a 46 per cent Increide 
in musics sales, total machine ex-
, ports for September amounted to 
'$32.2.085 for 1,83D units, the U. S. 
Department  of  Commerce  an-
nounced this week.  This brought 
the first nine months of 1950 dol-
lar figures te $2,047.338 and sur-
passed the S2.0(18,064 recorded for 
the lull 12 months in 1949. 
Key to the heavy export traffic 

in September was the 727 pieces 
of equipment consigned to Cana-
dian coinmen.  The total smite 
was 5123,805 and included 189 

made bexes, 'earth sm.206. 12 
venders. valued at $6.210, and 528 
gaines costing $47,389. omer vol-
ume shipment, went to Venezuela 
1111 units for 540 4051, Guatemala 

teiters  tn  the  area,  and 
the Phila-Arnetican Shuffle»: rd 
Company. 
The Rosen company removed the 

coin chutes from the pin lob es, 
shuffle alleys and Q. Ball peril 
tables offered  Showrooms at the 
Rosen camper, were kept open 
every evening for the convenience 
of Christmas shoppers 
The  PhIla-Arnerican  Shuffle-

board Company offered the Christ-
mas shopper its American Buts-
cancer, which folds up when not 
in use, measuring 9 feet by 33 
inches. Offered as an “eight games 
in one shuffleboard," the geese it 
essentially a table shuffleboard, 
but also can tle set up as a table 
bowling alley or as a "deck" sled-
fle  rd. 

Tom Cultivan 
of elmett to per rent river the 1050 D. 

m five countries= ar-  a 
monthly average.  Of this gr oup, operators fro  ,es suddenly 
tiemted for $1 1.369 or 80 Per 
er e of all musk exPdCd  True  SYRACUSE. Deti 23  T'',, Cut-

(60 machine, for $2,897). Bel- hrenkdown on this group was, au liven, a member of the trade over 
then 1'39 units, 824.700). Cuba fallen.,  Canada. 189  ',ad.., vase d more than a quarter of • century, 
(196 unite $23,706) and Sweater- sit 110,216:  Yenef  nd und i•• died Thursday (21) following a 
land 132 music boxes valued al $37,833 ; Guatemala , 44  unit s. hear, attack lee day  w ore.  He 

825.352;  SuMeeelend.  32 units. headed his own firm in this ride 
worth 122,5t3. and Cuba. 94 units. , Cultivan not only had he.,, Re-
valued at 121.305. Tho the music tine in the coin machine field but 

Indicating the spread of coin- dollar total was slightly under the bad b.., and  of the lea ding  de. 
operated music thrutell the world record high for the year set in July, velepara of television in his area, 
was the fact that 19 nations were tne 580 pieces shipped to oversemi He Is survived by his widow and 
on the September list, an  Increase 

Coin Meek Spread 

fc9111911.0 09 page 51/ a daughter. 
.  ààààà  left  • • 
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PLUG 10c BARS 
AT WALGREEN'S 

CHICAGO, Dee. 23 —Dime 
bars are being accented sales-
wise by the Walgreen chain 

with the introduction of a 
special candy section devoted 
to the  10-centers.  Display, 
ranging from four to eight 
feet Pts width, will  feature 
from 30 to 60 dime items. 
Official  reason  for  the 

move: with the nickel bar di-
minishing in size to the point 
where it doesn't satiety the 
average person's appetite, a 
large mowing volume is an-
ticipated us the 10-cent bar 

UNIVERSAL DE LUXE 
N O W BEI NG DELIVERED in 

1C-5C OR 10e CHUTE 

ler V•ndony Oa.Sint, •Irnend.. 

  foamy.. and Mined Nato 

NOW AVAILABLE!! 

TOPPER DE LUXE 

ALL PLASTIC GLOBE 

• • 
Cearael yew VICTOR .1...aaaten ar RAH 
ere, few    and part 
ad nu asnylere Lna 

VICTOR 
VENDING CORPORATION 
$701-13 W. GRANO AAAAA 

CHICAGO EL IWN013 

MANNING CO. BROADENS 
DIRECT SALE PROGRAM 
"In Vender Biz To Stay," Execs 
Claim; Add Full Size Venders 

BOSTON. Dec. 2.3. —Spokesmen 
for the Joseph P. Manning Com-
pany, New England tobacco job-
bing house With headquarters in 
Boston. said this week the com-
pany is h, the vending machine 
business to slay and will continue 
Its program of selling cigarette 
machines direct to locations. 
Manning. operating in Massa-

estates, Rhode Island, Maine. Ver-
• mont and New Hampshire, haa 
discarded its counter cigarette ma-
chines which it started with direct-
, to-location sales a year ago. Man-
! ning now is selling both electric 
and manual full-site venders. Most 
of these are presumed to be man-
ufactured by the A MR. H. Du " 
Grenier Company. Haverhill. Mass. 
(The Billboard, December 23). 
John Griffin, treasurer of Man-

ning. declined to name the man-
ufacturer whose machines the to-
bacco company  is now selling. 
Neither would he raved the num-
ber of machines Manning has put 
out in New England. 

Mary klerneee 
Griffin pointed out Use' figures 

released by the Commonwealth of 

Massachusetts  showed  that  in 
11{48-.49 there were 11,849 vend-
ing machine licenses, in 1540-50, 
14,036, and ln 1030-'51, 14,693 ...The 
increase, he said, 'reflects the en. 
trance of the Joseph P. Manning 
Company into the cigarette vend-
ing field in Massachusetts" 
Manning is understood to have 

sold over 1.000 machines direct to 

locations  under  an  agreement 
whereby the location purchased 
cigarettes at wholesale  Machine 
maintenance was guaranteed by 
the tobacco house. 
Cigarette vending =chine op-

erators in the State—aroused by 
the  threat  to their  business — 
charged that machines sold direct 

¡Continued Oa Paley 431 

New York Central 
Sees $$ in Vending 
May Test Machines on Trains in Move 
To Expand Service; Report 50G Income 

NEW YORK, Dee. 23 — Coin 
vending Is becoming more import-
ant to the New York Central Rail-
road as an income producer  And 
with machines now bringing in 
more than $50.000 annually in 

Runcie New Vendoll 
V-P; Up Op Variety 
CHICAGO. Dec. 23. — Vended 

Service  Corporation  became  a 
seven-product operation this week 
with the addition of hot coffee 
equipment, climaxing its steady di-
versification of equipment over the 
past few years. 
ricIn. which operate, In botOs 

transient and industrial-type lees-
Cons, can now set up a seven-unit 
battery for its busier plant and' 
publie installations, according to 
A. Garrick Alex, president. Com-
pany now operates candy, gum,. 
nut, ten cream, cold drink and (in 
its suburban locations) cigarette 
venders, in addition to the Bert 
Mills coffee units added this week. 
Alex also announced that firrn's 

sal« manager. Pat Kelly. was pro-
moted to vice-president in charge 
of sales. 
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CHICAGO. Dec. 23. —A. Garrick 
Alex, president of Vendait Com-
pany, announced the appointment 
this week of Earl T. Rune. as vice-

commissions to the railroad, plans 
are being made to Increase the 
number of venders in NYCRR lo-
cations as part of an over-all blue-
print to boost non-transport reve-
nue. 
At the top of the list of new 

vending projects being mulled it 
the placing of merchandise dis-
pensera in passenger ears.  This 
was learned this week from Mac 
G. Collins, concessions manager, 
who said, however, that several 
problems still have to be worked 
out before the experiment ran be 
launched. 
Among these problems, he dis-

closed, were the frequent shifting 
of cars from train to train. shutting 

(Continued on MO. 46/ 

runevretur,-.Pgder.Jalla Resigns live personnel of Vendait, with Bel 
E MI] an chairmon f the board 
Hall also Is president of Belvend 
Manufacturing Company, Inc., na-
tional  distributor lar Vendall 
candy venders. 
With the announcement. Alex 

also reported the delivery date on 
the new Vendall 8-column ma-
chine has been pushed beck to 
mid-January.  Scheduled Decem-
ber 15 delivery was postponed due 
to lack of certain small parts. How, 
ever, re IIIIGGOSiZed that the Jan-
uary delivery was definite. Cabi-
nets have some off the production 
line in quantity, and with new 
multiple-jigs now being set up to 

facrllib stfeastoeur tppurtoductilohn  ca nsmalI be; pert,,  
achieved, according to Alex. 

PHILLY PAPER 
WRITES ADIEU 
TO MR. NICKEL 

PHILADELPHIA, Dec. 23. — 
An editorial farewell to the 
nickel by The Philadelphia 
Dispnieh has attracted wide 
attention among vending ma-
chine operators. Reprint s. 
made available by the news-
paper, are being used to deco-
rate the windows and show 
card. of many coin machine 
Merators The editorial, in-
spired by the automats raising 
the price of coffee from a 
nickel to a dime, stafhtli 
"Last Tuesday the automats 

in town upped the price a cof-
fee from a sturdy nickel to one 
thin dime. For many years the 
nickel was a good friend —it 
got you a subway ride, bought 
• hot dog, a bar of randy and 
• cup of coffee—the staples of 
the American way of life. 
"First went the hot dogs, 

then the subway rides, and 
candy is still an indeterminate 
nickel or 6 cents. And now the 
cup of coffee. 
"With the world rushing for-

ward at • turbulent pace, the 
purchasing power of the nickel 
appears to be gone for good. 
The nickel, the buffalo nickel 
in particular, stood for a time 
of ease, of security, of a golden 
smugness that the world might 
go to the devil, but things 
would still be all right in the 
U. S. Now we are no longer 
mare. 
”IIS is with regret that we 

bid good-by to Mr. Nickel." 

C-8 Post; List 
Tabs Adjusted 
NEW YORK. Dee 23 —Anthony 

Caruso, president of Eastern Elec-
tric, Inc., announced yesterday the 
resignation of Lewis A. Jaffa as 
sales manager of the cigarette ma-
chine manufacturing firm.  Upon 
the effective date of his resigna-
tion, January I, Jaffa will aseume 
a new post with the firm. His 
successor to the position of lades 
menager already has been chosen. 
Caruso said, and will be announced 
shortly. 
At the same time. It was an-

nounced that liai price. of the two 
venders in the Eastern line have 
been returned to level, ¡sa effect 
prior to January  1, 1830.  The 
eight-column Electro now lists at 
$229.30. with the 10-column unit 
at $241450. The new prices are ef-
(ratio. Immediately. 

Vend-Rite Sets 
Can. Distrib 

OPERATORS 
—HERE IT !SI 

lediwateez 
SELECTIVE TAB 
CUM VENDOR 

A Nnlaraloo Irom the Wall II lisa 
eywyGlay operator. gnaw la s gum 
nadar NO capacity .  lau 
santelay  Ample reastrariNe. 
It la a dagedable rugged mach.. 
weed en location ha neady a year 
Wore being offered.  See year 
Nornieenere distributor ar wale lot 
drcalw. 

DIE 11011THWEIlliN CORPOLIT1011 
821 I •rerrtrens st  repent. Ilerserre 

CHICAGO. Dec. 23. —Vend-11,te 
Manufacturing  Co mpany  an-
nounced  the  appointment  this 
week of a Canadian distributor 
for its line of cookie. pretzel and 
Kleenex  venders.  Richard  J. 
'rennes, president, said the ap-
pointment becomes effective Janu-
ary 1, with the lifting of the Ca-
nadian import ban on machines 
which was in force since 1937. 
Covering the entire Dominion 

for Vend-Rite, the newly reorgan-
ized  firm,  Canadian  Vend-Rite 
Distributing Company, la Cical a 
at 16 Charterla Street. Chatham, 
Ont, Kenneth McPhail and A. L 
Campbell head the company. Mc-
Phail headed  McPhail  Vending 
Supply Service, a candy, cookie 
vender operation, for the prat four 
years. 
With Canadian Vend-Rites ac-

quisition of exclusive Vend-Rite 
distribution lieu all Use provinces, 
it was also reported the firm would 
1111 a similar position supply-wise. 
Purity Prettel Company named the 
firm Canadian distributor of its 
nickel prettM vend pack, 
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Manning Co. Broadens 
. Continued from yeas fa 

tail under tin. pri m, but can be 
mid at any amount above it. 
Griffin said deals to the hicaluire 

with the full-size machines follow 
the same pattern as the Inn uwril 
with the counter models He would 
not comment on the prices of the 
two models which are being of-
fered locations. 
Another tobacco jobbing house-

H. E Shaw Company with offre. 
Boston, Worcester, Springfield 

and New Haven -has gone into 
cigarette vending but hm thus far 
confined an activities to Connecti-
cut where Manning doe, not oper-
ate. Shaw is using full-size manual 
venders. 

Meantime. the entire cigarette 
New Tag? 

lu J.- ----J. there were 99 hren5ed cigarette vending machine picture In Piazza-
Wake fer aw IC U Ca . ...  operators: in 1948-'49, 112, and in 

gat. 

ore eompli-
cal , a, 

5.11  I.. •  ready to rm. $54,000,000 In new 
M . . C. O. O.  When Manning first launched its revenue  to  finance  old  age  gene _ 

omen mew an.w mean 10 00.  direct -to-sale program • year ago, fits. Cigare ttes  pro bably w ill be • 
As , ! 2  _'°  sald the company embatted tar e, of the State tax riper'.. 

beamaclunetts. othere dg,-
cette. dg,-cette. are the fourth largest source 
of revenue (they account for MA-
000,000 annually), there are now 
127 lirensed cigarette vending ma_ 
chine operators, according to of-
ficial figures. Operators, too, have 
increased in number, according to 
the official figures.  In 1147,48 

Chown Ye  1940-10, 135 

chusetts  growing  
the State 
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on the program to win back busi-
ness loot  the war years to 
independent cigarette vending ma-
chine firms. 
"We decided the way to win 

back that business we. to go into 
the  mgarette  vending  machine 
field," he declared. 
Manning'.  counter  machines. 

manufactured by Yeaton Manufac-
turing Company, Lawrence, Ha m, 
sold to locations for $60 or $120, de-
peding on whether or not the ma-
chine was equiPised  with • slug 
rejector. Griffin said the success 
of this initial venture proMpted 
Manning to enter the  full-size 
manual and electric field. He added 
the decision was made just prim 
to the Korean War 

13-Cem Operation 

All the cigarette venders pill out 
by Manning are geared to quarter 
operation.  In  Massachusetts,  a 
fluor of 23 cents is net on eigarettlIS 
by the tax commissioner's office. 
Cigarettes may not be sold at re-

Survey Shows 
Boys' Candy, 
Gum Favorites 
NEW YORK, Dec. 23. -An .1:r-

ut in randy preference, compered 
to previous ronsumer 'swar m In 
the field, was revealed by the re-
cent study undertaken by Bees 
Life. According to published re-
r salts.  a filled  candy  bar  bat 
I forged ahead of tbe chocolate bar 
as No. 1 choice. However, with 
the publication's readership taken 
Into amount, the survey results 
are indicative of only orle  of 
candy-eating preference, that of 
the nation's male youths. But be-
mime this segment of the candy 
market is the predominating one. 
the retain are important to all 
retailer. 
The top filled-her cholre, as In-

dicated by the survey, was Baby 
Ruth, with the hard candy favorit4 
Life Savers and Wrigley (be No. I 
Rum. 

Oar Card, Tans 
The study revealed that, of all 

boys surveyed. 94.8 per cent eat 
candy in bar form A total of 17 
brands were named as lirrt and 
; second choir«. Broken down, lead-
ing bars were Baby Ruth. with 13.11 
per cent of the total, while 13.5 
per cent voted for Hershey. Rank-
ing second Its boy-consumer popu-
larity were Clark'. and Mounds, 
w in 8.9 and 8.1 per cent, reopen-
lively. 
Coming next  in  favor  were 

Milky  Way,  Butterfinger.  Oh 
Henry. Mars and Almond Joy, In 
that order. Other bars mentioned 
as fret choice favorites included 
Old  Nick. 3 Musketeers,  Fifth 
Avenue, Powerho use. Curtis. 
Snickers. Bit-O-Hoctey and Nes-
tle's. 

Cain Fmainie• 
The survey also indkaled that 

92.9 per cent of boya chew gum. 
Leading tha w is Wrigley's Jule"' 
Fruit (22.9 per tenth with other, 
Spearmint. Beech Nut, Dentyne, 
Bee man, Bubble man, Black Jack, 
• Double Mint, Chicleta, TeMserry 
and Adams. 
; The aurvey also revealed that 
15.2 per matt of responding bora 
, consumed  hard  mndies.  Tog 
Caven  were found to be 

lemon, cherry and orange. 0115e,hard candy bilis est the pa-efes-ente 

Include. Chasm. JUN Pa-stilt, 
•  Crow, Dots and Ju Juba. 

perators are anxious because 
$50.000.000 of temporary taxes-
« which the penny per pack addi-
tional levy OIL cigarettes. Imposed 
in 1949, is a part -will have to be 
renewed or substitutes found. Most 
operators fear the tale will go 
higher and push the machine price 
of  cigarettes  over  the  quarter 
mark. 
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YOUR VENDING HEADOUARTERS 

HERE 
.ARE 
THE 
FACTS! 

TOPPER  IS THE MOST RELIABLE 
VENDING MACHINE OPPORTUNITY 
EVER OFFERED. PAYS FOR ITSELF 
AND MAKES A PROFIT ON THE SALE 
OF ONLY TWO FILLINGS. 
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FASTER! 
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LEAF GUM CO. 
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Cigar N. Y. Central Sees $$ %Agar Mirs. • Contained Irotu paur 44 
off electricity in cars when in the 
yards and the practice of leaving 
cars unlocked. 'Probably most im-
portant is getting an operator to 
servie" the machines adequately 
at le  trial points. 

molar Runs 011wyed„. 
Tri 4 which will get the first 

mach  s are those which have 
,teat uns, hold to a consistent 
train  gth, he Indicated, and are 
not a kid by randy butchers 
Moat likely, the first machines will 
be candy venders.  Altho drink 
machines are thought desirable, it 
is considered likely that ingredi-
ents will deteriorate if lack of 
electric power in the yards halts 
refrigeration  mechanisms.  Cars 
may have to be locked when not 
in use to prevent unauthorized per-
sons from exploring machine con-
tents. And operators would have 
to be found who are willing to to 
along with the project on an ex-
perimental basis while receiving 
elm return, from relatively few 
machines. 
Top renagement concern with 

Vending, except for male, and 
penny gum units, dates back to 
little over a Year .612 at New York 
Central  Before  that,  contracts 
with operettas, were inked oit a 

leal b0i5. ThweiT, Collins 'ed.  Now, four or five large operating land and Florida. 
firms handle the machines on a  in  the event  that  American 
regional, basis, he said. In Stations ...an y is converged to an all-
where the Union New. Com e., out war effort. Regensburg said 
yha a yi....mama t iM,, M,,a t,•ia,am,._ a that the cigar industry would MI-
'''. 7 -  .... •77  T..'  low the pattern set during World 
and "Mate . ••• d•r •- In • few er War II when all cigar rnenufac-
number of stations, the same rights rpp ipp  plant, allotted 30 pyr  ryp i 
have been granted to the Fred Her, of their production for the armed . 

is no  

rdt aYra :Pirgi iia7piay'et  kah'pnepy° arsy7 iyneedyri .a co nsid ered  mtyhü, :a  expte hcti "e Lanye e'ndifof ere  ntarrangeme ntwas'r 'n' en 

pro-Painted 

Opportunity for Imite, fighting 
by cigar, to the men on the dig ID OP  In 

fple,,,Ceto"t •jechfrorb'e rentTris pe"t i WRITE FOR CATALOG. 
tant wartime factor would ever be 

 the deals for machine placementin set Plans for 
shops and yards were arranged by   
Railroad Brotherhood lila, with 
the Commissions « marked fer 
employee funds. 

Lack of top-side control, how-
ever, made the railroad vulnerable 
to potential abuses. Corn. de-
clared.  For one, machines were 
placed with little concern for how 
much their use would cut into 
working time. With workers spread 
over large area, travel time to and 
from venders could slice a con-
siderable chunk from the total 
working day In the view of man-
agement. This very low concen-
tration of employee population also 
made it uneconomical to place cup 
venders. And bottle machines, with 
the danger of broken glass, left the 
emnpeny exposed to expensive law 
sults should anyone be injured on 
railroad property. 
With few exceptions, contracts 

now in force are made directly 
with NYCRR. Committees, as a 
result, are fed into the railroad's 
treasury.  With coats of railroad 
operation high« than ever before. 
"every nickel of income- Is 1.m-
...tent tO the system, Collins ex-
plained. 

Mom« Ch M  1951 at Meet 
: ATLANTIC ['VI  100"  33. -
Americana smoked 5,550,000 el/IRT1 
this year and they're expected to 
onoke more In 1931.  Edward J 
Ftexenàbute. of New York. Presi -

dent of the Cigar Manufacturen' 
Association in convention here last 
week with the Cigar Institute of 
Americo, said that cigar consumg, 
Ben is expected to hit «mini 
6.000.000 next year.  He said the 
good old 5-cent cigar Is gone. altIsa 
one can still buy what looks like 
• cigar for a nickel. Actually, he 
said, the good old one sells for as, 
average of 9.7 cents now. 

The United States did away with 
8,000.000 cigars in 1920. setting an 
all-time high for cigar consump-
tion in that year 
A. Joseph Newman, president of 

the Cigar Institute of America. said 
47,000 pennon are employed in the 
manufacture of cigars. Most of the 
cigar tobacco is raised in Conner-
limit Massachusetts, New Yo e, 
Wisconsin. Ohio. Minnesota, Mary. 

FORMULA FOR SUCCESS FOR 1951 
IN THE MERCHANDISE VENDING FIELD 

Be Bright-Start 1951 Right 

LET VICTOR MACHINES MAKE  
YOUR JOB EASIER AND YOUR  vs*t 
PROFITS BIGGER THAN YOU 
BELIEVED POSSIBLE 

W e Have a Plan 
To Take Your Old Machines 
In Trade for New VICTORS 

An Open Letter to the 
Thousands of Operators 

In the M erchandise Field 

Mr. Operator Merchant: 
Why no, chants row vuunaini sod Ions«. yours«, 
le ha Ih• ammo o• soy olbar buaInossmon  o/ 
ran on o w.? Alin ail. you bar• a maim lan «von 
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have. We will Dv have, le be el awhetruice. 

Cordially. 

e arn gopé 
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M O NEY FOR M ORE SUCCESSFUL OPER ATORS 

T H A N A NY O THER  M AC HI NE 

Order Victor Todayl 
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NOW! 

Bigger Profit 
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With the Ne w 

flenthivegal 

CABINET STAND 
FOR M ODEL 49 

e 

'To a lesser extent, the same op-
portunity for independent open-
tors exists in Union News or Har-
vey-franchised vtations.  Conces-
sionaires do not have exclusive 
vending rights, Collins asserted. A 
ot of "gentlemen's agreement" 

exists he explained. whereby the 
companies are not exposed to un-
necessary competition torta grant-
ing duplicating rights to several 
operators. 

If a new type of vender is 
thought suitable for station place-
ment, the concesaionaire will be 
given first crack at it. Should he 
pas. It by, an independent may be 
given the opportunity, Collins said. 
With traffic volume along any 

line unpredictable over long peel-
,. of time. no minimum guarantee 
is required of operators.  In all 
rases the railroad seta a fixed P•f-
ventage of gross return, according 
to Conine. 

He Indicated company policy re-
garding venders is still undergoing 
«tin e. It is being kept flexible 
to permit expansion into railroad 
facilities not now served by auto-
matic merchandising equipment. 
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TN NORTWITSITRN CORPORATION 
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Da NI. Van /•ot. 
• curtailed."  He also pointed out 

at even in the event of a block-
ade, there le sufficient acreage in 
the United States devoted to to-
bacco growing to supply ell do-
mestic needs Al present, he added, 
about 75 per cent of this available 
acreage is now under cultivation. 

NE W YORK, Dec. 21 -Lamont 
Corliss & Cornpany has announced 
Uus appointment of H R. Barry 
as sales promotion manager and 
Alistair Semple as product man-
ager of Nestle Chocolate  Bars. 
Bal-r, fos'merlv held the Nestle 
poet, while Semple was his assist- p, y ryy  
ant.  NE M M MI M MIMIIMal. 
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Merchandising Music 
DISK QUALITY. . . . Perha m 

one of the most consistent corn-
Plaints made by juke box opera-
tors relates to record quality. It 
is not always the reproductio ns 
which are singled out for com-
ment This week Wilfred E. More. 
Cleveland. raises his voice on thin 
acore, and Singlet out the poor cut-
off  groove,  on  some  dieln — 

oves, which in some cases have 
been so bad that constant service 
cells resulted when the di* was 
geed on Moore's machines. 

Moore. and several other opn, said 
they felt that majors should either 
improve these mechanical defects 
as soon az possible, or they would 
be forced to go with leaser-known 
labels which offered better disks. 

SERVICE TIP. . . . R. L. Jolly. 
Jolly Radio Service. Engclih . 
N. C., passes along the following 
to juke ope thruout the country. 
"I find," mys Jolly, "that Gunk le 
a fine lubrir mt and solvent for 
eoin chutes and slug ejectors. Thb 
haa actually cut our » mice calls 
over • period of three months." 

YULE CHEER. . . . Satisfied 
employees can do a great deal to 
help art operator run his route on 
the profit side of the ledger. And 
irs regeognition of that fact, open. 
tors thruout the country this week 
took time off from one of their 
busiest seasons t,a hold Christmas 
parties and to offer bonuses to 
their workers. One of t.. biggest 

Name Williams 
Phono Distribs 
CHICAGO, Dec. 21 —Distribu-

tor, who will handle the new Mu-
sic  Mite phonograph were an-
nounced this week by Sam Stem, 
vim-preeldent of William, Man-
ufacturing. The Selective, 45-r.p.m. 
machine,  we,  introduced  two 
weeks ago (The Ri/lboord, De-
cember la). 
Outlet. are Allred Salee. Hu:-

talc.; Atlas Musk, Des Yonne; At-
las Novelty, Pittsburgh; Badger 
Sales, Los Angeles; Commercial 
Music, Dallas, San Antonio and 
Oklahoma City; Consolidated Dis-
tributing, Ka mm City; F.A.B. Dis-
hibuting, Atlanta, and Columbia, 
S. C.; Garrison Sei m Phoenix. 
Ariz.: General Vending Sales. Bal-
timore; FL Z. Vending, Omaha; 
R. F. Jones. Salt Lake City and 
Denver. 
Also  Lake  City  Amusement, 

Cleveland; S. L. London Meade, 
Milwaukee and Minneapolis: Mil-
ler-Newmark Distributing, Grand 
Replete, Mich., and Detroit; M ule 
Sales, New Orleans; Seaboard New 
York.  New  York;  Snatt-Crosse, 
Philadelphia:  J.  Rosenfeld.  St. 
Loeb, Service Games, Honolulu; 
S. & M. Sal«, Memphiet Southern 
Automatic Moule, Louisville and 
Lexington, Ky., Dayton, Indian-
apolis  and  Curcinnati, and  Ft. 
Wayne, Ted.; Trimount Coin Ma-
Mine, Boston, and World Wide 
Distributors, Chicago. 

affairs was held in Bmton where 
Tramp .' Coin's annual Christmas 
party drew some 1,100 visitors 
from the New England area (me 
» Pirate story). Top recording 
nets were on hand lo greet the 
music operators, and to perform 
for them. Dave Bond and Inds 
11 .11.1d. Trimount toppers, said 
this was the biggest turnout in its 
history. Last year the event drew 
too. 

CATALOG RESPONSE... . A 
ease where hard work mid off is 
relayed by Philip Freebie. New 
Orleans, L. Ilia finn put in many 
long hours compiling a catalog of 
Dixieland disks. When the catalog 
was completed, the firm mailed 
it to about 1,000 music machine 
operators thruout the 41 Slates 
The response was so heavy that 
Werlein waz forced to add two 
girls to his staff to handle the mail 
orders. It just goes ta prove that 
operators appreciate the services 
• disk distrib can offer, and will 
beck up their aPPreciation with 
orders. 

Juke Hijacked; 
Location Prop 
Held at Fault 
NE W YORK, Dec. 29.  A loca-

tion owner can be held responsible 
for the theft of a juke box unit. 
he can preve the theft Preened 
theta no fault of his own, the State 
SUpreme Court here ruled recently 
in a significant industry derision. 
The cam involved the classical 

hijacker's technique of posing au 
the operator', repreeentative and 
removing the machine from the lo-
cation on the pretense that shop 
repair wee required. 
Testimony at the trial brought 

out that two men entered Domi-
nick Aiello'. Oakmont Cafe last 
February and flashed an unsigned 
paper directing them to repair the 
machine, a 100-selection Seeburg, 
or remove it and replace it later 
with another phonograph.  Altho 
the men were not the seine who 
normally  serviced  the  machine 
and were unknown to Aiello he 
permitted them to cart away the 
phonograph without requesting or 
receiving a receipt 

Jualge". Opinion 
In awarding the plaintiff, Nat 

Corot of Commercial Amusement, 
• Judgment  against  Aiello  of 
Emu ». Junk* Samuel Di Falco 
elated he was convinced Met "it 
was Mello'a negligence which con-
tributed to its (the machine%) 
theft?' . . . and "that he did no 
take such precautions u ordinary 
prudence would dictate and such 
as he was required to take in the 
ease of a mutual benefit arrange-
ment." 
Further  pinpointing the ewe 

ccasnaace on none dU 

SANTA IN BOSTON 

Trimount Coin's Yule 
Party Attracts 1100 

BOSTON, Dec. 23 —Dave Rond machine and its space saving fee-
and Irwin Margold threw the big- turcs. 
gest Christmas party in the history 
of Trimount Coin Machine Corn-
prhy at the offres and showrooms 
of the ore. 40 Waltham Street, 
Thursday (14). A three and a half 
hour star-studded variety program 
of top radio. TV and night club re-
cording artiett was premntecl and 
more than 1.100 opa from the five 
New England States, manufactur-
ers of game equipment and music 
machines from Chicago, and guest, 
in the coin machine business from 
distant point, as far as Belgium. 
attended. 
Unveiled for the first time in 

New England was Willlams's Mu-
sic-Mite, playing the 7-inch rec-
or d. with 10 selections at a straight 
5-cent play with incumulatm. Sam 
Ste m, of Williams, new in to show 
the new moue box to the local ops, 
who evidenced interest in the un-
orthodox slight tower design of the 

The party  get under way at 3 
p.m. with Dave Bond and Irwin 
Margold greeting guests.  Buffet 
tablea lined the length of the show-
rooms, and seats were provided 
for the guests to watch the floor• 
show. Tables and chairs were ar-
ranged in a night club pattern. 
Two bars were operating for the 
gala meantes at which appeared 
as array of talent including Rob-
erta Quinlan, Guy Mitchell Stan 
Kenton, Sherm Feller, Judy Bat 
'entitle, Larry Green, John Alden, 
Jerk Mein Guy Mitchell, Freddy 
Hall, Lou Handman, Florrie Le-
Vcre,  the  Petty  Trio.  Mum's 
Strum.  Guy  Guarino.  Johnny 
Peaky and Maurice McDermott, 
Red Sox stars, and others. 
Special  placards were placed 

against the walls and lettered in 

11Contiened on Pere gel 

10-Cent Play Tests Skedded 
By East, West, Midwest Ops 
CHICAGO, Dee. 23 — Compre-

hensive tests of 10-cent juke box 
play ere to be conducted In New 
York, Chicago, Denver and Cali. 
(oem,, it was learned this week. 
with both New York and Cali-
fornia  op  associations  already 
starting their programs. In Den-
ver, a 10-cent play test has been 
going on for the past few months, 
with some 40 tap locations serving 
att the teeing grounds. In Chicago, 
the local association, headed by 
Rey Cunliffe, le now working out 
its test program, and the Northern 
Illinois op org is followitui stit 
With practically all cor,t. 

items showing increases in pity, 

MILWAUKEE REP 
IN TV PROMOSH 

MILWAUKEE,  Dec.  G. — 
After pioneering the promo-
tion of Juke box play via tele-
vision in this area, United, 
Inc., local Wurlitter distrib ta 
now going one step further, 
eponsonng a series of mot 
announcements over the local 
teevee outlet.  Move is di-
rected by firm toppers Harry 
Ja mbs Sr. and Jr., and con-
tinues the trend being noted 
in other video centers, when 
the former tele bugaboo la 
being turned into a play pro-
moter for ops via paid pro-
motions. 

the time is considered auspicious 
to attempt • change in the tredi. 
tints] juice box nickel. However. 
just how extensively the move will 
be tried is atilt a matter of much 
cOrtjecture. Previous attempts to 
hike the juke box per-Plat fee to 
a dime have met with failure in 
111061 casa, and it was learned the 
present program cells for a %hero 
tearing of dime play before any 
general changes are made. 

Tau Sigma Frat 
Cites Roberts 
DENVER, Dec. 2.3. —Wolf Rob-

erts, president of Peerless Music 
Company. an operating Ann, and 
Wolf Distributing Company, this 
week was presented with a trophy 
by Tau Sigma I raternity as "Man of 
the Year." The award was made in 
recognition of Roberts' program of 
giving away juke, and records to 
youth canteens, orphanages, old 
people's homes, churches, syna-
gogues and other institutions. He 
was cited for his personal interest 
in Denver's youth. 
Roberts. whom distributing AIM 

reps the AMI line in Colorado, Is 
a member of the board of trustees 
of the B.M.H. Snyagogue and Beth 
. Israel Hospital and Home Society. 

The moyt ratelirehetyne ten le 
date has been conducted in the 
Denver area where Wolf Ro berts, 
head of the local association. spear-
headed • dime-play teat last fall: 
Picking 40 top locations, Roberta 
and several other ope put new 
equipment sot for 10-cent play in 
the spots and report play has ac-
tually increased 
West Coast tests are being set up 

by George A. Miller, while Al Den-
ver, as president of the New York 
org. Is spearheading the teats in 
that a m. 
At this time there is much guess-

work as to how general the 10. 
cent hake play will go. In recent 
weeks there has been sal upswing 
in the slx-foc-e-quarter deal, and 
many ether ops believe the num-
ber of locations which can handle 
the 10-cent chute» are limited_ 

Disk Price Hike 
Needles Juke Ops 
NEW YORK, Dec. 23. —Opera - 

tor reaction here to blanket price 
ri m by all major diskeries ranged 
from dulled acceptance of yet an-
other financial burden to threat 
of retaliatory action via the slow-
down route on buying. 
ow, nettle operator  hd 

tamed all record salesmen out of 
his office as a protest against the 
hike.  lde placed no  orders last 

(fotntinerd asa page 511 

the trouble-free 

Operators RISTAUCRAT '45' is still 

the Best Peal on location 
• 

BIG RETURN 
on 

SMALL INVESTMENT 
Compare the cost of any other 

Music Box ... then compare the profits 

You'll be convinced! 

HIS-MUCHA.' '45 
The public is demanding 2 hit tunes 

for Sc. Ristaucrat '45' is the only one 

featuring 2 plays for a nickel. 

The Rietaurrat '43' fa meld./ gold min« out of the small 

spot, for Korea ot im.stghted operator..  Pieces ha. road 

standa, small taverns and drug atoms, all too smell to sup. 

port a lame 'eke box. are now producing solid weekly 

profil. This le possible with the Rietaucrat '45' becatn• 

of the low investment low aervIcIng coats. and the remark. 

able IS RPM records.  Put • few Ramon., on location 

and ten far yourself.  You'll be entered  Write today for 

complete details. 

I Now Appointing Distributors in South and 
Southeastern Territories. Write for Details. 

her 

N. 111111 gir 
'MALI 

aurrAts—..i.nrs 

OAIRKSIM4.111101 m ega 

flays 12 45 hen %eon& 

. .  Restarka A hDOO,I. 

Icafly .  Fan Pont Op 

mallen. 

RISTAUCRAT, inc. 
1216 f. Wistonti , 

.11.. 
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Santa Claus at Trimount 
• Ceritanoed Irv* unite 47 

clever design, was the name of the 
recording artist, and the number 
of his or her recording on the Sec-
burg Select-o-Matic, headed by 
"Trunount Greets —" Cited were: 
Stan Kenton, Capitol, Ken and Bell, 
Columbia, Larry Green, Victor; 
Mammary CI onney, Columbia, Rusa 
Vincent. Adam: Roberta Quinlan, 
Mercury; Jack Piety London; Judy 
Valentine. MGM; Percy Faith, CO-
Jasmine; Guy Mitchell, Columbia; 
Eve Young, London and Fred Hall, 
Coral. 

Taken Linelle 

Mailer of ceremunies he the 
Trine.iit party was Shern Feller, 
of Stab . WCOP. Judy Valentine. 
Wile of Feller, whose latest platter 
Is Ocarina, harked with Remade 
Dow, MGM. sang. Max Lides and 

Turn Currier. Hungn Strum of 
Besim's WBZ-TV; the Frank Petty 
Trin, whose next booking is the 
Edison  Hotel,  Toronto;  Freddy 

emite al Boston's Show Bar: 
Guy Guarino and Teddy King. 
Hub's Darbury Room. whose latest 
platter is You Don't Know What 
Lave ft, Motif; Larry Green, orb 
leader at the Meadows, NM back 
rom a California booking, whose 
newest is Ill Get Bg backed bp 
with Western Melody. Lou Hand-
man, who wrote many old-tamers, 
including Are You Lonely Tonight, 
Mae and Broken Hearted. Me and 
the Moon, Puddinhead Jones. Con-
gratulate Me, My Sweetie Went 
Aima.?, and f Solemnly Sneer, his 
latest. brought down the house at 
the plan° with his wile. Florrie 

Leyere, at tlse mike with a medley 
of his songs. Roberta Quinlan, who 
flew in for the party from New 
York and obliged with several en-

cores, and John Alden. singer, re-
cently an the Ed Sullivan Show. 
They represented the biggest array 
of talent the coin machine ape have 
ever seen at affairs of this kind. 
Introduced to the assembled ope 

was Stan Kenton, who was playing 
• series of four one-fighters in 
New England; Johnny Pesky, of 
the Boston Real Sox; Sol Gottlieb, 
D. Gottlieb go Cu., Chicago; Harry 
Kelley. district manager, J. C See-
burg; Sol Onsenternan. president 
International Belgium Amusement 
Corporation, Antwerp. A. Watson, 
treasurer of the Belgium company, 
who is the American representa-
tive with offices at 33 West .16th 
Stneet. New York. 
Irwin  klargold,  of Trimouni 

said it was the largest turnout in 
the history of the org. The beauti-
ful crisp. clear. snowless weather 

brought guests from remote P.n.s 
in the live New England States. 
Summing up, Margold said 1950 

had been a banner year for the 
COMpany, especially for the .See-
burg. Seleet-o-Matie 100, which 
has proven particularly popular in 
the New England area. 
Coimnen  train  Chicago,  New 

York and Europe congratulated 
both Bond and Margold on the 
success of the annual Christin a 

festivities and said it was one of 
the biggest and beat affairs it had 
ever been their pleasure is. attend 
The party, coming on the eve 

of the announcement of the Presi-
dent's talk to the nation, was not 
dampened by the possible threats 
to the coin machine business that 
mobilizatoon will brang, but future 
events came in for much discus. 
nine among visiting caps and fac-
tory  repreeentati yes 

THE WURLITZER 
es 

Will Play kin Alt 
inch 

il-41 
*Mae 111•1,• Speeds• 
All on  h000graph 

78 RPM 
33% RPM-LP 

45 RPM 
33% RPM 

THE 1250 IS THE OPERATOR'S PHONOGRAPH 

• DESIGNED TO MAKE YOU MONEY 

Beantown Ops 
Seek Ways To 
Slice Commish 
BOSTON, Dec 23. —Music and 

game opa would like to lower their 
commiasion levels, taut the PH 
question is how to do ill. 
They point out that a new co m-

missi on  ratio from 'A to 50 Per 
cent downward ( 'A on new equip-
ment, 50 per cent on old) would 
suit ahem fine but when they ex-
plain to lowattons that increased 
cost of doing business requires 
lower commissions, the reaction 6 
"that's too bad, but it's your prob-
lem... 

In other wards, the location 
owners lust don't feel any arm-
Pathy for the cops, and there isn't 
any datierence by types of lira-
lion, transient, office, institutional, 
school or industrial —they all have 
the same answer. "lower the rate 
on somebody el.«. not me!" 

Leaver C.02.41M-•104•0 
However. some ops are of the 

opinion that regardless of location 
reaction the ratio will have to be 
lowered.  Ralph  Lackey, general 
manager of Pioneer Music Com-
pany.  Roxbury. said.  'We will 
probably have to do it" 

Benny Swart, of Winos 
Brookline. said, "Right now 

we can't get lower commis-ion 
rates They lust won't go for it" 

Consensus was the same from 
the big cps to the small ones. In-
dications also were that it would 
be impossible ti, press for lower 
commissions in the face of antici-
pated return of heavy spending 
because of the preaent emergency. 

Evans Adaptcr 
Ready in Jan. 
CHICAGO. Dec  23  — It C. 

Evans le Company will make its 
45 r p.m. conversion ktt fnr Con-
atellatiohs available soon after the 
eirst of the year. Les Rieck. man-
ager of the music division. an-
nounc ed this week. 
High points nf the adaptor in-

clu de its installation on location in 
less than an hour. plus the fart 
that at need not be a perMenerd 
utstallaUun. Reek explained.  He 
added with the new kit in the 
Evans line. operators af Constella-
tines will be prepared to handle 
the music speed situation. 
Ftleck stated that the price of the 

kit will be competitive with units 
of comparable quality.  The lanai 
aterir said, has been tested on sev-
eral locations in different terri-
teams and improved location re-

Juke Hijacked 
• Continued from paye 17  

aesannuibalaty of the  drananernr. 
Justice Di Falco's derision lead. 
in part' 

Owner Negligent 

"lie (Aiello) completely fulled 
to do that winch • reasonably rani-
dent person would have done un-
der the same or similar careen-
stances. His failure to take sample 
reasonable precautions was a di-
rect and enntributory factor in 
enabling tbe theft to he so easily 
accomplished.  He permitted two 
grange men to remove the ma-
chine lay a simple nase. Upon 
presentation an him of an unsigned 
talais white mere of paper with no 
indication thereon from whom or 
from where it cante, and ...Bled 
my proper or adequate moues 
of .he two men ar of anyone else 
as to their identity, and without 
making any request or demand of 
them for a receipt therel.e. he 
permitted them to remove the ma-
chine from his premises Cerinnly 
all of these farts  should have 
aroused Alello's suspicion and are 
indicative of his negligent conduct 
in the silueti..." 
Attorney for Cores was Hinman 

Brothers. 

IA N NEW 

5" DYNAMIE SPEAKERS 
zetem;r. er,z. 'fete 
MILLS SALES ce, LTI). 
saw on. wo.  0 .1 * Cal . . . 
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thousands of small locations 

The Only Low Cost Mectee Phonograph 
Playing Ten 7-inch 45 RPM Records 

Using the Proved RCA Record Changer 

On  ffers All 
These A  tages to 
Music Operators... 

SELECTIVITT-. mludino  camel bullen 

CREDIT UNIT-oNmmo opiO 40 &ekes el IN » 

SMART CAUFORNIA DESIGN 

COMPLETE of ottchomesm n 'Sperm.« 

PROVED PEREORMANCE-lhoroughlo [walk. Iffelod 

SIMPLE TO SERVICE--Im•.Drower" rn ..... esm shdoo euh 
for wuriging from ,ho from 

COMPLEMENTAR? PRI MAL STAND -owelobée on 
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SEE HEAR-START OPERATING MUSIC MITE 
TODAY! IT IS THE ONLY SELECTIVE COIN-

OPERAT ED PHONOGRAPH THAT ASSURES 
PROFITABLE OPERATION IN UNTAPPED LOCATIONS! 
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MOUNTAIN TO MOHAMMED 

Selling Service Hits 
Jackpot for Pitt Op 
Br Lean M. Leffha ul' 

PITTSBURGH, Dec. 211. - In-
stead of haying to go out and sell 
to get into every new Location, 
Monarch Musk Company many 
times gets invited.  In fact, some 
location owners practically have to 
apply t Monarch for a machine. 
The practice &datum, consider-

able competition. 
Knack of getting people to eel 

in and ask for • music machine 
mine to Monarch not aa an over-
night triumph, however, but ae the 
result of promoting egret«, until 
today it matches the service of-
fered by the keenest competitor. 

Word-of-Meets Ad 
Keep up this kind Of gerviee 

and you get yourself talked about. 
Fame newt prospect compliments 
the runes, of an owner doing • 
fine titan., with ha music box. 
And that owner replies: "Joe. why 
den.* you call Monarch Music'? 
You'll get real service from than." 
Monarch's owner, Morrie Vino-

cur learned that 'service was Im-
portant 'back in 1958.  Rls father 
evened the Pittsburgh Milk Com-
pany and Worry man ned the coos-
pony', restaurent store alongside. 
"At the atore I had three-four 

different  vending  pieces,"  says 
Vinocur. "and being in charge of 
the store I took care of the collec-
tions.  Front '30 on I noticed the 
money the moat, box kept taking 
in. and in 1944 I ventured into the 

%sated Tau& 
Vincesae started with 109 ma-

chines.  Business at first didn't 
- come in easily, but he stuck to it 
and studied the trend.  Marie ma-
chine, he discovered, don't gross 
heavily in spells. Rather. the cash 
comes in slowly.  But it will come 
in steadily and dependably if you 
will take care of the business. 
To gain that steady return con-

sistently. says Vinocur, (I) the 
prospect muff have a location that 
will pay sufficient profit, 121 the 
operator Mould keep the location-
owner's machine up-to-date via 
trade-ins. (3) the owner nun re-
reive adequate service  and (4) 
must receive the records he needs. 

amulet; Steuart. 
In selecting e location. if ma-

chines are being played in the 
morning or early afternoon in a 
location. a music machine should 
get good pley in the evening rush. 
But if the location is empty in the 
afternoon, you can't expect much 
play at night. Thle is particularly 
true in this district. because here 
in Pittsburgh watching TV in • 
club has become a habit. 
This point ntay seem peculiar. 

Down Fast. for examnle. • location 
owner can keep TV turned off 
because with  several channel, 
available patrons often can't agree 
on which progrem to watch.  So 
the owner discourage, an argu-
ment by keeping his TV set turned 
off. 
In the Pittsburgh area, however. 

until Pittsburgh becomes more 
titan • one-TV-station city. cue-
tomers have no choice of selec-
tion and the location owner is apt 
to leave his TV set on continually. 
neglecting his music box. Thus it 
takes real selling and service to 
keep many I music box showing 
mfficient profit. 

Sentiel 
Monarch thinks service is so im-

portant in its operation, that it 
stresses service to the extent of 
hiring a man for servies alone. 
Title man is evidently on tall, ever, 
if he Jut site in the office when 
Mere are no cells. 
Secondly. Monarch believes its 

three route men from on-the-spot 
experience are better judges of 
what new records to buy for ea ch 
locati on than the office would be 
with its ding knowledge, gained 
merely by talking to the route men 
when they're in the office. 
So Monarch's route men usually 

upend three to four hours on Mon-
day of each week at the different 
record distributors. (1) listening 
to choices front The Bilibored.r 
Index, (2) listening to nee, num-
bers location owners have re-
quested, and (8) buying records 
for distribution the following week. 

Ups Grossed 
This service betters music-box 

returns to much that locations in-
terested in raising their box rev-
enue higher listen for patrons' [e-
quals and phone them to blatiarch. 
Oddly, the average request 

phoned In is an old number. And 
the  average  operator  receiving 
three requests for old numbers goes 
eround to the record mart, fn en 
effort to buy them. But the marls 

cago, announced the following ap-
pointments for it, Band Box unit: 
Automatic Amusement Co., 1000 

Pennsylvania St., Evansville Ind.; 
Automatic Sales Co.. 421 Broad St., 
Nashville: Bilotto Distributing Co.. 
224 N. Main Si., Newark tWayne 
County) N. Y.. and 08 Fuller Road, 
Albany, N. Y.: Birmingham Vend. 
log Co., 540 Second Ave., N. Bir-
mingham; Bishop Music Co., 117 E. 
Morgan St, Raleigh. N D; Bush 
Distributing Co. 286 NW  29th 
Si., Micasi, and 80 Riverside Ave. 
Jacksonville, Fla.; Central Music 
Distributing Co., 2362 Harney St., 
Omaha; Central Ohio Coln Ma-
chine Co., 525 S. High St, Cotten-
bus, 0; Cleveland Coin Macitine 
CO., 2021 R upert Ave, Cleveland; 
Coin Machine Distributors, Inc., 
3030 Main St.. Columbia, S. C.: 
Commerical Music Co., 1501 Drag-
on St., Dallas, and 901 E. Houghs, 
St.. San Antonio: Coven Distribut-
ing Co.. 3181 Elston Ave., Chicago; 
Culp Music Co.. 1405 E. First St., 
Tulsa, Okla.; Duna Distributing 
Co., 217 MY Davis St., Portland. 
Ore., and 100 Elliott Ave., West, 
Seattle; Empire Coin Machine Ex-
change, 1012 Milwaukee, Chicago; 
F.A.B. Dietributing Co., 811 Cur-
vets St., Columbia. S.C., 1019 Bar-
Onne St New Orleans, and 304 Ivy 
St,  NE.,  Atlanta;  Ueberrnan 
Music Co, 257 Plymouth Ave., N.. 
Minneapolis; Modern Distributing 
C0.,  1810  Welton  St.,  Denver; 
P. & S. Distributing Co., 110 11th 
St., Des Moines; Redd Distributing 
Co., 208 Lincoln St.. Allston, Massa 
Reliable Coin Machine Co., 102 
Windsor  St.,  Hartford,  Conn.; 
Roanoke  Vending  Machine Co., 
1814 Williamson Road, Roanoke. 
Va., 13114  E.  W uhington  St.. 
Charleston, W. Va., Philip Robin-
son. 2846 W. Pico Blvd., Lœ An-
geles; David Rown, Inc., 855 T. 
Broad St., Philadelphia; J. Risen-
feld Co., 3220 Olive St., St.Loo 
A. P.Sauve Co., 7525 Grand r 
Rd.. Detroit Albert Simon, I  Ai 
W. 42d St., New York;  shent 
Automatic Music Co, 6  ,a. Third 
St., Louisville; Daniel Stewart Co., 
140 E. Second St., S., Salt Lake 
City; Frank Swartz Sales Co.,515 
Fourth  Ave., Nashville;  United 
Amusement Co., 3410 Maui St., 
Kansas City, Mo., Halted Distrib-
utors, Me. 813 E. Central Si.. 
Wichita, Kan; Williams Distrib-
uting Co.. 1062 Union Ave., Mem-
phis; Canadian Distributors: Don-
ald Fielding Co., 587 .Dank St., 
Ottawa, and1106 Hall Ave., Wind-
sor, Ont.; Toronto Trading Poet 
736 To nte St., Toronto, and Rosy 
Specialty Co., 703 Notre Dame 
West, Montreal. 

Change of Address 
Fort Worth Amusement Com-

pany will move to 100 Main Street, 
Fort Worth, January 1. 

Spacarb of the Northwest, Inc., 
Seattle, u sed to 129 West Harri-
son Street. 

replenish only fast-moving stocks. 
So thru the year. Monarch has 
built up • library of 10.000 78'0, 
and has now added 45's 
You'd think this collection would 

satisfy people but even with 10 
standard numbers and 00 fill-ins 
on a machine. Monarch still gets 
requests for no-one-knows how 
many numbers they don't have. 
For example, if they buy Crosby, 
Como and Sinatra on one number. 
here are seven other arrangements 
people ask for. 

1104 lass 
le certain sections of the city, 

polkas predominate, likewise tiff 
Jan. "In these hot jus locations," 
says Vie wer. "we make all 100 
numbers on the machine jazz num-
bers; 10 standard numbers and 80 
fill-ins," says Vinocur.  And still 
we get calls for jazz! 
Nevertheless, from • 109-ma-

chine operation to start with in 
1944, Vinocur with his Monarch 
Music Company by giving first-
class service, hu built itself up 
approximately to a 200-machine 
operation merchandising musie ex-
clusively. 
Ask Vinocur if any clarsical tal-

ent is responsible for his success 
and he simply laughs  goad. 
naturedly, but someone in the or-
ganization must have an ear for 
muec. 

COIN MACHINE EXPORTS 
SEPTEMBER, 1950 

Total  Phonographs Av. 
Country Na. Value  . Voilai Pile! 
Canada  727  $123.905  180  $ 70.296  5372 
Venezuela   81  40.405  111  37 833  571 -  
Guatemala   69  27,897  44  28332  378  23 
Belgium  139  24.700  12  7.211  601 
Cuba  196  23.706  04  21.303  228 
Switzerland   32  22,583  32  22.583  - 
Ireland   41  12.814 -  -  - 
Japan   56  11.483  27  9 200  341 
Panama   18  8.382  6  4.845  807 
Colombia   11  elms  II  6.304  573 
Mexico   42  5,005  19  2.988  157 
Honduras   5  2,650  5  2.850  510 
Salvador   5  2 625  3  2.623  525 
Sneed, Antilles  4  1,866  2  1.386  1178 
Philippine Rep   5  1,511  5  I 511  302 
Haiti . .....   3  1,394  3  1.3-1  485 
United Kingdom  37  1.064  37  1.084  - 
Nicaragua  ..   ‘ 1  1.094303  2I  1.040  520  

933  933 
Other Countries .165  1,7113  2  150  125 

-  
TOTALS .  1,639  8522.065  5470 $220.843 

Venden  Av. 
No.  Value  Price 
12  $ 5,210  $517 

Lelia  73 

19-2  2,40-1  23 
- 
-  - 

25  1.538  59 
12  3.517  as 

- 
- 
- 
- 
- 
- 
- 
- 
- 

154  -  1.073  7 

330  -  317.583 

51 )  

Amusement 
Games Av. 
No.  Value  Price 
526  147.399  $ 140 
17  2.812 
2  860 

127  17.486 

41  -  12 874 
3  745 

571 

4.30 
137 

312 
248 

2;1 

-  - 

9  -  830  70 

743  -  $83,859 

Music Machine Exports Rise mmcertrsiaeltsfHorancdhlgi7 
46%- Coin Volume Total U P NEW YORK. Dec. 23. - The , 

Materials  Handling  Conference, 
• Continued fforn Page 43 sponsored by the American Ma-

tonal Handling Society (AMHS) 
and the Material Handling Insti-
tute (84H11 will be held in the 
Chicago International Amphithea-
ter April 3- May 4, to present the 
latest ideas Ln motor transporta-
tion, warehousing, receiving and 
shipping methods. 
Other subjects to be discussed 

during the meet include factory 
management  a nd  maintenance, 
bulk hendlhie and storage method; 
proems and production handling 
methods. Subject matter is of In-
terest to the manufacturer, dis-
tributor and operator of vending 
machines. 

operators was the largest v011.1111• 
sale since November, 1947 
While music activity dominated 

the September summary,  game 
purchases by Cenadian Interests 
also proved to be a factor.  In all 
743 amusement pieces wen sent 

Trade Directory 
Distrib Appointments  I Vending Machine Repair Service 

, (Dave  Orowitzt  moved  CORI 
Chicago Coin fdachine Coat.- Brooklyn  to 631  10th  Avenue. 

New York 

New Branch Office 
Ve nder-Root,  I n c..  Hartford. 

Conn.. opened a branch office at 
1775 Broadway. New York. 

New Equipment 
Smitty  Vendor-roll-type  Ice-

recato vender -S,nith Enterprises, 
Peoria, Ili. 

Personals 
Pepai-Cola Company, New York, 

announced three new directors to 
the board of directors: C. E. Hots-
worth. Detroit; Rear Ads". Edward 
O. McDonnell and Henry E. Gould. 
New York. 
South Dakota Phonograph As-

sociation, Huron, S. D, officers for 
1951: Mike Imit. Yankt on.  Peed-
dent; liarold Scott secretary: Bur-
rell Brown, vice-president. 

Price Incr..... 
Arctic Vendor Sales Company, 

Appleton,  Wis.,  enitiCanetd  $30 
increase in the B-I54 model ice 
cream  bar  machine.  New  list 
price: $875 

Turning Back 
the Clock 

sbroad and the dollar figure wu 
113,8511, an all-time monthly high. 
The ',end greatest game dollar 
shipment eras made in April. 1947. 
when $79,822 worth of amusement 
pieces were sold for export. Only 
three of the euen operating firms 
purchased in volume in September. 
They Were Canada  (526 units. 
$47,399),  Belgium  (127  unit s, 
$17,489)  anti Japan  (91  units, 
valued at $12,814). 
Automatic merchandising sales 

to foreign operators continued to 
decline from the high of $77,108 
net in May.  The latest figures 
show but 336 new and used vend-
ers were exported for 817.583, low 
for the year. Tho this figure is 
expected to increase in remaining 
report, on 1950, with steel SuPPII M 
for civilian use already a problem, 
there is little reason that many 
larger type venders will be sold for 
export until the international pic-
ture Improves.  ' 
Average prices for music equip-

ment in September varied from the 
$993 for u w boxes bought by Canal 
Zone operators to the $302 paid by 

Philippine  firms  The  over-all without new tunes and would test 
average was $394, n sharp gam have to take the 6-cent increase 
over the $323 paid the previous in stride. Some generously ad-
month.  Game prieta also flints- milted that dickeries might also be 
el.,' width ,, The top price of $430 lamd  with spiraling production 
was paid by •Guatemalan interests costs. 
while Canadian firma concentrated  A feeling was noted that the M-
ott used equipment and spent an crease might provide the imintus 
average of $90 for 526 games. fur dime operation, but those coo. 
Vender prices averaged 552. to- Immolating such a move agreed 
fluenmd by the 102 merchandisers , that it could be effective only it 
sold to Cuban operators for $23 all operators in the territory fol-
each.  ' lowed suit 

Disk Price Hiked 
•(,,,,•..• from U M' 47  

week and complained that record 
companies were  still  not  fully 
aware of the part juke operators 
played in ammonite tunes. Opera-
tors should get special price con-
sideration. he contended. 
But others were more restrained, 

They admitted they couldn't do 

Ten bean Age 

CHICAGO. Dec. 21. 1940. -With 
the release of West statistics on 
business activity in the U.S. by the 
Census Bureau, coin machine op-
erators saw in the figures cause tar 
cheering current and future loca-
tion potential. It was noted that 
the number of coin locations and 
their  groat  business  increased 
strongly over previous years, from 
1035  en.  Biggest  gaits  were 
chalked up by eating place, and 
taverns, both prime spots. 
All type. of eating establish-

ments increased 11 per cent in 
number, with grow, busiassa upped 
28 per cent since '35; taverns in-
creased by 38 per cent and their 
sale, rue a startling SI per net 
(about $681,061). Hiked revenues 
in such locations forecast like in-
crea m In Mc ratio of colis ma-
chine Ur:11 UL It wag held. 
Filling or service Metiers, an-

other strong coin location, also 
came in for favorable mention. 11 
was noted that there were 100 per 
cent more stations than in 1926, 
and 43 per cent snore titan in 1935. 
The Chicago office of The DM-

honni moved from its 52 W. Ran-
dolph Street address to 155 N. 
Clark Street . . . Another move 
was recorded, this one by D. Gott-
lieb & Company, Chicago, which 
set up shop in its brand new build-
ing .4114040 N. Kutner Avenue. 

Umbra 
for a 
»nor 
go» 
gust 

PROSPECTS ARE BEST FOR 
CONSTELLATION OPERATORS! 

Order tilo mod arawnsiosts coodtliono. a Thine tow as Question drool Ewan.. 
phonograph as localba undergo. still Constellation quality is ti.. beginning. 
oterionawa leala every day al ito sports ners la so doubt abet, Coaarallatios 

Oats  bug  is.,  dwahllIty owl depeadunithy now. Ws It 
end out  it sae bosom* o ottomenwit haa retwatediy demos...id its catnip 
Mobility bolo,. it boa a chaser to show , ily Ir, coon...total{ trouble Into. owl. 
• Fenn  able performance! 

No motor when tho towns holds. prospect, ore Sett 
for Constellation Oprolo a Yoe« cocoa elterilaulor 
can show you why. O. write Factory dlr., 

EVAN'S'  CONSTELLITION 
20 RECORD, le SELECTION 

NOVO-Ateane Pm. Play Melee fee 0.1einal Cerneeltalloa 
Grisalla PARTS for Sala (mum, Threat. of Mao, Op *, Contleltation 

H. C. EVANS & CO. lg.lcs;',..",”.°."..e, 
Ili OUR COIN MACAO« AO ON PA M 54 



52  COIN M ACA WS  The IIILLIOARD DECE MBER 30. 1950 

NOW AVAILABLE IN 

90 
COLOR COMBINADONS 

el ceartanaiwewew14411 
• neynemeed. en *wend Dye» kne y 
M ao. a n.. nmelnne endue, Cels 

lewh Y•e• tan  . . Eleneldiel  Ma.. 
wa y  . Fasilloe N. Hold »yen  . . 
hymn neelene weeny  Yen MY. 

Sere.. •rearendiene 5•41 Denbo.. are 
l ad Y Me complele YoneeDen •• 

fundenin. Yew el* RDE1211. w ay Ye. 
• 

MADIMACTUIEIRE  . ene lecanline fee 
•  Dandy  mg en,  le me  on seed-

Yew.  erene•11.1 Some oC nee yeeld• 
Mee. enyelantemn st one en1 
▪  ege eur eIntwelin We aka mdm. 
ten an eye...roof. el enemy and lw a 
deve/mrs Ye Yee remits in yftle eletwielt. 
Wed Iflue,n11 •1441 ymelle•Dww. 

W. meneene t /*IWO * cot.. wet MN 
0•1•10  Intee.Cye «die •••••yen•nlle 

RUNZEL 
Cord and Wire Co. 

4723 W. MONTROSE AVE 
CHICAGO 41 ILL. 

I 

HAPPY JANUARY 
Fices 

FIRST 

BU M 

tor a Proxi mo 

erP/'9 
nee leap 
WALLY I MAE 
JOE ALINE 
MAL Mall 

DAVE LANDFIESIS 
MARY tIONTCY 
and STAFF 

NEW YEAR SPECIALS 

Coinmen Study 
Miami License 
Fee Ordinance 

Dec. 23 —Coin machine 
dieributors and operators stand to 
ewe about 133.000 • year in li-
cense fees if an ordinance passed 
on first residing by the Mine City 
Commission is eventually given a 
final okay. 
As the measure was drawn up, 

it provides that coin-operated ma-
ehines will be subject to the fol-
lowing fees: Distributors and oper-
ators of music machines would pay 
1250 a year instead of the present 
$187 to do business, but operators 
would pay only $12.50 a year for 
each machine instead of the pres-
ent $20.50. 

Dime Drinks Boost 

$$ V olu me at R KO 
NEW YORK. Dec. 23. —Altho re-

cent increasers to a dime vending 
price in most REO theaters here 
have cut Into per-unit cup ma-
chine sales, dollar returnee haa been 
boosted to levels highly satisfac-
tory to management. 
During the past al. months ma-

chines in three-quarters of the 
RICO movie bout« In the city have 
been changed over to dime oper-
ation. • according to Lee Koken, 
concession man•ger. The re-
mainder, in poor neighborhoods. 
will remain at a nickel, he said. 

5c Meters 
MILWAUKEE, Dec. 23. — Mil-

waukee% Common Council passed 
an ordinance December I eluni-
neting use of pennies for IS min-
utes of perking on an hour meter. 
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Twin Cities CM Puzzle 
• Cemented hen page 43 

and to • man the reinmen here are 
ready to make any sacrifice neces-
sary to avoid ouch a major catas-
trophe. 

'SI Outlook 
As for 1951 business, M me who 

are able to take their minds off 
the world sit uation for any length 
of time believe the industry will 
suffer the same thing it did In the 
last war. Already Minnesota's Na-
tional Guard, 47th Division, has 
been called up for federehadon 
January le. That will take • ez-
able number of men out of the 
State 
The picture thus apnea« gloomy 

all around. 
The highlights of the past year 

were few in the Twin Cities. Per-
in' « tops• was the retirement 04 
Bally  (Sphinpl Cohen. head 01 
Silent Sales Company. He liqW-
dated his business after disposing 
of several 'Mae« Wit to M UM« 
in Mat end of the busines and 
while  Cohen  hasn't  gone  into 
actual retirement yet, will do « 

Finns Merge 
No. 2 on the highlight Ihg wees 

Aussie Op Here 
• Conhnued hoe Dose 43 

Juke tm, operations from three 
penee to .1. pence —the etlehntleet 
of increasing per-play prices in 
America from a nickel to • dime. 
Locations receive horn 20 to 25 
per cent commIssion. 
Modern Amusement's routes run 

along Australia's East Coast for • 
total of nearly 1,200 miles. Beet 
locations  for  both  music  and 
lame,. said Ballet are cees, milk 
bars and «sorts. Hotels and bars— 
formerly good lorationa —are' now 
so limited in their hours (many 
close as early aiS 0 P.m.) that they 
are no longer prnetable. 
Bailes did not comment on his 

visits to coin machine manufac-
turers here except to say he was 
interested in looking at merchan-
dise vending machines, and ex-
pected to talk to manufacturers 
about the possibilities of licensing 
his company to build American-
designed equipment. 

CHICAGO, Dec. 23. —The Penal-
Cola Bothing Company and Gen-
eral Bottlers, Inc., were sued by 
a former distributor this week 
for an alleged contract violation. 
The n11,1'11113. Martin J. Kennelly, 
charges Pepsi-Cola took away his 
distri bution agency last May be-
cause he did not devote full time 
to the work. 

the merger of Lieberman Mimic 
Company headed by Herold Lie-
berman and Hy-G Music Company 
of which Hy Greenstein, mother 
veteran distributor, was the head. 
This oame almost at year's end to 
bring two of the largest diatribe 
in this area together. 
With the 1951 Minneeota Legis-

lature about to convene—January 
2 o the opening date —there memo 
little for legislative considerati on 
that should affect the coin machine 
industry. There may be «me 
san a measure, in the way 
added taxes. but nothing directly 
limed at min machine.. 

Slugs Plague 
• Continued hoes pee. 43 

Belgian. and Hollanders really 
go for min machine,, tho, and their 
favorites are the five « M.  Any 
kind of live ball fascinates them, 
Groonteman revealed, but they've 
turned • cold shoulder to shuffle 
game. 'We're trying to educate 
then toward shuffleboard games. 
but it's pretty hard work," he «id. 
—They prefer the five ball." 

The company h.. franchises for 
Gottlieb.  Williams.  Genets  and 
Aristocrat, and operates some 200 
5-ball gam« and 00 music ma-
chines. They are both operators 
and distributors. The corporation 
was set up last year and ha, han-
dled about 00 per cent of the 
European imports of coin me-
chines. according to Groenteman. 
who Ls • former Belgian operator. 
"Right now we are watching the 

international situation anxiously." 
he said. "We have over 200 ma-
chines on location in Antwerp and 
Brussels, but we 'dapped at that 
number because of the grave sit-
uation. 

it, pointed out that mechanical 
troubles don't give thorn too many 
headaches beca me they have • 
'dal! of 15 ta 20 expert mechanic; 
even the used machines predomi-
nate for the most part in their set-

Panorama are going over good, 
he said along with the aime type 
of equipment found GI American 
Penny arcade.. All machines are 
operated on • 2-cent play. 
Skill of the Belgian mechanics, 

who are now available in great 
numbers, hi a major factor in the 
coin machine business in the three 
countries. Groentern m pointed out. 
"We have undoubtedly the best 
mechanic's in the world, and they 
are in abundance," he said, "so 
that none of our machines remain 
out of play for very long." 

Johnson Bill Passed 
• Continued from paj7e 

bill. Melone was handicapped by , floor, was in California on • joint 
an attack of laryngitis we « re. CODATAMiCellel  committee  staging 
duCed his voice almost to • wbite- floor control hearings. 
per and 'prevented him from hold-  Under the parliamentary ritmo-
ins the floor as long as he intended, role, the House in effect had acted 
With Congress once again in • twice on the same measure, but 
wind-up grind preparatory to the the latest concurrence was deemed 
holidays, «spent:in of action on by the House parliamentarian as 
the measure this time would have necessary because this time the 
killed the hill, making it necessary measure was incorporated in the 
for Johnson to start out next set. conference rePOI.S. 
eon with • new measure. 
After the Senate agreed to It,. 

conference report over Malone's, 
objection, there as «do« ques-
tion in the Hoe« Interstate and' 
Foreign Commerce Committee es 
to whether the Senate notion sent 
the measure to the President or 
whether House concurrence was 
needed. The House parliamentar-
ian advised the HOLM Committee 
Mat the lower chamber would 
have to concur, and the conference 
report «as given priority on • 
crowded cai mdar only by consent 
of the House speaker. A single ob-
'lee' « from the floor would have 
sidetracked the legislation. Walter 
Baring (D.. Neel. representative 
who had opposed the bill last fall 
when it preveously reached the 

Canada Drops 
• Cenfinaed ta m De w el 

the beginning of this year • 50 per 
cent quota was fixed, allowing dis-
tributors to bring in • portion of 
what they brought in during the 
basic period of September, 1044. 
September, 1947. 
But despite tie lifting of the 

controls, distribs are already cry-
ing the blues.  They are learning 
much to 'heir chagrin that they 
are to be limited in their Imports 
by the manufacturers of the equip-
ment, io the light of the numerous 
cutbacks in the base metals needed 
for defense production.  . 

Fla. Cig Ops 
Name Officers 
MIAMI Dee. 23. — The nevi,' 

formed Cigarette Iferchandescre 
Anociation of South Florida 
(MIA) met December 13 in the 
office of Cigarette Service. 1207 
N. W.  54th  Street.  Miami.  and 
elected the following officer.: Gene 
Whittaker, president; Dave Roth, 
neretary,  and  Jimmy  Fielden, 
treasurer. 
The Greeter Miami firma which 

are member, and their representa-
tive., are: Miami Tobacco Com-
pany, Ftelden: Ace-Sason, Whit-
taker; Cigarette Ser-vice, Roth and 
Paul J•cobe Necessities Vending 
Corporation. Charlie Golden. Pan-
Am Tobacco Company, Mort State-
ben, and Smokes, Rey Harrison. 
The CMA seeks to improve the 

induatry by adhering to a rigid 
code of standards in its Mira-
member relationships and its deal-
inga with the public. 

It's Good Biz 
• Continued from. P. M 4,  

dent of this statewide organicate m 
of coin men. "I've gone out and 
met all kinds of men in our in-
dustry, he said, "and 11ba con-
vinced that all it takes Ja a empli-
fled explanation to the ¡subite in 
general that the coin industry la 
for the public and not out to get 
ever, penny it can squeeze out of 
a pinball vending machine." 
There is another 'Wigan adorning 

Fish's oEce vr.11. 
It reads: "My pet peeve —The 

guy who haz nothing to do . . . 
and doe. it Y my °Moe.'" 
Fish is one of many in the re-

newed effort on the part of respon-
sible coin association executives to 
tell the coin man's side of the story 
to the nubile. 
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State Tax Calendar 
Alaba ma 

January 10 -Tobacco ata mp and 

use tax reporta and pay ment due. 

Tobacco  w holesale m  and  jobber 

reparto due 

January  20 -Sate  tax  reports 

and pay ment due. 

January  30 -Sales  tax  annual 

reports due. 

Arisants, 

Jan uary  15 -Gross  inco me taz 

reporta and  pay ment  due. 

January 30 - Gross  inco me an-

nual reports due. 

Ark•neas 
January 20 - G nass  receipts  tax 

reports and pay ment nue 

California 

January  31 -Sales  tax reporta 

and pay ment  due. 

Colorado 

January  14 -Salts  tax  reports 

and pay ment due 

Co m mette.. 

January  50 -Sales  tax reporta 

and pay ment due. 

• Delaware 

Ja m m u  2 -1Nonchlee  reports 

due. 

January 30 -Inco me tax fourth 

install ment  due. 

January  31 -Tneorne  tax  with-

holding reports and pay ment due. 

M ari n of Colu mbia 

January  20 -Sales  tax  reports 

and pay ment due. 

Flagada 

January 20 - Ad missions tax re-

ports  and  pay ment  due.  R ental 

tax  reports  and  pay m ent  due. 

Sales tax reports and pay ment due. 

ea mbehl 

January 10- -Cigar and cigarette 

' w holesale dealer reports due. 

Idaho 

January  15- -Cigaretle  w hole-

saler drop ship ment  reports due. 

January  15 -Cigarette mana 
du .  Sale. tax re ports and pay-

m ente due. 

Io dla « 

January  10 -Cigarette distribu-

tor Interstate busine m reports due. 

January  15 -Cigarette dratrthu-

tor drop  ship ment reporta due. 

January  31 - Gross  inco me tex 

reports and pay ment due.  W ith-

holding agent reporta of lax with-

bald due. 

JANDATT  20 - Sales tas  reporta 
and pay ment du . 

Kar ma 

January  20 -Sates  tax  reports 

and pay ment due. 

K andurky 

January 1- Property  tax  due 

(last doy). 

January  211 -Cigarette  w hole-

saler reporta due. 

January  31 - A muse ment  and 

entertain ment reports and tax due. 

G rosz  receipts  tax  reports  and 

pay ment N o m public utilities due. 

Loutsintea 
January I- Soft  drink  reports 

due.  Tobacco reports due. 

January 15 -Soft drinks reports 

due.  T obacco reports due 

January  20 -Salea  tax reporta 

and l'o rnent due. 
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kla mbutd 

January 10. - Ad mi slo w tax due. 

January  15 -Sales  tax  reports 

and pay ment due. 

M aa meh madt. 

January  20 -Clgarette  tax  re-

ports  and  pay ment due. 

January  10 -Property  M x  due 

(laFt  dal Io PAT  WI NDLIS  4 per 

cent collection charge). 

January  15 -Sales  tax  reports 

and pay ment due. 

January  20 -Cigarette tas re-

ports and pay ment due. 

Minait « . 

January  20 - Ciga rette  tax  re-

ports  and  pay ment  due. 

Misolsolpel 

January 10 - Ad misaiona ta: re-

porta and pay ment due. 

January  15 - Occupation  ( al «) 

tax re ports and pay ment due.  T o-

bacco  m anufacturer,  chstrtbutor 

and w holesaler reports due. 

January  30 -Sales  tax  annual 

reports and pay ment due. 

January 15 -Retall sales tax re-

January 31 -Soft drink.' m anu- / 

ports and pay ment due. 

facturer tax reporta and pay ment 

d ue. 

M ontan• 

January 1- Moving pleture the-

ater licenses  Issued and tas due. 

January  10 -Cigarette diatribe-

tor report due. 

Nevada 

January  15 -Cigarette  w hole-

saler license  fees delinquent 

New Jersey 

January 20 -Cigarette diatribe, 

tor tax reports and pay ment due 

Na m M alien 

Janua ry  15--inco me  tax  due 

Occu pational gross Incarne tas re-

porta and pay ment due. 

New York 

January  15 -Personal  Inco me 

ta: fourth instali ment du . 

North Car di n& 

January  13 -Sales  tau  reports 

and pa yment due. 

Ne ek 

January  10 -Cigarette distribu-

tor reports due. 

January  20 -Sales  tax  reports 

and pay ment due. 

O hio 

January  10 - Cigarette  w hole-

mler reporta due. 

January  IS - Cigarette  use tas 

reports  and pay ment d ue. 

January  31 -Sales tas supple-

m ental reporta and pay men ts due. 

cattabante 

January  I- Property  tax  first 
install ment due. 

January  10- Cndarette  w hole. 

Sale n, retailer  and  vending- ma-

chine o wner repe ns nue. 

January  15 -Sales  tax  reports 

and pay ment due.  Tobacco w hole-

saler.  jobber  and  w arehouse man 

repo rta due. 

Or mon 

January  15 -Excise  (inte rne) 
tax fourth install ment due.  Per-

sonal  inco me  tax  fourth  install. 

rient due. 

January  30 - Withholding  tax 

...porte and  pay ment  due. 

Pranaely mie 

Jenuary 10  Sott drink, report -

S lide  laland 

January  20 -Sal es  tax  reports 

and pay ment due. 

Rend. Ca ndi.. 

January 10 - Adr mssion• làx re-

porta and  pay ment due. 

Souda Dakota 

January  It - Oc cupational ratait 

sales  tax  quarterly  reports  and 

pa ym ent due. 

E m me. « 

January  20- S e n tax reporta 

and pay ment due. 

Taxa. 

January 23 - Ad missions tax re-

porta and  pay ment due 

U ni 

January  IS -Sal es  tax reporta 

and pay ment due. 

Ri ndula 

January  10 -Tobacco taz fro m 

warehouaernen due. 

W •ahington 

Jar llary 15 -Cigarette drop ehip-

m ent reports front w holesalers due. 

C ross inco me tax reports and pay-

m ent due.  Sales tax reports and 

pay ment d u. 

A mi Viseinin 

January  la - Cigarette  use  tax 

reports  and  pay ment due.  Sales 

tas  reporta and pay ment due. 

January 30 - Occupational gr ade 

M ada me  tax  annual reporta due. 

Occupational gra u Inco me  ta n 

qu mterly  reports  and  pay ment 

due.  Sales  tax annuel reports 

and pay ment due. 

Wie m min 

January  13 - Cigarette  w hole-

saler  and m anufacturera  reporte 

due. 

January 31 - Real properly ta:-

ga rni-annuel install ment due. 

W yo ming 

January  15 -Sales  tax  re port 

and pay ment due. 
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Coinmen You Know 
Mia mi: 

Joe btanpoan All-Coln Amuse-
ments Centime, Niending Christ-
mas week with the animus al New 
York.  They'll be back in time 
for the Orange Bowl teMivities 
and  the football classic  New 
Yea?%  day. . . . A ditty Called 
"First Time in irliamiellteuearded 
by male vocalista and 
Gorman under the King label, as 
enjoying a run of popularity in 
joke boxes hereabouts. This un-
pubIlichedtu ne rnay be the sleeper 
e the year. 

The Coin machine industry is 
well represented in the Dade 
County Courthouse in Mara. Ob-
served recently in the lobby of 
the busy budding were the fol-
lowing machines, Two Imperial 
shoe shrners, sponsored by the 
Miami Lions Club, proceeds used 
for aid to the blind.  Southern 
Coin-o-Mat Distributing Company 
made the placement, a chewing 
gum vender. sponsored by the 
bollarei Liofie Club, proceeds to 
the blind and underprivileged; a 
three-drink Super-Vend machine 
placed by Vending Corporation 
of  America;  a combination 
orange-grapefruit vender; a Cow-
Cola Drink-o-Mat vender placed 
by House of Odie; a cigarette ma-
chine placed by Ace-Saxon; an-
other Coca-Cola machine; and • 
ball gum machine sponsored by 
Kiwanis Club of Miami with pro-
ceeds going to the youth of Dude 
County. 

A. newcomer to the ranks of 
cigarette ope here is Ray Harrison 
and his Automatic Cigarette Sales 
Company, 741 S.W. 8th Street, 
Miami. Harrison operated for 20 
year  under the Identical firm 
name at 2728 Jerome Avenue, 
Bronx, N. Y., before deciding he 
wanted to make Miami his per-
manent address. He even moved 
the three key men of his organiza-
tion and their families down here. 
They are Jack Mathias. brother 
Joe Mathir and Paul Krevilsky. 

Harrison wishes to be remem-
bered to his many friends in New 
York. "Tell them." he said, "that 
the Muni down here is great and 
Fm looking forward to having 
them drop in to see me when they 
visit Florida." 

A veteran of same 23 years In 
the coin machine industry is cur-
rently holding down lb. post of 
assistant manager of the Atlantic 
Tuwers Hotel, 4201 Collins Ave-
nue, Miami Beach.  Bill Bolles 
came to the oceanfront hostelry 
recently from W mhington. D. C., 
where he served as legislative 
secretory to Indiana's Sem Homes 
E. Capelsart the past two years. 
In addition to many years spent 
as an operator of music machines, 
bones at one time held executive 
posts with the Holcomb & Hoke 
Manufacturing Company. Wurlit-
ser and Packard Mandacturing 
Company.  With the latter com-
pany he was advertising sales 
promotion manager in 1047 and 
1948.  Bolles hopes his many 
friends will make the Atlantic 
Towers their headquarters when 
vatting Miami Beach. 

Bernie roPtlaiO. formerly a coin 
machine op in Scranton, Pa., is 
now • mechanic with American 
°Pealing Company on the Beach. 
... Sal. Rock, formerly emaciated 
with 1115 brother Pete in Tri-State 
Music Company, Sharon, Pa., hm 
taken up permanent residence at 
the Beach. 

Mounting eons are proving a 
perpetual headache to cup drink 
ops. The problem is particularly 
acute here where commissions 
paid locations range front 20 per 
tent to 50 per cent and increased 
n t al  I  run  somewhat 
higher than in most cities.  Om 
are trying hard to hold the 5-cent 
price line in non-theater locations 
but D. E. Bawer», Vending Cor-
poration of America, believes the 
day is close at hand when the 
changeover to clinic drinks will 
he general. 

Roy Gallo. routemun fur Acme 
Music & Vending Company, heard 
one wag give • novel 'definition of 
The Thing."  "Its a pill to put 
'Irene' to sleep," he said. 

Twenty Dade County munici-
palities will share in a $261,189.18 
refund from November rolkrtIona 
of the 5-rent Florida cigarette tax. 
Prior to November 1, 1949, when 
the new cigarette tax went Into 
effect, Miami had its own tax of 
2 cents a pack, and the State 
levied another 4 cents for a total 

of 8 rents.  The 1049 Florida 
Legislature changed that to 5 
rents, agreeing to hand back the 
full 5 cents to each city the' 
would cut its property taxes by 
one-half the profit It would get 
under the new eet-up. 

Miami's profit is running at the 
rate of about $1,254000 a year. 
In the November refund, Miami 
led the other Dade mumeipalines, 
as meal, with $182,081.34. Miami 
Beach was second with • $37.-
898.25 'here, and Coral Gables 
third with $17,643.03, 

One mill of Miami's city taxa-
tion raises an average of around 
$983,000, so the saving to property 
owners (based on the yearly ciga-
rette tax profit estimate of around 
$1.250,000) would be more than 
11a mills. That's $1.50 for every 
$1,000 of property value. 

By Wolfe. Seeburg distributor 
for Florida. Alabama and Georgia. 
In town on a business trip Man 
Jacksonville... . Lau Pritchard. 
mechanic  and  routeman  for 
American  Operating  Company 
says Joker and Rag Mop are the 
hottest pli, games at Me roanent. 

George P. Catalano. Southern 
Phonograph Company, had his 
half-ton pick-up truck mpecially 
equipped  with  two aluminum 
record bores which look like the 
answer to • music op's prayers. 
Mounted on each side of the truck 
is a record box divided tnto racks 
for 7, 10 and I2-inch platters, and 
sections for supplies and • type. 
writer. Each rack holds MO rec-
ords making the total Capacity 
(both sides) 1.180 slake.  Cora. 
vasim  finds  this  arrangement 
safer, more convenient, a time 
sever and definitely more efficient 
than the old way of keeping the 
records on the front seat and 
often being unable to carry an 
adequate supply. 

Harry Zisnand and his brother. 
Philip, who run Anne Musk & 
Vending Company at the Beach, 
report D. Gottlieb'. Joker doing 
good business in all locations. 
Pinball volume has dropped about 
25 per cent from last year, they 
my. due principally to the load 
crusade which has resulted in side 
effects such as emptying locations 
which normally carry a sporting 
rrowd.  Decline in the juke boa 
volume, the Zimands say, is the 
result of television, the growth 
of wired mime in this area, con-
stantly increasing costs of records. 
needles, labor and the machines 
themselves. 

A survey among Greater Maml 
music ops reveals the following 
numbers on top of the heap, NO. 
I. "Tennessee Walt." Patti Pape 
(Mercury); No. 2, "Ell Always 
Love You," Don Cornell and 
Elaine Wilson (Dena); No. 3, 1: 
You've Got the Money Fve Got 
the Time." Lefty Friesian (Caine,-
bia).  As for "The Thing," the 
consensus is this one has worn 
itself out. 

Hyman Darling. Supreme Mu-
sic. reports Sammy Kaye% "Bar-
ber Lights" the tap number in 
his juke box operation....116aMii 
Nankin. Atlanta op, epeuding a 
week's vacation at Miami Beach 
and ceiling on Willie Men and 
other friends in the area. 

Detroit: 
Sudden death of Ben H. New-

mark last week was a shock to 
rein row. He had been active up 
to the last in the industry. Plans 
for the future of the Mitler-New-
mark Distributing Company have 
not been completed.  Oimrles 
O. and Lacy D. Ramaey are ertab-
letting the Ramsey Self-Service 
Laundry at 1999 Southfield Road 
in the down-river suburb of Lin-
coln Park. 
Masi Ferocity. of Nu-Way Pop-

corn Sales, reports that the in-
crease in bowling fees of a nickel 
per player is hurting sates of pop-
corn venders, of which they have 
a sizable route now operating in 
bowling alley.  Customers are 
apparently taking the increased 
playing fee out of their popcorn 
spending. 

Fred C. Ineymen has abandoned 
plans to convert an automatic 
laundry at Battle Creek into a 
theater.... Joann H. O'Connor 
supervised the closing of opera-
tion for Consolidated Productions, 
who made Penguin hair driers 
end, formerly, • coin-operated 
radio.  Plant  equipment  was 
shipped to Fort Lauderdale, Fla., 
where the firm as opening a new 
factory at the Brovrard County 
Airport. 

Chicago: 
Among the local representatives 

traveling to Boston last week for 
the big Tronount Coin Christrras 
party were Sol Gottlieb, D. Gott-
lieb & Company, arad Sam Stun. 
Williams  Manufacturing.  Ste m 
was on hand to introduce hic 
firm's new music machine, the 
Music Mite, to be the more then 
1,100 persons who attended the 
shindig from the New England and 
New York area. 

Wally Fink. and Joe Kline. 
First Distributors  toppers,  re-
ported a sharp upswing in all 
phases of the coin machine busi-
ness during the put two weeks. 
Firm's new coffee room, open only 
two weeks, has already served 
some 700 visitors, including oper-
ator, from Illinois. Io wa and In-
diana, who drop in to buy games 
and premiums. Mel Fmke has 
been working late hours the past 
few weeks getting the heavy pre-
mium orders in the mail.  The 
recent railroad strike hampered 
operations. but things returned to 
normal last week. 

Also reporting an upswing in 
business the pan few weeks wee 
Herb Perkins, head of Purveyor. 
Perkins also reports the remodel-
ing program at his headquarters 
is nearing completion, and the new 
showrooms will be ready right al-
ter the first 01 the year. Tom Me-
NeilL Purveyor's mad rep, is in 
town now for the holidays. 

Al Sans. World Wide Distrib-
utors, held a sales conference with 
top starters Len Miami and Monty 
Wm, regarding immediate plana 
on the Rock-Ola Rocket 51 and 
the Williams Music Mite 45 rp m. 
counter box They will start ship-
ping both products on a first-come 
first-serve basis. Moen adds that 
new and used gaines are now 
moving fast. 

Newt* Freer, Empire Coin Ma-
chine Exchange. says that Decem-
ber has already been the biggest 
premium month in the history of 
the firm. Gtl Kitt who made a 
quick  business trip to South 
America to sign up foreign dis-
tribunes. was due hark Saturday 
(23). Ralph Sheffield and Stealey 
Levin have been handling a rush 
of biz for the past two weeks. 

Harry Noes«, heed of Fort 
Worth  Amusement  Company. 
stopped in Bally. Gottlieb, Kee-
ney, Como and AMI headquarters 
to Invite representatives to his 
open house party in Fort Worth 
January 8-9. It marks the move 
to new and larger quarters.... 
Joe Cohan. head of RistaucraL 
Inc., Appleton, Wis., said that full 
meed plans are progressing on the 
firm's 1951 plans. When they are 
revealed. Cohen said, Ristauerat 
should move ahead by leaps and 
bounds. 

Al  First  Distributors, Welty 
Flake and Joe Kline are celebrat-
ing their biggest business month 
to date. Flake and Kline together 
with Wally's brother. Mal Flake. 
have had a busy time trying to 
rope with operator traffic the past 
few weeks but pre-Christmas ac-
tivity had them looking for a 
second wind. They say games and 
premiums are shipped u »on u 
Ileey ea. be checked. 

Over at Universal Industries, 
Mal Haiku and Bill Ryan helped 
all office and production starters 
celebrate the Christmas station at 
a gala party in the plant. As 
usual a good time was had by all 
and many gifts were exchanged. 
Universal, which has made un-
usual procreas since its formation 
a couple of years ego, expects to 
dig in and have a good year in 
1931.... S. I- Reiman, public re-
lations director of the National 
Coin Machine Distributors' Asso-
ciation (NCIADA), hopes NCMDA 
will make as much progress in the 
new year as a did in '50. 

Bally Manufacturing Company's 
party was highlighted by District 
Manager Art Gamey as Santa 
Claus.  A Notre Dame football 
immortal. Garvey fitted the role 
perfectly. Firm had an untimely 
busy week deflate the Christmas 
celebratiag. Heab Jon« had to 
make a business trip and Bay 
tillete my. Grimm Jimikim and 
Junk Nelson were busy handling 
• rush of inquiries both in perms 
and on long distance. 

Over at National Coin Machine 
Exchange, Joe Seawall: was pre-
occupied with local and out-of-
town operators and found busi-
ness to he good, especially for this 
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THE W ORLD'S LARGEST SUPPLIERS OF CLUB EQUIP ME NT 

1700 W ASHI NGTO N BOULEV AR D  CHICAGO 12, ILLINOIS 

time of the year.... Joe Caldron. 
Trans- World Trading, celebrated 
his first Christmas in business for 
himself and looks back on a fine 
year.... Col, Lou Lewis. head of 
Merit Industries, had a rush on 
premiums and games all week and 
reports top used games are get-
ting harder to find. . . . Clayton 
Nemeroff and Roy Baselon, Mon-
arch, also found comfort in a 
pre-Christmas rush for all types 
of coin-operated merchandise.... 
Les Risek. H. C. Evans & Com-
pany, says the 45 r.p.m. adaptor 
for Constellation has proved itself 
in the field and will be offered II, 
the trade after the first of 
year. 

Venda]] Company's new veepee, 
Earl T. R un de, gave way to his 
rural leanings recently with the 
purchase of a farm in Woodstock, 
Ill. Come summer, prexy A. G ar-
rick Alex says he intends to be a 
visitor at the Runcie ranch if he 
can get away from the morning 
chores. . .  C.  Collier, Braun 
Manufacturing Company, reports 
the firm's milk vender will be 
available for delivery in January 
as announced if government re-
strictions do not curtail produc-
tion. 

Sperry Candy is readying a 15-
cent bar, according to officials, 
which will be about a 21/4 -ounce 
weight.  Several candy operators 
last week expressed the belief 
that candy bar business will de-
velop into a three or more price 
field, with nickel, dime, 15-cent 
and odd-penny bars making up 
the offerings price-wise. 

New York: 
Over 75 bottles of good cheer, 

plus fixins, were contributed by 
Dave Simon. United Manufactur-
ing distrib, to Sunday's (17) affair 
of the Associated Amusement Ma-
chine Operators of New York at 
the Latin Quarter. Appropriately 
enough, false labels on the bottles 
read: "Old Shuffle Alley." 

M rs. R uth Michaelson. of Long 
Island Music, now being called 
Grandma by her fellow ops. Her 
daughter gave birth to a boy last 
week. . . . Tilford Gross, of Madi-
son Music, is building a home in 
Douglaston, L. I. .  . With new 
machine biz currently undergoing 
more than the usual pre-holiday-
season lull, Al  Si mon.  Chicago 
Coin factory agent, took a few 
days off from office routine, leav-
ing Al D'Insillo in charge. 

Barney Sugar man, R unyon Sales 
topper, and family began p long 
motor trip to Florida Wednesday 
(20). . . . Other coinmen who re-
turned last week from Florida va-
cations include Artie H er man, of 
Boro Automatic, and Frank Bra-
m ill.  of  Braddock  Music. . . . 
D ave  Feld man.  of  Kingsboro 
Music, is back from a two-week 
stay in Lakewood, N. J. 

Pittsburgh: 
Survey by Ed Shore. of Atlas 

Novelty Company, reveals that 
many eateries in downtown Pitts-
burgh are without music and could 
accommodate it easily. Location 
owners believe the machine, cause 
people to linger longer, and Shore 
feels menu orders would be larger 
with music. 

Sa m Kind. of Veedco Sales in 
Philadelphia, left Pittsburgh in a 
hurry with his wife to get home to 
their three youngsters. . . . M. J. 
A belson. of American Distributors, 
reports continual rain and foggy 
weather on his flying Southern 
tour while the North wag having 
its big hurricane and snowstorm. 
. . The employees of Allegheny 

Cigarette Service Company, Wil-
kinsburg, Pa., one of the largest 
operators in this area, have joined 
Local 805 Confectionery & To-
bacco & Drivers Union, AFL. 

S. LaScola, Decca record head 
here, has made a personal survey 
of dealers. He says they're won-
dering what speeds to buy. La-
Sepia feels the record business will 
stay a long time. "We saw this 
same business trend materialize in 
heavy record sales before the im-
mediate postwar period," he says. 
"People then were working in war 
plants, but they couldn't spend 
part of their salary for refrigera-
tors for example, because those 
appliances weren't being manu-
factured in sufficient numbers. So 
people went out at night and spent 
sums for entertainment, including 
reoprds." 

Recent TV screening of the 
opera, "Don Carlo," so irked AI 
Hosens weig,  general  manager, 
Milk Vending Service Company 
that he not only wrote the station 
personally of regret at ita choice 
of entertainment from 7:45 till 
midnight  one  evening,  but  on 
his way to work next morning he 

(Continued on page 56) 

EXCEPTIONALLY 

LATE MODEL 
PHONOGRAPHS_ 

woM el te NtO 
C O 

t 
le e j i% 4  (V ON' .,N1NCt 

Y ee*  e st"  

Why welt lo order your 51 needs? These 
Shane, prices are as lo w as you will 

50.4 any where lor late model recondl. 

honed phonographs lo such good shape. 

Rush your order today and gave money. 

GOOD 

• 

„itri z,emonamgl a,...... 
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SEEBURG 
I48-ML  $425.00 
I48-M   375.00 
I46/148-M   329.50 
I47-M   325.00 
I46/147-M   319.50 

MODEL "C", NewAMI   Write 
MODEL "A"  $350.00 
MODEL "8"   

H-147-M Hideaway ... $279.50 
I46-M   279.50 
H-I46-M Hideaway ...  250.00 
147-5   250.00 
146-$   239.50 

WURLITZER 
"1250", New   Write 

5269 50 

WALL BOXES 
SEEDURG  ' AMI Post War   Wrile 

3W5-L56  $ 49.50 
W4-L56  • 49 5 t)  ROCK•OLA Pool War   $12.50 
3W2-L56   29.50 
WI-L56   2430 PACKARD Post War   I 2.50 

• 

WRITE 

SHAFFER 
606 

2333 

,._ 

• 

[ SOLOTONE M ASTER ENTERTAINERS 

AND BOXES 

(ne w) 

W rite 

FOR LIST OF PRE-WAR MUSIC EQUIPMENT 
Ter ms: 50 ,  Certified  Deposit, Balance C. O. D. 

All Ite m, Subject to Prior Sole 

MUSIC CO. 
Columbus, Ohio  W hrelitts.  W. Va. 

S. Nish St.  2129 Main SI. 

Cincinnati, Ohio  Indianapolie, Ind. 
Gillieri Ave.  1327 Ceaiml A,, 

FOR BETTER BUYS-BETTER BUY NOW 
Direct Di ... ibutors for  Leading  Manager ..... I 

VENDING MACHINES-USED 
le 311 .• XIS., Id ... 6710 
1.1.0 Victor N'   .30 1 . 
30 Popp .   .• 
10 rat N. W. nut   , E0 
13 03 N M. •uns .  760 
IS Columbus It tun  7.30 
15 Colu mbus la nut   7.30 
10 Col .. . Sa nut   7.30 
In •dvan00 la nuan   7.30 
6 Master 34 pistachio 7.10 
23 Maste• la   7.30 
6 Mae . 14.3a   y.ye 
,. .. ,awss asap    7 . 

CIGARETTE YEIRTORS-lhed 
. Cot Men . .  se00.0 
10 Cot Rowe Ewa, 6560 
MO NOW .,   0.00 
Duarenter Chah l   93.01 
7 CO. Stewort-Mx. 
Oulre   0.00 

an  u m 

10 Col. RO . Pres. W  „ dent   .00  
Mo w . 9A Ins 03 0 73 . ...,. ...v.,..  v.wnr...... 

MUSIC 
Wept . . 41  5 6.00 
WurINter 0   75.00 
W .I . . 71   SS .  
Wu. . . 616   caps 
WI/ratter ale   ,... . 
IM  IN  000   ,,,, 01  

WorlItter 1013   ...if0 
Wilt, 1017 tiadeewevt 20.3.00 
Wur. I Colonial) ....  93.110 
Pack. 400 'Hideaway/ 123.00 
RRe04s6.010 "St   7S 00 
Rock-Ola Deluxe   1600 
leock-Ola '66   yoc . 
0 .-0. 47   27.06 
Sea m" M e  a le 
5..b505 0200   
Al mon Deluxe   110.00 
Al mon Fits .   121160 

CLEVELAND 
MACHINE EXCHANGE, 
2021-2025 PROSPECT 

A 0 P.SION 

MINTER GAMES -New 
...... . am ,  07_30 
Three.. • Kind . .• 13 . 
Purish.. 011    13.00 
•IrectrIc 0111 0 .    4> SO ...., , _.. _  • •  ._•__ 
r,r,, 0,7,;,.-, „  mr, 
• .•••  • • ••• - 

..• •• ..... snook.,  '''‘. 

COUNTER GAMES -Used 
Cubs CI. 0•10. le .....2.00 Chi 
0.. 1• Wey Orlepere  IS M 
ShMilmn's Pmks, se   3600 

Z,';', M:. % "'''' 1:::: 
Aar c.o....-.     2060 

CONSOLES 
90 0,  Ron . Pell 6 0.1M 
sup. den. Ren, . 0 mi....   
,, ,,,, , ouc , e,,,  l ,i,.... 

.  ,• ,. . 
•  • 

Rally TN. 011, si-as 24.00 
er-- •210, ...... • • • ,,...... 
e ei; .......... •.: tl..... 

SHUFFLE ALLEYS (Used) 
United 0 6 Alloy  640.00 
Unit Oso.., MOO 
landed .1••••11  123 . 
K .. .. Pin 11 0   0360 
Kee ey•Lus y 111  123.00 
011  Sawa,   
aen • •set r   0.00 63.00 
oete im ...le.   esee 
chi coin hie me  106 . 
Rele . Peal Table   75.00 
Will erns Double   65.00 

ARCADE EQUIPMENT 
MOI. P1 .1 0 Well 
M .. Drive me 0e... 
Mut. Silver 01 . ... 
Mut. Ace Rember .... sno. mo...... 

:e:::..7.-"- 
0.5...,.,, es . 
CM Coln Hockey 
Chl C•In P1051 

Coln   
siolsk., Sent (Coe7.  
averts Ten S. M . 

Se r'"- ..Zer  
mpar*:: "..   
Heavy How..   
Jack 0 01.1   
(.09.! Alr Rrikler.. 
Le Rey ta Scales 
Mills Mode m Seale. 

mPa mir. ..   Pltenern • letteni.. 
Photornedis, 
p.,,,,,,aps a,e, ieeaasrly. 
......... ,... .....e. = 
Slros 011 . OP  

T""nv."  Undersea Relder 
Weetern 0  11 
Williams All   
Ilahiblt DI .ers 
Atomic Norntse•  

..103.00 
115 . 
17560 

.. 113.00 
tie« 

• • - . ,1,:ig 
....  0.05 

113 00 
II  lea 00 
t P0.00 
. 73 0 

in. ..  
. 00 
000.00 
100.00 

...  . 00 
5060 

173. . 

, ymicp 

  .. 115 a:. 0.0 
MOO 

...  93.00 

...  0 « 
125.00 

.....  03.00 
125 . .... 

yes .. 
1,2 

 09 011. 
,m6 en ill --

Cb«::::::'e l  

e" .„, 
M.9.531SSERa Ile 

2 

M 

AVE • 
0 

CLEVELAND 
107 

Nfillhern 

II DI strib   

Ohio 

COIN 
INC. 
IS, 01110 
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EVANS' 1951 

Original and 

Still Greatest 

of Bo wling 

Ga mes! 

As we predicted. TEN 

STRIKE. the only au-

thentic Bowling Game. 

has  demonstrated  its 

popularity and is still 

outliving  the  many 

synthetic  copies  that 
have been  introduced 

in  the  pant  decade! 

REAL 

BOWLING! 

ALL SKILL! 

BETTER THAN EVER —EVERY WAY: 
NE W! Sigh Dial Projector Scoring up to 150' 

IMPROVED!  P M Setting Device eli minate« wooden pulleys.  Many other 
improvements for Duster play. 

PERFECTED!  When pine are knocked over. perfected Auto matic Pin BOy 
re move, the m from alley, leaving It clear for next ball!  Perfected 
Manikin Bowler is adjustable by the player for delivery of hall to may 
part of the alleyi  Add, more skill to play! 

REALISTIC!  Closest thing to real bowling and just as th.11ingl Player 
controls ball action and makes strikes and spares by 'skillful play. Five 
fra mes. Sc, With extra balls for spares and strikes, same as actual 
bowling.  Fully  Bug-free. trouble-proof! 

For equip ment that pays profite sooner — Meter —longer. buy Evans' 
1051  Improved TEN STRIKE.  Thousands of original pre-war TEN 
STRIKES are still in operation and Mill producing profitable earn-
ings ..  proof positive of top appeal and quality , 1951 TEN STRIKE 
the (Meet ga me of skill for amuse ment only, is gilt-edgel  If you wee 
tired of ..90-Day Wonders- on which you have to write your invest-
ment. get started with the game that Da n dividends, not weeks or 
months, but for yea rs! NOVELTY OR. REPLAY M ODELS. 

ORDER FRO M YOUR DISTRIBUTOR OR DIRECT 

crectvverw m:e£ 
e 
v etst mots à 
to  for a eiWIPPP Petu rear! à 

eDi »DeaDeDiDerlg 

H. C. EVANS 
& CO. 

1556 W. CARROLL AVE. 
CHICAGO 7, 111.11401S 

SEE EVANS' CONSTELLATION 

AD ON PAGE 51 

Coin men 
You Know 

• Continued from page 55 

bought a batch of postal cards, 
and gave them away to office 
personnel and friends who wished 
to write .the station about the 
matter. 

"Tight bookkeeping control 
keeps business running smoothly," 
says Benton and Behring. "We do 
pretty well because we don't go 
overboard with spending every-
time we have a good week"   
Seeburg's district sales engineer, 
Gunnar K. Gabrielmn. in town 
from Cleveland, 'says the Select-o-
Matic 45's are being placed as fast 
as they corne in along with the wall 
box. . .. "To make record selling 
pay, we are stocking only best sell-
ers in 78's says James Winston. Co-
lumbia's sales manager here. "Rec-
ords like "Rhapsody in Blue," 
Doris Day's album, and Ken Grit-
fin's organ music. We've purchased 
approximately 30 other albums in 
quantity, away beyond our regu-
lar needs." 

Thomas R. Knowlson. treasurer 
at  suburban  Mount  Lebanon, 
found a $5 U. S. gold coin in the 
township's parking meter collec-
tion. "Someone may have had a 
car snowbound on the main street 
for a week and felt the township 
was entitled to the coin," he com-
mented. .  C & S Music Com-
pany's Fred Contaan, a physical 
instructor in the '30s, used to play 
handball with Pittsburgh football 
greets Eddie Baker and Muggsy 
Skladany. 

Herbert Rosenthal. of Banner 
Specialty Company, on a business 
trip in Central-Eastern Pennsyl-
vania, finds business picking up. 
He spent a few days with the 
Flexes Brothers at Williamsport, 
Pa. 

Cigarette Merchandisers Asso-
ciation here last week expects to 
donate smokes to the Veterans 
Hospital at Aspinwall, Pa. . 
Joseph McGlarus reports cookies 
and cakes arrived in Pittsburgh 
along with the snowstorm, but 
freight docks got so loaded with 
snow that for a time the merchan-
dise couldn't be moved. 

Twin Cities: 
Coinmen were shocked to learn 

of the sudden death Saturday (16) 
of Leonard S. Yunnan, Minneap-
olis operator for two decades, who 
was found dead in his car, auto 
key, in his hand, near his cottage 
at Garrison, Minn His father-in-
law, Archie Pence, is one of the 
oldest coinmen in the business in 
America. Vangen was 50 years 
old. 

Harold  Lieberman.  head  of 
Lieberman-Hy-G Music Company, 
is in Chicago on a buying trip —or 
is it to get away from the ham-
mering at his place where car-
penters are remodeling to make 
more room to the wholesale dis-
tribution of Coral, London, Bullet 
and Brunswick records. .. . Malt 
EngeL of Mayflower Distributing 
Company, reports the premium 
business has been exceedingly 
brisk the past few weeks, with a 
number, of operators buying pre-
miums as ChristmaS gifts for their 
friends. 

Leo Hearth. St. Paul operator, 
is back in Bethesda Hospital, St. 
Paul, for a skin-grafting job ne-
cessitated when he was burned 
from the exhaust pipe following 
an accident with his automobile 
several months ago. .  . Jonas 
Ressler. of Lieberman,  reports 
Chicago Coin's Bandbox, is get-
ting considerable attention from 
operators. . . . Dave Ziskin. of 
Dave's  Distributing  Company, 
Minneapolis, reports business held 
up well despite the Christmas 
season, with machines going out 
to operators at a steady pace. 

Operators who came to the 
Twin Cities the past few days to 
buy equipment and finish up on 
some  Christmas  shopping,  in-
cluded Stanley M ayas and Fred 
Kovenan. of Moose Lake, Minn.; 
Harold Ginsberg and son, Mire. 
of Ottumwa, Is.; Charles Vestrem, 
of Spencer, la.; Leon Vanasse, of 
Somerset, Wis.; H. J. Lyrae:el. of 
Ramon, Minn. . . . Hy Sandler, 
Lieberman  salesman  in  North 
Dakota, is due back over the 
holiday week-end following a suc-
cessful sales trip, while Les Rou-
sted. covering Southern Minne-
sota, reports Wurlitser 1250s sell-
ing well in that territory. 

ectvectztevvvvcetcwczeen 
est 'Wishes for a egerry 
c3-Coliday Season 

and a 
'Prosperous .Netv Year 

OEN COVEN 
Carl Christiansen  Mae Brier 
Harold Saul  Joe Sehu man 
Fred Sitar  hilly Kandy 
Ruth W arner  U filie Belegal 
Frank Chognowski  Lee Taslor 
Gus Grillaert  W alls Gor man 
W ally Long  Willard Sandberg 

eisizz z 

e Coven 'Distributing Company 
NrI-DiDi »DealiDaiDeet>> »1Zeil'iDa = 

FIGHT 

j ileIVIARCHor DI MES  
JA N U A RY  15 -31 

YEAR END CLEARANCE 
All Equipment Shopped and Guaranteed 

DECE MBER 30, 1950 

Sietwte 90od efAidte4 
‘-et tde coestie9 qzevt 

GENCO 

WITH IT'S NEWEST 
TRIPLE THREAT 

17 3020 Wurlitxer Wallboxca   33 s'a. 
25 Ea. 

117 Packard Wallboxes   10 ra. 
83 Seeborg W1L.56 Se Wallboxes (completely refinished)  20 ea. 
2 Mills Constellation (exeeptionally clean)   195 ea. 
3 Packard M  I 7  e'  75 ea. 
14 Seeburx 46M, reeonditioned   245 ea. 
7 Werlitaer 1100's   400 ea. 
3 Wurlitser 1015's   245 ea. 

SEND I/3 DEPOSIT AND SHIPPING INSTRUCTIONS WITH ORDER 

EXCLUSIVE  GOTTLIEB, WILLIA MS AND  SEEBURG  DISTRIBUTORS 

24 AMI Se and 10e Late Model Wallboxes   

Remember 
IN NEW ENGLAND 
IFS TRIMOUNTI 

40 WALTHA M STREET 
nosToN18. MA55 

BADGER'S "Ee'vilaind 
-1'11ien a fonedoll«ro less-Seldom ti )01Irir more" 

LOS A MO UES i.e. 

M  t eAt«Efe ed ;E 
C.r1 flvpptl 

nute- RECONDITIONED ONE BALLS  RECONDITIONED CONSOLES -Ja c 

Ilea Universal Winner    WIITE Bally (lover Bells   $395.00 
Universal Pholo Finish   $350.03 Keeney Bonus Twins, 5.25‘   225.00 
Bally Champion   369.50 Keeney Bonus Single, Sc   149.50 
Bally (itation   249.50 Bally Triple Bells   195.07 
Bally Gold (up   149.50 Bally Draw Bells   124.50 

D V- GUARANTEED RECONDITIONED PHONOGRAPHS 
Seeburg 100 Selections (New) . WIIITE %gushier Model 1250 Mewl  WRITE 
AMI Model C New/   METE Worlds« Model 1080   $295.00 
Seeburg Model 1.47M   $350.00 Waddler Model 1015   295.05 
Seeburg Nodal 1.1611   .    395.00 
Eason Palate Uhl   12430 terk.Ola 1949-Model 1428  395.00 

Badger Sales Co., Inc.  Badger Novelty Co. 
MI WEST PICO BLVD.  SS« NORTH 20TH STREET 
LOS ANGELES 4, CALIF.  MIL WAUKEE 10, N/1S 
Phene• OUnleIrk 7-21l3  Phone HlII5t 5.i014 
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UNITED'S 

FOUR PLAYER SNUFFLE ALLEY 
1 TO 4 CAN PLAY 

IFS DIFFERENT ...,,,...„...,___ 

SKILL and SPEED 

Two Sizes: I FT. and 9 FT. 

OFFICIAL BOWLING SCORING 

SINGLE PLAYER 

SENSATI ONAL EARNINGS 

Two Sizes: 8 FT. and 9 FT. 

20-30 SCORING 

TWIN SHUFUFNLEI TAELDL'ESY  REBOUND 

EXTREMELY FAST PLAY—SIG PROFITS 

Two Sizes: 8 FT. and 9 FT. 

( UNITED'S 
DISAPPEARING PIN 
CONVERSIONS 

FOR 

SHUFFLE ALLEY 
SUPER SHUFFLE ALLEY 

DOUBLE SHUFFLE ALLEY 

EAST TO INSTALL , 

ADDS TO JA MMU PO WER 

"Im M 

FOR THE BIGGEST V$ 

Dollar's Worths— 
EVER OFFERED 

TO COIN-MACHINE MEN 

ANYWHERE 

DAVE SIMON 
627 TENTH AVE., NE W YORK 18, N.Y. 

PHONE PLAZA 7-5660 

IMMEDIATE 
DELIVERY 

Automatic Scoring Shullle.Type Dame 

UNITED'S  FT. DOUBLE SHUFFLE ALLEY REBOUND 
Only ga me ef ite kind wi th Prohnsidnal « mina  j 

IMPORTANT! 
We carry a complete stock 

of ports for United and 

Universal games. 
SA ME D AY SHIP ME NTS 

N O W AITI N G I 

NOTICE—CANADIAN BUYERS! 
OUR FT. W AYNE OFFICE STOCKS LARGE 

QUANTITIES OF ALL TYPES USED 
MACHINES 

at RIGHT PRICES! 
Visit or Phone SA M DICTER at Ft. Wayne Office: 

3011 E. MAU MEE AVE. 

Phone: EASTBROOK 3487 

Amu 
hacks  j Disiribulass in Kentucky, Indiana, Southem Ohio 
•TheHous• that Confidence Built' 

• SOLIMERN AUTOMATIC 
M USIC COMPANY, INC. 

ESTARLISHED 1923 

624 S. Third St. Lord . % 2, Ky, 
240 Niforson St, laajneden 2. Ky. 
3011 E. Mau mee Aye.. Ft. W ay.. 4. Ind. 

1000 limadw w, Cincinnati, Ohio 
603 Linden Ave.. Dey Nn 3. Ohio 
325 N. Illinois St., Indi  Us 4, Ind. 

 ..;. 
0, Central Ohio Coin Quality Buys ; 

USED  1-EAELS Ne w PEN GAmes 
USED PIN  4349.50  CAI Coin —Punchy 

Pratindi wth   T M « 
Citations   TW N  Oottlion —Doodle Feature 
Gold Cunt   125.30  United — NO SI N N 
N N W Retry   0.19  rao  PI  n    
N W Mods   

SHUFFLE ALEYS 
USED 

united N A. 411 W,. 114. M 
united O w. W O N 
Pins   141,50 

Genre Bowl . 
Leraglre   It.50 

Keeney Ten Pins   W OO 
Chi Coin tlowlino 
Alley   149.511 

Chi Coln Easel,   14959 
Gottlieb Bowlettes. 109.50 
De mo Glide•   9444 

GAMES 
Sh•n orei ..........A 411. . 

Jul,. 21   119-54 
Triple Action   49-SO 
Oallerona   9946 

to1: 4 "    EASE M AO 
Alle• in  1.114 15.31 
Robin Ne wt   49.50 
S•rnborE•   59.31 

Cover Girl 
Star Dust   411-9111 
Seren wie    79.E0 
Seinbell   45.50 
Blue Skies   4545 
Flooring Power   411.11. 
T.'.49 Winds   4930 
Pudein• Ne w,   69.50 
tru mp , Durnoty   49.50 
5crew Rell   5130 

W rite for Prises 

Bo Ta w . Slots 
14 Blue o• •rown 1,011.3 
1N Illve or brown Fronts 
SU S AN  •rown Pren . 
5.10.154 Melon Bells 
54. Block Cherry. 
IW Ole « Cher ,* 
Alt Wean Cherry, 
SW W eer cre mes 
S0« Drown Front 
St Hew  ...... s 
54 Mille S T., 4.5 
Al Senn. Mende . G M . music  5W lenn. Standard Chief 

1146 Se emed  ' Ns, .  TN O wn. Stood. rd Chief 
1946 5e•buro Hide, Et Senn. e e Dlux  CA W 
We .   eye, .  IOC J•nn.  Chief 

RN.  As ,.  250  So m. Deluxe Griot 

W RITE —  WIRE —  PH O NE —  A D. 7254 

CENTRAL OHIO COIN MACHINE EXCHANGE 
525  . HI G H —  C OLU MBUS  15,  O HI O  2 

W anted by Manufacturer 

NATIONAL DISTRIBUTOR for new-type COIN MACHINE 
To rover u. s.  ', wort proven miller . .  ism money p rOdyce  lti1Il.rootod. vim ., 

9.v.n. full derails of you• ergenirarion. 

BOX 0.441, s o 714E BILLBOARD, 2160 PATTERSON Sr., CINCINNATI 22, OHIO 

IMMEDIATE 
DELIVERY 

Attention! 
FOREIGN BUYERS 
• We have a complete line of 

coin-operated equipment avail-

able for immediate shipment 

at drastically reduced prises. 

BETTER 
BUYS 
BUCKLEY WALL 
and BAR BOXES 

$19.50 
BUCKLEY MFG. CO. 

9123 W. Lake Street. Chicago 24. illinots 

44. ! 

CO MET:   e-
or Se play. TAX FREE. Aloe aveli Nne 

IA.:*Rne ?i:41,s'e e•  "  or 34 
Also mo m.. .tor . CIGGV, METEOR, 
MITE end KING. write Nr  detelis zieicrIPJDÚSTRI ES, Inc. 
TINS W. Fullerton Aye., Griebee 47, III. 

17.1.1 Dickens 2.14141 

( ----- UNIVERSAL'S 

SHUFFLE TOURNAMENT 
The Greatest Conversion Ever Built 

FITS ALL SHUFFLEBOARDS 

IT'S TERRIFIC 

UNIVERSAL'S 

DELUXE TWIN BOWLER 

IT'S FAST! IT'S QUIET! 

Coevortiblo —Novelly or hoe Play 

UNIVERSAL'S 
OUTSTANDING ONE-BALL 

WINNER 

FEATURE BELL 

UNIVERSAL'S 

HIGH SCORE BOWLER 
15 PINS 

1 OR 2 PLAYERS 

It's 17%lew! 
It's Different! 

evvvevvvvvvvvervepecever.2 
IIOLID IN GREETINGS 

FROKE t 11EY  2 

JUST W HAT WE NEEDED 

TO BOOST THE PLAY 
ON OUR 

BOWLER! 

see 
DDYY M 

tee 
iew 

AMAZING PLAY-STIMULATOR FOR SHUFFLE-TYPE GAMES! 
INCREASE THE PLAY on all of your coin-operated, shuf 
lie-type games with this small Keeney "DIVYDEND" unit 
located behind bar or counter. Looks like a small radio. Regis. 
ters and meters percentage of play continuously. Projects 
value of credit due successful scorer permanently or at turn 
of switch': Shows credit due in dollars at bottom; cents at top. 
Attendant switches -DIVYDEND" back to zero when award 
is made. Order your "DIVYDEND" jackpot credit units from 
your Keeney distributor now. Make certain to mention name 
of yobr bowling games to insure getting correct voltage units. 

IM MEDIATE DELIVERIES at 6950 each 

SEE YOUR 
KEENEY 

DISTRIBUTOR 
/ eee  J.  

N W VI  'MU M S ..... , GriCAGO 21. 111111015 
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N EVV  BALL ACTION with 

/vfr-  e  #1/1 Z I fi 

GOTTLIEB'S 

INSIST ON GOTTLIEB PRE-TESTED GAMES! 

#1..RLINO LFQ,ITNI$G SPeede,_ 

e 
introducing SENSATIONAL 
"MATCH" PLAY! 

• Hit No. I RED BU MPER —match it with No. I BLUE BUMPER ...BONUS POCKETS 

light up for REPLAY A WARD! Any matching combination does the trick! Complet-

ing RED or BLUE BUMPER Groups scores advances • BONUS ADVANCE Awards 

Replays. • 15 BONUS ADVANCES Light Bottom A WARD ROLLOVER for Re-

plays. • HIGH SCORE • C Y CL O NI C BUMPERS • "POP" BU MPER • 
FLIPPERS. 

ORDER FROM YOUR DISTRIBUTOR 

eee,evz,Pcevvcevgrevvvvczg 
y4e.titterest îtillíribro for a 
e»appp, Prooperoug 

e ertu pear  à 

1140-50 N. KOSTNER AVE. 
CHICAGO 51, ILLINOIS 

— There is no substitute for Quality!" 

WORLD'S EXCLUSIVE DISTRIBUTOR: MILLS BELL PRODUCTS 

FOR BELLS IT'S 

BELL-0-MATIC 

POLLS NEW PEST POCKET BELLS 
Automatic  3-5  Mystery .Pay  Out.  55 

Play —$65.00. 

MILLS NEW 1950 BELLS 
Blue Bell —Black Beauty 0511 -21 Bell — 

Wild Deuce Bell. St-100.156-50C Play 

— Write for Prie m. 

deposit wrIls all order, 

SICKING, INC. 
America's Oldest Distributors 

Established 11345 

1901 Central Pkwy.  Cincinnati 14, 0. 

$ 3 1- 5 0 
Budd Up 
Bermuda 
C Meters. . 
Ceribb mn 

Triple 

$39.50 EA.!! 
RAM P 
SPEED WAY 
PARADISE 
SA MBO 

0, Dep.. Bal. C. 0. 0. 

All  ga m e. 

o re  deniers,. 

checked  a n d 

ready  tar  ac. 

lion, ton know 

YOU  can  hay 

wit h  co n 

' JOE ASH 

Spin Bell 

e ':',76•11 
31;r111 
Yr.. Win . 
Trintd•d 1̀1a 
foreign Buyers 
We Melr mnms 

sj'e r 
ur showrooms 
r 999e I o r 
1st. 

AMUSEMENT MACHINES CO. 
666 NI  Brood Street, Phdodel0km 30. Po 

Phone  Fremont 7,9945 

"YOU CAN ALWAYS DEPEND 

ON ACTIVE — ALL WAYS" 

WANT 
1 00 

USED BALLY RESERVE BEDS 

MD USED BALLY TURF KINGS 

AUTOMATIC SALES d SERVICE CO. 
Belranor• 1, Md. 

HARRY HOOSER INVITES 
OPERATORS 

IN THE SOUTHWEST 
To a real old-fashioned 

Coin Machine Round-Up Party 

CELEBRATING THE GRAND OPENING 
OF THE SOUTHWEST'S NEWEST, MOST 
MODERN COIN MACHINE SHOWPLACE! 
6,500 Square Feet —Devoted to finest Coin Machine 

Sales and Service!  Black Top Parking Space! 

Many Other Conveniences! 

REMEMBER THESE DATES 

PLAN TO BE HERE FOR 

THE BEST TI ME IN YEARS! 

0 

MONDAY AND TUESDAY 

JANUARY 8th and 9th 
Time: Whenever you get here! 

FOOD • BEVERAGES • FUN 
• 

MAKE A NOTE OF OUR NE W ADDRESS 

FORT WORTH AMUSEMENT CO. 
Featuring . . . AMI, Bally, co mo, Keeney and GoOlieb Products 

100-104 S. Main Street  Fort Worth, Texas 
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CREATORS OF DEPENDABLE PLAY APPEAL! 
4242  W.  ED MORE  M UIR CMCM30 14. NUNCIO 

W ileren4 NIFTY 
Defrosts the 
Locations 
with 

*SPECIAL 
SCORE! 
*SUPER 
SPECIAL 
SCORE! 

NIFTY HAS EVERYTHING! HIGH SCORE— 
THUMPER BUMPERS—FLIPPERS and William? 
ORIGINAL TILT RESET (Pat. Pend.) 

SEE IT—BUY IT AT YOUR DISTRIBUTOR NOWI 
erectcceees 

e Hams g 
e Nino g 
Ilear! g 

LONDON OFFERS TOP VALUES! 
All Cleaned! All Checked! 

III0E0611P16—A WLSORIL1 
FILIEN FP .300 130 Selectee r SI 95.10 
SELII .0 cocoon 
M UM " 71.200  st00 ....  la 50 
SOCK•OLA PL.0705STI.   7O SO 

Semple. Mrs ., Sys... 'ISIS of IS, 
MAKI AN M UNI 

Orectungs 
anb *rat Ith«Rt5 for a 
baopp Pen; etat 

ExElusly• VI.Irlbutor 2111U40 Nude*. In WI. .ün, Minnesole, 

Menlo Doke «, I« . Dekere wed Upper Meergen 

an  chv. 
3,30 WE51 LISBON AVENUE    1605-7 HENNEPIN AVENUE 

MIL WAUKEE 8, WISC   MINNEAPOLIS a, MINN 
OIVISION  4.3120  KEN WOOD 6617 

WANTED 
USED MILLS SLOT MACHINES 
HIGHEST CASH PRICES PAID! 

BAKER NOVELTY COMPANY 
TM WOR M'S !A MUSE SUPPLIERS OE CLUE EQUIPMENT 

1700 W ASHINGTON BOULEVARD  CHICAGO 12, ILLINOIS 

time of the year.... Jae Caldron. 
Trans-World Trading, celebrated 
his first Christ mas in business for 
himself end looks bock on a fine 
year.... Col. Lou Lewis. head of 
Merit Industries, had a nub on 
premiu ms and ga mes all week and 
reports top used ga mes are get-
ting harder to find. . . . Clayton 
Neenerefl and Rey Rimelon. Mon-
arch.  also found comfort in a 
pre-Christ mas rush for all types 
of coin-openited merehancitse.... 
Les Bieck H. C. Evans & Com-
pany, says the 45 r.p. m. adaptor 
for Constellation loas proved itself 
in the Odd and will be offered to 
the trade alter the first of the 
year. 

Venda11 Company's new veepee, 
Earl T. Ronde, gave way to his 
rural leanings recently with the 
purchase of a farm in Woodstock, 
11.1. Come summer, prexy A. Der-
rick Alas says he intends to be a 
visitor at the Runde ranch if he 
can get away from the morning 
chone. . . . C. Collier. Braun 
Manufacturing Co mpany, reports 
the firm's .1k  vender  will be 
available for delivery In January 
as announced if government re. 
strictions do not curtail produc-
tion. 

Sperry Cody Is readying a 15-
cent bar, according to official.. 
which will be about a 21/4 -otince 
weight. Several candy operators 
Test week expressed  the  belief 
that randy bar business will de-
velop Into a three or more price 
deld, with nickel, di me, Il-cent 
and odd-penny bars making up 
the offerings price-wise. 

New York: 
Over 78 bottles of good cheer, 

plus florins, were contributed by 
Devi SIM«. United Manufactur-
ing diztrib, to Sunday's (17) affair 
of the Associated Amusement Ma-
chine Operators of New York at 
the Latin Quarter. Appropriately 
enough, false labels on the bottler 
read, "Old ShuMe Alley." 

M . Ruth Michaelson. of Long 
Island  Music. now being called 
Grand ma by her fellow o pe. Fier 
daughter gave birth to a boy last 
week.... 751ford Grow. of Madi-
son Music, is building a home in 
Douglaston, L. I: . . With new 
machine biz currently undergoing 
more than the usual pre-holiday-
meson  lull,  Al Simms. Chicago 
Coin factory agent, took a les 
days off fro m office routine. k m, 
ing Al D'Inalllo in charge.  - 

11mney Sugarman Runyon Sales 
topper, and family began a long 
motor trip to Florida Wednesday 
1101.... Other ecnn men who n--
turned last week from Florida vo-
cations include Artie Herman. of 
Boro Auto matic, and Frank Piro. 
troili.  of Braddock  Music.... 
Dam  Feldman,  of  Kinµboro 
Music, is back fro m a two- week 
stay in Lakewood, N. J. 

Pittsburgh: 
Survey by Ed Shore. of Atlas 

Novelty Company, reveals that 
many eateries in downtown Pitts-
burgh are without music and could 
accommodate it easily. Location 
owners believe the machines cause 
people to linger longer, and Shore 
feet, menu orders would be larger 
with musk. 

Sinn Keel. of \recd. Sales in 
Philadelphia, left Pittsburgh in a 
hurry with his wife to get ho me to 
their three y .ngsters..  M..1. 
Abelson. of Americen Distributors, 
reports continual rain and foggy 
weather on his flying Southern 
tour while the North was having 
its big hurricane and snowstorm. 
. . The employees of Allegheny 
Cigarette Service Company, Wll. 
kinsburg. Pa., one of the largest 
operators in this area, have mined 
Local 805 Confectionery & To-
bacco .1c Driven Union, AFL. 

S. Lobed.. Deem record head 
here, has made a personal surer/ 
of dealers. He says they're wan. 
der mg what speeds to buy. La. 
Sec la feels the record business will 
stay a long time. "We saw this 
»roe business trend materialize in 
heavy record isles before the im-
mediate postwar period," he says. 
"People then were working in war 
plants, but they couldn't spend 
port nf their salary for refingera-
ions for exa mple. because the m 
appliances weren't being manu-
factured in sufficient nu mbers. So 
people went out at night and spent 
su ms for entertain ment, including 
records." 

Recent  TV  screening  of  the 
opera, "Don Carlo," so irked AI 
Rosenzweig.  general  manager, 
Milk Vending Service Company 
Rot he not only wrote the station 
personally of regret at Its choke 
of entertain ment from 7:45 till 
midnight  one  evening.  but o. 
his way to work next morning he 

(CoMknieston ago« 58! 

EXCEPTIONALLY 

LATE MODEL 
PHONOGRAPHS! 

t  
Gee- eleet°  

¡Lee °  e t. NAG 
1° S e 

tese  

Vine .eee ,e era. you,SI nee .. TM« 
nag. ode « are an low en you will 

llnel anywhere for law model «tendS. 

Ironed phonograph. . sten good «ape. 

Bo.b your order ledo, end we « money. 

GOOD 

,.: 
___, 

drareiali 

, 

e.i. ille 

d 

SEEBURG 
148-IAL  $425.00 H-147-M Ilidea me ....$279.50 
1411.16   375.00 1144-1,1   279.50 
146 /14 8-M   329.50 41.146.44 HéMarray .... 250.00 
I47- M   525.00 147-5   150.00 
146/147 M   31930 144-5   139.50 

AMI 
1.40DIL "C", New   W art 

WURLITZER 
MODEL -A"  5350.00 -M O"- Nrw   Wede 

MOBIL ..11'.   475.00 -1015"  $269.50 

WALL BOXES 
SEEBURG  , AEI Pest War   Write 

3W5-L56  $ 49.50 
W 4-L56   49,50 ROCIALA Pod War   $5230 
3W2-1.56   29.50 
W 1 -1.56   24,60 P101113 Pad War ........11.56 

SOLOTONE MASTER ENTERTAINERS 

• AND BOXES • 
ne w I 

W rite 

WRITE FOR LIST OF PRE-WAR MUSIC EQUIPMENT 
s.„„.: sss, Cerollied Ilesesil, talon,e C. O. O. 

all We05 svaiire to Prior Solo 

SHAFFER MUSIC CO. 
Colombo, Ohlo  9 hoollow.  W. Va. 

(MP S. Mph RI,  2129 St..itt >S. 

Alirrinneal. Older  Indian.. .lie, Ind, 

2.33.3 Gilbert  Ave.  1327 LAi  ' I me. 

FOR BETTER BUYS—BETTER BUY NOW 
Direr/ 11.•N.IluIers for leoding Moulder ...... 

MUM» MACHINES USED  COUNTER 0M1B— New  W M* FOORMIR 
le { Mr S M. I,  1 
SPOOr 

SOI TSISS'Olif  : 

IS M A .. Is s m. 
Solor Ms if . 

ISColos Mos Sr m•S . 
is ••tone• is s m.. 
• M ier l• 
1I wow. N   

TT Noels.. .re M  

(«DTI 1110016-11m1 
II Col a rr.*  we» 

04  

le cm M .  ••••• 

Sholleneer 
.• 

7 M. .11.••... . 
M ro   
cw. Um . NO.- 11 2 

Pop * Sr 
M s M . 

= N M LA, 1211.1 4i:e  

 Wart• 

MK 
.. .weer «  e . . 

fla 
emiimen   ...... 

¿La .....SIM.1»..i.nr,.....   
  M I 

M I S MII M. OM   
«...W..1.1.11; ‘1.51..,..  . . . .M.S. 

SA« (Cele.11.41  m e 
1441, MO 0.140••••••11.11.1. 

e m-Ola Dolor.  ,M: :11 
.0,5,0,. '00   

W M/ .......11 1....• .S..P..  ...I.. 7..  

=  He"»  

M O M 1710.0   
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Original and 

Still Greatest 

of Bo wling 

Ga mes! 

As  prediceed. TEN 

STRIKE, the only au-

thentic Bowling Came. 
het demonstrated it, 

Popularity and is ma 

outliving  the  mew 

synthetic copies that 

hare ben introduced 

in the part deea4-. 

REAL 

BOWLING! 

ALL SKILL). 

BETTER 11IAN PM—EVERY WAY: 
NMI High Dial projector nearing up to 150 , 

',AM MON Fen Bettina Device elimineee wooden pulleys Many other 
improvements for lee« play 
 MIN Winn plus an [marked over. perfected Automatic Pin Hoy 
remove them from alley. 'mynas It clear for nest boil? Perfected 
Manikin Bower ie annuebte ley the player for delivery of bell Wan, 
Put of the alley' Adds more skill to PieTi 
REALISTIC! Closet thing to real bowline and RUM se thrilling' rime 
Controls bel action end makes links and snare by skillful Me,' Sle 
Bern... 5e. Mtn molt bans for epee and Mine. sum e. actual 
bowling. 'Noy autormuci Bug-free. Notable-proof' 
For equipment that rienr it.voonerz fafer—iorign er. Oily Evans. 
1951 ta COitO miSTRIKES on still  to operation end still Prodociner'"p pee-tar «n-
ines  proof positive of top appeal anci quality, 105 rY EN ;TRIBE 
the nor. name of  for untteraiint only. le Kilt-eatei If mu are 
tired of ..00-Day Wooden' ma winch yoti have to write your Mee-
meat. get started with Ma mum that pee dlvidende. not Peke or 
months. but fee years, NOVELTY OR RWLAY $40071,8. 

ORDER FROM YOUR DISTRIBUTOR OR DIRECT 

tE •‘,SSIE-PSIE ..et E 
I. 

el  Ye a W i e n  6 

Y for a  1 
1 e, lbappv Arta Orar ! 0 
II. C. EVANS 
& CO. 

i.pe,,Ddhei»peaki - - - 

I 5.56 W. CARROIL AVE 
CHICAGO 7, ILLBIOIS 

Sn 'yarn CONSTELLATION 
AD ON P•ile SI 

r ne eC et e rCeCe ellt eeC eCt «e« eCett 

6i3 est Ẁishes for a enemy 
G3-eoliday Season_, 

and a 
P̀rosperous ,New Year 

BEN 
Carl Chriallaartea 
Harold Saul 
Fred Skor 
Ruth W   
Frank Uto pian okl 
Gees Grialnert 
Wally Long 

COVEN 
Mae Brier 
Jae Sehuanan 
Kitty Rawly 
W illie Belegal 
Lee Taylor 
W ally Geœreinn 
Willard Su n d be r 

Coven D̀istributing Company 

j eiRIARCH or DI MES  
 as-Il 

Coinmen 
You Know 

• Continued In« page SS 

bought • batch of portal cards. 
and gave them away 10 office 
personnel and friends who wished 
to write the station about the 
matter. 

"Tight bookkeeping control 
keeps business running smoothly," 
sin Benton and Sebring. "We do 
pretty well because we don't go 
overboard with spending every-
time we have a good week" 
Seeburg's district sales engineer. 
Gunnar K. Gabriel.. in town 
from Cleveland, says the Select-o-
Mahe 45's are being placed as fast 
as they cone in along with the wall 
box....... ..To make record selling 
pay, we are stocktng only best sell-
en in 75's says /asses Winston. Co-
lumbies mles manager here. "Rec-
ord. like "Rhapeody in Blue," 
Doris Day's album, and Ken Gril-
lbs'. orp.n music. We've purchased 
approximately 30 other albums in 
quantity, away beyond our regu-
lar needa." 

Thomas R. Knowlson. treasurer 
at  suburban  Mount  Lebanon, 
found a $5 U. S. gold coin in the 
township's parking meter collec-
tion. "Someone may have had a 
car snowbound on the main street 
for a week and felt the township 
was entitled to the coin? he com-
mented..  . C & S M ink Com-
pany's End Conn», aphysical 
Instructor in the '30s, tood to play 
handball with Pittsburgh football 
greet* Data Baker and Minns, 
Skladany. 

;Herbert RmeathaL of Banner 
Specialty Company, on a business 
trip in Central-Eastern Pennsyl-
vania, find, business pieking up. 
He spent a few days with the 
Flexes Brothers at Willomsport. 
Pa. 

Cigarette MerChandisees Asso-
ciation here last week expects to 
donate smokeS to no Veterans 
Hospital at Aspinwall, Pa. . . . 
Joseph /*Glean reports cookies 
and cakes arrived in Pittsburgh 
along with the snowstorm, but 
freight docks got so loaded with 
snow that for e time the merchan-
dise couldn't be moved. 

Twin Cities: 
Cab men were shocked to learn 

of the sudden death Saturday (a) 
of Leonard S. Vanden anneal,-
olis operable for two decades, who 
vim found dead in his car, auto 
keys in his hand, near his cottage 
in Garrison, Mimi His father-in-
law, Archie Pence. a one of the 
oldest coinmen in the Mainers, in 
America. Vangen wal 50 years 
old. 

Harold  Lieberman.  head  of 
Lieberman-Hy-G Music Company, 
is in Chicago on a buying trip—or 
it to get away from the ham-

mering at his place where car-
penters are remodeling to make 
more room to the wholesale dis-
tribution of Coral. London, Bullet 
and Brunswick records.... Man 
M ed. of Mayflower Distributing 
Company, reports the premium 
buamesa has been exceedingly 
brisk hg past few week,, with a 
number of operators buying pre-
returns as Christmas gifts for their 
friends. 

Lee /Maras. St. Paul operator, 
is back in Bethesda Hospital. St. 
Paul, Mr a ann-gratting lob ne. 
emanated when he was burned 
from the exhaust pipe following 
an incident with his automobile 
several months ago. . . . Joan 
Sisa«. of Lieberman, reports 
Chicago Coin's Bandbox, is get-
ting considerable attention front 
mentors. . . . Da n Khan of 
Dava's  Distributing  Company, 
Minneapolis. reports business held 
up well despite the Christmas 
season, with machines going out 
to operators at a stead, pace. 

Operators who came to the 
Twin Cities the past few days to 
buy equipment and linish up on 
some  Christmas  shopping.  In. 
chided Stanley Manes and Fred 
!Cow man. of Moose Lake. Mina; 
Harold Ginsberg and son, /Glee. 
of Ottumwa, la.; Charles Vntram, 
of Spencer, Ia.; Leon V W ». of 
Somerset, Wis.; H. J. Lynard. of 
Kaman. Mims. . . . Hy Sandler, 
Lieberman Salesman ut North 
Dakota, is due back over the 
holiday week-end following a suc-
cessful sales trip, while Les Rog-
Mad. covering Southern Minne-
sota, reports Wurlitser 12.50. sell-
ing well in that territory. 

YEAR END CLEARANCE 
All Equip ment Shopped and Guaranteed 

See-cete good «Aided 
éfrt ete comi«.9 gam 

— GENCO 

g'a tY e 
WITH IT'S NEWEST 
TRIPLE THREAT 

17 3020 Warner,. Welbo rn..  $ 31. ee. 
24 4%1 .5e and 10e Leo Model Wallin..   25 Ea 
117 Piwkard Wallboem   10 re. 

Seelmes WIL16 3e Wen/some (eompletely refiniched)  10 ea. 
2 Mille ComdelLation (rateelofflany clown)   595 n.. 
3 Paclued Model 7   7. e•. 
14 Serbarg 46M. retoodtdooed   245 Co. 
7 Weell.re 1100..   400 ea. 
3 Wolin., 101re   245 ea. 

UND //3 DIPPOSIl ANS IIIIWSM  1/01111017SONS WITH 0•1111* 

110“030/1 GO M M, WIIIIJAPIS iNS 11118•8490 OUTIMI MOILI 

leamdias T RI m 0 iiiNT  IEW BEM 
1 1  1 

90 WALTHAM STREET 
ROSTON IS. MASS 

TS mesount 

• LOS ARGUE s gas 
0440 ere 
Carl He  el 

Ogg— RUOIRMINIED Ill BAUJ  RICONDIPIN10) COR M -en 

ha blond Mew  MIII het Owe Irk  $I MI 
blend Mee fluid  /111.08 gesso haw Isies. 5 /Si   225 M 

Yee   31.94, Salem Iona liqb, Si   11131 
1/117 Indlee   7411.511 bey Triple 1118    113210 
Icily Gekl Cep   I4.51 lally fn. lalls   124.51 
P r  GUARANTIED REIONIMMIED PN011061HPIS  " Wig 
learn 100 WWI«, Illeal  IllTt Write Model 1750 (11m)  111111! 
5111 Neil C Ito)   Will Welber Need 1080  .......$215 M 
iseing Model I 1711  $351.91 Woe« 11.01 1011   125.81 
wen ewe I 4611   195.18 all Neal 4  ... US A 
Lint., lidos M100  " 114311 led Oin 1141—Megel 1128  155M 

Badger Sales tog Inc. Badger Nord/ Co. 
WIEFT MCO ALVA.  SWF !MATH MTH 

LOS AIMI•LF1 a. CALIF.  MILWAIMMI Is. WM. 
CLI.WrIt rasaI  Phone IllMe• YWIF 
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Vbedie Ofrezetezve THIS SOLVES  ,R PROBLEM! 

SEEING 

IS 

BELIEVING 

Here is a 7-piece band for 

every tavern, club,  restau-

rant, depart ment  store and 

a thousand  and  one  other 

locations. The m en play their 

instru ments, turn to ward the 

audience, all  seemingly in 

li me to any record played. 

ENTIRE UNIT BRIGHTLY 

ILLU MINATED - GIVING 

LIFELIKE APPEARANCE 

TO ANI MATED MUSICIANS. 

CURTAINS OPEN AND CLOSE WITH EACH RECORD 

BAND 10x CAN M CON-

NECTED TO EITHER A REGULAR 

PHONOGRAPH OR A HIDE-

A WAY. EASILY INSTALLED TO 

THE W ALL TROUBLE-FREE 

- TESTED FOR 2 TEARS. 

ITS ANIMATION 

AMAZES EVERYONE! 
See the dru m mer hop up and 

do wn  in ti me to the m usic 

- the violin and bass fiddle 

player  m ove their  bo ws -

the tru m pet and saxophone 

players  m ove  in  realistic 

rhyth m to the m usic. The 

tro mbone player slides the 

tro mbone  back  and  forth. 

The piano player m oves his 

hands over the keys. 

IF YOUR DISTRIBUTOR DOES NOT HAVE "WM MX" WRITE DIRECT TO CHICAGO COIN WHINE CO. FOR NAME OF TIE NEAREST DISTRIBUTOR 

CHICAGO COIN MACHINE 
COMPANY 

1725 DIVERSEY BOULEVARD 

CHICAGO 14, ILLINOIS 

MAYFLOWER 
SPECIALS 

PROVEN BEST BY TEST 

RISES U M 11011110 

UNITED SIFF G UY 

REP O lEA6111 BO M B 

BALLY HO D BO CEI  . 

BALL! DIUFHE M OO 

onto M ITER ALLEY 

NE w CLOSEOUTS  USED SII EFELF.S 
IN O RI GINAL C R ATER  

401 4 55.141. ..lueuer   Wolle INN Ilmeler   . 40 
an. « 14441 9, I  ... M C«  4.11.111.14.411 Cemenlen  ULM 
54 44 • 5.5. he w, eitie  1.1.14    pe,v5 

wool * De 144 «NI«   Keeney Pin »V   LI: .41451e 11•./Ne Lome   
Walmenes twen  nonfloons Vulvae   1••••• 
4111 4.•114411/ W I«   S a 
Caw  C•1.1 •4•14111   14..011  Wileo  CeeN.n.en  4.119 
.44.4 ell. Pl. ...  MO  4,11.1 11444441 ,.. . ....  G UI 

W AY N W KIM  •  SALLY 61110/1111 

SALO TRIPLE MAW 1E11 WRITE! 
- ,_ ...  -- 

am ¡A  im; 3- .s..n..ace  A K or Auer,. PI...,., mommAiiorii 
E.   

AT •101•21 . LOW P•10 «.. ... « ALL •CC.8.01111 « AND PASTS POS 
1114.114l. W U«. 
• TV«. ••••• «Ill [...II«.  «I OP •111. ..... ILI• Silvi a 

  A RCA DE 
•o•nov «rottur 
new anny “vne• 

.44. ••••••44 
4.11114.• all 111.4 

  II 1.0 
Co4.04. C•in 11e.0.    .6.11. 
oved 14114044/  UV« 

  Is... 

In a 

1,41. NUN   
NM. CIO. MN   
le.fflue  Nuenvv. e Moll «. SS W SW.. 
Twos •  . .   114.1. 
.611.4 00.4 .011   

O NE H AL LS 
.44 ..44 4.4  3396.011 
0•IN con». .......  3,11.. 
eon. fee-Oel .nore ...  11.54. 
Sally Vittere « 441   ..« 
«le« Pleb.   W W1 
Ilealy lealuele... ..  35.1.M 
.... 1444    1.M 
54111 «Very Cle . 

P RON OS 
os . ....-weneeper. 

and. 
1.411•41 544.1   mol 
8.41.11441.   
•leven De Lena   
Mreedo Wee« 
A114 4 Cue. .   
Évol.01. * ma * 

M OO  CMG:T M . stre w WITH 0/11)1I1  ¡ALAN . C.O.D. 

7nal I o é  1)i Sitibuiitt  C 
Ceansa 0Wk. SIOSnalS Yew km hem p Ihilearp4111 M.1111 ».14.••• 

3.31..owall  P. 0 o. M T. 00  ra nee M n. ee 
CO.  IN  1031 ..13 .110.1.00 

1 11 712.:".  = e'.  erIs%  541919. Noe  141 .661.3. O S 
5.A. NS 790  Tel.: As SIP  Tel eau  IS. IMIEN• 44416 

A-1 CONDITION 
I /0E11E1 SPECIA1S. 

5 6010 (UPS Ea 

seso 
  95.00 

1 SPECIAL DITRYS. Es   50.00 

3 (111110111. Ea.    45.00 

P. 0. 5 . * 

Dixie Musk Company 
Tel N. MO W Ave., Mionn. Morino 

GE FIRST WITH THE LATEST 

IN THE W ORLD'S M OST 

LIBER AL: MOST M AGNETIC 

M OST PROF11•11 , 

COIN MACHINE, 

opeo  Yr 4.4 O. 
CIPC11.0  ',ONO. - . 

WANTED 
MI. MIES TELEDIIII AND 0111/111 

/WHI M 
Cl.., ennwlegn mnformaii me  on 

Rendition  •11.1  prin.  In  first 

Magnolia 
Amusement Co. 
3316 1 1th Sore, 

Gull . . SI * 

PHONOGRAPHS ‘Yrr 
DAVIS 6 POINT GUARANTEE 
MECHANISM OVERNALISIO 

,,,er WORN PANTS 11011•COD 

.M .IPIER RECONDITIONED 

W URLITZER 

4 5,2.. no.   .raz 
BOCK-OLA 

14.14   U . OD 

ks• ' MI MI INSPECTED 

,of ION .. . RENE WED 

•  CAMEO/ IMONIASIONALLI 

REPENSINID 

SEEBURG 
.461.15    1409. . 
147.1M    357.00 
14.53M    31500 
H146.1 1414.4.4   159.00 
01245.1. /11541141 • • • 1... « 
1.1.481.111 .44, . . 229.00 

Mémomoopta MEMO  . .431.14 I CaOSAPPO sad O. * 
Workino Order Al Low PA * Cloo md-Or WIE6 Devil 4 Point 
O nro Me• M, 133 ASS,Seasl V« 

U M » 
19.11....1•41111  5.4 

L.1.   

  se 

ow e 
s• s• 

wukurs m 

451.1    
950   NI 
4001€   
4005   04 

  31 

ii0Ot4RA 
Playamele   1.14 

Wa.40   59 ?.    SI 
Od a. 39   
Coons *  1: 

A MON 
C••••••  ..  8125 

  WALL BOXES   
aws-us. Is / Whs. Rialieliabse LIN 

SEEBURG: R4'.    .S27.50 
W1-136. S.. W PM * 14...   17.00 

014.55 50. IN .  sa t' 1 ete.5,5i.n =   6.95   sr, 
W ell. 5/10/15   13 .....  ..... . p0m1r. Mend-
MINIM. 5/10/15 iso 

147  $17.00   

m e* I/31 01/0317 WITH OMAR. ¡ALAN O C. O. O. 

WI SEG OALIZE IN EXPORT TRA M 

DAVIS 
738 ERIE REVD. EASE 

SYRACUSE. N.Y -PHONE 5-5194 

DISTRIBUTING CORP. 

Seeburp  Facto ,  Disuibulors 

OE *  1110411., ISOrmm, 
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EMPIRE'S 
SHUFFLE GAMES 

RECONDITIONED 
UNITED SNUFFLE AL MS°  S 69.50 
SWOP 11.1451, DierreadeE He Cote Neb  129 40 

UNIT10 SIPPER 11411191.9 ALLEY   VI 50 
en... Use ., esa mestIrs PI. Core. Imb ed 119.50 

UNITED DCOMILE SNUFFLE ALLEY   10410 
von LOWE ., OnEnputrIa• PI. CoEn.IFONIRC 009.00 

UNITED 1•PLATER SHUFFLE ALLEY ISPILESS   109.50 
UNITE, SHLHELE SLUCCe•   119.50 
"SHI NY STRIKE. 1 at I Floret   99.50 
UNIVERSAL TWIN tO WLEII   11 450 
UNIVIIIIIAL 'UF O TWIN I0 Wt ES. I 14.   179.50 
CHI COIN BO WLING ALLEY   199.50 
Win DI vere net PIA Central.« II4I.d   165.00 

CHI COIN TROPIST ',O WL   119.50 
CHI COIN leSSEIALL, 1 st 1 b een. ININend   6500 

CENCI, BO WLING LEAGUE. • Fr « MO  69.00 
VMS Orreer eing 10,9 Ctaveleleil 1•41911/40   140.00 

  SHUFFLE BO WLER. ISS N.   

SALLY SPEED BO WLER 

NATION WIDE SHuFFLE POOL   

COTTLIEE soyELETTE 

W HO. NONELL HEADER, LONE Now 

  119.50 

49.50 
10.50 

19450 

ONE-N W M O M WITH 

ORDER. IALANCe C. O. O. 

OR MONT DRA M  SINS 

CHICK  IN  FuLL  WITH 

ORDERS LESS THAN $YS 

ONE 
BALLS 
NEW 

Universal WIN113 
Ise ND NM. F. B. 

KENTUCKY, P O.  1.11.00 

PHOTO FINISH. PP. II P 0.150.00 
CHAMPIONS. El   . I6450 

LEXINGTON, P.O.   . 250.00 

CITATION. P.9   CROSS 

TROPHY. P.O.    . 149.50 
SALLY 'tor ego  . 11140 
CORD CUP. f  P    , 14940 

M CKI M CLUII, P.O.. 
041 9100.   1111.10 
JOCKEY SPECIAL.I. V - 110.50 

BALLY ENTRY. 0.0   9950 

SPECIAL INTIIV. LP..  11950 
VICTORY 00110V. P.O..... 

 • 7950 
VICTORY SPECIAL. 
LP   7950 

NE W 

UNITED MEE ALLOY 

UNTES 4 PLATER. S.A. 

UNITED SINGLE l b R. 
SOUND 

CHICOIN ACE HO WLER 

CHICOIN PIN LITE 

..... HOOK BO WL . 

UNIV. RICH SCOSE 
•O WLER 

opurEt. 00 011 I.A. BE. 
BOUND. wIn. DS. 
Epp..nne Pfies. PH. 
True 11.04,1 Istr• 
-S eem Pere 

CONSOLES .\s, 
NEW 

UNIV. /SATYR. U M 
RALLY CLOVES •05 
MAKERS PACERS. 50 D. 
IV. COALTO wN 
EVANS RACES 
(VANS WINTER1100K 
EV. BLACK " Hoe . 
EVANS Lyle TAILS 
EVANS CASINO BELL 
JINN CNALL010.15 

5.014 THYL Eon . ta m • •S24,31  . 

gale TA M 1411   110. 41. 

/••• 12414414, IA.••• • M ae: 
Itemer e mu Yew l a 1••••• 

See Ow Len bee   11950 4 

ben Rine 11199. 114S.   IRV » 

Hil-a,names ...S27-50 Rusher, 5( ...539.50 

Buddy (4. Reels 74.50 llon-Ce:n Camel. 39.50 

Groot. Skill Tell 65.00 We or Clop. . 11.50 

HT Challenger  47.50 Eicher d Catcher 37.50 

ART Model F.  47.50 lion•Coin Meteor 39.50 

Test Guest  99.50 Imp, It or Sc 19.50 

Shipman Artshow 49.50 TIH.Test, It . 77.50 

Dual Skill Drill 12.50 Acme Shocker  24.50 

Groel., Elio, Pek-O-Reel, Yankee, »Is ..536.50 

de. 

MILLS 11 BELL 

MILLS BLUE BELL 

MILS WILD DEUCES 

lE/1111116S SWEEPSTAKES 

Complete Seta 5.10.25-50c in  Stock 
All Pan- WA, logedels EFFonen.n. ni Mo . and 

Jenrulng.  Sleet  evedab ..  WIll.  I ,•1‹.2 

while onLei ern lbw, 

LUXE Sing14--$132.50 • DenbIT -$192 00 • TLI,Lo -

$200.00. 0.1141,003/0. -SALLIE  Sale.  157.50  •  Double 

Safe. $1111.50. 5-WAT SR. COI N CH ANGER - W.50, 

WANTED 
FLIPPER TYPE O OUL U ET THE 

TRUCKLOAD? 
NO 'MATING NECESSARY. 

M O LIST TOOL? 

IC12-11 MILWAUKEE M E • Clyne avrackAre 41000  •  CHICAGO 22 II 

• t,rcearcer.sti 
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WITH THESE 
UNIVERSAL 
PRODUCTS 

TAKE ADVANTAGE 01 THESE PLAY-INVITIN 

G 

TIAASS 
flAILIRES TOR GREATER PROFITS THAN EVES 

lk
DA11.1 DOUBIE be% alto • were, welt etelets 

eele•teng et tome letel loo ttott  eemt gam e\ 

4t coo  uttcwotts  -s.exst.  e« • 
iis :s9 ;e4"e"1"°  e 

ADVAMES ODDS  o...; th• •teet•sl Iftteltt .1 ” 10. 

winsti * WES EE O % RACE  eove  etouee mewl 

PURSE AO MON SICIIONS SCORE wet ODDS • 

A. S. • >woe stance: 3,   t,e•It 0. •„ottat,eog oot 

ADDS!) ENTRIES  A-11-C-0 BU MPERS 

SPELL Se e 
!OSIERS IYPI ADVANCING 00DS 

KICK FL OE ON FRON1 DOOR 

Write 

Wire 

Phone 

• 
• • • e • 

15 
PINS 

PERFECT SCORE 
1000 

NE W SCORING 

PRINCIPLE 

UNIVERSAL'S TIME PROVEN 

MECHANISM EVEN SIMPLER 

THAN EVER BEFORE! 

OPERATORS' REPORTS PROVE 

GREATER CASH BOX EARNINGS 
BY 4 TO 6 TIMES 

EARNINGS SURPASS ANY PEAKS OF THE PAST YEAR! 

UNIVERSAL'S "SHUFFLE TOURNAMENT" 
Cru mb your Flooffidram i Mio 

2 Super T  S  Jo 

IIOLIDAY 

GREETINGS 

and Best Wishes 

for a Prosperous 

45 
SICOND 

OR LEES 

PER 

GAME! 

FITS 

All. 

SHUFFLE. 

BOARDS 

AS M ANY AS 4 PLAYERS! 

UNIVERSAL INDUSTRIES, Inc. 
Detignert end Muniducturers of America's Most Profitable Coioi Op  d Equipment 

5737 NORTH BROAD WAY • Telephone UPtown 8.2345 • CHICAGO 40, ILLINOIS 

See Your Universal Distributor 
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A MC-BOWLEÑ 

à 

91/2 FT. LONG, 2 FT. WIDE 

Mechanism Easily 

ACCESSIBLE 

Through Back-Box 
and 

Slide-Up Pin Panel 

THE BILLBOARD 
DECEMBER 30.1950 

New Hook-Action 
INSURES TRUE-BOWLING APPEAL 

New Powerlebound 
RETURNS SLOWEST SHOTS LIKE LIGHTNING 

AND NO-WAIT UPRIGHT ELT-AWAY PINS 

SPEEDS UP PLAY... STEPS UP PROFIT... 

SHOOT a puck through the Hook.Lane at propel speed ... 

end seethe puck actually swerve into the pins for a smashing 

high.score hook.shot! Watch the players dock to the only 

shalle.bouling game that permits all styles of bowling 
skill, including hook.shoto •nd  straight. shots .. the 

only game that brings out playera speed•control skill as 
well as aiming skill! Watch the lightning speed of 

puck•rchound. scotedmahaer and pinaesee You II quickly 

see why 1100K.BOWLER is the fastest profit-produces 

in the shuffleiclass. Order HOOK•60671.Ell today! 

,„ „ , is   5. • , 
tr.  s _ _u . 

• it 

si -7 1 

2 3 4 vale 

THE GREATEST PIN-BALL GAME OF ALL TIME! 

Press &button • • . and your favorite features pop 01.1t al you 
in concentrated brilliance on the backglass. Selections! 
Odds! Double Scores! Feature! The revolutionary new 
Player's Choice idea ? MOILS !Very player ro play the game 
his way ..• to test his judgment before the final skill-test of 
shooting the ball. The result is complete player-sattsfaction 
and the greaten earning-power in pinball history. 

MANUFACTURING COMPANY 
ItIVISI O N Of LI O N likalill/ ACTUIIIN O t0111.011 A,1 01. 

2640  BEL M O NT AVENUE, CHICAG O  18, ILLI N OI% 
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Skill Shots Galore 

Play Compelling Suspense 

fun for Everyone 

Great for Competiti ve Play 

Fast  Pucks 

Proven Player Appeal 

SEE YOUR DISTRIBUTOR 

errll Xinae 
nub a 

Nem ijar 



The  sad. Fire 100 sel,c-

tion music system for thn 

playing of both 10 and 12-

inch 73 RPM record.. 

MUSIC SYSTEMS OFFER MO SELECTIONS 

jor cS. • ,—,11,1.1.1M  

fl  world't first 700 seise-. 

Han music system designed 

exclusively for the playing 

ob 7-enel 45 RPM records. 

- 
See the World's Two Finest Coin-Operored 

Music Systems for the playing at 
78 RPM and 45 RPM records at your 

Seeburg Distributor 

A MERICA'S FINEST AND M OST CO MPLETE M USIC SYSTE MS 
, 



\Billboard 1'\ 

ee / no eguee 
..)  jar oalf  1.10-0 

You pay for 4 You get 4 FREE 
Here's where your dollar buys some old-time 
value. Think of it-8 big issues, including such 
"specials" as Cavalcade of Fairs, Christmas and 
other special numbers —at half the single copy 
cost. You save $1. 

Why this special offer? To introduce the first 
really NEW Billboard in 56 years. EVERYONE 
whose time, talent or money is invested in the 
amusement  business  should  use  the  NEW 
Billboard. 

The NEW Billboard is NEW from cover to cover. 
Try it. Buy it. Save 50%. Mail coupon with 
$1 cash. 

—The NEW Billboard Subsuiplion Order Form— — — 
h. Billlsward 
2160 Pain-moo f-t. 
aantinnati 22, Ohio 

Yes, I want to try elsa NE1e7 Billlioard o. waliairription al 
Ilse Special Introduces:47 HALF.1911C.F. mere ... 8 IMPOR-

TANT ISSUES ONLY $1. 

u 11 

Name   

Medusa.,   

City  Zane.  State   

Occupation or Borineat   

Ifo.vnIfor 15  195U The Tillhourd Creolcoola of Fain  Page 117 



AN EXPERIENCED 
ORGANIZATION WITH 
A REPUTATION FOR 

DEPENDABILITY 

n. subme .t.....kade  f 

THE FINEST EQUIP-
MENT INCLUDING 
r e___ MONEY - 
MAKING RIDES 

LIGHT TOWERS 


